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-NOTE

All type designations used in this parts catalog
heve been assigned to Trainers by Link Aviatlion Devices, Inc.
and should not be confused with type designations assligned to
Trainers by the Army Air Porces. For example: the Link Type
nee 45 peferred to as Type YC-2Y by the Army Alr Forces., The
Link Pype "E 8p." is referred to as Type "C-4" by the Army Air
Forces. The Link Type "C¢-2" 1a not the seme as the Army Alr
Forees "C-2" deslgnations.

The following table of Trainer type deslignations
glves all Link Aviation Devices type designations (as used in
this parts catalog) with corresponding Army Alr Forces, U.S3.
Navy, and British designatlons:

Link Instrument Plying Trainer Type Designatlons

Link Avietion Army Alr - T.3.

Devices, Tnec. Forces Navy British
C C-2 - -
g=2% - - -
c=3 £=3 - -
g~5 C-5 - -

E% - - -
E Sp.T C=-4 E Sp. -
E~1 E-1 - -
E-2 E-2 - -
D¥ - - -
P-1 - - D=1
D-2 - - D-2
AN-2650-1 AN=-2550~1 AN=2550=1 AN~2550~1

¥GCommercial modsl {not unsed by military services)
TModifled slightly for Army and Navy use

+Export model

8Als0 referred to as Type AN-T-18



INTRODUCTIOK

The Iliustrated Parts Catelog has been complled
in order that replascesble sssemblies and parts which
might be required for proper meluntenance of Link
Trainers may be readily ldentlflied and ordered by
correct part number and nomenclature.

The Catalog consists of the followlng sectiomna!l

Section Title Pages
I, Base T=-=77
11, Fuselage 78-238
II1. Desk and Recorders 259318
IV. Alphebetical Parts List 319~3686
v. Group Numbers 366-387

Sections I, II and III contain part numbers,
11lustrations and nomenclature of repleceable parts
and essemblies. Part numbers may be easily identl-
fied by reference to the illustrations preceding
the peges conteining the nomenclature aend part
numbers. i

Section IV contmine an alphsbetical 1list of all
the parts and assemblies listed end 1llustrated in
Secticns I, II and III. _

Saction V contains & list of Group Numbers.

Each Group Number represents all the parts and assem-
blies necessery for the installation of a complete
new méchanism or englineering lmprovement. The use

of these Group Numbers whén ordering equipment listed
in Section V will eliminete the delay and possible
srrors involved in identifying and listing all the
necessary parts,



Part No.

6867
6868

11170

11175
12794
8622
9426
8620
8621
2198
L0960
&707
105650

12750

C-1536
76450
7820

5642
7458
88058

7539
8590
6905
1506

11000

Part No.

ILLUSTRATIONS INDEX

Section I
(Base)

Nomenclature Page
Bank Assembly, Turning Motor {(Left) 68
Bank Assembly,  Turning Motor (Right) 68
Base Assembly 7
Base Assembly, Standardlization Trainer 8
Belt and Tightener Assembly 9
Box Agsembly, Base Terminal 26-27~28
Box Assembly, Base Terminal "C-3" 18-21-23
Box Agsem.,, Base Terminal Type "D-1" 17-18=-21
Box Assembly, British D-2 Base Terminal 18-21-23
Box Assem., "C" Base Terminal 17-18-21
Box Assem., (-2, D, E Base Terminal 17-18-21
Box Assembly, Tool and Step 70
British Wind Drift Unit Assembly, Complete 36-38~40-42
Contactor 32
Control Assembly, Electrie Throttle 44
Hose . 62
Installation, Base Teletorque 58
Installation, Leveling Device 60
Main Bellows, Turbine, Spindle and Collector

Ring Assembly 50=B63
Motor Assembly, Turning 64
Motor Assembly, Turning 668
Shaft Assembly, Standardization Trainer
Bearing Houslng 56

Step Assembly 70
Step Assembly, Trainer 7L
Telegon QOscillator Assembly 12-13
Tool Kit ' 75
Tranasformer, Constant Voltagse i4
Tarbine, Compressor 46
Turbine Motor Assembly 48
Universal Assembly e
Wind DPrift and Associate Units : 34
Wind Drif+t Unlt Assembly, Complets 56-38-40-42

Section II

(Fuselage)

Romenclature Page
Alr Speed Transmitter and Air Speed Indicators 218
Automatic Bank with Turn Mechanism with Automatic

Noge-Drop Type Ruddsr Valve 109



Fart No.

8654
C-2015
8563
8606
9431
12782
7691
11138
12858
10330
8586
5203
9118
11117
9610
g611
9609
7800
10318
11128
9420

8876

10234

C=4001
8139
7692

5851
96353

5528
10882
9187
C=2085
7136
7136
9570
5056
5580
8998

TLLUSTRATIONS INDEX

Nomenclature

Bar Assem., Rudder-Complete
Bar Assem,, Rudder Complete
Bellows Assembly, Alr Speed Regulator
Bellows Assembly, Tachometer Regulator
Bellows Assembly, Turn Indicator Regulator
{-3 Fuselage Interconnector

Box
Box
Box
Box
Box
BoX
Box
Box
Box
Box
Box
Box
Box
Box
Box
Box

Assembly,
Assembly,
Assembly,
Assembly,
Assembly,
Assembly,
Assgemdbly,
Assembly,
Assembly,

Puselage
Fuselage
Fuselage
fuaelage
Puselage
FPuselsage
Fuselage
Fuselage

Control
Centrol
Control

Control.

Control
Control
Conbrol
Control

Complete

C-3

Electrical C-5
Type C-2

Type D

Assem,, Fuselage Type C, C~2 .
Tfaselage Type D, D=1, D=2
Puzelage Type E, E Sp.
Interconnector
Interconnedtor
Remote Instrument Junction
Renote Instrument Junction

Assembly,
Assenmbly,
Assembly,
Assembly,
Assembly,
Assembly,

Type C-3

Bracket and Lever Assen,, Bank Turn Inter.
C-5 Trainer Sub-Assembly and {able Layout
Cable Agssemblies, Army Locallzer, Navy Cross
Pointer, British Flight Path and
Speclal Army Localizer
Chassis Assembly, Fuselage Powser Supply
Climb-Dive Tank Protecilve Sack and Apron
Octagon Skilrt and Pitod Lamp

Control Agsembly, Whesl
Control Agsembly, Wheel

Cover, Assembly, Electrical Parts Fuselage
Control Box

Cross Fointer Tndicataer

Deflechor Assembly
Deflector Assem., English "D" Compass
Directional Control
Directional Gyro

Elevator Walking Beam Assembly

Elbow Assembly,

Alr Conductor

Elbow Asgsembly, Alr Conduotor (-3 Tralner
Fan, Ventilating _
Generator Assembly, Rough Alr
Head Set Assembly, C-3 Trainer
Head Set Assembly, Type G, D, E, Trainer
Horizon Assembly, Artificeial
Indicator Assembly, Marker Beacon
Indicator,Flight Path Type #1
Installation, Interchangeable Wheel and
3tick Control

Papge

o9

o9

111

111
112
145
173

171
158-160
198-199
164

151

158

168

168

162

165

146

193

204

202
116
160

177
194-196

140
80
85

175
237
148
148
101-104
220
142
93
92
216
95
209
209
228
250
226

88



Part No.
9436

8224
12785

0=2237
B767

5533

11287
7138
7137

8073
96351

12884
12807

9385
10485
5518
8236

C-2189-A
8560
5461
8553
8935

11173
8672

11118
2669
8663
9666
2675
8653

276Q
87L&

8463
C~2037

ILLUSTRATIONS INDEX
Homenclatura

Installation, Landing Flap, Propeller
Piteh and Undercarriage

Key Assembly, Trensmitting

Lamp and Lampholder, Fluorescent

Landing Path Indicator

Light Assembly, Instrument (Left)

Light Assembly, Instrument (Right)

Magnetlec Compass

Manifold Assembly

Marker Beacon Lamp Assembly

Microphone Assem., Military Type Hand Speclal

Microphone Assembly, Type G, D, E Trainer

Microphone Assembly, Type C-3, C~5 Tralner

Microphone and Headset Assemblies

Motor Assembly, Rough Alr

Panel Assembly, British Typs D-1 and D-2
Instrument

Penel Assembly, €-3 Instrument

Panel Assembly, C-3 Remote Instr. Trans.
Mounting

Panel Assembly, C~3 Standard Instrument

Panel Assembly, C-5 Instrument

Panel Assembly, Instrument British Type "D"

Panel Assembly, Instrument Electrical Parts
Type "E" U.3. Army

Panel Assembly, Instrument Type "CT

Panel Assembly, Instrument Typs "C-2"

Panel Assembly, Instrument Type "D"

Penel Assembly, Instrument Type "E"

Panel Assembly, Instrument Type "EW Navy
Electrical Parts

Panel Assembly, Remote Instrument Transmitter
Mounting

Panel Assembly, Standard "E" Trainer
Navy Instrument

Pansl Assembly, Standard Electrical Parts

Panel Assembly, Standard Instrument "E"

Panel Assembly, Type "C-2" Instrument

Panel Assembly, Type "D" Instrument

Panel Assembly, Type "E" U.8. Army Instrument

Piteh Action Assembly

Piteh Action and Instrument Control System

Radlo Compass

Rectifier Assem,, Compass Deflsctor

Rod Assembly, Bank Turner Link

Runway Localizer

Sensitive Altimeter Transmitter and
Sensitive Altimeter Indicator

Spin Strip Assembly, Bank Turner

Stick Assembly, Control

Page

214 -
152
207
236
206
2086
2323
8l
230
2l0
209
209
rl2
143

i81
180

186
180
179
18l

182
17
17¢
180
181

182
188

182
182
181
179
180
182
a7
107
235-234~-235
148
118
238

21¢

1i4 .

78



Part No.
8136

7570
7569
85680

8335
83561
8080
8691
8075
C-2068
11071
C-2682
7189
7192
5582

FPart No,

8731
8732

12860
9382
11186
11089
8220
8597
8666
12835
jiie2
12769
10350
10348
¢c~-28056

10481
L0475
8814
52186

TLLUSTRATIONS INDEX
Nomenclabure

Stick Assembly, Control
Tachometer
Tank Asssmbly, Alr BSpeed
Tank Assembly, Climb-Dive
Throttle Asgembly
Turn and Rank Indicators (Two-needle-width
and one-needle-width)
Valve Assembly, Ailercn Automatic Bank Type
Valve Assembly, Autoc Nose Drop Type Rudder
Valve Assembly, Climb
Valve AgSembly, Climb-Dive
Valve Assembly, Dive
Valve Assembly, Elevator
Valve Assembly, Gyro and Turn Indicator
Valve Assembly, Spin
Valve Assembly, Stall
Valve and Rellows ASsembly, Stall
Valve and Bellows Assembly, 3tall
Vertical Speed Transmitter and
Vertical Speed Indicater

SBection IIX
{Dezk and Recorders)

Womenclature

Automatic Recorder Assembly, Type "C" Trainer
Automatic Recorder Assembly, Type "D Trainer
Autometic Recorder Motor and Collector Assembly
Box Assembly, C=3 Desk Junction

Box Assembly, C-3 Recorder Packing

Box Assembly, Desk Junctlion

Box Assembly, Lending Marker Indicalor

Box Assem., Remote Selector Switch

Cable Assembly, Remote Instrument Case

Cese Assembly, Remote Instruments

Case Assembly, Remote Instrument Type C-3 Trainer
Case Assembly, Standardization Remote Instruments
Chassis Assembly, -3 Radioc Control

Chassis Assembly, Desk Powsr Supply

Chassis Assembly, Type C-5 Control

Control Assembly, Radiec Compass

Desk Drawer (Minus Redio snd Keyer)

Keyesr Assemblies

Keyer Assembly

Radio Assembly

Radio Assem., Type "C" and "Q-2M

Radio Assem., Type "D" ang "E"

FPage

83
221
138
£58
137

228
120
118
129
127
129
122
125
123
133
132
131

217

Page

2786
276
291
270
317
272274
308
308
315
310
314
312
247-249
2562-268
252-255
28l
306
296
288-300
258-261
259-245
242-24D



ILLUSTRATIONS INDEX

- Part Ne. Nomenclature ' Bage
11011 Radlo Assem., Type E-~1 245
g230 Recorder Assembly, British - W,.D, - Tralner 284
11171 Recorder Assembly, Standardizsation Tralner
Automatlic 287-288
9105 Recorder Assembly, Type C~3 Auto. 27 3-280
9458 Recorder Assembly, Type "D" 50=Cycle 284
9457 Recorder Assem., Type "D" 60~Cycle 284
8376 Recorder Assembly, Type "E" 50-Cyclse 284
9458 Recorder Assem., Type "E" 60-«Cycle 284
9586 Recordsr Assembly, Type "E" 60-Cycle Wind Drift 284
110868 Recorder Assem., Type "E" - 110 Volts - 80~-Cycle 284
10085 Transmitter Assembly, C~5 Radio 252 ~264-266
7785 Transmitter Assembly, Radio Compass 293-224
View of Contact Assemblles 302
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L-741

5885 ASSEM.

B217t2)

1524 43 850!

B 53 5RIGHT)
B8536ILEFT

8510(8).

8508 (2)

6660 2)
6056 (2)
o
ssiz 2)

\ ‘. [ r“‘ o oy ) .
8500 - LL i |

BELT AND TIGHTENER ASSEMBLY
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Base Assembly

(Used on all Trainer Models Except AN-2550-1)

Part Neo.

5145
5410
5447
5805
6151
6545
6635

6675
8555
8590
8610

1099¢

11000

YWomenclature

Bolt Assembly, Trainer Leveling
Base PFrame Assembly
Brace, BDass Corner
Telegon Oscillabtor Assembly
Screw, R.H.I.W. #8 x 1/2" Cad. Plt,
Screw, R.H.I.W. #10 x 1" Cad. Plt.
Heater, ZTlectric Space
(Kote: TUsed on DL, D2 Tralner Wodels)
Sateh, Cabinet 3pring Plunger
Pin, Base Panel Retainer
Turbine; Compressor
Transformer Assembly, Base Step-~-Down Power
(Note: Used with 220-Volt Supply)
British Wind Drift Unit Agsembly, Complete
{Note: ©Used on all 50-Cycle Trainer Mcdels
AN-2550-1)
Wind Drift Unit Assembly, Complete
{Hote: Used on all 80-Cycle Trainer HModels
except AN-2580-1)

11170 Base Assembly, Standardization Trainep

Part No.

1004
1006
5145
5410
5447
5805
6020
8090
SURCAN
615
6542
65435
6549
6675
7359
77359
7820

(Used on AN-2550-1 Tralner Models)

Nomenclaturs

Cross, Base

Sheave, DBase

Bolt Assembly, Trainer Leveling

Base Prame Assembly

Brace, Base (orner

Telegon Oscillator Assembly

Bolt, Step #5/16-18 x 2-1/2" Black Finish
Serew, R.,H.I.M. #1/4"-20 x 1" Cad, Plt,
Screw, R.,H.I.W., #8 x 1" Cad, Plt,

Serew, R.H.L.W. #6 x 1/2" Ccad. Plt.

Screw, 3/8"-16 x 1-1/4" Hexagon Cap - St. Cad. Plt.

Serew, R.H.I.W. #10 x 1" Cad. Plt.
Nut, Square Iron #5/18%-18
CatehlCabinet Spring Plunger
Transformer, Constant Voltags
Housing Assembly, Base Teletorqguse

Shaft Assembly, Standardization Trainer RBearing

Housing



11170 Base Assembly, Standardization Traliner {Continued)

(Used on AN-2550-1 Trainer Nodsls)

Part No. Nomenclature
8555 Pin, Base Panel Retainer
8520 Tuarbine Compressor
10999 British Wind Drift Unlt Assembly, Complete
11080 Drive Assembly, Right Angle Control
11063 Nut, 5/8-28 Lock
11175 Box Assembly, Base Terminal Blectrical Parts

Belt and Tightener Assembly

(Used on all Trainer Modsls)

Part No. Nomenclature
1524 Strap, Hose Retainer
#1563 Link, Belt
5894 Belt, Turning HWotor
5885 Belt Assembly, Turning Motor
8056 Nut, Hexagon Iron #3/8%"-16 x 5/8" x 1/4" Cad. Plt.
6217 Serew, R.H.I.H. #1/4"-20 x 5/8" cad. Plt.
66860 Bolt, Socket Head Stripper
6671 Clamp, 1l-1/8" Dia, Hose
6934 Coupling, Belt
8500 Mount, Turning Motor (Right)
8501 Mouvnt, Tuming Motor (Left)
8508 Rod, Belt Tightener -
8510 Plate, Belt Tightener Clamp
8511 Pulley Assembly, Belt Tightener
8535 Hose, Turning Motor«Right
8536 Hose, Turning Moctor-Left

#Hote: Paris marked with an asterisk are obsolete. They sare
elther available for service or a substitution of recent
design may be made.

11



L-478

5774 5781 5782

[ _—.7338(2)
6220

G6lig(4)

5801

5805 TELEGON OSCILLATOR ASSEMBLY

(TOP VIEW)

12
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5805 Telegon Osclllator Assembly

{Top view of Assembly used cn all Trainers sxcept C NModels.)

Part Noe.

5772
o774
57195
5716
5786
8791
5792
5800
5801
5803
5826
6101
6106
6118
6196
6220
7254
7358
8396

(Bbttom
_ Part No.

5778
5779
5780
5783
5784
57835
&787
5788
5789
5704
5798
- 8797
2798
6015
6057
6059

Nomenclature

Case, Telegon Oscillator

Tranaformer, Telegon Oscillator-Power
Transformer, Telegon Oscilletor-Output
Transformer, Telegon Oscillator Oscillation
Cap, Msle 3/8" 250 Volts, 10 Amp.

Reslstor, Wirewound 500 Ohms, 50 Watt
Resistor, Wirewound 10,000 Ohms, 25 Watt
Tube, Type-83V«Radic

" ‘lube, Type-6L6G-Radic

Cable, #18 A.W.G.-2 Conductor Fixture

Washer, Fibre, 5/16" Dia. Shoulder

Screw, R.H.I.M. #6-32 x 1/4" Cad. Flt.

Screw, R.H.I.M. #6-32 x 1/2" Cad., Plt,

Screw, R.He.T.M., #1032 x 3/8" Cad, Plt.

Washer, 13/64"™ x 1/2" x .049" Steel Cad. Plt,
Screw, R.H.I.M. #10-32 x 2-1/2" Cad, Plt,
Resistor, Wirewound {Adjusteble) 750 Ohms-50 Watt
Screw, R.H.I.M., #10=24 x 4-1/2% Cad, Plt.
Capacitor, 4 Mfd. 1000 Volts 0i}

5805 Telegon Oscillator Assenmbly

view of Assembly used on'éll Trainers except C Models.)

Nomenclature

Capacitor, .9 Mfd, 600 Volt 0il

Capacltor, .05 Mfd. 1000 Volts Paper

Capacitor, ,001 Mfd. 1000 Volt Mica

Post, Extractor Typs Fuse

Fuse, & Amperse

Receptacle, Flush with Plate & ILock Ring
Realstor, 200,000 Qhms=1 Vs tt

Resistor, 400,000 Ohms~l Wett

Reslistor, S§00,000 Ohms-]l Wet

Strilp, 4-lug Terminal -

Strip, 1-Lug Terminal

Grommet, Rubber 19/64" I,D.-7/16% 0.D.

Gromme t, Rubber 3/8" I,D., x 1/2% 0.D.

Nut, Hexagon Iron #10-24 x 3/8" x 1/8" cad. PlLt,
Rut, Hexagon Iron #6-32 x 5/16"™ x 7/64" Cad, Plt.
Nut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad. Pit,

15



L6

Part No.

5544
6550
BH6Z
8583
664
6569
8570
6573
6724
8759
9508
12756

6544

Part Nq.

6549
6733

5805 Telegon Oscillator Assembly (Continued)

Nomenclature

Serew, F.H.I.W. #10 x l-1/2% Cad; Plt.

Capacitor, Electrolytic 16 Mfd4., 450 V., Working

Screw, F.H.I.N., #6=32 x 1/4" Cad. Plt,
Retainer, Tabe Socket

Socket, 4 Contact 3tandard

Terminal, Solder Lug ¥Flat Type, No. 10O Hole
Wire, #20 Waxed Hook-Up

Gapacitor, Paper .01 Mfd. 400 Voltis
Terminel, Solder Lug Flat Type-#6 Hols
Tubing, Satursted Sleeving ,115-.105 I.D.
Cable Assembly, Telegon Oscillator

Socket, 8 Contaect Black Baksiite

Mountings for this Assembly on Trainer Base

Serew, F,H.I.W, #10 x 1-1/2" Cad. Plt.

7332 - Trangformer, Constant Vollage

{Used on AN-2550-1 Trainer Models)
Mountings for this Assembly on Trainer Base
Nomenclature

Nut, Square Iron #5/16-18
Washer, 17/64" x 25/32" x 3/32"
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_B&20 Rox Assembly, "C" Rase Terminel

8621 Box Assembly, C-2, D, E Base Terminal

8622 Box Assembly, Bage Termlinal Type Dl

(Assembly No, B620 is used on C Trainer Medels,
Assembly No, 8621 1s used on (2, D, E, Esp, Treiner Models.
Assembly No. 8622 is used on D1 Tralner Models.)

Part Koo Nomenclature
6003 Screw, R.H.I.M. #6-32 x 3/8" Ccad, Plt,
6008 Serew, R.H.I.M, #8-32 x 3/8" Cad. Plt,
6009 Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad, Plt.
6030 Screw, R.H.I.M. #8-32 x 1/4% Cad, Plt.
6057 Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Cad. Plt.
6099 Screw, R.H,I.M. #8-32 x 3/4" Cad. Plt,
6291 Serew, R.H.I.M. #10-32 x 5/8" Cad. Flt.
6393 Switoh, Slngle Pole Single Throw
6562 Screw, F.H.I.W. #6-32 x 1/4" cad. Plt,
6628 Fuse, 3 Amp. Plug Type
66RY Terminel, Ring Type #4 Hole Solder Lug
¢691 Stud, Contactor Mounting
£692 Bushing, Contactor Mounting Stud
6694 Terminal, Panel (Crosa Comnection)
6695 Terminal, Panel Line Connectlon
8686 Connector, Straight Condult
8697 Connec for, Universal Condult
6698 Connector, Cable
6699 Receptacle, Midget Twlstlock Female Base
8700 Receptacle, Fuse ”
6701 Switeh, S.P.5.T.
6702 SWitGh, DiPeSeTe
6703 Socket, 53 Poslftilon
8704 Receptacle, Candelabrsa
8706 Cap, Polarized
8707 Contactor
8708 Hegter, Contactor Unit
6708 Transformser, Base Autosyn Supply
6710 Clamp, Csble 5/8%
6714 Plate, Turbine Switch Rame
6765 Resistor, Wire Wound 110 Ohms, 5.8-10,9 Watts
8797 Resistor, 75,000 Ohms, 1 Wats
8556 Spacer, 3/8" Dia, x #8-32 x 7/16"
8558 Spacer, 3/8" Dis. x #6-32 x 11/16"
8564 Plate, Pllot Light Mounting
8588 Cable Assembly, Base Terminel Box
8604 Cable Assembly, Base Terminal Box to Collactor
8660 Jumper, Base Terminal Box

13



8620 Box Assembly, "c".Base Terminal {Continued)

8621 Box Assembly, C-2, D, E Base Terminsl (Continued)

8622 Box Assembly, Base Terminal Type D-1 (Continued)

Part No. Nomencle ture
0423 Fuse, 6 Awp. Plug Type
2425 Cable Assembly, British D«2 Rase Terminal Box

B620 BRox Assembly, "C" Base Terminal

8621 Box Assembly, C=2, D, E Base Terminal

8622 Box Assembly, Bese Toerminal Type D-1

9426 Box Assembly, British D2 RBase Terminal

12794 Box Assewmbly, Base Terminal "(-3%

(Asseubly No. B620 1s used on ¢ Trainer Models,

Assgsembly No. B621 is used on C2, D, E, Esp Trainsr Models.
Agsembly No, 8622 ls used on D1 Tralner Models.

Assenbly No. 9426 is used on D2 Tralner Models,

Azsembly No. 12794 is used on {3, C5, El, E2 Trainer Models.)

Part No. Nomenclature
6619 Neon Lamp
6350 Serew, BHI Parker Kelon #4 x 5/16 Type Z Self Tapping
Cad. Plt, :
8570 - Plate, Base Terminal Switch Name
8663 Plate, Base Terminal Swlteh-Type "C"
B6G3 Plate, Base Terminal Switch Name British Typs "D*

Mountings for this Assenmbly in Trainer Base

6676 Bolt, Carriage with Nut
6922 Nut, Hexagon Irom 5/16%-18 x 9/18%" x 7/32" Caed. Flt,.
8557 Spacer, 11/32% x 5/8" x 3/4"
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8620 Box Assembly, "C" Base Terminal

8621 Box Assembly, C-2, D, E Base Terminal

8622 Beox Assembly, Base Terminal Type D-1

9426 Box Assembly, British D-2 Base Terminal

12794 Box Assembly, Base Terminal '"C-3"

(Assembly No. B620 1s used on C Trainer Models.

Assembly Ho., 8621 1s used on C2, D, E, Esp. Trainer Hodels.
Assembly No, 8622 1s used on D1 Trainer Models, '
Assemdbly Wo. 9426 is used on D2 Tralner Models.,

Aszembly No. 12794 is used on €3, €5, Bl, E2 Trainer Models).

Part Yo. ~ Nomenclature
5796 Cap, Maele 3/3¥ 250 Volts, 10 Amp.
6003 Serew, R.H.I.M. #6-32 x 35/8" Cad. Plt.
8057 Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Cad. Plt,
6597 Connector, Universal Condult
B703 Socket, 33 Position
8532 Cable Asgssembly, Telegon Osclliator Output
12797 Connector, Cable #1 Polarization
12282 Cable Assembly, Wind Drift to Junction Box C-3

2e
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2426 Box Agsembly, British D-2 Base Terminal

12794 Box Assembly, Base Terminal "C-3"

{Assembly No. 9426 is used on D2 Trainer NModels.
Assembly No. 12794 is used on (3, C5 Tralner Kodels)

Part No. Nomenclature
5003 Serew, R.H.I.lI.. #6-32 x 3/8" Ced. Plt.

. BOOS Serew, R.H.I.M. #8-32 x 3/8" Ccad. Plt.
8009 Nut, Hexagon Iren #8-32 x 11/32" x 1/8" Cad. Plt.
£030 Screw, R.H.I.H. #3-32 x 1/4" Cad. Plt.
6057 Nut, Hexagon Iron #8«32 x 5/16" x 7/64" Cad. Plt.
alele! Serew, R.H.I1.i. #8-32 x 3/4" cad. Plt.
6291 Screw, R.E.I.K. #10-32 x 5/8" ¢ad, PLt.
8583 3witeh, Single.Pole Single Throw
6562 Scerew, P, H.I.NW #6-32 x 1/4% Cad. Plt.
6622 Fuse, 3 Amp. Plug Type
6691 Stud, Contactor Mounting
6692 Bushing, Contactor Hounting Stud
6694 Terminal, Panel {Croszs Connection)
8885 Terminal, Panel Line Connection
6598 Conmnector, Straight Conduit
6647 Connector, Tniversal Conduit
8638 Connector, Cable
6699 Receptacle, Midget Twistlock Female Base
87060 Receptacle, Fuse
65701 . Bwitch, 3.P.5.T,
6702 Switch, D.P.S.T.
6705 Socket, 33 Position
G704 Receptacle, Candelabra
8706 Cap, Polarized ’
6707 Contactor
8708 Heateyr, Contactor Unit
8709 Transf{ormer, Base Autosyn Supply
6710 Clamp, Cable 5/8"
8714 rilate, Turbine Switch Name
6785 Reslstor, Wire Wound 110 Chms, 5.8-10.9 Watts
6737 Resistor, 75,000 Ohms, 1 Watt
7000 Nut, Hexagon Iron #5-40 x 1/4" x 3/32" Gad. Plt.
8556 Spacer, 3/8" Die. x #8-32 x 7/16"
8558 Spacer, 3/3" Dia. x #6-32 z 11/18"
85564 Plates, Fllot Light Mounting
3533 Cable Assembly, Base Terminal Box
S0660 Junper, Zase Terminal Box
9362 Rectifier, Copper Oxide (GE)
0423 Fuse, 6 Amp. Plug Type
9425 Cable Assembly, British D-2 Rase Terminal Box

24



9426 Box Assembly, British D-2 Base Terminal (Continued)

12794 Box Assembly, Base Terminal "C-3" (Continued)

Part XNo. Nomenclature
10182 Clip, Capacitor Mounting
10194 Capacitor, Electrolytic 80 Mfd., 80 Volt
12064 Screw, R,H.L.M., #B5-40 x 3/16" Cad. Plt.
12846 Transformer, Power-Wind Drift
12847 Gable Assembly, Base Terminal Box to Collector Rings
Mountings for this Assembly in DBase
6676 Bolit, Carriasge with Nut _
6922 Nut, Hexagon Iron 5/16"-18 x 9/16" x 7/32" Cad. Plt.
8557 Spacer, 11/32" x &§/8" x 3/4"
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Part XNo.

6003
6008
6009
6030
6037
608%
. 628l
8393
5562
6522
6691
6692
8696
6587
66598
6699
6700
6702
6705
6704
&870%7
6708 |
E87.L0
8724
6740
6765
8797
Te
7797
T7O8
7814
8ob8
B564
8566
8660
93562
9423
10194
11118
11145
11187
11180

11175 Box Assembly, Base Terminal

(Interior View of assembly used
on AN-2500~1 Trainer Models)

Nomenclsture

Serew, R.H.I.M. #6-32 x 5/8" Cad. Plt.
Screw, R.H,I.M. #8-32 x 3/3" Cad. PLt.

Nut, Hexagon Iron #B8-32 x 1l/s2" x 1/8" Cad. PlLt.
Screw, R.H.I.i. #B8~32 x 1/4" Cad. Plt.

Wut, Hexagon Iron #6-02 x 8/16" x 7/04" Cad. Plt.
Screw, R.H.I.M. #8-52 x 5/4" Cad. Plit.
Screw, R.H.I.M., #L0-32 x 5/8" ¢ad. PLt,
Switch, Single Pole Single Throw

Screw, F,H.I.M., #6-32 x 1/4" Gad, Plt.
Washer, .172"-.188" x 31/2" x .052"-.048" Steel
S3tud, Contactor Mountiig

Bushing, Contactor HMounting Stud

Comnector, Straight Condult

Connector, Universal Conduit

Connector, Cable

Receptacle, Midget Twist Lock Female Base
Receptacle, Fuse

8witeh, D,.P.S.7,

Socket, 33 Position

Receptacle, Candelabra

Contactor

Heater, Contactor Unit

Clamp, Cable 5/8"

Terminal, Solder Lug Flat Type - #6 Hole
Terminal, Solder Lug

Resistor, Wirewound 110 Ohms, 5.8-«10,9 Watts
Resistor, 75,000 Ohms ~ 1 Watt

Transformer, Radio Compass Supply

Panel, Line Counnection Terminsl

Panel, Cross Connection Terminal

Spacer, 3/8" Dia. x #6-32 x 27/32

Spacer, 3/8" Dia. x #8-32 x 7/16"

Plate, Pitot Light Mounting

. Panel, Rase {Juniction Rox)

Jumper, Base Terminsl Box

Rectifier, Copper Qxide (GE)

Fuse, 6 Amp. Plugtype

Capacitor, Electrolytic 50 Mfd, 350 Volt

Cable Asaembly, Terminal Strip to Line Starter

Cable Assembly, Line Terminal Panel to Switech

Cable Assembly, Base Terminal Box to Collsctor Rings
Cable Assembly, Fuse fo Terminal Strip

28



30

Part No.

11191
12846

Part Ho.

86786
6922
8557

Part He.

5619
6350

8393
6622
66956
6697
6598
8702
8663
9423
11137
11189
11332
11835

8876
6922
Bo5Y

11175 Box Assembly, Base Terminal (Continued)

ﬁomenclature

Cable Assembly, Contactor to Terminal Panel
Transformer, Power - Wind Drift

Mountings for this Agsembly “‘on Base

Nomenclature
Bolt, Carriage with Nut

Y¥ut, Hexagon Iron 5/18"-138 x 9/L&" x 7/32" GCad, Plt.
Spacer, 11/32" x 5/8" x 3/4"

11175 Box Assembly, Base Terminal

(FPront view of assembly used on
AN-2550-~1 PTrainer Models)

Neomenclature

Neon Lamp

Screw, Parker-Kulon Type "2Z"'B.H.I. #4 x 5/16
3elf Tapping Cad. Plt,

Switch, Single Pole Single Throw

Fuse, 3 Amp. Plug Type

Connector, Stralight Condult

Connector, Unliversal Condult

Connector, Cable L

Switech, D.F.S.T.

Plate, Base Termninal Switch Type "CM

Fuse, & Amp. Plug Type

Cable Assembly, Base Terminal Box to Collector Rings

Cable Assembly, Constant Voltage Transformer

Gable, Constant Voltage Transformer

Guard, Base Terminal Base Lamp

Mountings for this Assembly on Base

Bolt, Carriage with Nut
Nut, Hexagon Iron 5/16"-18 x 9/16" x 7/32"™ Cad. FPlt.
Spacer, 11/32" x 5/8" x 3/4"



11175 Box Assembly, Base Terminal

{(Rear view of assembly used
on AN £550-1 Treiner Models)

Part No. Nomenclature
5786 Cap, Male 3/8" 250 Volts, 10 Amp.
6003 Screw, R.H.I.M, #6-32 x 3/8" Gad. Plt.
8057 Nut, Hexagon Iren #6-32 x 5/16" x 7/864"
6593 Switeh, Single Pole Single Throw
6622 Fuze, 3 Aup. Plug Type
6596 Connector, Straight Condult
6697 Connesctor, Universal Conduilt
6588 Connector, Cable
6699 Receptacle, Midget Twist Lock Female Dase
6703 Socket, 33 Position
6706 Cap, Polarizer .
6724 Terminal, Solder Lug Flat type - #6 Hole
ab92 Cable Agsembly, Telegon Oscillator, Output
9423 Fuse, 6 Amp. Plug Type
10249 Gonnector, Cables 90°
11187 Cable Assembly, Base Terminal Box to Collector Rings
11189 Cable Assembly, Constant Voltage Transformer
11332 Ceble, Constant Voltage Trangformer
12797 Conneetor, Cable #1 Polarization
12262 Cable Assembly, Wind Drift to Junction Box C«3

Mountings for thisz Assombly on Base

€676 Bolt, Carriage with Nut
6922 Nut, Hexagon Lron 5/18"-18 x ¢/18" x 7/32" Cad. Plt.
8557 Spacer, 11/32% x 5/8" x 3/4"
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Part No.

5708
€963
6864
6965
€966

8820
GE21
<869
6866

8707 Contactor

(This Assembly supersedes Assemblies No. w620 and
8621 and 1s used on 2ll Tralner bodels. Assembly
Ho. 6707 18 not interchangesble with Assemblies No.
6620 and 6621}

Nomencleture

Hester, Contactor Unit

Contact, Interlocked Moving

Contect, Interlocked Stebticnary

Block, Westinghouse (ontacteor Solencoid Insulator
Coll, Solencid '

(Note: Assembly No.8707 is & Westinghouse Switch.
Assemblies No.6620 and No.6621 are General Zleciric
Switches., Servicesble parts of the G. E. Switch which
are not interchangesble with parts of the Westinghouse
Switch are listed as follows:

Swlteh, Magnetic 110 Veolts, .50 Cycles
Switenh, 1i0V.~80 Cyc. dagnetic
Contact, Megnetic Switch Movable
Contact, Megnetic Switch Stationary
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Wind Drift and Asscciate Unlts

{This Gproup is used on €3, D2, El, EZ2 and AN-2550-1
Trainer Models, It may be installed in other models.
The parts necessary to accomplish this are contalned
in Group No. 90022 and No. 90029.)

Part No.

6009

6526

633532

6354

6675

80C5

1000

Q075
10656
10657
10750
10770
10781
10782
10783
107837
1079k
10792
10794
10861
10884
10927
10999
11000
11012
11024
110258
11026
1iro27

Nomenclature

Nut, Hexagon Iron #8-32 x 11/32" x 1/8" ¢ad. Plt.
Serew, R.H.I.M. #6-32 x 5/16" Cad, Plt.

Washer, #6 Internal Teeth Lock=-Steel

Washer, #8 Internal Teethlock-Steel

Catch, Cabilnet Spring Plunger

Serew, St. Side B.H.I.M. #5-40 x 1/4" Cad. Plt,
Nut, Hexagon Iron #5-40 x 1/4" x 3/32" Cad. Plt,
Screw, Remote Control Dlal Cover

Pial, Remote Control Wind Direction

Dial, Remote’ Control Wind Veloeltby

Support, Wind Drift Unit

Drive Assembly, Remote Control

Gear, Remote Control Intermediate

Remote Control Assembly, Wind Drift

Shaft Assembly, Remote Control Takeoff

Shaft Assembly, Rem., Control Drive

Cover, Remote Contrcl Dial

Connector, Remote Control

Shaft Assembly, Remote Control Dial

Shaft, Flexible

Throttle Sheath Assembly, Wind Drift Unit

Cable Assembly, (Tralner End) Electric Throttle
British Wind Drift Unit _Assembly, Complete

Wind Drift Unit Assembly, Complete

Window, Top Cover

Cover Assembly, Wind Drift Unit End

Cover, Wind Drift Unit Top

Cover, Wind Drift Unit Connector Side

Cover, Wind Drift Unit Throttle 3ide
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10989 British Wind Drifi Unit Assembly, Complete

11000 Wind Drift Unit Assembly, Complete

(Assembly No. 10999 1s used on 50~Cycle Trainers
and AN=-2550-1 Trainer.

Assembly Wo. 11000 supersedes Assembly No. 1082%
and is used on 60~Cycle Trainers, 014 and New
Assemblies are interchangeable as units)

Part Ho,. Nomenclature
B00O9 Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. Pit.
6064 Pin, Taper #6/0 x 3/4 Steel Cad. Plt.
6069 Serew, PLl, H,I.M. #8-32 x 3/8" Cad. Plt.
6194 Grommet, Rubber 3/8" I.D. x 9/16" 0.D.
8319 Washer, .130" x 9/32" x .025" Brass Cad. Plt.
8334 Washer, #8 Internal Teeth Lock-Steel
65688 Motor, 115V, 60 Cycles Induction
6905 Teletorgue Unilt -
8996 Screw, Pil., H.I.M, 5-40 x Cadmium
6937 Screw, Fil. H.I.M. #5-40 x 1/2" Cad. PLt,
70086 Serew, Brlsto Headless I. Set #5-40 x 1/8" Cup Pt. Harden
7037 Serew, St. Side B.H.I.M, #5-40 x 5/16" Cad. Plt.
7127 Serew, Fil, H.I.H, #3-48 x 1/2Y Cad. P1t,
7128 Washer, #3 Internal Teeth Cad. Plt,
9129 Clip, Tubing
10518 Bearing, Ball (K3A)
10821 Rack, Throtitle Speed :
10581 Serew, Fil. H.I.M. #6-32 x 1/2" Cad. Plt.
106512 Cam Assembly, Ground Spsed Time
10669 Plate, Anti-Backlash Motor Mounting
L0696 Screw, Fil. H.I.M. #10-32 x 3/8" Cad. Plt.
10713 Screw, Fil. H.I.M. #10-32 x 1/2" Cad. Plt,
10715 Moter, Type "BC" Telechron 80 Cycle 60 R.P.M.
L0719 Pinion, Backlash Motor
10809 Gear, 48 Pltch-144 Teceth
10908 Bracket, Timer Motor
10914 Cap, Bearing
10949 Rack Assembly, Ground Speed
10961 Plate, Ball Bearing Retalner
109863 Shaflt Assembly, Lower Splined
10870 Shaft Assembly, Timer
10972 Bousing Assembly, Aufosyn
10895 Stud, Backlash Idler Gear
11001 Contact Assembly, Ground Speed Time
11¢1¢ Cam Assembly, Ground Speed Time British
11020 Bar and Stud Assem., Rack Support
11035 Gear Assembly, Time Shaft Drive
12043 Gear, 48 Pltch-72 Teeth
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10999 British Wind Drift Unit Assenmbly, Complete

11000 Wind Drift Unit Assewmbly, Complete

{Assembly No. 10999 is used on 50 Cycle Trainer Models
and AN-2550«1 Trainer.

Assembly No., 11000 is used on 60 Cycle Trainer Models
and supersesdes Assembly No. 10829, 0ld and new asssm=-
blies are interchangeable as units.)

Part Ko

2052
5492
5493
5712
5715
5719
8797
8024
6028

6070
6278
8317
8319
6329
6377

9068

10518
10820
105621
10550
10585
10596
10622
10823
10919
10922
10928
10965
10066
11001
11003
11010
11011
11014
11015

Nomenclature

Collar, 3/8" Set

Spacer, Contact-1/16"

Spacer, Contact-1/8"

Spring Asaembly, Oubter Contact

Terminal, Contact

Secrew, Contact Adjustment

Grommet, Rubber 19/64" I.b. x 7/16" 0.D.

Serew, H,H.I.C. #1/4-20 x 5/8" Ccad. Plt.

Screw, Bristo Headless I. Set #10-24 x 3/16 Cup Point
Hardsned

Serew, P.H.I.W. #8-32 x 1" Cad. Plt.

Nuk, #1/2-20 x 3/4" x 5/16" H,I. Cadmium

Serew, R.H.I.M. #5-40 x 1-1/8" Blued

Washer, ,130% x 9/32" x 025" Brass, Cad. Plt.

Washer, Precision .187" x 5/16" x ,064" Brass Cad. Plt.

Washer, 33/64" x 7/8" x 1/16" Brass .

Clip, Spring (.125" x ,020")

Bearing, Ball {K3A)

Serew, Bristo Socket Head Cap #5-40 x 1/2

Rack, Throttle Speed

Control Assembly, Electric Throttle

Screw, Fil, H.1.M. #8-32 x 5/8" CGad. Plt,

Differential Assembly, Ground Speed

Spacer, .1B2" x 5/1¢" x .&7ot

Sleeve, Contact Insulating

Braclket Assembly, Throttle Cable Gulde Pulley

Pulley Assembly, Throttle Cable Guide

Cable Assembly, Wind Drift Unit Elsctric Throttls

Spring, Rocker Arm

Carriage Assembly, Wind Drift Unilt

Contact Assembly, Ground Speed Time

Spring Assembly, Lower Contact

Spring Assem. Transfer Contact

Plate, Contact Mounting

Bar, Contact Adjusting

Screw, Contact Adjusting
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10999 British Wind Drift Unit Assembly, Complete

11000 Wind Drift Unit Assembly, Complete

(Assembly No, 10999 i3 used on 50 cycle Trainer Models
and AN-2550-1 Trainers.

Aasenmbly No,., 11000 is used on 60 cyc¢le Trainer Models
and supersedes Assembly No. 10828. 01l¢ and new asssm—
blies are interchangeable as units,)

Part No. Nonmenclature
8003 Serew, R.H.I.M. #6-32 x 3/8" Cad, Plt,
6009 Nut, Hexagon Iron #8-32 x 11/32Y x 1/8" Cad. Plt.
6021 Washer, 5/16" Spring Steel Lock
6054 Nut, Hexagon Iron #5/18"-24 x 9/18" x 7/32" cad. Plt.
6057 Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Gad, Plt.
6069 Serew, Fil., H.I.M. #8-32 x 3/8" Cad. Pit.
B335 Washer, #6 Internal Teeth Lock~Stesl
6334 Washer, #8 Internal Teeth Lock-Steel
6996 Serew, Fil. H.T.¥. #5-40 x 5/18" Cad. Plt.
103580 Drive Assembly, Dirsction Control
10581 Screw, Fil. H.I.M. #6-32 x 1/2" Cad. Plt.
10585 Screw, Fll. H.I.M. #8-32 x 5/8" cad. Plt.
10756 Shaft, Wind Drift Commector
10758 - Connector Assembly, Flexible Shaft
10804 Screw, Fil. H.I.M., #8-32 x 1/2" Gad. Plt.
10839 Nut, 3/8-24 Runner
10842 Nut, Velocity Control Shaft 2top
10868 Cable Assembly, W.D.U. Electrical
10880 Guide, Runner Nut o
10833 Worm, Direction Control
10914 Cap, Bearing
10918 Bracket, Flex, Shaflt Connector
1028¢ Connector Assembly, Wind Velocity
11013 - Plate, Wind Drift Unit Base
11034 Shaft, Velcoeity Conftrol
11037 Bracket, Wind Dpriven Worm
11628 Serew, Bristo Socket Head Cap #5-40 x 3/8"
120862 Screw, Bristo Headless I. Set #5-40 x 3/16" Cup Pt.
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10909 Briltish Wind Drift Unit Assembly, Complete

11000 Wind Drift Unit Assembly, Complete

{Assembly No. 10999 is used on 30 Cycle Trainers

and AN-2850-1 "rainers.

Assembly No. 11000 supersedes Assembly ¥o. 10829

and is used on 60 Cycle Trainers. 0ld and New

Assemblies are interchangeable as units)

FPart HNo.

&0L0
8069
6554

6662
6926
6997
7002
7006

9061
10527
108681
10585
10588
10594
10749
107863
10768
10769
10848
10897
10014
10815
10922
10824
1030
10944
10946
10948
108868
L0266
10872
10267
Loev8a

Nomenclature

Serew, R.H.I.M., #8-32 x 1/2" Cad. Plt.

Screw, Fil. H.I.M. #8-32 x 3/8" Cad., Plated

Secrew, Bristo Headless I. Set #8-32 x 3/16 Cup Pt.
Harden

Washer, .172"-.169" x 1/2" x .052"-,048 Steel

Screw, Fil, H.I.M, 5-40 x 5/16" Cadmlum

Serew, Fil., H.I.M. #5-40 x 1/4" Cad. Plt.

" Sepew, Bpisto Headless Set #5-40 x 1/4" Cup Point

Serew, Bristo Headless I, Set #5-40 x 1/8" Cup Pt.
Harden

Clip, Spring (.187" x .020")

Rack,  Ground Speed

Screw, Fil, H.I.M. #6-32 x 1/2" Cad. Plt.

Serew, Fil. H.I.¥. #8~32 x 5/8" Cad. Plt.

Worm, 32 Piteh 4 Thread R.I.

Collar, 3/16" Shaft

Gear, 48 Pitch-80 Teeth

Coupling Assembly, Drive

Shaft Assembly, Wind Direction Control

Pin, Taper &/0 x 1/2 -

Arm, Autosyn Driving

Pivot Assembly, Carriage-Gear

Cap, Bearing

Cap, Worm Brackst & Bearing

Pulley Assembly, Throttle Cable Guide

Stud, Throttle Cable Gulde Pulley

Drive Assembly, Right Angle

Arm Assembly, Drive Rocker

Shaft Assembly, Rocker Arm

Sleeve, Ground-Speed Rack

Bracket Assembly, Rocker Arm

Carriage Assembly, Wind Drift Unit

Housing Assembly, Autosyn

Triangle Assembly, Wind

Stud Assembly, Rocker Arm
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Fart No.

5493
5718
5726
5730
5826
59884
6030
6033
6115
6196
6309
6327
63562
6522
6724
6830
100562
10644
10852
10563
10554
10556
105€3
10564
10565
10567
10578
10603
10616
10638
10878

10650 Control Assembly, Electric Throttle

(Ussd on Trainer Models with Wind Drift installation)
Nomenclea ture

Spacer, Contact-1/8"

Terminal, Contect

Strap, Guard

Spacer, Motor

Washer, Fibre, 5/16" Dia. Shoulder

Resistor, Wire Wound (Adjustable} 150 Ohms-25 Watts
Screw, R.H.I.M. #8-32 x 1/4" Cad. P1t.

washer, .130" x 9/32" x .025" Brass Bright Dipped
Screw, R.H,I.M, #8-32 x 3/18" Cad, PLt,

Washer, 13/64" x 1/2" x ,049" Steel Cad. Plt.
Nut, Hexagon Brass #6-32 x 1/4" x 3/32" Cad. Plt,
Serew, R.H,I.M, #¥10-32 x 3/4" Cad. Plt.

Screw, R.H,I.M, #6-32 x 2-1/2% Cad., ¥lt. *’
Washer, 5/32" x 7/16" x.049" Steel Cad. Plt.
Terminal, Solder Lug Flat Type-#6 Hole

Pin, Groov 1/16" x 5/16% Type #1

Toerminal, Solder Lug; Flat Type«#8 Hole

Screw, R.H,.I.M, #5-40 x 1/2" Cad. Plt,

Spring, Electric Throttle Cam Contact

Plate, Electric Throttle Contact Support

Bracket, Electric Throttle Control Bearing Post
Insulator, Contact Screw

Wesher, ,192%.,188" x 1-1/4" x ,033"-.028" Brass
Post, Electric Throttle Control Bearing

Shaft, Electric Throttle Pulley

Spring, Electric Throttie Pulley

Motor, Electrlic Throttle Control

Pinion and Gear Assembly, Eleciric Throttle Control
Pulley Assembly, Electriec Throttle Control Cable
Gear Asssembly, Electric Throttle Control

Bracket Assembly, Electric Throttle
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Part Nos

6541
6903
7070
7071
7072
7074
7075
7076
7077
7078
7079
7080
7081
7352
7359
7360
1362
7363

€348

8590 Turbine, Compressor

(Used on all Trainer Models)
Nomenclaturs

Nut, H.I. #5/16"-18 x 9/16" x 17/64" Plain
Motor, Spencer Turbine

Packing, 14" Turbo-Compressor Division Head Felt
Plate, 14" Turbo~Compresscr Divislon Head Felt Packing
Impeller, 14" Turbo-Compressor

Deflector, 14" Turbo-Compressor Inner

Deflector, 14" Murbo-Compressor Outer

Spacer, 14" Turbo-Compressor Stralght

Spacer, 14" Turbo-Compressor Flanged

Pecking, 14" Turbo-Compressor Rope

Head, 14" Turboe~Compressor End

Ring, Turbo-Compressor End Head

Serew, H.H.I.C. #5/16"-18 x 3/4" Cad. Plt.
Casing, Turblne Compreasor

Gasket, Turbo«Compressor End Head

Flange, Intake

Gaesket, Flangs

Screw

Mountings for thls Assembly in Base

Serew, Lag 1/4" x 1-1/2" No Finish
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Part No.

8248
6016
7032
7047
7048
7049
7282
7565
7568
7270
TS7E
TE7S
7374
7aTH
7576
7377
7378
7530
7a8%
7385
73504
7335
7386
7387
7591
7592
793
7594
7595
7408

8903 Turbine Motor Agsembly

(Used on all Trainer kodels)
Nomenclature

Rrugh and Spring Assembly

Holder, Turbine Motor Double Brush
Bearing, Turbine Motor Ball

Holder, Turbine Motor Single Brush
Cap, Turbine Motor Single Brush Holder
Brush Assembly, Turbine Motor Wide Carbon
Capacitor, Turbine iotor .06-.06 Mfd. 230 V. A.C,
Housing Assembly / Field Winding-Complete
Belt, Hex. Head Machine

Screw '

Washer

Bracket, Commutaftor End.

Plate, Rear

Screws, Attaching

Plug, Tachometer

Cup, Grease

Brackei, Rear End

Cap, Hub

Washer, 3pring

Washer, Felt

Retainer

Screw

Plug, Drain

Cup with Elbow, Grease

Screw, FT.H.I.M. #5-40 x 3/4" cad. Plt.
Filterette, Deutchman-Tobe Type A-Z2-F
Box

Cover

Bushing, Attaching

Washer

Armature
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Main Bellows, Turbine, Spindle and Collector Ring Assembly

{Used on all Trainer Models Except AN-2550-1 Trainers)

Part No.

1004
1006
1009
¢c=-1011
1021

1023
1502
1508
1508
1509
1510
1511
1512
1518
1520
1562
£108
8130

5131

5133
Hli4
5446

5452

5987
5988
8013
6056
5108
6110
6197
6658
8830
6711

6871
8921
7007
7028

Nomenclature

Cross, Base
Sheave, Base
Housing, Bearing
Shaeft, Bearing Housing
Sling, Transfer Elbow
(Used on G, G2, D, D1, E, Esp Models)
Strap, Transfer Elbow Sling Spring
Cross, Turntable
Universal Assembly
Standard, Universal Long
Ring, Unilversal
Pin, Universal
Standard, Universal Shert
Bellows & Toggle Assem., (Left and Right)
Elbow, Bellows '
Bellows & Toggle Assem., (Front and Rear)
Strap, PFuselsge Lock
8pring, Tachometer Regulator
Collector Assembly
{Used on C2, €3, C5, D, D1, D2, E, Esp, El, EZ2 Models)
Brush Assembly, Collector Ring
(Used on €2, C3, €5, D, D1, D2, E, Esp, El, E2 Nodels)
Brush, Collector Assem., Inner :
Brusgh, Collector Agsem,, Outer
Collector Assembly, Type WC" Trainer
{Used on C Model only)
Brush Assembly, Collector Ring
{(Used on C Model only)
Tube, Transfer Elbow to Turbine Connector
Tube, Autosyn Plckup Hub to Conductor Elbow Connector
Serew, R, H.IL.W. #10 x 2" Cad. Plt. .
Nut, Hexagon Iron #3/8"-18 x 5/8" x 1/4" Cad. Plt.
Screw, R.H.I.M. #1/4"-20 x 1-1/4" Cad. Plt, ‘
Screw, R.H.I.M. #1/4"-20 x 2" Gad. Plt.
Washer, 25/64" x 7/8" x .065" Steel (ad. Plt.
Bearing, Double Shield Ball (Top)
Bearing, Double Shield Ball (Bottom)
Serew, Bristo Headless I. Set #1/4"-20 x 3/8" Cup Point
Hardened
Fltting, 1/8" Pipe Thread Angle
Nut, Hexagen Iron #1/4"-20 x 7/16" x 5/32" gad., Plt.
Ring, 3/8" x .046" Open Type Retaining
Clamp, 15/16" I,D. Hose '
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Main Bsllows, Turbine, Spindle and Collector Ring Assemdbly {(Continued)

Part No. : Nomenclaturs
7060 Washer, .378"-,376" x 9/16" x ,063"=,060" Rrass
8110 Spring, Fuselage Lock Strap o :
8258 Lead, Collector to Terminal Bloek (Short)
8260 Lead, Collector to Terminsl Block (Long)
8280 Flap, Rellows Release Pitching and Banking
8491 Toggle Assembly, Main Bellows
8495 Bellows Assembly, Front and Rear
8496 Bellows Assembly, Ieft and Right
8502 Hose, Rear Elevator and Right Aileron
BBO3 Hose, Front Elevator
8504 Hose, Left Alleron
8530 Spacer, Toggle M'T'G, Long
8531 Spacer, Toggle M'T'G. Short
8590 Tarbine, Compressor
8730 Gear,  Autosyn Plck-Up
(Used on €, €2, D, Dl, E, Eap Models})
8754 Bracket, Brush Assembly
8748 Elbow Assembly, Transfer
(Osed on C, €2, D, D1, E, Eap Models)
8305 Spacer, Bellows Bolt
8833 Nu¢, Bellows Ball
10635 Gear, Drive
(Uaed on 03, ¢5, D2, El, E2 Models)
10720 Elbow Assembly, Transfer Type C«3 & C«5
{(Used on £3, 05, D2, El, E2 Models)
10845 Hanger, Transfer Elbow
(Used on C3, C5, D2, El, E2 Models)
10884 Throttle Sheath Assembly, Wind Drift Unit
10927 Cable Assembly, {(Trainer End) Electric Throttle
12708 Nat, #3/8"=16 x 7/8" Sleeve
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¥ain Bellows, Turbine, Spindle and Collector
Ring Agsembly

(Used on AN 2550-1 Trainer Models) '
Part Nec. Nomencl a"cu.re

1004 Croas, Base
10086 Sheaove, Base : C
1083 Strap, Transfer Elbow Sling Spring
C-1500 Cetagon, ALAssembly, Turntable
15803 Support, lotor Mount Front
1506 Universal Assembly
1518 Elbow, Bellows
1520 Bellows & Toggle fLesem., (Front and Rear)
1562 Strap, Fuselage Lock :
5108 Spring, Tachometer Regulator
6015 SGI‘BW, RQHQIO‘F{IC #10 o 2“ C&d. Pl‘t.
8024 Serew, H.H.I.C0. #1/4-20 x 5/8" Cad. Plt.
6051 Pin, Escutcheon #18 x 3/8 Brass Bright Dip
6056 Wut, Hexagon Ipon #3/8%216 z 5/8" =z 1/2" Cad. Plt.
8090 Serew, R.H.I.M, #1/4"-20 x 1" Cad. Plt.
8108 Serew, R.H.I.M., 1/4-20 x 2 1/4 Cad Plt.
6110 Screw R.H.I.¥M, 1/4"-20 x 2" Cad. P1%.
6169 Screw, F.H.I.W, #8 x 3/4 - Cadmium
5174 Serew, #8 x 1 F,H.I.,W. Cadmium
8178 Serew, Bristo Headless I. Set 3/8" =18 x 1 1/2 Cur Pt.
‘Hardened '
6197 Washer, 2?/64” x 7/8" x .065" Steel Cad. Plt,
5204 Washer, 1/8" x 5/18" x 1/32" Bprasz Bright Dip
6511 Washer, 1/4" Spring Steel Lock
68512 Washer, 17/64" = 1 1/8" x 1/16" Steel Cad. Plt.
6768 Washer, 17/64" x 1/2" x 1/18" Steel Cad. Flt.
6874 Brad, #16 (.,063") x 1" Steel
6886 Seréew, H.H.I,C, #5/16-28 = 1 1/4" Cad Plt.
6921 ut, Hexagon Iron #1/4"-20 x 7./16 x 5/32" Cad Plt.
Helol Ring, 3/8" x 046" Open Type Retaining
70Z8 Olamp, 15/18" I.D. Hose
7037 Serew, St. 3ide B.H,I.M. #5-40 x 5/18" Cad P1lt,
7060 Washer, .378"-.378" x ¢/18" x .063"-.060" Brass
7453 Bn.ush Agsembly, Collector
7454 Brush Assembly, Collector L.H.
7455 Brush Agsembly, Collector R.H.
7462 Bracket, Collectér Brush
7759 Housing Assembly, Base Teletorgue
7820 Shaft Agsembly, Standardization Tralner Bearing Housing
8000~
8102 Tab, Azimuth
8110 Spring, Tusslage Lock Strap
8280 Flap, Bellows Helease Fitching and Banking
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Main Bellows, Turbine, Spindie and Collector

Part No. Nomenclature
8478 Washer, Wing Butt
B491 Toggle Assembly, Main Bellows
8495 Bellows Assembly, Front and Rea
8502 Hose, Rear Elevator & Right Allercn
8503 Hose, Front Elevator
8504 Hose, Left Alleron
8530 Spacer, Toggle MTG. Long
8531 Spacer, Toggle MTG. Short
85861 Shim, Turntable Cross (Left & Right S8lde)
8562 Shim, Turntable Cross {Rear)}
8565 Plate, Qectagon Stop
8590 Turbine Compressor
8805 Spacer, Bellows Bolt
8933 Hut, Bellows Ball
10845 Hanger, Transfer Elbow
10627 Gable Assembly, (Trainer End) Blectric Throttle
10999 British Wind Drift Unit Assembly, Complete

Ring Assembly (Continued)}
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Part No.

1009
¢-1011
1023
5108
6010
6101
6116
6638
6639
7450
7453
7454
7455
7462
7470
8210
10175
10496
10635
10720
10845
10884
10927
11372
11378
11379
11380
11381

Part No.
6542

7820 Shaft Assembly, Standardizstion Trainer
Bearing Housing

(Used on AN 2550-1 Trainer Modelsa)
Bomenclature

Housing, Besaring

Shaft, Bearing Housing

Strap, Transfer Elbow Sling Spring
Spring, Tachometer Regulsator

Screw, R.H.I.M., #8-32 x 1/2" Cad.Plt,
Sersw, R.H.I.M., #6-32 2 1/4" Cad.Plt.
Screw, R.H.I.M. #8-32 x 3/16" Cad.Plt,
Bearing, Double Shield Ball (Top)
Bearing, Double Shield Ball (Bottom)}
Collector Assembly

Brush Assembly, Collector

Brush Asseunbly, Collector L.H.

Bruah Assenbly, Collector R.H.
Bracket, Collector Brush

Terminal, 1/8 Taper-Push-On

Hub, Autosyn Pick-Up Gear

Cohnector, 33 Contact End Clamp Socket
lead Assembly, Collector to Jones Flug
Gear, Drive

Elbow Assem., Transfer Type (-3 & C-D
Hanger, Transfer Elbow

Throttle Sheath Assembly, Wind Drift Unit
Cabie Assembly, {(Trainer End) Electric Throttle
Slesve, Besring Housing Tube

Tube, Bearing Housing ’

Tube, Conductor Elbow Connscting

Tube, Autosyn Pick«Up Hub Connecting
Tube Assembly, Bearing Housing Shaft

Mountings for this Assembly on Base

Nomenclature

Screw, 3/8"-16 x 1 1/4" Hexagon Cap - St. - Cad.Plt.
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Base Teletorgque Installation

(Used on AN 2550-1 Trainer Models)

Part No. Nomenclature

2052 gollar, 3/8" Set
5493 Spacer, Contact - 1/8"
5712 Spring Assembly, Outer Contact
5714 Spring, Outer Contact
6024 Screw, H.H.I.C. #1/4=30 x 5/8" Cad. Plt.
6025 Screw, Bristo Headless I. Set #10-24 x 3/18" Cup Pt.
Hardened
6059 Nut, Hexagon Iron, #10=-32 x 3/8" x 1/8" Cad. Plt.
6319 Washer, .130" x 9/32 z ,025" Brass Cad. Plt.
6347 Screw, R.H.I.M. #5«40 x 5/8 Cadmium Plate
6768 Washer, 17/64" x 172" x 1/16" Steel Cad. Plt.
6905 Tele torque Unit
- 6953 Screw, Fil. H.I.M. #10=32 x 5 8" Cad. Plt.
6997 Serew, Fil, H.I.M, #5-~40 x 1/2" Cad. Plt.
7006 Screw, Bristo Headless I. Set #5-40 x 1/8" Cup Pt. Harden
7127 Sorew, Fil. H.I.M. #5-48 x 1/2" cad. Pit.
7450 Collector Assembly
7581 Teletorgue, Base Unit
771 Cover, Base Teletorqueée Housing
T714 Housing, Basze Teletorguse
7735 Cable Assembly, Base Telebtorgue
TT36 Cover Assembly, Bass Teletorgue Housling
37 Gear, Base Teletorgue Housing Drilve
738 Strip, 6 Terminal :
7139 Housing Assembly, Base Teletorque
Note: This unit shown in heavy lines on view of
base teletorque installation
7741 Insulator, Contact Screw 9/32
7745 Bracket Assembly, Base Teletorque Pivot
7745 Stud Assembly, Base Teletorque Adjusting
7749 Arm Assembly, Base Teletorque Drilving
o9 Spring, Base Teletorgue Tenslon
T Arm, Base Teletorgque Tension Spring
1820 Shaft Assembly, Standardizaetion Trainer Bearing Housing
9023 clip, Spring (.281" x .020")
10585 Screw, Fil. H.I.M. #8-32 x 5/8" cad. Plt.
10606 Screw, Fil. H.T.M. #5-40 x 1/4" 0.H, Cad. Plt.
10757 Screw, Fil. H.I.M. #6-32 x 3/8" Cad. Plt.
10848 Arm, Autosyn Driving '
11363 Stop, Bass Teletorque Unlt
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Part No,

6055
6089 .
6004
6198
6216
6325
6511
6512
7093
9061
9093
9488
12702
127310
12711
12717
12720
12728
12727
12731
12732
12737
12738
18739
12741
12742
12743
12744
12745
127486
12747
12748

12750 Installation, Leveling Device

(Used on 03, €5 Trainer Models)

Nomenclature

Nut, Hexagon Ipon #1 :
Serew, R.H,I.M.; #1/4%-20 x 1 1/2" Cad.Plt.
Screw, R.sB.I.M. #1 4".20 x 2 144" Cad. Plt.
Washer, 9/32" x 5/8" x ,041" Steel Cad. P1%.,
Serew, R.H.I.M. #1/4"-20 x 1 3/4" Cad, P1t,
Washer, 7/16"-1" x 3/32" Steel-Plain

Waszher, 1/4" Spring Steel Lock

Washer, 17/64" x 1/8" x 1/16" Steel Cad. Plt.
Serew, 1/4-20 x 1 1/4" H,H.I.C. Cad Plt,

Clip, Spring {9187" x <020")

Clip, Spring (.281" x ,020")

Washer, Leveling Device

Lever, Leveling Device Jack

Lever, Leveling Device Jack Hand

Link, Leveling Device Jack Lever

Fin, Jack Lever

Bracket Assembly, Leveling Device Pulley {L.H.)
pracket Assembly, Leveling Device Single Pulley
Pin, Jack Plunger

Jack and Lever Assem., lLeveling Device

Jack Assembly, Leveling Device

Knob, Leveling Device Hand Lever

Spring, Leveling Device Torsion .

Pin, lLever Cable

Bracket, Leveling Device Spring Adjusitment Screw
Plate Assembly, Leveling Device Mounting
Pulley Assembly, Leveling Device Cable

0il Jack, Leveling Device

Cable Assembly, Leveling Device (Right Rear)
Cable Assembly, Leveling Device (Right Front}
Gable Assembly, Leveling Device (Left Front)
Cable Agssembly, Leveling Device {Left Rear)

4".20 x 7/16" x 3/16" Cad.Plt,
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Hose

(Used on all Trainer Models)

Part No. Nomencla ture

5987 Tubs, Transfer Elbow to Turblne Commector

(3/16" Wall x 1 1/2" I.D. x 3 1/4")
#5988 Tube, Autosyn Pickup Hub to Conductor Elbow Connector

{3/16" wall x 1 1/2" I.D. x 26")

- 8502 Hose, Rear Elevator and Right Alleron
(1/8" wall x 5/8" I.D. x 36")

8503 Hoge, Front Elevator
(1/8" wall x 5/8" I.D. x 25")

8504 Hoae, Left Ailsron
(1/8" ®all z 5/8" I.D. x 45")

B35 Hose, Turning Motor-Right
(1/8" well x 7/8" I.D. x 49%)

8536 Hose, Turning Motor-left
(1/8" wall x 7/8" x 56")

8802 Hoaef Manlifold to Aileron Valve
(1/8" wall x 5/8" I.D. x 5 1/2")

8803 Hose, Manifold to Elevator Valve
(1/8" wWall x 5/8" I.D. x 2 1/2%)

8804 Hose, Manifold to Rudder Valwve
(1/8" wall x 7/8" I.D. x 2%)

8806 Hose, Manifold to Cond. Elbow
(3/16% Wall x 1 1/2"% I.D. x 4 1/2%)

#Note: TUsed on all Trainer Models prlor to Tralner Number
4395, Refer to 7820 Bearing Housing Shaft Assembly
for new design on AN 2550-]1 Trainer Model,
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Part No.

1537
1542
1647
1548
1549
1550
1551
1562
C-15504
C~1564
C-1565
6008
6009
6025

602¢
60569
6086
6089
8006
56196
8203
6408

6411

6413
6307
6958
€939
B392
2474
9475
9479
9645

6009
6010

C~1536 Motor Assembly, Turning

(Used on all Trainer Models except AN 2550-1)

Nomenclsa ture

Back, Turning Motor

Strap, Spacer Brace Short

Shaft, Front Turning Motor

Gear, Front Shaft Top

Gear, FPront Shaft Bottom

Gear, Turning Motor Crankshaft

Shaft, Rear Turning Motor

Gear, Top Turning Motor Shaft

Pulley, Turning Motor

Support, Turning Motor Front Shaft Bearing
Support, Turning Motor Rear Shaft{ Bearing
Screw, R.H.I.M, #8-32 x 3/8" Cad. Plt.

Nut, Hexagon Iron #8«32 x 11/32" x 1/8" Cad. Plt,
Serew, Bristo Hesdless I. Set #10-24 x 3/16" Cup Pt.

Hardened
Screw, R.H.I.M, #8-32 x 1 1/4" Cad. Plt.

Nut, Hexagon Iron #l0=32 x 3/8" x 1/8" Cad. Plt.

Screw, R.E.I.M, #6=-32 x 3/16" cad. Plt.
Serew, R.H.I.M, #1/4"=20 x 1 1/2" Cad. Plt.
Screw, R.H.T.M., #8=32 x 7/8" ¢ad. Plt.

Washer, 13/64" x 1/2" x .049" Steel Cad. Pit.

washer, 11/64" I.D. x 3/8" 0.D. x 1/32" Steel Cad. Plt.

Screw, R.H.T.W. #2 x 1/4 Nickel Plated
Screw, R.H.I.W. #4 x 5/8 Nickel Plt,
Screw, #8 x 1 1/4 R.H.I.N. Nickel Plated
Bearing, Double Plate Ball. (Light Seriles)
Nut, Plastic 1/4" Dia. x 5/32" #46 Hole
Serew, Fil. H.I.M, #10=32 x 2 3/4" Cadmium
Support, Motor Back Hanger

Clevis, Turning Motor Bank

Pin, Turning Motor Bank Flange

¢oller, Turning Motor Bank

Podestal, Turming Motor

Mountings for this Assembly Used on Octagon

Nut, Hexagon Iron #8-32 x11/32" x 1/8" Cad. Plt.

Screw, R.H.I.M. #8-32 x 1/2" cad. Plt.
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Part No.

1548
1549
1850
1552
C~1554
6009
6024
6025

6029
6086
6089
68118
8322
6329
65334
65408
6411
6413
6662
6807
6377
6978
69798
7144

7565
7640
7646
7648
7649
7650
7652
76535
TS
8392
9474
9475
9479
10885

6009
8010

7645 Motor Assembly, Twrning
(Uzsed on AN 2550-1 Tralner Models. It

supersedes and is interchangeable with
C-1536 aasembly.)

Nomenclature

Gear, Front Shaft Top

Gear, Front Shaft Bottom

Gear, Turning Motor Crankshaft

Gear Top Turning Motor Shaft

Pulley, Turning Motor

Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. PLt.

Screw, H,H. I.C. #L/4 - 20.x 5/8" Cad. Plt.

Screw, Bristo Headless I, Set #10-24 x 3/L6" Cup Pt.
Hardened '

Screw, R.H.I.M. #8-32 x 1 1/4" Cad. Plt.

Screw, R.H.I.M. #6-32 x 3/18" Cad. Plt.

Serew, R.H.I.M. #1/4" - 20 x 1 1/2" Cad. Plt,

Screw, R.H.I. #l0-32 x 3/8" Cad. Plt.

Wesher, Plsin 3/18" x 3/8" x 1/64" Brass

Washer, Precision 187" x 5/18" x ,064" Brass Cad., Plt,

Washer, #8 Internal Teeth = Lock BSteel :

Screw, R.H.I.W. #2 x 1/4 Nickel Plated

Screw, R,H.I.W. #4 x 5/8 Nickel Plt.

Serew, #8 x 1 1/4 R.H.I.W. Nickel Plated

Washer,,.172"-,160" x 1/2" x .052%"-.048" Steel

Bearing, Double Plate Ball (Light Series)

Washer, .189"=-,187" x 3/8" x .002" Brass

Washer, *180"-~.187" x 3/8" x 1/32" Brass

Washer, .189" - .187" x 3/8" x 3/64" Brass
Secrew, Bristo Headless 3et, # 5/16"-18 x 1/2" Cup Point
Hardened

Plate, Turning Motor Bank Hangsr

Housing Assembly, Turning Motor Crankshaft Bearing
Pedestal Turning lotpr

Retainer, Turning Motor Bearing

Washer, 17/64" x 7/8" x 3/32" Steel
Spacer, Turning Motor Bearing

Shaft, Turning Motor Rear

Shaft, Turning Motor Front

Back, Turning Motor

Support, Moctor Back Hanger

Clevis, Turning Motor Bank

Pin, Purning Moter Bank Flange

Collar, Turning Motor Bank

Screw, Fil, H.I.M. #8-32 x 5/8" Cad. Plt.

Mountings for this Assembly used on the Basse

Wut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. Plt.
Screw, R.H.I.W. #8~32 x 1/2" Ced. Plt.
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Part No.

1540
1541
1055
6086
6408
6410
6412
6414
6415
6524
7416
7422
7424
7433
7454
7435
7456
7446
7447
7564
94635
8485
9466
6467
89470
9476
$477
9478
9479

6867 Bank Assembly, Turning Motor (lLeft)

6568 Bank Assembly, Turning Motor (Rlght)

(Used on all Trainer Models)
Nomenclature

Rod, Valve Link

Spring, Valve Link Red

Elbow, Turning Motor Bellows

Screw, R.H.I.M. #6-32 x 3/18" Cad. Plated
Serew, R.H.I.W. #2 x 1/4" Nickel Plated

Serew, R H.I.W, #3 x 5/8" Nickel Plated

Screw, R.H.I.W., #8 x 3/4" Nickel Plated

Screw, R.H.I.¥. #8-32 x 2" Nickel Plated

Nut, #8-32 x 11/32" x 1/8" H.I. Hickel Plated
Washer, #8 Spring Stesl Lock

Gulde, Turning Motor Bank Valve (Bottom)

Valve Assembly, Turning Motor Bank (L.H.)

Rod, Turning Motor Bank Valve (R.H.)

Bearing Assembly, Turnlhg Motor Rank

Brace, Turning Motor Bank Intermedlate Bearlng
Block, Turning Motor Bank Intermediste Bearing
Arm Assembly, Turning Motor Bank

Nut, Plastic=-.070" Hole x 5/16" x 5/32"

Nut, Plastic-.089" Hole x 5/16" x 5/32"

Valve Assembly, Turning Motor Bank (R.H.)
Guide, Turning Motor Rank Valve (Top)

Cover, Valve Slide

Yoke, Turning Motor BRBank Valve

Pin, Valve .055" Dis. x 5/8" 1g.

Gusset, Turning Motor Bank Bellows

Arm, Turning Motor Link

Shaft, Turning Motor Bank Crank

Washer, 13/64" I.D. x 3/8" 0.D. x 3/64" -Fibre
Collar, Turning Motor Bank
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- 5642 Step Assembly

(This assembly supsrsedes Assembly No., 1533 for uss
on all Trainer Models. It is interchangeable.)

Part No. Nomencla ture

1534 Bracket Assembly, Step

5642 Step Assembly

6059 Nut, Hexagon Iron #10~32 x 3/8" x 1/8" Cad. Plt.
6196 Washer, 13/84" x 1/2" x ,049" Steel Cad. Plt.
6219 Serew, R.H.I.M. #10-32 x 1-1/4" Cad, Plt.

2198 Box Assembly, Tool and Step

{Used on &ll Tralnsr Models)

Part No. Nomenclature

2198 Box Assembly, Tool and Step

7438 Step Assembly, Trainer

(Used on AN £2550-1 Trainer Models)

Part No. Nomenclaturs

8009 Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. Plt.
6097 Serew, R.H,I.M, #8-32 x 5/8" Cad. Pl%.

' 6662 Washer, .172"-,169" x 1/2" x .052"-.048" Steel
74351 Step, Trainer

7437 Bracket Assembly, Tralner Step

Mountings for thls Assembly

60089 Nut, H.I. #8«32 x 11/32 x 1/8

6011 Sorew, R.H.I.W. #8 x 3/4

6029 Serew, R.H,I.M. #8=32 x 1 1/4

6662 Washer, .172-.169 x 1/2 x .052 x .048" Steel

Note: 7Thia assembly supersedes Assembly 5642 for use on
all Trainer Models. It is interchangeablse.)



Part No.

74

1508
1508
1510
1511
€711

6871
8218

1506 Unlversal Assembly

(Used on all Trainer Models)

Nomenclsture

Standard, Universal Long

Ring, Universal .

Pin, Universal

Standard, Universal Shors

Screw, Bristo Headless I. Set #1/4-20 x 3/8" Cup Point
Hardened

Fitting, 1/8" Pipe Thresd Angle

Washer, .760"-,7656" x 1-1/2" x ,002" Steel



TOOL KIT

[6960]

(8626}
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Toocl ZXit
{Used on A1l Trainer Models)

Part No. - Nomenclature
1541 Spring, Valve Link Rod |
5108 Spring, Air Speed Regulgtor
5108 Spring, Tachomeier Regulator
5619 ¥eon Lamp
5784 Fuse, 3 Ampere
61286 Screw, R.H.I.W. #8 x 1 1/4" Cad. Plt.
8130 Screw, R.H.I.W., #2 x 1/4" Cad. Pit.
6131 Scerew, R.H.I.W, #8 x 1" Cad, Plt.
6625 Nut, Plastic #3/8" x 1/4" #41 Hole
6538 Ball Joint Assembly, 9/16" Shank x 10-32 Thread
6622 Fuse, & Amp. Plug Type
6745 Ball Joint Assembly, 9/16" Shank & 1/4"-23 Thread
68346 Castor Qil, 1 0z. Bottle
6847 Adhesive, 2 Oz. Bottle
6906 Adhesive, 16 0z. Jar.
6908 - Wrench, Bristoc Pluted Socket - #8 Set Serew
6909 Wrench, Bristo Fluted Socket -~ #10 3et Scrow
6910 Wrench, Bristo Fluted Socket #1/4" Set Screw
6911 Wrench, Bristo Fluted Socket ~ 5/16" Set Screw
6912 Wrench, Bristo Fluted Socket ~ 3/8B" Set Screw
6938 Nut, Plastic 1/4" Dia. x 5/32" #46 Hole
6956 Serew Driver, Compass Compensator
69567 Wrench, Bristo Fluted Socket - #5-40 Set Serew
6958 Dropper, medicine
6859 Can, i/2 0z. 0il .
8880 Screw Driver, #2A Phillips Head
7305 S8pring, Control Loading (100 1b.)
7566 Tubing, 1/8" I.D. x 1/16" Wall Transflesx Clear
7567 Tubing, 7/32" I.D. x 5/64" Wall Transflex Clear
7568 Tubing, 5/16" I.D. x 3/32" Wall Transflex GClear
# 8026 Wrench, Bellows Nut
8090 Tab., Azimuth
8091 Tab, Azimuth - "W
8092 Tab, Azimuth - gt
8093 Tab, Azimuth - "g"
8094 -Tab, Azimuth - "3"
8095 Tab, Azimuth - ¥gv
8096 Tab, Azimuth - "12W
8097 Tab, Azimuth = 15"

8088 Tab, Azimuth - H21W

% Note: Parts marked with en asterisk are obsolete. They are
elther available for service or a substitutlon of recent design
may be made. -
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Yart To.

8099
8100
8101
8102
HOLE:

8807
8808
2061
2069
90935
8423

Tool Kit (Continued)

Nomenclature

Tab, Azimuth - "24"

Tab, Azimuth - "30"

Tab, Azlmuth - "33"%

Blank, No Numeral or Letter
Part ¥os. RO90 to 8102 are furnished in
complete s2ts only ard should be ordered by fol-
group rumber: 90067 tab, aziputh (complete set)
Patch, Leather
Patch, Bellows Fabric

clip, Spring (.187" x ,020")

£lip, Spring (.125" x .020")

¢lip, Spring (.281" x .020")

Puse, €& Amp. Plug Type

7
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C=-2037 Stick Assembly, Control

- {™is Assembly was used on C, C2, D, Dil, E, Esp. Tralner
Models. It is now obsolete and superseded by Assembly
Ko, 81%6 for these Trainers. No. C-2037 and No, 8136
agsemblies are not interchangeable as unlts unless 8
chengeover ls made from external to internsl alleron
contr?l. Refer to Group No, 90010 for thia installae
tlon.

Fart No. Homenclature

C=2038 Shaft, Control Stick
C~2039 Stick, Control
C-2040 Pin, Control Stlick
2041 Bracket, ControleStick Bali Joint
#2042 Bracket, Control Stlck Front
2043 Collar, 5/8" Set
#2044 Bracket, Rear Control Stick Shaft
2045 Lever, Control Shaft
#C-2045 Lever, Front Control Stick Shaft
#-2475 Simils tor, Oleo
{Obsolete~Change over from piston type t¢o Houde Type
Simulator recommended. Part No. 20009 "Stick Control
Simulator=Change over from piston type to Houde Type"
1s assigned to this change.)
#(=-26984 Screw, Slip Stream Simulator Bracket Pivot
*=269¢9 Pin, Streight
C-2719A Bracket, Simmlator Stick«Rlght
C-2719B Brecket, Simulator Stick-Left
5378 Stick, Control British -
6031 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip
8054 Nut, Hexagon Irom #5/16"-24 x 9/16% x 7/32" Cad. Plt.
60€1 Pin, Cotter 1/16" Dia, x 3/4" Brass Bright Dip
6177 Serew, P.H.I.W. #4 x 1/2" Cad, Plte
#6180 Screw, Sq. Head Set #1/4"-20 x 1/2" Hardened
2#618), Screw, Sq. Hesd Set #1/4"-20 x 3/4" Hardened
#6379 Nut, Hexagon Iron #1/4"-20 x 7/16" x 7/32" Csd. Plt.
6523 Serew, F.H.I.W. #6 x 3/8" Cad., Plt.
#8540 Secrew, Allen Set #10-24 x 3/16" Cup Point

#Note: Parts marked with an asterisk sre obsolete. They are either
available for service or a substitution of recent design may be
1ade s
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C-4001 Control Assembly, Wheel

(This sssembly was used on C, C2, D, 1, E, Esp. Trainsr
Kodels.
8139 for these Tralners.

It 18 now obsolete and superseded by Assembly No.
8159 assemblies

are not interchangeable as units unless a changeover is made

from external to internsl aileron control.
No. $0010 for this installation.)

Refer to Group

Part No. Nomenclature
2043 Collar, 5/8" 3et
#2044 Brecket, Rear Control Stick Shaft
2045 Lever, Control Shaft
#C=-2475 Simuletor, QOleo
(Obsolete-Changeover from plston type to Houde Type
Simulator recommended. Group Ne. $0007 "Wheel Control
Simulator-Changeover from piston type to Houde Type®
is assigned to this change.)
#C-26984  Scrsw, Slip Stream Simulator Bracket Plvct
#2699 Pin, Streight
#(0«4002 Control Column and Wheel Assembly
#0=4003 Column, Control Wheel
#C 4005 Wheel, Control
#C 4008 Shaft, Control Wheel
#C-4007 Spacer, Control Wheel Shaft Gear
#(-4008 Gear, Centrol Wheel Shaft
#C=4009 Key, Control Wheel Shaft Gear
#C=4010 Shaft, Pulley and Gear
#C-40186 Pulley Assembly, Control Column
#(0-4018 Clemp, Control Wheel Pulley Cable
#0 w4025 3tud, Contrel Column Simulstor
#C-4GE8 Roller, Catle Gulde Large
#C- 4027 Roller, Cable Guide Small
#0-4028 Snhaft, Cable Roller Guide
#C-4029 Yoke, Control Wheel Column
#L=-4055 Cable Asssmbly, Contrel Wheel
#(-4045 Stud, Control Column Pivot
#0-4048 Eracket, Control Column Base
#C w4047 Stop, Control Wheel Columm
#C~4048 Breacket, Simnlator Pedestal
#C~4049 Shaft, Conwrol Wheel Torgue
#C~4050 Pulley, Torgue Shaft Control Wheel
8031 Pin, Cotter, 1/16™ Dis, x 1/2" Brass bright Dip
#Note: Parts masrked with an asterlsk are obsolete. They sre elther

available for service or a substitution of recent design may be

mede.
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C=4001 Control Assembly, Wheel (Continued)

Part No. - ' : Noménclaﬁﬁﬁé

6054 Nut, Hexagon Iron #5/16%-24 x 9/16% x 7/32" Cad.Fit.
6099 Screw, R,H.I.W., #8-32 x 3/4" Cad. Plt,
#6180 Serew, Sq. Head Set #1/4"-20 x 1/2%.Hardened
- 8372 Washer, 25/64" x 3/4" x 1/16" Brass
#6379 Nut, Hexegon Iron #1/4"-20 x 7/16" x 7/32" Cad. Plt.
#6540 Serew, Allen Set #10=24 x 3/16" Cup Point
6711 Screw, Bristo Headless I. Set #1/4=20 x 3/8" Cup Point
8l4Z Simlator Assembly, Allsron

#Note; Parts marked with an asterisk are obsolete. They are sither
avallable for service or & substitution of recent design may be
made,
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8136 Stick Assembly, Control

(This assembly was used on' ¢, C2, C5, D, DI, ¥, Esp.
Trainer Models. It 13 now obsolete and superseded
by Assembly No. 8998 "Installation, Interchangeable
Wheel and Stick Control™, Assomblies No. 8136 and
No. 8998 are not interchangeeble but Trainers wlth
an old stick control are adapted for modernization
by the introduction of parts necessary for a change=
over. 'These are containsd in Group No. 90008.)

Part No. Nomenecla ture

C=2038 Stick, Control
C=-2040 Pin, Control Stick
2041 Bracket, Control=Stick Ball Joint
2043 Collar, 5/8% Set
2045 Lever, Control Shaft
5262 Lever, Rudder & 3tick Elevator Simulator
52863 Bracket, Control Stick Simuletor
5265 Bushing, Control Stick Yoke Pin
5286 Pin, Control Stlck Yoke
5578 Stick, Control Brltish
5656 Rod Assembly, Control Stick Simulator
5687 Simuletor & Lever Assembly, Stick & Rudder
5689 Shock Absorber
6025 Serew, Bristo Headless I, Set #10-24 x 3/16" Cup Point Hardened
6031 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip
6053 Nut, Hexagon Iron #1/4"«28 x 7/16"™ x 5/32" Cad. Plt.
6061 Pin, Cotter 1/16" Dis, x 3/4" Brass Bright Dip
6320 Screw, H.HeIeC. 1/4"=28 x 1" Cad. Plt.
6321 Screw, H.HeI+C, 3/8"-16 x 5/8" Cad, Pit.
6322 Wesher, Plain 3/16" x 3/8" x 1/64" Brasa
6377 Washer, 33/64" x 7/8" x 1/16" Brass
6523 Serew, F.H.I.W. #6 x 3/8" Cad., Plt.
6529 Pin, Clevis 3/16" Dla., x 17/32" Cad. Plt.
6530 Washer, 3/16" x 3/8" x 1/32" Steel Cad. Plt.
#6540 Screw, Allen Head Set #10-24 x 3/16" Cup Point
6745 Ball Joint Assembly, 9/16" Shank x 1/4"-28 Thr'd
8129 Lever, Torque Shaft Allercn Control
8130 Terminel, Alleron Control Lever Cable
8137 Shaft Assembly, Control Stick
8138 Shaft, Control Stick
8521 Bracket Assembly, Pedestale =  Shaft

#¥Note: Parts marked wlth an asterisk are obsolete. They are either
availeble for service or a substitution of recent design may be
made .,
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Part No.

2043
2045
#C-2699
#0=-4002
#C=-4003
#G ~-4005
#G=4006
#+C-4007
#C-4008
#0 4009
#L~-4010
#C~-4016
#*(C-4018
#C~-4035
#C~4045
#C-4046
#0 4047
#C ~4050
#5261

5483

5637
#5688

5689

8025

8031
&053
6055
6099
#6180
6320
6372

#Note: Partas maerked with an asteriék gre obsoclete.

8139 CLontrol Asgembly, Wheel

{(This assembly was used on C, C2, C5, D, D1, E, Esp.
Tralner Models. It 1s now obsolete and superseded by
Assembly No., 8998 YiInstallation, Interchangesble Wheel
and Stick Control"™. Assemblles No.8139 end Ko. 8998
are not interchangeable but- -Trainers with an cld wheel
control are adaspted for modernizetion by the intro-
guction of parts necessary for & chenge over. These
ars contained in Group No. 90013.)

Nomenclature

Collar, 5/8" Set

Lever, Control Shaft

Pin, Straight

Contrel, Column and Wheel Assembly

Column, Control Wheel

Wheel, Control

Shaft, Control Wheel

Spacer, Control Whesel Shaft Gear

Gear, Control Wheel Shaft

Key, Control Wheel Shaft Gear

Shaft, Pulley and Gear

Pulley Assembly, Control Column

Clamp, Control Wheel Pulley Ceable

Cable Assembly, Control Wheel

Stud, Control Column Pivot

Bracket, Control Column Base

Stop, Contrcl Wheel Column

Pulley, Torgue Shaft Controcl Wheel

Lever, Wheel Elevator Simulator

Angle, Simulator Reinforcing

Rod Assembly, Control Wheel Simulator

Sirmalator end Lever Assembly, Wheel Elevator

Shock Abscrber

Screw, Bristo Hesdless I. Set #10-24 x 3/16" Cup Point
Herdened '

Pin, Cotter 1/16"™ Dia., x 1/2" Brasa Bright Dip

Nut, Hexagon ILron #1/4%-28 x 7/16"™ x 5/32™ Cad. Fl%.

Nut, Hexagon Iron #1/42-20 x 7/16"™ x 3/16" Cad. Plt.

Scerew, R.H.I.M. #8-32 x 3/4" Cad. P1t.

Screw, Sq. Head Set #1/4"~-20 x 1/2% Hardened

Screw, H.H.I.C. 1/4"-28 x 1" Cad. Plt.

Washer, 25/64" x 3/4" x 1/16" Brass.

They are elther

avallable for service or a substitubtion of recent design may be

made, -
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8139 Control Assembly Wheel ({(Continued)
Part No. Nomenclature

6520 Wesher, 13/64" x 1/2" x ,049" Brass Cad. Plt.
6529 Pin, Clevis 3/16" Dia. x 17/32" gad. Plt.
6530 Wesher, 3/16" x 3/8" x 1/32" Steel Cad. Flt.
#8540 Screw, Allen Set #10-24 x 3/18" Cup Point
6711 Screw, Bristo Headless I. Set #1/4-20 x 3/8% Cup Point
Hardened
8129 Lever, Torque Shaft Alleron Control
8130 Terminal, Aileron Conirol Lever Cable
- %8140 Shaeft, Control Wheel Torque
8l4e Simuletor Assembly, Alleron
8521 Bracket Assembly, Pedestal-5/8" Shaft

#Note: Parts marked with en asterisk are cbsolete, They are either

svailaeble for service or a substitution of recent design may be
made s
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8998 Instelletion, Interchengesble Wheel & Stick Control

(This Assembly is used on all Trainer Models. It supersedes
but 1s not interchangeable with Assembly No.8136 and No.81l39,
Trainers equipped with 0ld Type Wheel or Stick Control may be

modernized by a changeover.

contained in Group Ne. 90013 and No.20008).

Part NO .

2045
5483
5689
e0oL7
8053
6055
6094
6277
6318
8320
6711

6745
6887
5940
6944
6945
6946
6949
8280
89535
s
8940
8944
8947
88950
8951
8955
B956
895"
8958
8962
8963
8964
B8o67
8969
8973
8974
8977
8978
8980
8982
8983

Nomenclature

Lever, Control Shaft

Angle, Simulator Reinforcing

Shock Absorber

Screw, H.H.I.C. #3/8"-16 x 1" Cad. PLt.

Nut, Hexagon Iron #1/4"-28 x 7/16" x 5/32" Cad. Plt.

Nut, Hexagon Iron #1/4"-20 x 7/16" x 3/1L6" Cad., Plt.

Serew, R, O.I. N, #1/4"-20 x 2 1/4" Cad. Plt.

Nut, Hexagon Iron #3/8%-16 x 11/16" x 1/4" Cad. Plt.

Washer, 3/8" Spring 3teel Lock

Screw, H.H.I. Cap 1/4"-28 x 1" Cad. Plt.

Screw, Bristo Headless I. Set #1/4-20 x 3/8" Cup Poing
Hardsned

Ball Joint Assembly, 9/16" Shank x 1/4"-28 Thr'd

Screw, Hex. Hd. Cap #3/8%"-16 x 2 1/4" Cad. Plt.

flasher, 33/64" x 15/16 x .002" Steel

Wut, Prass Cap #5/16-18 Chrome Plt.

Grip, Control Stick

Key, #305 Woodruff

Serew, H,H.I.C. #1/4-28 x 5/8" Cad. Plt.

Serew, H.H.I.C. #1/4-28 x 1 1/4" Cad. Plt.

Screw, Fil. H.I.¥, #10-32 x 5/8" Cad. Plt.

Ball Joint Assembly, 1" Shank x 1/4-28 Thr'd

Bracket, Control Aileron

Rod, Contreol Column Link

Block, Control Column Link Rod

Sleeve, Control Spring Loading

Shaft, Control Torgue

Screw, Control Wheel Sector Pivot

Spring, Control Loading

Pinion, Control Wheel

Sector, Control Wheel

Stud, Contrel. Spring Loading Mounting

Cover, Control Vertical Bracket

Lever, Control Lateral Shock Absorber

Bracket, Control Besaring _ _

Stud Assembly, Control Spring Loading Bearing

Lever, Vertical Control Shock Absorber

Rod Assembly, Control Lateral Lever Connscting

Rod Assembly, Control Vertical Adjusting

Leéver Assembly, Control Lateral

Bracket, Control Mounting

Bracket, Control Verticeal

Stick Assembly, Control

The parts for the changscover are
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8998 Instellation, Interchengesble Wheel & Stick Control (Continued)

Part ¥No. . Ngmenclatnre
8e85 Wheel Assembly, Control
3988 Rod Assembly, Control Vertiocsl Shock Absorber & Spring
8989 Bracket, Control Vertical Spring ~
8890 Shaft Assembly, Control Drive
8092 Ball Joint Assembly, 7/18" Shank x 1/4"-28 Thread
8994 Column & Bearing Assembly, Control Wheel

20
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0852 ELBOW ASSEMBLY, AIR CONDUCTOR C-3
TRAINER

92
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5533 Manifold Assewmbly

(Used on =11 Trainer Models);

Part No. . Nomenclsa ture

5533 Manifold Assembly

10852 Elbow Assembly, Air Conductor C-3 Irasiner

(Used on 03, 5, D2, El, ER, AN 2550-1 Trainer Models)

Part No. Nomencla ture

10728 Nipple Assembly, 3/16 Unilon

5528 Elbow Assembly, Alr Conductor

(Used on G, ¢2, D, D1, E, Esp. Tralner Models)

Part No. Nomencls ture

55628 Elbow Assembly, Alr Conductor

24
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Fart No.

£=-2096
C=-2088
C-2099
2100
C-2105
C-2106
2107
2108
2109
2110
2112
2149
6002
6011
6025

6043
6053
6142
6855
693<
8088
8458
8532
8818
8868
8923
9618
10863

6009
6141
6282
6662
687

98

C-2096 Generator Assembly, Rough Alr
{(Used on all Trainer Models)
Nomenclatire

Base, Rough Air Unit

Shaft, RHough Alr Canm

Cam, Rough Air Turn

Cam, Rough Air

Valve Assembly, Rough Air

Bsse, Rough Air Valve

Support, Spring Bridge

Sleeve, Rough-Alir Valve Flap Lifter

Lifter, Rough Air Valve Flap

Bar, Rough-Air Spring Brlidge

Spring, Rough Alr Valve Flap

Spring, Turn Indicator Reguletor

Fut, Bexagon Iron #4-36 x 1/4"™ x 3/32" Cad. Plt,

Serew, R.H.I.W, #8 x 3/4" Cad, Plt.

Screw, Bristo Headless I. Set #1024 x 3/16™ Cup Point
Hardened

Nail, #20 (,035) x 3/8 Steel Flat Head

Fut, Hexagon Iron #1/4"-28 x 7/16" x 5/32" Cad. Plt,

Screw, R.H.I.W. #3 x 1/2" Cad, Plt.

Brad, #18 {.048") x 1-1/2" Steel

Screw Eye, #216 Bright Steel Wire

Elbow, 5/18" I.D. x 3/8" 0.D, 800

Washer, Sheepskin

Bracket Assembly, Pedestal

Reducer, Rough Air Elbow

Crank, Rough-Alr Regulaftor

Flap Assembly, Rough-Air Valve

Gear Assembly, Rough Air Cam Shaft

Screw, Bristo Headless Set #1032 x 1/4" Cup Pt.

Mountings for this Assembly on Fuselage Floor

Nut, Hexagon Iron #8«32 x 11/32" xz 1/8" Cad. Plt.
Screw, R.H.I.W. #10 x 1-1/2% Cad. Plt.

Serew, R.H.I.M. #8«32 x 2-1/4" Cad. Plt.

Washer, .172%"-.189" x 1/2" x ,052"-.048" Steel
Screw, R.H.I.M. #8=-32 x 3" Cad. Plt.
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Part No.

2052

Cw262%7

5862
6025

8065
6304
6519
8641
8643
8668
9001
9061
9376

10980

o8

6131

8653 Pitch Actlon assembly

(This Assembly supersedes Assembly No. C=2622 and is
used on all Trainer Models. It is not interchangesble
with No., C-2622 Assembly unless.supplied with (1) 8716
"Stud, Compensator & Bank Turner Link Rod%,., (1) 8719
UCompenss tor Assembly”; (2) 6059 "Hut, Hexsgon Iron
#10-32 x 3/8" x 1/8" Cad. Plt.", (1) 6055 "Nut, Hexzagon
Tron 1/4%-20 x 7/16" x 3/18",)

Nomencls ture

Collar, 3/8" Set

Bracket jssem,, Pitch Action Right

Shaft, Pitch Action Torque

Serew, Bristo Headless I. Set #10-24 x 3/16" Cup Point
Hardened

Pin, Taper #1 x 3/4" Steel Cad., Plt.

Screw, Bristo Headless I. Set #8-32 x 3/16" Cup Pt. Harden

Washer, 1/4" :

Ball Joint Assembly, 5/16" Shank x 1/4"-28 Thr'd

Lever Assembly, Pltch Actlon

Lever, Spring Comp. Pltch Action Shaft

Lever, Stall Valve Reg. Plich

Clip, Spring (.187" x .020")

Lever & Stud Assewbly, Pitch Action

Bracket Assembly, Pltch Action-Left Hand

Mountings for this Assembly on Fuselage Floor
Screw, R¢H.I.W; #8 x 1% cad, Plt.
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C-2016 Bar Assembly, Rudder-Complete

(Thies Assembly was used on C, C2, D, D1, E, Esp Trainer
Models. It is now cbsolete but may be replaced by the
rudder bar of current design if additional parts ara
furnished. These are contained in Group No. 90012.)

Part No. " Nomenclature .

#2020 Swivel, Rudder Bar ILink Rod
5458 Link, Rudder Bar Bafety
#5619 Block & Spring Assem., Spln Valve Rod
#5524 Rod Assembly, Spin vValve
6009 Nut, Hexegon Iron #8e32 x 11/38" x 1/8" Ced. Plt.
6031 Pin, Cotter 1/16™ Dia, x 1/2" Brass Bright Dip
8006 Screw, R.H.I.M. #8=32 x 7/8" Cad, Plt.
6354 Serew, Bristo Headless I. Set #8-32 x 3/16" Cup Pt. Harden
6374 Washer, 13/64" x 7/16" x 1/16" Brass

8664 pBar Assenbly, Rﬁdder-Complete

{T™ils Assembly was used on C, C2, C3, C5, D, D1, D2, E,
Esp. Trainer Models. It superseded Assembly No, C~2015
and was subsequently superseded by Assembly No., 9584,
This rudder bar assembly of current design 1s not inter-
changeable with Assembly No, 8654 unless a changeover is
msde. The parts necessary to accomplish this are con~
tained in Group No., 80021.) -

Part Noe. Nomenecls turs

#2020 Swivel, Rudder Bar Link Rod

5458 Link, Rudder Ber Safety

6009 Nut, Hexagon Iron #B«~32 x 11/32" x 1/8" cad., Plt,
6031 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip
€091 Screw, R.H.I M. #8-32 x 1" Ced. Pit.

6662 Washer, ,172"-,168" x 1/2% x ,052"-,.048" Steel
6768 Wesher, 17/64" x 1/2" x 1/16" Steel Cad., Plt,
#6771 Pin, 1/4" Dia. x 11/32% (levis

#Nete: Parts merked wlth sn asterisk are obsolete. They are elther
available for service or & substitutlion of recent design may be
made . -

100



1£09
RTRY
FEEE

TOYINMGTY  TYNOIL D340 — <

-3

. ——(2)5963

P 1269 |
Fiiigg
[E] 2159
(SrLedy
FiaE-0

i

AN.vmm;@_
THARSY 9/8R

SRBESY {398
A7 LHDIY 7168

1806

ﬂwnmmﬁ

“czen
[Rgel
- 6509
WY 1S T

.

SHEE

(IIEEDY //

wassv wgeal T N

(2 Es0e)—
WISY £59Y

Rl |
WIEL29 | W ISV 8202
Lave / i Tasey LRI
2 - zg2¢

Q,_m,_.uoi\ )

HET- (Z198 59

/

f'ccos

HEI

{z¥so00

(216119 <7

Fuwm_m sl N

~ e -~ w_

o~ 1] |
e t * “
<o Ty

1906

y
)5

() Z933
R o008
Blesps
(2yazge
@ 6pce

[GIELE]

(&1159

{22159

FL6r9

1626

101



Directionel Cpntrol

(Used on &ll Trainer Models except Aﬁ'gssonl)
Paert No. Nomenclature

C=-2011 Brace, Fuselage Floor :
2026  Spring, Rudder Pedal e
2028 Cable Assembly, Rudder Pedal Right

£-2093  Compensator Assembly, Rudder Valve
2148 Screw Eye, Turn Indicator Regulator Spring

C=2682 Valve Assembly, Spin
Sz62 lever, Rudder & Stick Elevator Simulator
BR264  Strap, Simulator Backing
5458 Link, Rudder Bar Safety
5459 Cable Assembly, Rudder Fedal Left
5487 Spacer, Rudder Simulator
5687 Simulator & Lever Assembly, Stick & Rudder
5689 Shoeck Absorber
6002 Nut, Hexagon Irom #4-36 x 1/4" x 3/32" ced., Plt.
6009 Nut, Hexagon iron #8-32 x 11/32" x 1/8" Cad. Flt.
6031 Pin, Cotter 1/16" Die, x 1/2"™ Brass Bright Dip
6053 Nut, Hexagon Ircn #1/4%=28 x 7/16" x 5/32" Cad. Plt.
6055 Nut, Hexagon Iron #1/4"-20 x 7/16" x 3/16% gad, Plt.
6059 HNut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad., Plt,.
6099 Scrow, R.H.I.M. #8-32 x 3/4" Cad. Plt,
6126 Screw, R.H.I.W. #8 x 1~1/4" Cad. Plt.
6131 Screw, R.E.I.W. #8 X l" Cad. Flt.
6149 Screw, R.H.I.W. #8 x 1=1/2" Ccad. Plt.
6198 Washer, 9/32" x ?/8" x .041" Steel Cad., Plt,
6204 Washer, 1/8" x 5/16" x 1/32" Brass Bright Dip
6273 Screw, H.H.I. Cap #3/8"-16 x 2-1/2" Cad. Plt.
6277 Nut, Hexagon Iron #3/8-16 x 11/16" x 1/4" cad, Plt.
6325 Washer, .190%"-,188" x 3/8" x ,064"-,060" Brass
8374  Washer, 1§/64" x 7/16" x 1/16" Brass
6511 Washer, 1/4" Spring Steel Lock
6512 Washer, 17/64" x 1-1/8" x 1/16" Steel Cad. Plt.
6538 Bell Joint Assembly, 9/16" Shenk x 10«32 Thread
6662  Washer, ,172"-.169" x }/2" x .052"-,048" Steel
6745 Ball Joint Assembly, 9/16" Shenk x 1/4-28 Thr'd
6767  Pin, Clevis 3/16" Dia. x 9/32%" Cad. Pit.
6897  Screw, Fil. H.I.M. #1/4"-20 x 2" Cad. Plt.
6921  Wut, Hexagon Iron #1/4%"-20 x 7/16" x 5/32" Cad. Plt.
6985 Washer, .253"-,251%" x 1/2" x 1/32" Brass
7340 Mat, Left Floor _
8351 Rod Assembly, Bank Turner Walking Beam to Alleron Valve

Bellcrank

8361 Valve Assembly, Auto, Nose Drop Type Rudder
8463 Spin Trip Assembly, Bank Turner
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Part No,.

8549
8560
8657
8658
8713
8716
B8'76
B9l4
9046
8061
929l
9684
9585
9586

Directional Control {(Continued}

Nomenclatare

Pedal Assem., Rudder

Bracket Assem., Rudder Psdal Shaft

Rod Assembly, Rudder Simmulator

Rod Assembly, Spin Trip to Rudder Bar

Pin, Rudder Bar Link

Stud, Compensetor and Bank Turner Link Rod
Rracket & Iever Assem., Bank Turner Inter.
Matting, Trainer Floor Rlght 3ide

Spacer & Spring Assem., Spln Valve Reod
Clip, Spring (.187" x .020"}

Baffle, Cantilever :

Bar Assembly, Rudder-Complete

Swivel, Rudder Bar Link Rod

Rod, Spin Valve
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Part No.

2026
C=-2093
2179
0-2682

5262

564
2458
o68%7
5689
€00%
6015
6031
5058
6059
6090
6092
6126
8131
6196
8277
8323
8325
6574
6511
6512
£558
6662
8745
6897
6921
6883
7688
7701
7704
7710
7716
7718
7719
8381

8361

Directional Control

(Used on AN 2550-1 Trainer Models)
Nomeneclature

Spring, Rudder Pedsal

fompensator Assembly, Rudder Valve

Rod, Rudder Link

Valve Assembly, Spin

Lever, Rudder & 3tick Elevator 3imulator

Strap, Simulateor Backing

Link, Rudder Bar Safety

Simulator & Lever Assembly, Stick & Rudder

Shock Absorber

Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. Plt.

Nut, Hexagon Iron #l0-24 x 3/8" x 1/8% Cad. Plt.

Pin, Cotter; 1/16" Dia, x 1/2" Brass RBright Dip

Nub, Hexagon Iron #1l/4"-28 x 7/16" x 5/32" Cad. Plt.

Nut, Hexagon Iron #10-22 x 3/8" x 1/8" cad. Pit.

Screw, R.H.I.M. #1/4"-20 x 1" Cad. Plt,

Scerew, R.H.I.K. #8-32 x 3/4" cad. Plt.

Serew, R.H.I.#8 x 1 1/4" Cad, Plt,.

Screw, R.H.I.W. #8 x 1" Cad., Plt.

Washer, 13/64" x 1/2" x ,049" Steel Cad. Plt.

Nut, Hexagon Iron #3/8"-16 x 11/18" x 1/4" Cad. Plb.

Washer, .190"-.1338" x 3/8" x .084"-.060" Brass

Washer, 7/16 x 1 x 3/32 Steel - Plain

Washer, 13/64" x 7/16" x 1/16" Brass

Washer, 1/4" Spring Steel Lock

Washer, 17/64" x 1 1/8" x°1/16" Steel Cad. Plt.

Ball Joint Assembly, 9/16" Shank x 10-32 Thresad

Washer, .172"-.189" x 1/2" x .0562"-,.048" Steel

Ball Joint Assembly, 9/16" Shank x 1/4"-28 Thread

Screw, Fil. H.T.M. #1/4"-20 x 2" Cad. Plt.

Wut, Hexagon Iron #1/4"-20 x 7/16" x 5/32" Cad. Plt.

Washer, ,.253"-,251" x 1/2" x 1/32" Brass

Hod Assembly, Rudder Simulator

Pedal Assembly, Near Ruddsr

Link, Rudder Pedal

Bracket, Rudder Pedal Countershaft

Eye Bolt, #8-32 x 2 1/4 Stesl Cad, Plt.

Cable Agsembly, Rudder Pedal = Right

Cable Assembly, Rudder Pedal ~ Left

Rod Assembly, Bank Turner Walking Beam to Alleron
Valve Bellerank

Valve Assembily, Rudder Automatic Nose-Drop Type



Fart No.

B4635
8542
85880
B658
8713
8718
8716
2061
2068
9290
9291
2584
9585
2586
11374
11432
15068

10¢

Directionsl .Control -(Céntinued)
Nemenclature |

Spin Trip Assembly, Bank Turner

Pedal Assembly, Rudder ;

Bracket Assembly, Rudder Pedal Shaft
Rod Assembly, Spin Trip to Rudder Bar
Pin, Rudder Bar Link

Rod Assembly, Bank Turner Link

Stud, Compesnsator and Bank Turner Link Rod
Clip, Spring (.187" x ,020")

Clip, Spring (.125" x ,020")

Strut, Cantllever

Baffle, Cantilever

Bar Assembly, Rudder - Complete
Swivel, Rudder Bar Link Rod

Rod, Spin Valve

Pin, Clevis .l86"-,184" x g/32"

Block Assembly, Spin Valve Rod Spring
Screw, Hex. Head Steel Cap 3/8-16 x 2
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Piteh Action snd Instrument Centrol System
{(Used on &ll Trainer Models)
Part No. Nomenclature

C~2634 Rod Assembly, Air Spesd Rellows o
C=2711 Spring Assembly, Airspeed Regulstor . .-
C~2718 Wire, Alr Speed Kegulator Spring Link
C=-3005 Serew Eye, Stall Valve Regulator Compensator Spring
C=-3009 Rod Asserbly, Pitch Compensator
C=-4075 Rod dssembly, Tachometer Control
C=4080 Spring Assembly, Tachome ter Regulstor
C=4082 Wire, Tachometer ILink
51086 Spring, Alr Speed Regulator
5107 Nut, Spring Link Regulstor
5108 Spring, Tachometer Regulator
5545 Lever Assembly, Stell Valve Regulator Pitch Compensa tor
6011 Serew, R.H.I.W. #8 x 3/4" Cad. Plt, |
6013 ScI‘eW, H.H.I..W. #10 X 2" Gad. Plta
8031 Pin, Cotter 1/16" Dia, x 1/2" Brass Bright Dip
6053 Nut, Hexagon Iron #1/4"-28 x 7/16" x 5/32" Cad. Plt.
6059 Nut, Hexagon Iron #10=-32 x 3/8" x 1/8" Cad. Plt.
8127 Serew, R.H.T.W. #¢ x 1/2" Cad. Plt.
6131 Screw, R.HE.I.W, #8 x 1" Ced. Plt.
6141 Screw, R.H.I.W. #10 x 1-1/2" Cad. Plt,
6159 Screw, R.H.I.W. #6 x 1" Cad. Plt.
6171 Serew, F.E.I,W, #8 x 5/8" ¢asd, Plt.
6323 Washer, .150"-,188" x 3/8B" x ,064"-.060" Brass
6519 Washer, 1/4"
6525 Nut, Plestic #3/8" x 1/4" #41 Hole
6538 Ball Joint Assembly, 9/16" Shank x 10-32 Thread
8870 Cack, Shut-Off (3/16" Compression Double)
7192 Valve and Bellows Assembly, Stall
7569 Tank Assembly, Climb-Dive
75%0 Tank Assembly, Alr Speed
7659 Fitting Assembly, Climb-Dive Valve
BE63 Bellows Assembly, Air-Speed Regulstor
8580 Throttle Assembly
8581 Lever and Bracket Assembly, Tachometer
8606 Bellows Assembly, Tachometer Regulator
8641 Ball Joint Assembly, 5/16" Shank x 1/4"-28 Thr'd
B648 Lever Assembly, 'Throttle Inter, (Standard Throttle)
B651 Block Assenbly, Throttle Inter. Lever Mounting
8653 Pitch Actlon Assembly
8691 Valves Assembly, Climb-Dive
8719 Compensator Assembly
8728 Compensator Assembly, Valve
10833 Lever Assembly, Air Spesed Regulator and Throttle Control Cable
90016 Rod Aasembly, Throttle to Throttle Inter. Lever
80017 Rod Assembly, Pitch Action to Throttle
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Automatic Benk with Turn Mechanism with
Automa tic Nose-Drop Type Rudder Valwve

(Used on all Trainer Méﬁéls)
Part No. Nomenclature

2045 Lever, Control Shaft

C~-2066 Valve Assembly, Elevator R

C-2093 Compensa tor Assembly, Rudder Valvs

C=-2619 Spring, Valve Conpense tor Link
6031 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip
6059 Nut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad. Plt.
6131 Screw, R.H.I.W. #8 x 1" cad. Plt.
6197 Wesher, 25/64" x 7/8" x 065" Steel Cad. Plt.
6320 Serew, H.H.I. Cep 1/4"«28 x 1" Cad. Plt,
6323 Wesheyr, .180"=,188" x 3/8" x .064"«,060" Brass
6538 Ball Joint Assembly, 9/16%" Shank x 10/32% Thread
B335 Velve Assembly, Alleron-Automatic Bank Type
B337 Ball Joint Assembly, 5/16" Shank x 10-32 Thread
83540 Rod Assembly, Bell Crank To Aileron Valve
B348 Bracket & Bell Crank Assembly, Alleron Turn Action
8348 Rod Assembly, Alleron Valve Control
8351 Rod Assembly, Bank Turnsr Walking Beam to Allsron Valve

Bellcrank

B361 Valve Assembly, Auto., Nose Drop Type Rudder
8463 Spin Trip Assesmbly, Bank Turner
8482 Rod, Bellerenk to Alleron Valve
8951 Shaft, Control Torguse
9083 Clip, Spring (.281" x ,020%)
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Part No.

L-2650
C-2656
C-2657
C-2658
Gm2609
C-E260324
C-2660
C-2715
L=-3008%
C-4082
5106
5107
5108
5474
6053
60565
6124
6127 .
63525
8086

. Bbb4

Part No.

2145
C-2148
2148
2149
8l24
6140
6025
5932
8863
7421

85663 Bellcws Assembly, Alr-Speed Reguistor
8€06 Bellows Assembly, Tachometer heguletor

(These pAssemblies are used on &ll Trainer
Models and superseds Assembly ho.(C-2654,
Cld and new assemblies are interchangesbdle
as units)

Nomenclse ture

Needle, Regulator Velve

sody, Regulstor Velve

Plate, Regulstor Valve Needle
sount, Regulator Valve Body

arm, Alr Speed Regulator Bellows
Stop, desulator Bellows

fellows Assewmbly, 2lr Speed and Tachometer Regulator

Wire, Alr Speed Hegulator Spring Link

Screw iye, Stall Valve Regulator Compensator Spring
Wire, Tachometer Link

Spring, Alr Speed fFezulstor

ut, Spring Link Hegulator

Spring, Tachometer Regulator

Arm, Tachometer Regulator Zellows _

iut, Bexagon lron #1/4%-28 x 7/16" x 5/32" (ad.FPlt,
¥ut, Hexagon Iron 710-32 x 3/8" x 1/8" Ced.Pit,
Serew, Z.H.I.W. #4 x 3/8" Cad.Plt.

Serew, LR.n.T.%W. #¢ x 1/2" Cad.Pit,

Nut, Plastic #3/8" x 1/4" #41 Hole

Elbow, 1/8" I.D. x 5/32" 0.D. 90

Bracket, Bellcws Mounting

8431 Bellows Ahssembly, Turn Indicastor Regulstor

(This Assembly 1s used on all Tralrer uocdels snd
superssdes fssemblles No.C-2142 and He.0652, <ld
and new assemblies are interchangeable as uniis)

homenclature

Bracket, Turn Indlcator Kegulator Bellows-Left
Zracket, Turn Indicator Reguletor Zellows Spring-k
Screw Lye, Turn Indicator Hegulator Spring

S>pring, Turn Indicator Hegulator

Screw, R.E.I.W. #4 x %/8" Cad.Plt.

Screw, R.E.I.W. #3 x 3/8" Caca.FPlt.

Nut, Plastic 3/8" x 1/4" #41 Hole

Serew-Lye, #2186 Bright Steel wire

Bellows, Turn Indicator hegulator

Tubing, Turn Indicator Hegulator-iellows
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8463 Spin Trip Assembly, Bank Turner

{This Assembly supersedes Assembly No. C-2047 and is
uged on &1l Traiper Models. 01ld and new assembllies
are interchangeable as units,)

Part No, Nomencle ture

2052 Collar, 3/8" Set
2054 Arm Asseubly, Bank Turner Torgue 3haft Stop
C=2056 Beam Assembly, Bank Turner Walking
C=2669 Bellows Assembly, 3pin Trip
C=2870 Bellows, Spin 'Frip
C~2674 Stop, Spin TIrip Bellows
C«2675 Spring, Bellows Expansion
C=2676 Elvow, Spin Trip Bellows
G-2677 Lever Assembly, Spin Trilp Bellows Lock
0-2678 Toggle Assembly, Spin Trip Bellows
C-2679 Stud, Spin Belliows Hinge
C-2680 ILink, Spin Rellows
9494 Base, Barnk Turner Spin Trlp
5541 Shaft, Bank Turner Torque
8025 Screw, Bristo Headless I. Set #10«24 x 3/16" Cup Point
Hardened
8031 Pin, Cotter 1/i6" Dias. x 1/2" Brass Bright Dip
6127 Serew, R.H.I.W. #4 x 1/2" Cad, Plt, -
6131 S(}rew’ RiH.IL.W, #8 x 1" Gada Flt., .
6140 Screw, R.H.I.W. #3 x 3/8" Cad. Plt.
6148 Scerew, #5 x 1/2 R.H.I.W, Cad. Plt.
6341  Pin, Oroov L/8" x 3/4" Type #1
6519 Washer, 1/4"
6600 Pin, Groov 1/8" Dia, x 1" ILg-#l Type
6982 Washer, ,253".,251" x 1/2" x 002" Brass
6983 Washer, .253%"-,251" x 1/2% x ,O008" Brass
8087 Elbow, 3/16" I.D. x 1/4" 0.D. 90°
8187 Pin, Spin-Trlp Toggle Plvot
B3R5 Swivel, Bank Turner '
8455 Bellows, Spin Lower
B457 Bellows Assembly, Spin-Lowsr
8458 Washer, Sheepskin
B459 Bellows Assembly, Spin-Upper
B460 Bellows, Spin Upper
8461 Bracket Assenbly, Spin Trip
85632 Bracket Assembly, Pedestal
8712 Arm Assembly, Bank Turner Shaft
2061 Clip, Spring (.187" x .020")

Mountings for this aAssembly

6126 Screw, R.H.I.W. #8 x 1-1/4" cad., P1lt.
6149 Screw, R.H.I.W. #8 x 1=1/2" Cad. Plt.
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8715 Rod Assembly, Bank Turnsr Link

8876 Bracket & Lever Assem., Bank Turner Inter.

(Used on all Trainer Models)

Part Wos Nomenclature
6055 Nut, Hexagon Iron #1,/4"-20 x 7/16" x 3/16" cad. Plt.
6059 Nut, Hexagon Iron #10-32 x 3/8" x 1/3" Cad. Plt.
6511 Washer, 1/4" Spring 3teel Lock
6538 Ball Joint Assembly, 9/16" Shank x 10/32" Thread
8714 Rod, Bank Turner Link
3715 Rod Assembly, Bank Turner Link
8376 Bracket & Lever Assem., Bank Turner Inter.
B8B77 Rod, RBank Turner Upper Link
8878 Rod, Bank Turner Lower Link
8879 Lever, Bank Turner Inter.
8880 Bracket, Bank Turner Intermediate Lever
2881 Serew, Bank Turner Inter. Lever Pivot
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Fart Wo.

5761
5702
5781
6030
6080
6119

2092
6711

8361 Valve Assembly, Auto. Nose Drop Type Rudder

{This Assembly supersedes Assembly Wo.5764 and is

used on all Trainer lMpdels., Qld and New Assemnlies

are interchangesable as units)
Womenclature

Tontact Assembly, Compass Defl'r. Switch
Arm, Compass Defllector Switch

Arm, Rudder Valve Lever

Serew, R.H.I.}., #8-32 x 1/4" Cad. Plt.
Serew, F.H,I.M. #8-32 x 1/2"% Cad. Plated
Serew, R.H,I.W. #10-32 x 1/2" Cad. Plt.

Mountings for this Assembly on Fuselage Floor

Socket, Rudder Valve

Screw, Bristo Headless I. Set 1/4"-20 x 3/8" Cup Pt.

Harden
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8335 Valve Assenbly, Alleron Automatlic Bank Type

(This Assembly is used on all Trainer Modsls and super-
sedes Agsembly No. C=2074. 01d and new assemblies are
not interchangeable unless additional parts are fur=-
nished for a changeover, These are contained in Group
No. 90003.)

Pari No. Nomenclature

2072 Collar, 3/4" Set
Cw2077 Arm, Allsron Valve Lever
8025 Screw, Bristo Headless I. Set #10-24 x 3/16" Cup Point
Hardened
6059 Nut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad. Plt,
6079 Screw, F.H,I .M, #10-24 x 1/2" Cad, Pl%.
6535 Screw, Parker Xalon Type U~I Drive R.H. #4 x 1/4"
83286 Lever, Alleron Valve Center Leaf
8329 Stop, Alleron Valve

Mountings for this Assembly on Puselsge Floor

6131 Screw, R.H.I.W. #8 x 1" Cad. Plt,

6149 Screw, R.H.I.W. #8 x 1-1/2" Cad. Plt.

6711 Screw, Bristo Headless I, Set 1/4"-20 x 3/8" Gup Point Harden
8521 Bracket Assembly, Pedesial
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C-2682 VALVE ASSEMBLY, SPIN
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C-2066 Valve Assembly, Elevator

(Used on all Trainer Models)

Part No. Nomﬂnclature
2070 Stop, Elevator and Aileron Vailve
$=-2071 Arm, Elevator Valve Lever
2072 Collar, 3/4" Set '
86010 Screw, R.H.I.¥M. #8-32 x 1/2%" Cad. Plt.
6025 Screw, Bristo Headleas J. Set #10-24 x 6/16" Cup Point
Hsrdened
8079 Screw, F.H.I.M. #10-24 x 1/2" Cad. Plt.

Mountlngs for this Assembly on Fuselags Floor

6126 Serew, R.H.I.W. #8 x 1 1/4" Cad. Plt.

8711 S8crew, Bristo Headless I. Set 1/4"-20 x 3/8" Cup Point
Harderied

8521 Eracket Assembly, Pedestal

C-2682 Valve Assembly, Spin

{Used on &1l Trainer Models)

Part No. Nomenclature

C-2686 Pendulum Assembly, Spin Valve _
3966 Body and Stem Assembly, Spin- Valve
7009 Screw, F,H,I.M. #10-32 x 1 1/8" Cad., Plt.
29043 pase, Bpin Valve

Nountings for this Assembly on Fuselage Floor
6131 Screw, R.H,1.W, #8 x 1% Cad. Plt.
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Part No.

2032
6028

6011

11071 Valve Assembly, Gyro & Tura Inaicator

(Uaed on AN 25850-1 Tralner Models)
| Nomenclature |
Collar, 1/2" Set ' k
Screw, Bristo Headless I Set #10 24 x 3/16" Cup Pt.
Hardensd

Mountings for this Assenmbly on Tralner Floor
Screw, R.H.I.W. #8 x 3/4" Cad. Plt,

Following Parts shown in view sre not included in Wo.
11071 Assembly and should be ordersd sepasrately:

6138
9069
11085
11086
11087
110%8C

1z

h

Serew, R.H.I.W. #2 x 3/8" Cad, Plt.

Clip, Spring (.125" x .020")

Lever, Turn Indicator Valwve

Lever, Gyro Indicator Valve

Connector Assembly, Gyro and Turn Indicator Valve
Plate, Gyro & Turn Indicators Vacuum Shut-0ff
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Part No,

C=2605
C-28607
0=-2612
5566
5569
5870
6009
6031
6059
6325
6331
6334
6335
B069
8070
8075
8080
8082
8685
8728

8745
8746

6011

128

8691 Vaplves Assembly, Climb-Dive

(This Assembly supersedsa Assembly Ko, 8081 and is used
on all Trainer Modsls, 0ld and new asssemblies are inter-
changeable 1f Part No, 8728 1s alsoc furnished,)

Lever, Climb-Dive Valves

Stop, Climb-Dive Valves

Spring, Valve Push Rod Return

Filter Assgembly, Alr

Screen, Alr Filter

Plug, Alr Fillter

Nu#%, Hexagon Iron #8-32 x 11/32% x 1/8" Cad. Plt.

Pin, Cotter 1/16"™ Dia, x 1/2" Brass Bright Dip

Nut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad, Plt.

Washer, .190%.,188" x 3/8" x .064"-.060" Brass

Serew, R.H.I.M, #8~32 x 5/16" Cad. Plt,

Wesher, #8 Internal Teethlock-Steel

Washer, #10 Internal TeethlockeSteel

Yoke, Valve Body

Valve, Limit

Valve Assembly, Dive

Valve Assembly, Climb

Base, Climb~Dive Valve

Rod Asasmbly, Valve Push

Compensator Assembly, Valve

(Note: 'This part is not a component of the Climb~Dive
Assembly. It must be ordered separatsly as 1t is not
furnished with a Climb-Dive Assembly unless requested,)
Cup, Air Filter '

Cap, Alir Filter

Hountings for this Assembly on Fuselage Floor
Screw, R.H.I.W. #8 x 3/4" Cad. Plt,
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Part No.

5566
5370
8066
B067
2068
8070
3072
8074
8077
8079

130

Freak Down of 8075 *"Vglve Assembly, Dive"
and 8080 "Valve Assembly, Glimb"

(Used on all Trairer Models)
Womenclature

Tilter Assembly, Air

Plup, Air Filter

Seat, Climb-Dive Valves

Serew, Climb-Dive Valves Seat Clamp
Nut, Climb-Dive Valves Adjusting
Valve, Limit

Body Asgsembly, Dive Valve

Needle Assembly, Dive Valve

Body Assembly, Climb Valve

Needls Assembly, Climb Valve



5550 LEVER ONLY]

5552 VALVE ANDBELLOWS ASSEMBLY, STALL
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5552 Valve and Bellows Assembly, Stall

(This Assembly was used on all Trainer Models, It 1s now
obsolete and superseded by Assembly No. 7192, 0Old and
new assemblies are not Interchangeable unless additional
parts are furnished for a changeover., These are con-
tained in Group No. 90019,) - =

Part No. ‘Nomenclature

#0~2643 Rod Assembly, Stall Valve
#(C=2645 Bage, Stall Valve
#(C=-2646 Stop, 3tall Valve
#C=2650 Welght, Stall Valve Lever
#C=3003 Arm, Stall Valve Regulator Rellows
C~3004 Screw Eye, Stall Valve Bellows Arm
C=3005 Screw Eye, Stell Valve Regulator Compensator Spring
C=3006 Spring, Stall Valve Regulator Comp.
5466 Elbow, 3/16%
#5475 Lever Assembly, Stall Velwe
5478 Stud, Pendulum Lever Adjusiing
#5477 Stop, 3tell Valve Rod
#5478 Stop Assembly, Stall Valve Aligning Rod
#5550 Lever, Stall Valve Pendulum
#5551 Support, Stell Valve Regulator Bellows
#5583 Valve Body Assembly, Stall
5554 Bellows Assembly, Stall Valve Regulator
5559 Washer, #6 Plain
55686 Fllter Assembly, Alr
5569 Sereen, Air Fillter
5570 Plug, &ir PFPilter .
6008 Screw, R.H,I.M, #8«32 x 3/8" Cad., Plt.
8031 Pin, Cotter 1/16™ Die, x 1/2% Brass Bright Dip
6032 Nut, Hexagon Brass #5-40 x 5/16" x 7/64% Rright Dip
6059 Nut, Hexagon Iron #l0=-32 x 3/8Y x 1/8" Ccad. Plt.
6081 Screw, F.,H.I.M. #10=32 x 1/2 Cad. Plt,
6097 Screw, R.H.I.M, #8=32 x 5/8" Cad, Pl%,
6127 Screw, R.H.I.W. #4 x 1/2" ced. P1%,
6133 Screw, R.H.I.W. #4 x 5/8" Cad., Plt,
6219 Screw, R.HE.I.M. #10=32 x l=1/4" Cad. Flt.
6357 Screw, Briszto Headless I. Set #10=32 x 5/16" Cup Point
Hardened
6585 Nut, Plastic #3/8" x 1/4" #41 Hole
6555 Nut, Enurled #4~36 x 5/8 Dia. x 9/32 High Brass
8745 Cup, Alr Filter
8746 Cap, Air Fllter

#Notes Parts marked with an asterlak are obsolete, They are elther
avallable for service or a substitutlon of recent deslign may be
made,
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Part No.

6141

Part No.

Cw3005
C~3006
5466
5476
5564
5559
5566
5569
5570
6009
6032
6147
6334
6354
65256
6555
6998
7023
7189
719%
7199
T200
7202
T203
72086
7210
7211
7212
7213

5552 Valve and Bellows Assembly, Stall (continued)

Nomenclature
Mountings for this Assembly on Fuselage Floor
Screw, R.H,I.W. #10 x 1-1/2" Cad. Pit.

7192 Valve and Bellows Assembly, Stall

(Tis Assembly is used on all Trainer Models, It
superseodes Assembly No, 5552, 0ld and new essembliss
are not interchangesable unless additionel parts are
furnished for a changeover, These arse containsed in
Group No. 90019.)

Nomenclature

Screw Eye, 3tall Valve Regulator Compensator Spring
Spring, Stell Valve Regulator Compe.

Elbow, 3/16"

Stud, Pendulum Lever Adjuating

Bellows Assembly, Stell Valve Regulator

Washer, #6 Plain

Pilter Assembly, Alr

Screen, Air Fillter

Plug, Air Fillter

Nut, Hexagon Iron #8-32 x 11/32" x 1/8% Ced. Plt.
Nut, Hexagon Brass #5=40 x 5/18"™ x 7/64" Bright Dip
Screw, RyH.Il.W. #5 x 3/8% Cad. Plt.

Washer, #8 Internal TesthlockeSteel :
Screw, Bristo Hesdless I. Set #8-32 x 3/16" Cup Pt. Hardened
Nat, Plastic #3/8" x 1/4% #41 Hole

Nut, Knurled #4.36 x 3/8" Dia, x 9/32" High Brass
Serew, St. Side B.H,I.M. #5~40 x 1/4" Cad. Pit.
Nut, 3/18" Tube Sleeve

Valve Assembly, Stall

Connsctor, Stall Valve Elbow

Base, Stall Valve

Lever Asaembly, Stall Valve Pendulum

Sesal, Stall Vslve Jet

Arm Assembly, Stall Valve Regulator Bellows

Jet Assembly, Stall Valve

Screw, Stall Valve Pendulum Clamp

Screw, Stall Valwve Link Stop

Link, Stall Velve

Stop, Stall Velve Link
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Part No.

8069
8745
8748
9069
10768

6141

Part No.

5066
7191
7193
7125
7215
8067
8068
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7192 Velve end Bellows Assembly, Stall (Continued)

Homeneclature

Yoke, Valve BRody

Cup, Air Filter

Cap, Air Filter e
Clip, Spring (.125" x OBO"} o
Serew, Fil, H,I.M, #8-32 x 1" Cad., Plt.

Mountings for this Assembly on PFuselage Floor

Serew, R.H.I.W. #10 x 1 1/2% Ced. Plt.

Breskdown of New 7189 "valve Assembly, Stall”

(Used on all Treinsr Models)
Nomenclature

Filter Assembly, Air

Seat, Stall Valve

Body Assembly, Stall Valve

Needle Assembly, Stall Velve

Elbow, One 3/18% Tube x 1/8" Pipe Thread
Serew, Climb-Dive Valves Seat Clamp

Nut, Climb-Dive Valves Adjusting
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Part No.

6013
8574
8675
BE76
8577
860¢
8669

Part No.

7045
7569

Part ¥No.

6059
6219
7046
7870
7675
11114

8580 Trottle Assenbly

(This Assembly supersedes Asgsembly No. 5425. 0l1d end
New Assemblies are not interchangeable unless fur-
nished with the parts necessary for s changeover,

These are contained in Group No. 90014.)
Nomencla ture

Screw, R.H,I.W. #10 x 2% Cad, Plt,

Cover, Throttle

Lever and Knob Retsiner Assembly, Throttle
Bearing, Washer (Throttle Assembly)

Screw, Throttle Lever Pivot -

Enob, Throttle

Spring, Throttle

7569 Tank Assembly, Climb-Dive

Homencle ture

Connection, 1/4" Compression
Tank Assembly, Climb~Dive

7870 Tank Assembly, Alr Speed

Nomenecls turs

Nut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad, Plt,
Screw, R.H.I.M, #10~32 x 1-1/4" Cad. Plt.
Connection, 3/16" Compression

Tank Assembly, Air Speed

Bracket Assembly, Alr Speed Tank

Filter Assembly, Air Speed Air
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Climb=Dive Tank Protective Sack & Apron
octegon Skirt and Pitot Lemp

(Used on Trainer Models as Indicated Below)
Part No. _ Nomenclature

6009 Nut, Hexagon Iron #8-32 x 11/32" x 1/8" cad. Plt.
6034 Screw, H.H.I.C. #1/4-28 x 3/4" Cad. Flt.
6097 Screw, R.H.T.M. #8~32 x 5/8" Cad. Plt.
7017 Screw, Cctagon Skirt
7057 Lamp, 1 Watt 105-120+V=AC-DC
7636 Socket, Piltot, Heater Indicator Lamp
7637 Socket Assembly, Pitot Heater Indicator Lamp
(Used on C=3 and AN-2550«1 Trainer Models)
7823 Guard, Lamp '
9148 Skirt Assembly, Octagon
(Used on a1l Treiner Models)
9155 Bracket, Lamp Holder
11286 Apron, Glass Jar
(Used on AN-2880-1 Trainer HModels)
11298 Sack Assembly, Glass Jar Protector
(Used con AN-2580-1 Tralner Mcdels)
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Part No.

c030
2056
60L&
6131
6320
T26L
7262

Part No.

5730
5734
6327
2068
9069
9072

6094
€198
6921

144

Elevator Walking Besm Assembly

(Uged on all Trainer Models)
Nowenclature

Shaft, wWalking Beam :

Block, Walking Beam Shaft: Bearlng

Screw, R.H.I.w. #8 x 1 3/4" Cad.Plt.
Screw, R.H.I.w. #B8 x 1" Cad.Plt.

Serew, H,H.I.Cap #1/4"-28 x 1 " Cad.Plt.
Beam, Walkling

Arm, Walking Beam Exztensalon

Q073 Motor Assembly, Rough Alr

(This Assembly supersedes No.C-2120-A for all Trelmer
Models. It iz not interchangesble unless the parts
necessaryfor a changeover are also furnished. These
are conbained in Group No.90004.) '

Nomenclature

Spacer, Motor

Motor, Keyer Chassis 110 Velt, 50-60 Cycles
Serew, R.H.I.m. #10-32 x 3/4" Cad.Plt,

Gear Assewbly, Rouﬁh Air Intermedlate Drive
Clip, Spring (.125% x ,020")

Bracket Assembly, Rough Air Motor Mi'g

Mountings yor this Assembly on Fuselage Floor

Screw, R.H.I.M, 1/4%"-20 x 2 1/4" Cad.Plt.
Washer, $/32" x 5/8% x 041" 8teel Ced.Flt.
Nut, Hexagon Iron 1/4%-20 x 7/16" x 5/32% Cad.Flt.



12782 BOX ASSEMBLY. C-3 FUSELAGE INTERCONNECTOR
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12782 Box Assembly, C=3 Fuselaege Interconnector

{Used on all Trainers except C-5 and AN 2550-1 Models)
Part No. N¥omencle ture

6003 Screw, R.H.I.M. #6-32 x 3/8" Cad, Plt,

6086 Screw, R.H.I.M. #6=32 x 3/16" Cad. Plt.
6185 Terminal, Solder Lug #l, #8 Hole

6563 Retainesr, Tube Socket

8727 Wire, #18 gauge~Rlack Flexible Flxture

6739 Tubing, Satursted Sleeving .115"-,105" I.D.
10159 Roceptacle, Female

10238 Strip, 12 Terminal

12785 Bracket, Fuselage Inter. Box~Ced

Mountings for thls Assembly on Fusselage Floor
6146 Serew, R.H.I.W. #6 x 3/4" Ced. Plt.

7800 Box Assembly, Intsrconnector

(Used on AN 2550-1 Trainer Models)
Part No. Nomencle ture

6309 Nut, Hexagon Brass #6-32 x 1/4 x 3/32 Cad. Flt.
6562 Screw, F.H.I.M, #6-32 x 1/4" Cad. Plt.

6563 Retainer, Tube Socket :

7699 Box, Intercommector
10111 Connector, 12 Contact Chassis Type Socket
10159 Receptacle, Female

10173 Connector, 33 Contact Chassis Type Plug

10177 Connector, 2 Contact Chassis Type Socket

Mountings for this Assembly on Fuselage Floor

6146 Screw, ReH.I.We #6 x 3/4" Cad. Plts
7799 Bracket, Imterconnector BHox
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9633 Deflector Assembly, English "D" Compass

Part No.

5787
5813
5822
8027
6112
6323
8713
6762
6763
8858

8906

Part No.

o822
5849
6027
6112
6322
6713
6763
6976
88b8

{Used on D1, T2 TIrainer Hodels)
Nomencle fure

Bracket, Solenolid Mounting

Spacer, .188" Hole x .032" Wall x .510"-.490" Long
Strip, Compass Def. Solenoid Ter.

Nut, Hexagon Brass #6-32 xz 5/16"™ x 7/64" Bright Dip
Screw, R, H.B.M. #6-32 x 1/4" Bright Dip

Washer, .190"-,188" x 3/8" x ,064"-.060" Brass
Serew, R.H.B.M, #6-32 x 2 1/2" Bright Dip

Screw, R.H.B.M., #6-32 x 7/8" Cad. Plt,

Washer, 5/32" x 7/16" 0.D. x ,049" Brass

Solennid, Compass Deflector

Mountings for thils Assembly on Instrument Panel

Screw, Solenold Mounting

5851 Deflector Assembly

(Used on ¢, C2, C3, ¢, D, E, Esp, El, B2,
AN 2550-1 Trainer Models)

¥omencleture

Strip, Compass Def. Solenold Ter.

Post, Standard "C" and "D" Compass Deflector Mounting
Nut, Hexagon Brass #6-32 x 5/16" x 7/64" Bright Dip
Screw, R.H.B.M, #6-32 x 1/4" Bright Dip

Washer, Plain 3/16" x 3/8" x 1/64" Brass

Screw, R.H.B.M. #6-32 x 2 1/2" Bright Dip

Washer, 5/32" x 7/16" 0.D. x .049" Brass

Wesher, .171".,169%" x 7/16" x 1/32" Brass

Solenoid, Compsss Deflector

Mountings for thils Assembly on Instrument Panel

8908

Screw, Compass Deflector Mounting
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Part No.

5813
BR2Y
5823
58824
5825
5826
5954
8027
8057
5522
5782
6763
2098

6335
6605
8910

150

5780 Rectifier Assembly, Compass Deflector

(This Assembly was used on C, C2,'D, Di, D2, E, Esp.
Trainer Models. Ii: has been discontinued as an
Assembly and the parts are now located in the
Fuselage Control Box in .all Trainers).

Nomenclature

Spacer, .186" Hole x .032" Wall x .510"~.420" Long
Rectifier, Compass Deflector -

Terminal S$trip, 4-Terminals

Washer, Fibre

Washer, Fibre, 7/16" Dia. Shoulder

Washer, Fibre, 5/16" Dia Shoulder

Reslstor, Wire Wound AdJustable) 150 Chms~-25 Watts
Nut, Hexagon Rrass #6-32 x 5 6“ 3/ 64" Bright Dip
Nut, Hexagon Iron #6-32 x 5/16" 4" cad., Plt.
Washer, 5/32" x 7/16" x 049" Steel Cad. Plt.
Screw, R.H.R.M, #6-32 x 7/8% Cad. Plt.

Washer, 5/32" x 7/16" 0.D. x .049" Brass

Screw, R.H.I.M. #6-32 x 2 1/2" Painted

Mountiﬁgs for this Assembly on Instrument Panel
Washer, #10 Internal Teeth Lock

Nut, Hexagon Brass #10-32 x 3/8" x 1/8" Cad. Plt,
Screw, Vibrator Motor and Rectifier Bracket Mounting
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5203 Box Assembly, Fuselage Control Type-D

{This assembly was used on D, D-~1 and D-R2 Tralpner Hodels,
Tt 48 now obsolete and superseded by Assembly No. 9611
for these Trainers. Old and new assemblies are not Iinter-
changeable as units.)

Part No. Nomencla ture
5136 Plate, Call Signal Switch
5188 Plate, Microphone«Jack
5189 Plate, Phones~Jack
5200 Plate, Radlo Volume Control
5201 Plate, Landing Path Control
#5385 Cable Assembly, Flight Path Instrument Panel
#5386 Cable Assembly, Fuselage Control Box to Floor Terminal Block
D-E
57658 Plate, Flight Path Indicator Control
6151 Screw, R.H.I.W. #6 x 1/2" Cad. Plt,
6194 Grommet, Rubber 3/8" I.D. x 9/18" 0.D.
8327 Screw, R.H.I M. #10=32 x 3/4" cad. Plt.
6570 Wire, #20 Waxed Hook«iUp
6581 Switeh, Power
6584 Potentiometer, Wirewound 1500 Ohms
6595 Potentiometer, 50,000 Ohms
6716 Potentlometer, 25,000 Ohms
6717 Knob, Control l-1/2% Round
6719 Resistor, 400 Ohms, 10 Watt Wirewound
6722 Switeh, Toggle D.P.D.T.
8776 Tubing {Saturated Sleeving)
€815 Jack, 3 Circult Mlerophons
7307 Screw, Slotted Headless T. Set #8-32 x 3/8" Cup Point
B224 Key Assembly, Transmliting
8588 Cover, Transmitting Key

8224 Key assembly, Transmitting

(Used on G, 02, D, D1, D2, E, Esp., El, E2 Traliner Models)

Part No. . Nomenclature
8224 RKey Assembly, Transmitting
8588 Cover, Transmitting Key

#Note: Parits marked with an asterisk are cobsolete, They are either
availsble for service or a substitution of recent deaign may be
made .
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: 8588
Pl
pl j
6719(2)
8755
6722
6ig4
5196
6585
6123(19) FrE)
- 5200
6813 {2
| 6723
5199 7307(2)
6584
5433 6105(2)
giia 8586 BOX ASSEMBLY

FUSELAGE CONTROL TYPE-C2
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8586 Box Assembly, Fusslage Control Type CO=Z

(T™is Assembly was ussd on CZ Trainer Models. It 1=
now obaoclete and superseded by Assembly No. 9610.
01d and new assemblies are not interchangeable.)

Part ¥o. Nomenelsture

5196 Plate, Call Signal Swilich

5198 Plate, Microphone-Jack

5199 Plate, Phones-Jack

5200 Plate, Radic Volume Control

5433 Clip, Fuselege Control Box Cable

6105 Screw, R.H.I.M. #2-56 x 1/4" Cad, Plt,

8123 Screw, Binding Head Type "2Z" #2 xz 3/18" Nickel

6194 Gromme t, Rubber 3/8" I.D. x 9/16" 0.D.

6584 Potentlometer, Wire Wound 1500 Chms

6585 Potentiome ter, 50,000 Ohms

8719 Resistor, 400 Ohms, 10 Watt Wirswound

6721 EKnob, Control 19/32" High x 1-1/4" Long

6722 Switch, Toggle D.P.D.T. :

6725 Plate, Volume Name

6813 Jack, 3 Clrcult Microphone

7307 Secrew, Slotted Headless I, Set #8-32 x 3/8" Cup Point
8224 Koy Assembly, Transmitting

8588 Cover, Trensmitilng Xey
#8755 Cable Assembly, Fuselage Control Box To Instrument Fansl

Receptacle
#9114 Cable éssembly, Fuselage Control Box To Fleoor Terminal Block
C= '

Mountlings for thls Assembly on Fuselage 3lde

6151 Serew, R.H.I.,W. #6x 1/2" Cad. Plt,
6349 Serew, Parker-Kalon Type "Z" B.H.I. Self Tapping #2 x 1/4"
Ca-d. Plt.

#Notes Parts merked with an asterisk sre obsolete. They are sithsy
available for service or a substitution of recent design mey be
mede,
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L-7134

8588

8224

8743

6134

6813(2)

5198

6123(19)

5189

5105()

5386

8 719(2)

5201

6581

5765

oll3 BOX ASSEMBLY |
FUSELAGE CONTROL TYPE -E



9113 Box Assembly, Fuselage Control Type E

(This Assembly was used on E, Esp Traliner Models.
It is now cbsolete and superseded by Assembly No.
9609, 01d snd new assemblies are not interchangeabls.)}

Part No. Nomencla turs
5196 Plate, Call 3Signal Switch
5198 Plate, Microphone=~Jack
5199 Plate, Phones-Jack
5200 Plate, Radlioc Volume Control
5201 Plate, Landing Peth Control

#5386 cable Assembly, Puselage Control Box to Floor Terminal Block D-E
54335 ¢lip, Fuselage Control Box Cable '
5765 Plats, Flight Path Indicator Control
6105 Screw, R.H.I.M. #2~56 x 1/4" Cad. Plt.
6123 Screw, Binding Hesd Type "2" #2 x 3/16" Nickel
61984 Grommet, Rubber 3/8% I.D. x 8/16" 0.D.
6581 Switeh, Power
6595 Potentiome ter, 50,000 Chms
€716 Potentlome ter, 25,000 Ohms
8717 Knob, Control 1l.1/2% Round
6719 Resistor, 400 Chms, 10 Watt Wire Wound
6722 Switch, Toggle D.PuDeTe
68Ll3 Jack, 3 Circult Microphone
7307 Screw, Slotted Headless I. Set #8-32 x 3/8" Cup Point
8224 Key Assembly, Transmltting
85688 Cover, Transmitting Key
8743 Cable Assembly, Fuselage Control Box to Instrument Panel Type "E'

Mountings for this Assembly on Fuselage Side

6151 Screw, R.H.I.W. #6 x 1/2" Gad. Plt.
8349 Screw, Parker-Xalon Type "Z" B.H.I. #2 x 1/4" Cad. Plt.

#Note: Parts marked with an =sterisk are obsolete., They are either
availsble for service or a substitution of recent design may be
made ,
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Part No.

5188
5139
5350
6721
6724
6813
6901
7307
10203
10206
12789
12790
12791
12830
12831
12840
12841
12842
128343
12844
12845
12849

68297

12888 Box Assembly, Fuselage Control {-3
(Used on C3 Trainer Kodels)
Noménclature

Plate, Microphone-Jack

Plate, Phones-Jack

Screw, Parker-Kalon Type U-I Drive #00 x 1/8" Nickel
Knob, Control 19/32" High x 1. 1/4% Long

Terminal, 3clder Lug Flat Type-#6 Hole

Jack, 3 Circult Microphone

‘Nut, Double Chamfer; #3/8"-32 x 9/16" x 3/32", Hex, Cad. Plt.

Screw, Slotted Headless I. Set #8-32 x 3/8" Cup Point
Plate, Radio Compass Sensitivity '

Plate, Cockplt Lighting .
Cable Assembly, Instrument Panel to Fuselage Cont. Box-(C-3
Cable Assembly, Puselage Control to Interconnector Box-(-3
Plate, Station Selsctor

Plate, Radio Volums

Plate, Call Switeh

Cable Assembly, Fluorescent Inst. Light-Right-C~3

Cable Assembly, Fluorescent Inst. Light-Left-C-3

GCable Assambly, Rudder Valve (-3

Cable Agsembly, Pitot Tube Heater C-3

Cable Assembly, Remote Instrument Light; Right 3

Cabie Assembly, Remote Instrument Light; Left C-3

Switech, D.P.D.T. Push Button -

Mountings for this Assembly on Fuselags Side
Serew, R.H.I,W. #6 = 5/8" Cad.Plt..
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Part No.

5198
5199
5820
8824
5825
BBE26
sgav
5834
6057
8106
63009
6330
SHPH
5585
6584
6595
6684
6697
6710
6718
6721
6724
8776
6813
6901
7307
9038
9651
100382
10077
10080
10203
L0206
10238
12789
12730
12791
12796
12808
12813
12230
12331
12840
12841
12342
la84d
12w4d
12540

12858 Box Assembly, Fuselage Control C-3

{Tsed on €3 Trainer Models)
fomenclature

Plate, lMicrophone-dack

Plate, Phones-Jack

Rectifier, Compass Deflesctor

Washer, Fibre

Washer, Fibre, 7/16" Dia. Shoulder

Washer, Fibve, 5/16" Dia. Shoulder

Terminal, Solder Lug #1-#6 Hole

Resistor, Wire Wound (Adjustable) 150 Ohms-25 Watts
Nut, Hexagon Iron #6-32 x 5/16% x 7/64" Cad. Plt.
Serew, R.H.I.M. #6-32 x 1/2" Cad. Plt.

Nut, Hexagon Brass #6-32 x 1/4" x 3/52" Cad. Plt.
Serew, Parker-Kalon Type U-I Drive #00 x 1/8" Nickel
Washer, 5/32" x 7/16" x .04B" Steel cad. Plt.
Switch, Selector 3 Circuits-One Sectlon
Potentiometer, Wirewound 1500 Chms

Potentiometer, 50,000 Ohms

Transformer, Instrument Lights

Connector, Universal Condult

Potentiometer, Wirewound-30 Ohms

Resistor, 400 Ohms, 10 Watt Wirewound

Knob, Control 19/32 " High x 1 1/4" Long
Terminal, Solder Lug Flat Type-36 Iole

Tubing (Saturated Sleeving)

Jack, 3 Clrcult Microphons

Nut, Double Chamfer #3/8%-32 x 9/16" x 3/32" Hex. cad.

Serew, Slotted Headless I, Set #8-32 x 3/8" Cup Point
Serew, R.H.I.M. #6-32 x 2 1/2" Painted

Cable Assembly, Type C-3 Fuselage Contrel Box
Terminal, Solder Lug; Flat Type-#38 Hole

Serew, R.H.I.M. #6-32 x 1/4" Parkerized

Screw, R.H.I.M. #6-32 x 5/16" Painted

Flate, Radio Compass Sensifivity

Plate, Cockpit Lighting

Strip, 12 Terminal

Plt.

Cable Assembly, Instrument Panel fo Fuselsage Cont. Box-C~3
¢cable Assembly, Fuselage Control to Interconnector Box-C-3

Plate, 3tation 3slector

Transformer, Reactance

Grommet, Rubber 1 1/3" 0.D. x 5/8" I1.D.

Box and Cover, C-3 Fuselage Control

Piate, Radio Volume

Plate, Cgall Switch _

Cable Assembly, Fluorescent Inst.Light-Right-C-3
Cable Agsembly, Fluorescent Inst, Light-Left-C-3
Cable Assembly, Rudder Vglve C-3

gable Assembly, Pitot Tube Xeater C-3

Cable Assembly, Remote Instrument Light; Left (-5
Switeh, D.P.D.T. Push Button
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Part No.

5196
5198
5199
5200
5201
5765
6820
5824
5825
5826
5927
5984
6057
€106
6309
6330
6522
6581
6595
6684
6697
6715
6716
6717
6719
6722
6724
6813
6901
7307
9098
9638
9652
10052
10080
10096
10195
10238
10249
12789
12790
12808
12842

9611 Box Assembly, Fuselsge Type D, D-1 % D-2

(This Assembly supersedess Assembly No. 5203 and
is used on D, D1, D2 Trainer Models. Assembly
Ko. 9611 is not Interchangesble with Assembly
No. 5203)

Nomenclature

Plate, Cell Signal Switch

Plate, Microphone~Jack

Plate, Phones-Jack

Plate, Radio Volume Control

Plate, Landing Path Control

Plate, Flightpath Indicator Control

Rectifier, Compass Deflector

Washer, Fibre

Waesher, Pibre, 7/18% Dis. Shoulder

Washer, Fibre, 5/16" Dia. Shoulder

Terminel, Sclder Iug #l-#6 Hole

Reslstor, Wire Wound (Adjustable) 150 Ohms-25 Watts
Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Lad. Plt.
Screw, R.H.I.M. #6-32 x 1/2" Cad. Plt. |

Nut, Hexagon Brass #6-32 x 1/4" x 3/32" Ced. Plt.
Screw, Parker-Kalon Type U-I Drive #00 x 1/8" Nickel
Wesher, 5/32" x 7/16"™ x ,049"™ Steel Cad. Plt.
Switch, Power

Potentliometer, 50,000 Ohms

Transformer, Instrument Lights

Connector, Universal Condult

Potentiometer, Wirewound-30 Ohms

Potentiometer, 25,000 Ohms

Knob, Control 1 1/2" Rouhd

Reaistor, 400 Ohms, 10 Watt Wirewound

Switch, Toggle D.P.D.T.

Terminal, Solder Lug Flat Type-#6 Hole

Jack, 3 Circult Microphone

Nut, Double Chamfer #3/8%<32 x 9/18" x 3/32% Hex.Cad.P1lt.

Screw, Slotted Headless I. Set #8-32 x 3/8" Cup Point
Screw, R.B.I.M. #6-32 x 2 1/2% Painted

Cable Assembly, Control Box to Key

Cable Assembly, Fuselage Control Box Standard
Terminal, Solder Lug; Flat Type-#8 Hole

Serew, R.H.I.¥. #6-32 x 5/16" Painted

Button, 3/8" Dia. Hole _

Grommet, 1/4"™ I,p x 11/32" 0.,D. Rubber

Strip, 12 Terminal

Cormnector, Cable 90°

Cable Assembly, Instrument Panel to Fuselage Cont. Box-(-3
Cable Assembly, PFuselnge Control to Intercornector Box-{-3

Grommet, Rubber 1 1/8" 0.D. x 5/8" I.D.
Cable Assembly, Rudder Valve (-3
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5611 Box Assembly, Fuselaze Type Dy D-1 & D-2 (Continued)

Part No. Nomenclature
12844 Cable Assemobly, Remote Instrument Light; Right (.3

12845 Cable Assembly, Remote Instrument Light; Left (-3

Mount ings for this \Ssembly on Fuselage Side
6297 Screw, R.H.1,W. #8 x 5/8" Cad. Plt.
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Part No.

5196
5198
o198
5200
5201
5765
5820
5824
5825
5826
5926
5927
5984
6057
6106
€309
6330
6522
6581
6583
6584
6589
6684
6697
6715
€716
6717
6718
6721
6722
8723
6724
6744
6813
6901
7307
8098
2658
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9609 Box Assembly, Fuselage Type E, E-Sp

11117 Box Assembly, Fuselage Contrbi.Type "E=1"

(No. 9609 Assembly supersedes No. 9113 Assembly for
E, Esp. Trainer Models. 0ld and new assenblies are
net interchangeable. o

No., 11117 18 used on El Trainer Models.)

Nomenelature

Plate, Call Signal Switch

Plate, Microphone~Jack

Plate, Phones~Jack

Plate, Radio Volume Control

Plate, lLanding Path Control

Plate, Flight Path Indicator Control

Rectlflier, Compass Deflector

Washer, Fibre _

Washer, Plbre, 7/16" Dia, Shoulder

Washer, Fibre, 5/16" Dia. Shoulder

Terminal, Sclder ILug #2-#8 Hole

Terminal, Solder Lug #l«#6 Hole

Reslstor, Wirewound (Adjustable) 150 Chms-25 Watts
Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Cad. P1lt,
Serew, R.H.I.M. #6-32 x 1/2" Cad, Plt.

Nut, Hexagon Brass #6-32 x 1/4" x 3/32% Cad. Plt.
Serew, Parker~Kaslon Type U-I Drive #00 x 1/8" Nickel
Washer, 5/32" x 7/16% x 049" Steel Cad, Flt.
Switeh, Power

Switch, Selector & Circults=One Section

Potentlome ter, Wire Wound 1500 Ohma

Potentiometer, 50,000 Ohms

Transformer, Instrument Lights

Connector, Universal Conduit

Potentiome ter, Wire Wound-30 Chms

Potentiometer, 25,000 Ohms

Knob, Control 1«1/2" Round

Resistor, 400 Ohms, 10 Wett Wirewound

Knob, Control 19/32" Eigh x 1-1/4" Long

Switch, Toggle D.P,D.T.

Plate, Volume Nsne _

Terminal, Solder Lug Flat Type-~-#6 Hole

Clip, Terminel Bermard #81, 5/32 Hole

dJack, 3 Clirecuit Microphone

Nut, Double Chamfer #3/8"=-32 x 9/16" x 3/32" Hex. Cad. Plt.
Screw, Slotted Headless I. Set #B-32 x 3/8" Cup Point
Screw, R.H.I.M, #6~32 x 2-1/2%" Painted

Cable Assembly, Control Box %o Key



9609 Box Assembly, Fuselage Type E, E-Sp (Continued)

11117 Box Assembly, Fuselage Control Typs "E-1" (Continued)

Part No. Nomenclature
9652 Cable Assembly, Fuselage Confrol Box Standard
10052 Terminal, Scolder Lug; Flat e-#8 Hole
10080 Screw, R.H.I.M. #6=32 x 5/16" Painted
10195 Grommet, 1/4" I.D. x 11/32" 0.D.; Rubber
10238 Strip, 12 Terminal
10249 Connector, Cable 90°
10399 Resistor, Wire Wound 25 Ohms-1/2 Wati
12788 Cable Assembly, Instrument Panel to Fuselage Cont, Box=(-5
12790 Cable Assembly, Fuselage Control to Intercomnector Box-(=3
12791 Plate, Station 3elector
12808 Grommet, Rubber 1-1/8" 0.D. x 5/8" I,D.
12813 Box and Cover, C«3 Fusslage Control
12842 Cables Assembly, Rudder Valve (-3
12844 Cable Assembly, Remote Instrument Light; Right C3
12845 Cable Assembly, Remote Instrument Light; Left C=3

Mountings for these Assemblles on Fusslage Sids
6297 Serew, R.H,I,W. #6 x 5/8" Cad. Plt,
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Part XNo.

5196
5168
5199
5200
5820
5824
5825
5826
5927
5984
6057
6106
6309
63350
6522
6584
6590
6684
€697
6715
6717
6719
6721
6722
6723
6724
6813
6901
7507
9098
3638
9652
10052
10080
10096
10097
10195
10238
10249
12789
12790
12808

9610 Box Assembly, Fuselage Type C, C=-2

{(This Assembly is used on ¢, 02 Tralner Models. It
supersedes Assembly No. 8586, 014 and new assem-
blies are not interchangeable,)

Nomenclaturs

Plate, Call Signal Switch

Plate, MlcerophonewJack

Pla te, PhoneseJdaolk

Piate, Radio Volume (ontrol

Rectlifler, Compass Defllector

Washer, Plibre

Washer, Fibre, 7/16" Dia., Shoulder

Wesher, Fibre, 5/16"™ Dia. Shoulder

Terminal, Solder Lug #l~#6 Hole

Resistor, Wire Wound (Adjustable) 150 Ohmse25 Wett
Nut, Hexagon Irom #6-32 x 5/16" x 7/64" Cad. Plt,
Screw, R.H.I.M, #6=32 x 1/2" Cad. Pit,

Nut, Hexagon Brass #6-32 x 1/4" x 3/32" Ced. Plt.
Serew, Parker-Kalon fType U-I Drive #00 x 1/8" Nickel
Wesher, 5/32" x 7/16" x .049" Steel Cad. Plt.
Potentiometer, Wirewound 1500 Olms

Potentiometer, 50,000 Ohms

Transformer, Instrument Lights

CGonnector, Universal Conduilt

Potentiome ter, Wirewound-30 Ohms

Knob, Control 1-1/2" Round

Resistor, 400 Chms, 10 Watt Wirswound

Knob, Control 18/32" High x 1-1/4" Long

SWitch, Toggle D. F.D. T

Pla te, Volume Name

Terminal, Solder Lug Flat Type-#6 Hole

Jack, 3 Clircult Microphons

Nut, Double Chamfer #3/8"~32 x 9/16" x 3/32" Hex. Cad., Plt.
Screw, Slotted Headless I, Set #8-32 x 3/8" Cup Point
Screw, R.H,I.M, #6-32 x 2=1/2" Painted

Ceble Assembly, Control Box to Key

Caeble Assembly, Fuselage Control Box Standard
Termingl, Solder Lug; Flat Type #8 Hols

Screw, R.H.I.M, #6-32 x 5/16" Painted

Button, 3/8" Dia. Hele

Button, 1/2" Dia, Hole

Grommet, 1/4" I,D., x 11/32" 0.D. Rubber

Strip, 12 Terminal

Connector, Cgble 800

Cable Assembly, Instrument Panel to Fuselage Cont, Rox (=3
Cable Assembly, Fuselage Control To Interconnector Box (=3
Grommet, Rubber 1-1/8% 0,.D, x 5/8" I.D.
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9610 Box Assenbly, Fuselage Type C, C-2 (Continued)

Part No. N@menciﬁ_ture
12842 Cable Assembly, Rudder Valva_G-SI '
12844 Cable Assembly, Remote Imstrument Light; Right C3
12845 Cable Assembly, Remote InsﬁrumqgﬁfLight; Left C-3
Mountings for this Assembly on Fuselage 3ide

6297 Screw, R.H.I.W. #6 x 5/8" Cad. Plt.
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1

1158 Box Assembly, Fuselage Conirol Complete

(Complete view of assgembly used on AN'3550~1;Trainer Models)

Part No.

5198
5199
6330
6581
6698
6731
8724
6901
7307
7688
7688
7693
7694
7696

7697

77236
7787
7728
7780
10087
10112
10806
13781
12830
12831
12849

Hoﬁenclature

Plate, Microphone - Jack _

Plate, Phone - Jack S

Screw, Parker-Kalen Type U-I Drive #00

Switch, Power

Connector, Cable _

Knob, Control 19/33% High x 1 1/4* Long

Terminal, Solder Lug Flat Type -~ #6 Hole

Nut, Double Chamfer, #3/89-33 x 9/16" x 3/33* Hex. Cad. Plt,

Screw, 9lotted Headlese I. Set #8~32 x 3/8Y Qup Polnt

Base Assembly, Fuselage Control Box

Cover Assembly, Fuselage Control Box

Gable Assembly, Fuselage Control Box

Cable Assembly, Fuselage Control Box Cover

Cable assembly, Fuselage Control Box to Interconnector Box
Long

Ceble Agsembly, Fuselage Control Box to Interconnector Box
Short

Plate, Glide Path

Plate, To-From

Plate, Off-Flight-Land

Plate, Land Instrumente OFF-ON

Button, 1/2% Dia. Hole

- Connector, Plug 13 Contact

Flate, Cockpit Lighting

Plate, Station Selector

Plate, Radio Voclumse

Plate, ©all Switch

S8witch, D.P.D.T. Push Button

Mountingg for this Assembly on 8ide of Fuselage

Part Ho.

6297

Nomenclature

Screw, R.H.I.W. #6 x 5/8# Cad. Plt,
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7691 BOX ASSEMBLY, FUSELAGE CONTROL
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7691 Box Assembly, Fuselage Control .

(Interior View of assembly usédléﬁ
AR 2850-1 Trainer Models. This is’ part
of Assembly No, 11138 :

Part No, Nomenclature -

5820  Rectifler, Compess Deflector . ..
5824 Washer, Fibre
5825  Washer, Filbre, 7/16" Dia, Sheculder
5826  Washer, Fibre, 5/16" Dia. Shouldsr
5984  Resistor, Wirewound. (Adjustable)} 150 Ohms 25 Watt
6057  Nut, Hexsgon Iron #6-32 x 5/16" x 7/64" Cmd.Plt.
6106  Screw,R.H.I.M. #6=32 x 1/2" Cad.Plt,
6185 Terminal Solder lug #1 Hols, #8 Hole
6309  Nut, Hexagon Brass #6-32 x 1/4" x 3/32" Cad.Plt.
6522 Washer, 6/32" x 7/16% x .049" Steel Cad.Plt,
6581 Switch, Power
6583 Switeh, Selector 3 Circults-One Section
6585 Potentiometer, 50,000 Ohms
6684  Transformer, Inatrument Lights
6697 Cormector, Universsl Condult
6698 Connector, Cebls
6715 Potentiometer, Wirewound 30 Ohms
6719  Resistor, 400 Ohms, 10 Wett Wirewound
6721  Knob, Control 19/32" High x 1 1/4" Iong
6724 Terminal Bolder Lug Flat Type-#6.Hole
7688  Base Aasembly, Fuselage Control Box
7693 Cable 4Assembly, Fuselage Control Box
7696 Cable Assembly, Fuselage Control Box to Intercomnnector
Box {(Long) o
769% Caple Assembly, Fuselage Control Bex to Interconnector Box
. Short
9088  Screw, R,H.I.M. #6=32 x 2 1/2" Painted
100562 Terminal Solder Lug; Flat Types-#8 Hole
10077 Screw, R.B.1.M, #6-32 x 1/4" Parkerized
10080 bcrew R.H.I.M., #6-32 x §/16" Paintea
1011) Connector, 12 Contact Chassis Type Socket
10112 Connector, Plug 12 Contact
10238 Strip, 12 Terminal
11203 Jack, 2 Circuit Microphone
12796 Transformer, Reactance f
12808 Grommet, Rubber 1 1/8" 0,0. x 5/8" I.u.
12840 Cable &ssembly, Fluorescent Inst..Light -~ Right C-3
12841 Cable Assembly, Fluorescent Inst. Light -~ Left C-3
12842 Cable Assembly, Rudder Valve (=3
12843 Cable Assembly, Pitot Tube Heater C-3
12844  Cable Assembly, Remote Instrument Light; Right C-3
12845 Cavple Assembly, Remote Instrument Light Left C=3
12849 Switch, D.r.D.T., Push Button

Mountings ror thils Assembly on Side of Fuselage

8297 Screw, R.H.i.w. #6 x 5/8" Caa.Plt.
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7692 Cover Assembly ElectricalgParts, Fusél&ge Contrel Box

(used on AN 2550-1 Trainer Models
This is part of Assembly No.11138)

Part No. _ﬁomenolaturefi

§l0s Screw, R.H.L.M. #2~56 x 1/4" Cad.Plt.

6194 Grommet, Rubber 3/8" I.u. X.8/16" 0.D.

6274 Nut, Hexagon Iron #2-56 x 3/16" x 1/16" Cad.Plt.
6583 Switch, Selector 3 Circults - One Section

6716 Potentiometer, 25,000 Ohms

6889 Screw, Binding Head; Type "Z" #2 x 1/8" Cad,Pit.
7689 Cover Assembly, Fuselage Contrcl Box

7694 Cable Assembly, Fuselage Contrel Box Cover

7698 Cover, Selector Switch
10112 Comector, Plug 12 Contact
10224 Clip, Cable
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Cable Assemblies, "EEE Localizer, Navy Cross Pointer,
British riight F and Spec gl ﬁr@l Localizer

""" * {(Used on AN 2550-1 Trainer Models)

Part No. quenclatura o
5587 Connector, 6 Pole Cable "
6736 Terminal Lug, Battery Cable Type 9/32 Holse
10039 Resistor, 50,000 Ohm - 1/2 Watt
10112 Connector, Plug 12 Contact
11141 Cable Assembly, Navy Cross Pointer to Fuselage Control
Box
11142 Cable Assembly, Army Localizer to Fuselage Control Bax
11143 Cable Assembly, British Flight Path to Fuselage (cntrol
Box
11404 Connector, 4 Pole Amphenol
- L1408 Cable Assembly, Sp. Army Locallzer to Fuselage Control Box
124867 Resistor, 10,000 Ohms ~ 1/2 Watt
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Ge2189-4 Papel Assembly, Instrument Type "C"

9663 Panel Assembly, iype "C-27 Instrument

8560 Panel Assembly, Instrwsent Type "C-2"

10465  Panel Assembly, C-5 Instrument

9385 Panel Assembly, (-3 Standard Instrument
12884 Panel Assembly, C«3 Instrument

5461 Panel Assembly, Instrument Type "D

9666 FPanel Assembly, ‘itype "D" Instrument

5518 Panel Assembly, Instrument British Type 'DT

9631 Panel Assembly, British Type D-1 and D-2 Instrument
8553 Panel Assembly, Instrument Type "E"

9669 Panel Assembly, Standard Instrument "E"

BO38& Pane%nﬁifggblx, Instrument ~ Electrical FParts 'Lype

"H &

9672 Panel Assembly, Standard "E” Traiper Navy Instrument
11118 Panel Assembly, Standard Electrical Parts

8936 Panel Ingtrument - Electrical Partas «

Type

Assemblg,

9675 Panel Aasembly,

Army
Type "E" U.S. Army Instrument

(Agsembly No., 9663 supersedes Assembly Nos. C-2189-4 and 8560 for

use on C and C«2 Trainer Models,
Assembly No. 10465 is used on (=5 Tralner Models,
Aggsembly No., 12884 is used on C-3 (LArmy) Yraeiner Models.
Agsembly No. 9385 is used on C-3 (Commercisl) Trainer Models.

Assembly No,. 9666 supersedes Assembly No. 5461 for use

Tralner M¥Models.

Assembly No. 9631 supersedes Assembly No. 5518 for use

and D=2 Trainer Models.,

Agsembly No. 9669 supersedes Assembly No. 8553 for use

Tralner M¥odels.

Assembly No. 9672 supersedes Assembly No. B935 for use

Esp. Trainer Hodels,
Assembly No. 11118 is used on AK-2580-1 ‘wrainer Models.

on D

on D=1

on E
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Assembly No. 9675 supersedes Asaembly No. 8936 for use on Army
Esp. Trainer Models (Army designated C-4 Trainer Models).
Old and new assemblies are not interchangesble,)

Part No,. Nomenclature

C-2186 Plate, Dash Switch ;
C»2187 Plate, Dash Radlo v
5252 Mask Assembly, Flight-Path Indicator
5254 Mask Assembly, Directional Gyro
5266 Mask Assembly, Artificisl Horizoen
025" Pogt, Instrument Mask
9323 Spacer, Turning Indlcator Mounting
5357 Support, Compsss Mounting Plate - left
5368 Support, Compass Mounting Plate ~ R,T.
5360 Brace, Compsss Mounting Plate
5414 Stud, Instrument Mask #6-32
5433 Clip, Puselage Control Box Cable
5619 Neon Lamp
5758 Deflector Assembly, English "D" Compass
5760 Rectlifler Assembly, Compass Deflector
5851 Deflector Assembly
6028 Scerew, R.H.I.M. #10=24 x 3/8" Cad. Plt.
6027 Nut, Hexagon Brass #6-32 x 5/16" x 7/64" Bright Dip
6028 Screw, R.E.B.M. #6=32 x 3/4" Bright Dip
6123 Serew, Binding Head Type "2 #2 x 3/16M Nickel
68275 Nut, H.B. #4-36 x 1/4 x 3/22 Bright Dip
6309 Nut, Hexagon Brass #6«32 x 1/4" x 3/32" Cad. Plt.
6335 Washer, #10 Internal Teeth Iock - Steel
€581 Switeh, Power . _
6584 Fotentlomstbter, Wirewound 1500 QOhms
6585 Potentlometer, 50,000 Ohms
6605 Nut, Hexagon Brass #10-32 x 3/8" x 1/8" Cad. Plt.
6681 Switeh, Flush Tumbler
6684 Transformer, Instrument Lights
6716 Potentlometer, Wirewound, 30 QObhms
6717 Enob, Contrel 1 1/2" Round
6721 Knob, Control 19/32" High x 1 1/4" Long
6722 Swltch, Toggle D.P.D.T.
6725 Plate, Volume Name
6813 Jack, & Circult Microphone
6889 Screw, Binding Head Type Yz #2 x 1/8" Cad. Plt.
6894 Screw, Binding Head B.M. #8-32 x 3/16%
6900 Wut, Binding #3/8"-32 x 1/2% x 3/32%" Hex.
6901 Nut, Double Chamfer #3/8"-32 x 9/16" x 3/32" Hex. Cad. Plt.
693% Holder, Marker Beacon Lamp
7147 Lamp, 6-8 Volts
8215 Ferrule, Instrument Pansel (Navy)
8618 Vibrator Motor Assembly
8822 Cilp, Tubing
8204 Screw, Instrument Panel Mounting Machine
8908 Serew, Gyro and Horlzon Mounting
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Instrument Panels (Contlnued)

Part ¥No. Nomenclature

8906 Screw, Solenoid Mounting

8908 Screw, Compass Deflector Mounting

8909 Screw, Instrument Mounting

8910 Screw, Vibrator Motor & Rectifier Bracket Mounting
8934 Bracket, Marker Beacon Lamp Holder

2075 3crew, Remote Control Dial Cover

9121 Screw, (-3 Marker Indicator

9365 Socket, Red Minlature Bayonet

8393 Light Assembly, Marker

9633 Deflector Assembly, English "D Compsass

29635 Cable Assembly, British D1 & DE Instrument Panel
9676 Ceble Assembly, Type C & C-2 Instrument Panel
9677 Cable Assembly, Standard "p' Instrument Panel
89678 Cable Assenbly, Standard "E" Instrument Panel
9679 Cable Assembly, Type "E" Navy Instrument Panel
9680 Cable Assembly, Type "E® U.S. Army Instrument FPanel
10142 Strip, Terminal; Ome Lug and Ground

10148 Capacitor, Electrolytic - 10 Mfd, 15 Mfd. 15 Mfd. 430 Volts
10158 Strip, Terminal; 4 Lugs and Ground

10173 Connector, 33 Contact Chassls Type Plug

10176 Connector, 4 Contact Chaasis Type Socket

10238 Strip, 12 Terminsl

iozeae Plate Gas Gauge

10263 Plate, Ignition Switch

10338 Radio Recelver, C-b Tralner

10356 Cable Assembly, Radlo Output Jack

10358 Cable Assembly, Fuel Cauge.

10366 Scerew, Terminal Strip Mounting (Short)

110605 Plate, Gas CGauge

11810 Ring, Cloek Mountling Adapter

12766 Plate, Pitot Tube Heater Switch

12879 Ceble Assembly, C=3 Inst. Panel

12880 Marker Indicator Assembly, Type C~3 Panel
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12807 Panel Assembly, C-3 Remote Instrum, Trans, Mounting

{This Assembly i1s used om C2, C3, D, Di, D2, £, Esp, El, E2
Trainer Models. 1% supersedes Assembly No., 5208. 014 and
new agsemblies are not interchangseable,)

Part ¥No,

5433
5868
6101
6118
6123
6335
6554
7813
8088
8059
8060
8207

8618
100%9
10086
10093
10224
10226
10257
12803
12804
12808

6131
6978

Nomenclature

Clip, Fuselage Control Box Cable

Bracket, Trensmitter sand Instrument Vibrator Motor Mounting

Serew, R.H.I.M. #6-32 x 1/4" Cad. Plt.

Screw, R.H.I,M. #L0=32 x 3/8" Cad. Plt,

Screw, Binding Head Type "Z" #2 x 3/16" Nickel

Washer, #10 Internsl) Teeth Lock~Steel

Screw, Bristo Headless I, Set #8-32 x 3/16" Cup Pt. Harden

Panel and Nut Assembly, Remote Inst. Transmlitter Mountling C-3

Marker, Air Speed Cahle _

Marker, Vertical Speed Cable

Marker, Altime ter Cable

Weight, Tranamitter and Remote Indicating Instrument Fanel
Vibrator

Vibrator Motor Assembly

Clemp, Cable

Grommet, 3/16% I.,D. x 15/32" 0.D. Rubber

Strip, 10 Terminal

Clip, Cable

Grommet, 1/4" I.D, x 5/8" 0.D. Rubber

Ceble Assembly, Vibrator Motor C«8 Remote Inat. Panel

Cable Assembly, Vertlicel Speed Transmitter

Ceble Assembly, Altimeter Alr-Speed Tranamitter

Cable Assembly, Trans, Panel to Fuselage Int. Box

Mountings for this Asszembly in PFuselage

Screw, R.H.I.W. #B8 x 1" Cad. Plt.
Washer, .171%-,169% x 7/18" x 1/32" Braas
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11172 Panel Assembly, Remote Instrument Transmitter Mounting

Part No.

5433
5927
5968
6003
68033
5106
6118
6123
6185
6535
6354

7813

2058
8059
8060
8207

8618

8077

9330
10079
10086
10083
10112
10224
10226
10257
11131
12803
12804

5899
6131
8976

{Used on AN-2550-1 Trainer Models)
Nomenclature

glip, Fuselage Control Box Cable

Terminal, Solder Lug #l-#6 Hole

Bracket, Transmitter and Instrument Vibrator Motor Mounting

Screw, R.E.I.M. #6-32 x 3/8" Cad. Plt.

Washer, .130" x 9/32" x ,025" Brass Bright Dipped

SGI‘SW, R.HlInM» #5"32 X 1/2“ C&da Plt#

Screw, R.H.I.M. #10-32 x 3/8" Cad. Plt,

Screw, Binding Head Type "Z" #2 x 3/16" Nickel

Terminal, Solder Lug #l, #8 Hole

Washer, #10 Internal Teeth Lock-Steel

Screw, Bristo Headless I. Set #8-32 x 3/16" Cup Pt.

Harden
Pansel and Nut Assembly, Remote Inst. Transmitter
Mounting C~3

Marker, Alr Speed Cable

Marker, Vertlcal Speed Cable

Marker, Altimeter Cabls

Weight, Transmitter and Remote Indicating Instrument
Panel Vibrator

Vibrator Motor Assembly :

Plug and Clamp, Instrument Cable Connector

Insulator, Terminal Block

Clamp, Gable .

Grommet, 3/16" I.D. x 15/32" 0.D. Rubber

Strip, 10 Terminal -

Gonnector, Plug 12 Contact

Clip, Cable

Gromuet 1/4" I.D. x 5/8" 0.D, Rubber

Gable Assembly, Vibrator Motor (-5 Remote Instr. Panel

Cable Assembly Trans. Panel to Fuselage Inter. Box

Cable Assembly, Verticel 8Speed Trensmitter

Cable Assembly, Altimeter Alr Speed Transmitter

Mountings for this Assembly on Fuselsage
Rushing, Transmitter Panel

Serew, R.H.I.W, #8 x 1% Cad. Plt.
Washer, .171"-.188" x 7/16" x 1/32" Brass
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Part No.

=5 Trainer Sub-Assembly & Cable Layout

Nomencleture

Cu2120~4 Motor Assembly, Rough Alr & Ventilating

5803
58056
8580
8592
8610
2126
10095
10123
10132
10135
10151
1021¢
10223
10234
- 10238
10247
10251
102582
102583
10254
10285
10258
10276
10313
10314
10315
10320
10330
10334
10338
10348
10380
10356
10361
10397
#0405
#10407
#10408
10413
10414
10415
110Q0

#Note s

Cable, #18 A.W,G,~2 Conductor Fixture

Telegon Osclllator Assenmbly

Turbine, Compressor

Ceble Assembly, Telegon Oscilletor Output
Transformer Assembly, Base Step-Down Power

Headphone Assembly, Low Impedance

Transmitter Assembly, €5 Redilce

Cable Assembly, Left Gonlo to Control Chassis

Cable Assembly, Right Gonilo to Control Chassls

Cable Assembly, Control Chassls to Left Transmltter
Cabls Assembly, Fuselage Power Supply to Fuselage Control Box
Cable Assembly, Control Chassis to Right Transmitter
Cable Assembly, Rudder Valve Swltch to Fuselage Control Box
Chassis Assembly, Fuselage Power Supply

Cable dssembly, Terminal Strip to Interconnector Box
Microphone, Milltary Type Hand Speclsl

Cable Assembly, Recorder

Cable Assembly, Remote Instrumsnt

Cable Assembly, Dezk Junction Box Lefst

Cable dssembly, Desk Junctlion Box Rlght

Ceble Assembly, Contrel Chassis to Power Supply
Cable Assembly, Moonbeem

Box Assembly, Desk Junction C-95 Radlo

Cable Assembly, Fuselage Control Rox to Instrument Panel
Cable Assembly, Intercommector Box to Fuselage Control Box
Box Assembly, Interconnector .

Cross Loop Assembly

Box Assembly, Puselsage Control Elsctrical C«5

Wire, #22 Magnet

Recelver, Spec. Sheet #2-Radio

Chassls Assembly, Type C~8 Control

Chassls Assembly, Desk Power Supply

Cable Assembly, Radlo Output Jack

Panel Assembly, Instrument Electric Parts C-§

Ceble Assembly, Control Chassis to Crossed Loop
Cable Assembly, Azlmuath Seale Lamp

Cable Assembly, Recelving Loop

Ceble, Receliving lLoop

Jacks Assembly, Desk Head Phones Right

Jacks Assembly, Desk Headphones Left

Jack Assemwbly, Instructort!s Phones and Mlcrophone
Wind Drift Unit Assembly, Compleéete

Parts marked with an asteriask asre obsclete. They are either

avallable for service or a substitution of recent design may be

made o
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C=5 Trainer Subnassemblx‘QUCable~Lgyuut (Contimzed)
Pert No. : Nomencla ture
12773 Cable Assembly, Desk to Base (=5 .-Tfr'ainer
12794 Box Assembly, Base Terminel MC-3"

12847 Cable Assembly, Base Terminal Box tou Collector Rings
12862 Cable Assembly, Wind Drift to Junction Box (-3
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) 10314
10015 CABLE AND
e CORNEC TOR}
ASSEMBLY
10158121
TERMMAL STRIPS 6668
81010103
50570 (o]
6333l

656302

\

BOX ASSEMBLY INTERCONNECTOR
0315
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10315 Box Assembly, Interconnector

(Used on 05 Trainer Models)

Part No,. Womenclature
6057 Yut, Hexagon Tron #6-32 x 5/16"x 7/64"Cad. Plt.
610L Screw, R.H.I.M, #6-32 x 1/4" Cad. Plt.
6333 Washer, #6 Internal Teeth Lock-Steel
5563 Retainer, Tube Socket
6638 Connector, Cable
100158 Connector, 12 Contact Chassls Type Plug
10111 Connector, 12 Contact Chassls Type =ockest
10158 Strip, Terminal; 4 Lugs and Ground
10159 Receptacle, Female
10174 Connector, 33 Contact Center Clamp Socket
10314 cable Assembly, Interconnector Box to Fuselage

Control Box
Mountings for this Assembly on Fuselage Floor

6297 Serew, R.H.I.W. #6 x 5/8" Cad., Plt.

10254 Chessis Assembly, Fuselage Power Supply

{Used on C5 Tralner Models)

Part No. 'Nomenclatﬁre

6035 Bolt, 3/8-16 x 2 1/2 Pulley, Cad. Pit.
8059 Nut, Hexagon Iron #10-32 x 3/8" x 1/8% Cad. Plt.
6101 Screw, R.E.I.M. #6-32 x 1/4" Cad. Plt.
10146 Transformer, Power (-5 Tralner
10147 Reactor, Filtsr
10148 Capacltor, Elesctrolytle-10 Mfd. 15 Mfd. 15 Mf4.-4530 Volts
10153 Tube, Type 5T4, Radioc
10181 Transformer, Low Voltage Power
10245 Clagp, Cabinet Fastener

Mountings for this Assembly on Fuselage
6159 Serew, R.HE.I.W. #6 x 1" Cad. Pit.
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Part Ho.

5826
6009
6067
€333
6354
€552
6522
6563
10015
10052
10087
10149
10150
10156
10162
10164
102569
10378
12756

6159

10234 Chessis Assembly, Fuselage Power Supply

{Used on C5 Trainer Models)
Nomenclature

Washer, Fibre, 5/16" Dia, Shoulder

Nut, Hexagon Iron #8-32 x 11/32% x ya“ gad. Plt,
Nut, Hexagon Iron #6-32 x 5/16% x 7/64" Ced. Plt.
Washer, #6 Internsl Teeth Lock~Steel

Washer, #8 Internal Teeth Lock-Steel

Serew, R.H.I.M. #6-32 x 2.1/2" Cad. PFlt.

Washer, 5/32" x 7/16" x ,049" Steel Cad. Plt,
Reitainer, Tube Socket

Comnector, 12 Contact Chassis Type Plug

Terminal, Solder Lug; Flat Type #8 Hole

Crommet, Rubber 1/8% I,D. x 1/4" 0.D.

Cepacitor, Electrolytic, 40 Mfd. 25 Volt
Rectifier, Copper Oxids

Plete, Capacitor Mounting Large Metal

Clip, Capscitor Mounting

Resistor, Wirewound 25,000 Ohms, 20 Wati

Wire, #20 Stranded Timned Copper; Whlte~Red Tracer

Resistor, Wire Wound {(Adjustable) 1500 Ohms~25 Watt

Socket, 8 Contact Black Bakelite
Mountings for this Assembly on Fuselsage
Secrew, R.H.I.W. #6 x 1% Ced. Plt,
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Part No.

168
&518g
6330
6581
8721
6313
6901
7307
10096
10097
10178
10189
10200
10201
10205
10205
10206
10313

Part No.

5198
5199
bB26
6057
6101
6323
83350
6333
6352
658635
8581
60524
6698
6715
6721
6813
6900

20C

10330 Box Assembly, Fuselage Control Electricali-C-5

{(Used on 5 Trainer Models)
Nomenclature :

Plate, Microphone-Jack _

Plate, Phone-Jack : .

Screw, Parker-Kalon Type U I Drive #OO x 1/8% Hickel
Switeh, Power

Knob, Control 19/32" High x 1 1/4" Long

Jacﬂ, % Circult Nicrophone

¥ut, Double Chamfer #3/8"-32 x 9/16" x 3/32" Hex. Cad.Plt.
Screw, Slotted Headless I. Set #8-32 x 3/8" Cup Point
Button, 3/8" Dia. Hole

Button, 1/2" Dia. Hole

Connector, 33 Contact Bnd Clamp Socket

Switch, Simultaneous Voice Range

Plate, Radio Of{-0n

Plate, Simultaneous Range-Volce

Plate, Radio Compass Sensitivity

Plate, Instrument Lighting

Plate, Cockplt Lighting

Cable Assembly, Fuselage Control Box to Instrument Panel

10330 Box.Aséembly, IMuselage Control Electrical-C-5

(Used on. C5 Trainer Models}
Nomenclature

Plate, Mlcrophone-Jack

Plate, Phones-Jack

Washer, Fibre, 5/16" Dia. Shoulder

¥ut, Hexagon Iron #8-32 x 5/16" x 7/64" cad. Plt.
Screw, R.H.T.M. #6=32 x 1/4" Cad. Plt.

Washer, .190"-.183" x 3/8" x ,064"-,060" Brass
Screw, Parker-Kalon Type U-I Drive #00 x 1/8" Nickel
Washer, #6 Internal Teeth Lock-Steel

Serew, R.H.I.M, #6-32 x 2 1/2% Cad. Plt.
Retainer, Tube Socket

Switch, Power

Potentiometer, erewound 1500 Ohms

Connector, Cable _

Potentiometer, Wirewound-30 Ohms

Knob, Control 18/32" High x 1 1/4" Long

Jack, 3 Circuit Microphone

¥ut, Binding #3/8"-32 x 1/2% x 3/32" Hex.



10330 Box Assembly, Fuselage Control Electrical~C-5 (Continued)

Part No.

6901

7307
10013
10041
16077
10087
10096
10087
10111
10114
10115
10119
10128
10143
10156
10171
10173
10175
10178
10177
10183
10185
10186
10187
10188
10189
10200
10201
10203
10205
10206
10313
10328
10547
10378
10384
12756

6297

Nomenclature

Nut, Double Chamfer #3/8-32 x 9/16" x 3/32" Hex. Cad. Plt.
Screw, Slotted Headless I. Set #8-32 x 3/8" Cup Point
Tube, Type 6V6 GT/G Radio

Resistor, Wirewound; 250 Chms, 1 Watt

Screw, R.H.I.M. #6- 32 x 1/4" Parkerized

Grommet, Rubber 1/8" I.,D. x 1/4" 0.D.

Button, 5/8“ Dia. Bole

Button, 1/2" Dias. Hole

Connector, 12 Contact Chassis Type Socket
Pransformer, Mierophone Input

Transf{ormer, Interphone Output

Socket, © Contaet "Octal Style

Potentiomater, 250,000 Ohms; Xnob Type

Strip, Terminal; 2 Terminal Type

Plate, Capacitor Mounting Large Metsl

Shelf, Interphone Amplifier

Connector, 33 Contact Chassis Typse Plug

Connector, 33 Contact End Clamp Socket

Connector, 4 Contact Chassis Type Socket
Connector, & Contact Chassis Type Socket

Rheostat, Wire Wound; 1 Ohm

Relay, Fuaelage Control Box

Resistor, 5000 Ohms-1l/2 Watt

Capacitor, Electrolytic; 40 Mfd.-40 Mfd.-25 Volt
Strip, 4 Terminal

Switeh, Stmultanecus Volce Range

Plate, Redloe Off-On

Plate, Simultanecus Renge- -Voice

Plate, Radio Compass Sensitivity

FPlate, Instrument Lighting

Plate, Cockpit Iighting

Cable Agsembly, Puselage Control Box to Instrument Panel
Wagher, 3/8" Internal Teethlock, Stesl

Washer, Phenolic "3" Type Socket

Resistor, Wire Wound (Adjustable) 1500 Ohms-25 Watt
Box Base Assembly, Fuselege Control C-5

Socket, 8 Conteact Black Bakellte

Mountlngs for this Assembly on Fuselage Side
Screw, R.H.I.W. #6 x 5/8"% Cad. Plt.
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9420 Box Assembly, Remotse Tnstrument

Junction Type C-3

(This Assembly supersedes Assembly No. 12820

Part No.

5797
6057
6088
6563
6661
8058
8059
8060
8820
8077
10159
10347
1277¢

12781

6124

for C3 Trainer Models, E & Esp Models. Tt
is also used on El, B2 Models, O0ld and New
Agsemblies are not interchangeable)

Homenclaturse

Grommet, Rubber 19/64" 1I.D. - %/18" 0,D.

Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Cad. Plt,

Screw, R.H.I.M. #6-32 x 1 cad. P1k.

Retainer, Tube Socket.

Terminal Sirip, Telegon  Connector

Marker, Air Speed Cable

Marker, Vertical Speed Cable

Marker, Altimeter Cable

Spacer, vrerminal Strip

Plug and Clamp, Instrument Cable Connector

Receptacle, Fomale

Washer, Phenolic "s" Type Socket

Cable Agsémbly, Remote Junctlon Box to
Instrument Panel

Cable Agsembly, Intercomnector Box Remote
Junction-gBox C-3 Trainer

Mountings for thils Assembly on Fuselage Side

Serew, R.H.T.W. #4 x 3/8% Cad. Plt,
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11128 Box Assembly, Remote Instrument Junction

(Used on AN 2550-1 Trainer Models)
Part No, | Nomenclature

5797 Grommet, Rubber 19/64" I.D. x 7/16" Q.D.

8057 Nut, Hexagon Iron #86-32 x 5/18" x 7/64" Cad. Plt.

6088 Screw, R.H.I.M. #6-33 x 1 Cad. PFlt,

6563 Retainer, Tube 3ccKet

8681 Terminal Strip, Telegon Connector

8058 Marker, Air Speed Cable

8059 Marker, Vertical Speed Cable

8060 Marker, Altimeter Cable

8530 Spacer, Terminal Strip

2077 Plug & Clamp, Instrument Cabie Connector
10052 Terminal, Solder Lug; Flat Type #8 Hole
10118 Gonnector Plug, 12 Contact
10159 Receptacle, Female '
10347 washer, Phenolic #3" Type Socket
11127 Cable Assembly, Interconnector Box to Remote Juncition BoX
12778 Box, Remote Instrument Junction
12779 Cable Assembly, Hemote Junction Box to Instrument Panel
12831 Grommet, 1/2 Dia. Hole - 1%/16 Dia. Groove - 1 1/18 0.D,

Mountings for this Assembly on Fuselage Side
68124 Screw, R.H.I.W. #4 x 3/8" Cad. Plt.
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L-187

12795 LAMP AND LAMPHOILDER,FLUORESCENT
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C-2237 Light Assembly, Instrument (Left)

(Uzed on sll Trainer Models)

Part No,. - Homenelature
6058 Nut, Hexsgon I,on #1/4"-20 = 7/16" x 3/16" Cad. Plt,
§217 Serew, R.H.I.M., #1/4" -20 x 5/8" Cad. Plt.
8825 Piug, Double Contact
£826 Socket, Double Contact
682w Lamp, Minlature
avez Bolt Agsembly, I,strument Light Swivel (Left)
8764 Case, Instrument Light
8766 Spring, Instrument Light

8767 Light Assembly, Instrument (Right)

{This Assembly supersedes Assembly No. C=2237-14
for all Irainer Models. It is Interchangeable).

Part No, Nomenclature

6C11

Serew, R, H.I.W. #8 x 3/4" Cad. Plt,

6055 Nut, Hexagon Iron #1/4" -20 x 7/18" x 3/16" Cad. Pit,
6217 Serew, R.H.I.M. #1/4" -20 x 5/8" Cad. Plt,
68E5 Plug, Double Contact
6826 Socket, Double Contsact
8827 Lamp, Miniature
8783 Bolt Assembly, Instrument Light Swivel (Right)
B764 Case, Instrument Light -
8765 Bracket, Instrument Light
8766 Spring, Instrument Light
12795 Lamp and Lampholder, Fluorescent
{Used on C3 AN-2550-1 Trainer Models)
Part No. Nomenclature
7083 Bulb, Mazda 4 Watt, Blue Fluorescent, FA-5 Base
7084 Switeh, Flucrescent Lamp Starter
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Part No.

5651
6814
7263

Part HNo.

6649
6814
7053
7054
7821

Part No.

6814
10247

7135 Head Set Assembly, C~5_Tr&iner

7136 Head Set Assembly, Type C, D, E Trainer

(Assembly No.7135 is used on (3 Trainer Models.
Assembly No.7136 is used on C, C2, D, D1, D2,

£, Esp., El, E2, Trainer Models).
Nomenclature
Head Set, Redio

Pilug, 3 Way Mlcrophone
Cap, Radlo Headset Bakellte

7137 Microphone Assembly, Type C-3, C-5 Trainer

7138 Microphone Agssembly, Type C, D, & Tralner

{Assembly No.7137 is used on ¢3, C5 Trainer Models.

Assembly No.7138 1s used on C, C2, D, D1, D2, E,
Esp., El, k2 Trainer liodels).

Nomenclature

ilc¢rophone

Plug, & Wey Microphone
Switch, Microphone
Cord, Microphone
Granules, Carbon

11267 Microphone Assem., Military Type Hand Special

{Used on €5 Trainer Models)
Nomenclature

Plug, 3 Way Microphone
Microphone, Mllitary Type Hand Special
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Part No.

7052
7054
7796
7821
11204
11205
11207

Microphone and Head Set Assemblies
{Used on AN 25850-~1 Trainer Modeals)
Nomenclature

Cord, Radio Head Set

Cord, Microphone

Microphone

@Granules, Carbon

Pilug, 2 Circuit Microphone
Head Set Assembly, Standard
$tand, Desk Microphone
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0456 Installatlion Landing Flap, FPropeller Pitch

and vndercarriage

(This Assembly is used on AK=-2550-1 Trainer Models.
However, it may be installed on any urainer Hodel,
For complete field installation refer to Group No.

90005, )

Part Ho.

5797
6057
6326
71359
7145
7146
7147
7148
7149
7152
TLEY
9364
9365
0366
9567
9434
9439
9480
9481
9482
10016
10017
10080
10176

Nomenclature

(rommet, Rubber 19/64" 1.B. x 7/16" 0.D.
Nut, Hexasgon Iron #6-32 x 5/16" x 7/64" Cad. Plt,
Screw, R.H.I.M. #6=-32 x 5/16" Cad. Plt.
Switch, Roller Leaf Micro

Buzzer

Lamp, 7.0 Volt 3 CP

Lamp, 6~8 Volts

Switch, S.P.D.T. Toggle _

Socket, Single Contact Bayonet
Transformer, Signal Light

Ceble, Fo. 18 Gauge 4 Conductor

Plate, Indicator Rame

Socket, Minlature payonetb

Bracket, Throttle Swlitch Mountling

Box Assembly, Hood Indicator

Box Assembly, Indicator Control

Block, Indicator BoxX Support

Cable Assembly, Hood Indicator

Cable Assembly, Indicator Control

Cable Agsembly, Throttle Swltch
Connector, Socket 4 Contact

Connector, Plug 4 Contact

Serew, R H.I.M. #6~32 x 5/16" Painted
Connector, 4 Contact Chassis Type Socket
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Vertical Speed Transmitter and Vertlcal Speed Indlcators

(Order By Type Numbers)
Part XNo, Homenclature
907 Plug and Clemp, Instrument Cable Connector
Telegon Unit (315E-801)
Telegon Unit (344E-911)
Receptacle (Type AN-3102-145-5P)

Mountings for Indicators
8809 Screw, Instrument Mounting

Mountings for Transmitter
8097 Scerew, R.H.I.M. #8-32 x 5/8" Ced. Plt.

Air Speed Transmitter and Alr Speed Indlicators

{Order By Type Numbers}

Part No. Nomenelature
Q03¢ Fitting Assembly, Alrspesd Instrument Capillary Tube
o077 Plug and Clemp, Instrument Caeble Connector

Telegon Unit (315E-901)
Receptacle (Type AN-3102- l45 SP)

Mountings for Indlcators
890% Screw, Instrument Mounting

Mountings for Transmitter
6097 Screw, R.H.I.M, #8-32 x 5/8" Cad. Plt.

Sensitive Altimeter Transmitter end Sensitive Altimeter Indicators

(Order By Type Numbers)
Part No¢. Nomenclature
8077 Plug and Clemp, Instrument Cable Connector
Telegon Unit (Type 315E-901)

Telegon Unlt (Type 316E-G11)
Receptacle (Type AN=-3102-148-5P)
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Sensitive Altimeter Transmitter and Sensitive Altimeter Indicators {Contd)

Part No.

8209

6907

70592

BY05

5569
5570
8746
11209
111315

5079

89209

224

Nomenclature
Hountings for Indlcators
Serew, Instrument Mountipg_@
Mountings fq?mTransmittegi

Serew, R.H.I.M. #8-32 x 5/8" Cad. Plt.

Directional Gyro

{(Order by Type Number)
Connector, Dlrectional Gyro Flex.
Mountings for this Instrument on Panel

Screw, Gyro and Horizon Mounting

Tachome ter

{Order by Type Number)
{Used on all Trainer Models)

Sereen, Alr Filter

Plug, Air Filter

Cap, Alir Filter

Connector Assembly, Tachometer
Filter Assembly, Tachometsr Air

{NOTE: Assemblies No. 11209 and 11115 are used on

AN-2550~1 Traliner Models)
Fitting Assembly, Capillary Tube-Tachometer
(NOTE: Assembly No. 5079 used on all Trainer
Models exceptb AN-2550-1

Mountings for Tachometer on Instrument Panel

Screw, Instrument Mounting



Part No.

8909

Turn snd Bank Indicators

Two Heedle Width

One Needle Width

(Order by Type Numbers)

Nomenclature
Union Cone {(800-4)
Pipe Plug (0-278)
Union Nipple (780-4)
Union Nut (805-4)
Air Filter Assembly K-1 (PB-13362)
Body and Hood Assembly (PB-13643)
Fiiter Assembly (PB-16051)
Snap Ring (Small) PB-17538
Snap Ring (Large) PB-17539

Mountings for this Tnstrument on Panel

Scerew, Instrument Mounting
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5580 Indicator, Flight Path Type #1
(Used on D, D1, D2, E, E2, Trainer Models)

Part Ro. Nomencla ture
5681 Base fssembly -
5582 Cover Assembly, Rear
5586 Flug, 6 Pole
5587 Connector, 6 Paole Cable
5588 Spring, Lamp Terminal
5589 Spacer, Terminal Spring
5590 Bracket, Lower Mounting
5581 Spacer, Mounting Bracket
5582 Bracket, Upper Mounting
5593 Stud, Type A Mounting
5594 Stud, Type B Mounting
5595 Spacer, Mounting Stud
55697 Case, Instrument
5599 Spool, Series Resistance
5600 Vertical Mechanism
5801 Borizontal Mechanism
5602 Support, Magnei
5603 Scele, Lower
5604 Scale, Upper -
5805 Stud, Type C Mounting
5607 Dial _
5612 Socket Assembly, Lamp
5619 Neon Lamp
5622 Plug Assembly, & Pole
5643 Lead, 1-1/4" Connecting
5644 Lead, Connecting 2-1/8%
5645 Lead, 2-5/8" Connecting
6211 Serew, R.H.B.M. #4-36 x 1/4" Cad. Plt.
8307 Serew, Fil. H.B.M. #2-64 x 3/18" Black -Oxidized or Lacquered
6308 Serew, R.H.B.M. #6-32 x 3/4" White Nicksl '
6309 Nut, Hexagon Brass #6-32 x 1/4" x 3/32" Cad. Plt.
8310 Screw, R.H.BeM. #5-40 x 7/8" Cad, Plt.
6311 Screw, F.H.B.M. #4-36 x 1/4" Cad. Plt.
6312 Screw, R.H.B.M. #4-36 x 5/8" White Nickel
6313 Screw, Flight Path Indicator
6314 Washer, #4 Internal Teeth Lock-Steel
6515 Screw, R.H.BoM. #4-36 x 1-1/8" White Nickel
8270 Light Shield Assemb,, Flight Path

Mountings for this Assembly on Instrument Fanel

8909 Screw, Inatrument Mounting



[5576] [519] [7610] [©855] [6548] (o503

6991]
6592
6993

WASHERS
USED AS

|Pequineo |

9570 HORIZON ASSEMBLY, ARTIFICIAL
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Fart No,

6069
6991
6992
6993
6995
6997
6998
7000
7002
7010
9601
9502
9504
@510
9513
9518
9519
9522
8523
0524
9526
8527
8028
8528
9930
95654
9535
2042
9544
9545
9546
3047
2549
8550
8561
8562
8563
9566
11754

8905

9570 Horizon Asssmbly, Artificial

(Used on all Trainer Models)
Komenclature

Screw, Fil, H,I.M. #8«32 x 3/8" Cad. P1lt,

Washer, .130%..,126% x .286"-.270" x ,002" Brass
Washer, ,130"-,128% z .286"-,270" x .011"-.009% Brass
Washer, ,130"-.128" x .286"-.270" x ,048"-.043" Brass
Serew, St. Side B.H,.I.M. #5-40 x 1/4" Cad. Plt.
Serew, Pil. H,I.M. #5-40 x 1/2", Caed. Plt.

SG!‘G‘I, Filu Hg}:o.-e #5"’40 X 5 8“ Gad. Plt.

N¥ut, Hexagon Iron #5400 x 1/4"™ x 3/32" Cad. PlLt,
Screw, Bristo Headless Set #5-40 x 1/4" Cup Point
Serew, St. Side B.H.I.M. #5-40 x 3/16" Cad. Plt,
Ring, Artificial Horlzon Bezel (Glass 3nap

Glass, Artificlel Horlzon Bezel

Bearing, Ball (R24A)

Pondulum, Artificiasl Horlzon Bank

Frame, Artificial Horizon

Dial, Artificial Horlzon Bezel PFace

Plaete, Artificlal Horilzon Pendulum Rod

Dial Assembly, Artificial Horizon Horizon
Pendulum, Artificial Horizon Pitch :

Rod, Artificiel Horizon Pitch Bar Actuating

Rod, Artiflcial Horizon Dash Pot Piston Actuating

Collar, Artificlal Horizon Dash Pot Piston Actuating Rod

Screw, Artificial Horlzon Plvot

Shaft, Artificlal Horizon Bank Pendulum

Shaft, Artiflclal Horlzon -Gimbal Ring Plvot
Wolght, Artificlisl Horizon Pltch Arm Balsance
Weight, Artificial Horizon Glmbal Ring Balance
Knot, Artificisl Horizon Alrplane 3S)lde

Shaft Assembly, Artificiel Horizon Plitch

Arm Assembly, Artificial Horizon Pltch Sheft
Bracket Assembly, Artificisl Horizon Case

Elide Assembly, Artificilal Horizon Airplsne

Ber sssembly, Artlficial Horizon Pitch

Ring Assembly, Artificiel Horizon Gimbal

Cover end Diel Assembly, Artificiasl Horizon
Piston Assembly, Artificial Horilzon Bank Dash Pot
Piston Assembly, Artificisl Horizon Pitch Desh Pot
Case Assembly, Artificial Horlzon

Pin, Groov 3/64" x 1/4" Type I

Mountings for this Insitrument On Pansl

Screw, Cyro and Horizon Mounting
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Part No.

5619
6028
8309
£889
6937
8934
12870

Part Yo,

2056
5043
5044
6502
6506

8909

Marker Beacon Lamp Assembly
(These paris are used on (B, Esp. Trainer Models}
Nomenclature

Neon Lamp _

Serew, R.H.B.M. #6-32 x 3/4" Bright Dip

Nut, Hexagon Bress #6-32 x 1/4" x 3/32" cad. Plt.
Serew, Binding Head Type "Z" #2 x 1/8" Cad. Plt.
Holder, Marker Beacon Lamp '

Bracket, Marker Beacon Lamp Holder

Lamp, 13 Volt, 3 Cp

(Note: Used on C-3 Trainers)

5036 Indicator Assembly, Marker Beéacon

(This Assembly supersedes Assembly No. C-2400 and
is used on €, C2 Trainer Models. Assembly No.
‘5036 is interchangeable as & unit with Assembly
No. C-2400)

Nomaneclature

Indicator Assembly, Marker Beacon
Socket, Marker Beacon Indicator Lamp
Dial Assembly, Marker Beacon Indicabor
Jack, Phone Tip -

Lamp, Screw RBase 14 Volts-25 Amp.

Mountings for this Assembly on Instrument Panel
Serew, Instrument Mountlng
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Part No,.

2208
5217
8218
5844
5ge7
6057
€106
6326
6502

6526

6563
6564
6565
6569
6570
6571
6572
6574
6575
657
6579
6580
6581
6582
6583
6585
6587
6588
6589
6590
8591
6592
8593
6594
6595
6596
6597
6598
6599
6739
6744

240

8814 Radlo Assembly, Type C & C-2

(T™is assembly supersedes Assambly No. C=22084 for
C, C2 Trainer Models, It is interchangesble.)

Hoﬁepcla@ure

Transformer, Oscillation

Pla te Assenbly, Jack Tip {Long)

Plate Assembly, Jack Tip (Short)

Bar, Radlo Buss

Terminal, Solder Iug #l=-#6 Hole

Nut, Hexegon Iron #6+32 x 5/186" x 7/64" Cad, Plt,
Screw, R.H.I.Me #6-32 x 1/2" Bed. Plt.
Screw, R.H.I.M. #6=32 x 5/16" Cad, Plt,
Jack, Phone Tip '
(UJSLAQ)

Jack, Phone Tip -

(Canadsa)

Retainer, Tube Socket

Socket, 4 Contact Standard

Socket, & Contact Standard

Terminal, Solder Iug Flat Type, No. 10 Hole
Wire, #20 Waxed Hook=Up '
Capacitor, Electrolytic 12 Mfd., 500 Volts
Capacitor, Paper .5 Mfd., 400 Volts
Capscltor, Mica .004 Mfd,, 750 Volts
Capacitor, Mica .00Z Mfd., 1000 Vclta
Capacitor, Paper 1 Mfd., 400 Volts

‘Grommet, Insulated 5/16% I.D. x 1/2" 0.D.

Wire, #18 Geuge Flexible Shielded Fixture
Switch, Power -

Switeh, Selector 3 Circuits~Two Sections
Switch, Selector 3 Clircults«One Section
Potentiometer, 250,000 Chms

Transformer, Headphone Output

Chioke, Pilter '
Transformer, M¥lcrophone

Transformer, Power

Capacltor, Paper .2 Mfd., 400 Volts
Capacltor, Paper .00 Mid., 400 Volts
Capacitor, Mica .006 Mfd., 750 Volts
Potentiometer, 2000 Ohms

Potentlome ter, 50,000 Ohns .

Reslstor, 1500 Chms, 10 Wett Wirewound
Reslistor, 5000 Ohms, 10 Watt Wireswound
Reslstor, 3000 Chms, 10 Weit Wirewound
Resistor, Wirewound 10,000 Ohms, 50 Watt
Tabing, Saturated S].GBV:LIIS 115%-,105%" I,D.
Clip, Terminal Bermard #8l, 5/32" Hole



Part No,

6776
6791
6806
6831
8315
8é6e
8872

9873
100562

5748

83500

8814 Radio Assembly, Type € & C-2 (Continued)

Nomenclature

Tubing (Saturated Sleeving)

Switeh, Selsctor

Capecitor, Paper .1 Mfd,, 400 Velts

Bracket, Resistor Mounting

Control, Beam Shift Typs C

Cable Assembly, 110 Volt Radio Supply

Cable Assembly, Power Supply to Tube Sockets Type D, E, C,
& C=2

Cable Assembly, Type C & C-2 Radlo

Terminal, Solder Img Flat Type #8 Hole

Te following obsolete perts which are not interchengeable
wlth the current version are avallsble for service,

Cable Assembly, Radio 110 Volt Supply '

(™is assembly was composed of approximately 20 ft. of
two c?nductor wire anéd plug. It was superseded by No.
B8300.

Cable Assembly, 110 Volt Radio Supply

{Mils assembly was composed of rubber cord, plug,
receptacle and terminals wlth overall length of approxi-
metely 23-1/2" inches. It was superseded by No., 8662.)
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Part XNo.

2208
5217
5218
5844
5927
6057
6106
8326
6502

6526

6563
6064
6565
6569
8570
6571
6572
6573
6574
65675
6576
8577
6579
6580
6581
6582
6583
6584
6585
6587
6588
6589
6580
6561
6595
6598
6597
6598
6599

5216 Redio Assem., Type "D" & "EM

(Bottom view of Assembly used on D, Di, D2, E2 Trainer
Models. Tt supsrsedes and is Interchangeasble with
Assembly No., 8399 for use on L, Esp Models)

Nomenclature

Transformer, QOscillatlion

Plate Assembly, Jack Tip (Long)

Plate Assembly, Jack Tip (Short)

Bar, Radic Buss '

Terminal, Solder Lug #l1-#6 Hole

Nut, Hexagon Iron #6-32 x 5/16%" x '7/64" Ced. Pit.
Screw, R.H,I.M. #6-32 x 1/2" Cad., Pl%,

Serew, R H.T.M, #6-32 x 5/16" Cad, P1%,

Jack, Phone Tip

(UcSoA.)

Jack, Phone Tip

{Canada)

Retainer, Tube Socket

Socket, 4 Contact Standard

Socket, & Contect Standard .

Terminal, Solder Lug Flat Type No, 10 Hole

Wire, #20 Waxed Hook-Up '

Capacitor, Electrolytic 12 Mféd., 500 Volts
Capacltor, Paper .5 Mfd., 400 Volts
Capacitor, Paper ,01 Mfd. 400 Volts
Capacltor, Mica .004 Mfd,, 750 Volts .
Capaclitor, Mica .002 Mfd., 1000 Volts
Capacitor, Micea ,0005 Mfd., 1000 Volta
Cepacltor, Paper 1 Mfd., 400 Volta
Grommet, Insulated 5/166 I.D. x 1/2% 0.D.
Wire, #18 Gauge Flexible Shielded Fixture
Swlteh, Power

Switech, Selector 3 Circults-Two Sections
Switch, Selector 3 Clrcults-Ome Sectlon
Potentiome ter, Wirewound 1500 Chms
Potentioms fer, 250,000 Chms

- Transformer, Headphone Output
- Choke, Filter

Transformer, Microphone

Transformer, Power

Capaclitor, Paper .2 Mfd., 400 Volts
Potentiome ter, 50,000 Chms

Resistor, 1500 Ohms, 10 Watt Wirewound
Resistor, 5,000 Ohms, 10 Watt Wirewound
Resistor, 3000 Ohms, 10 Watt Wirewound
Resistor, Wirewocund 10,000 Ohms, 50 Watt
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Part XNo,

67359
6744
6778
6803
6831
8316
8662
2571
8572

10082

5748

8300

244

5216 Radloc Assem,, Type "D" & M"E" (Contlnued)

Nomennlaturé

Tl.lbing, Sa tura ted SlBGVing ed15%- .105" I.D,

C1ip, Terminal Bernard #B81, 5/32" Hole

Tubing {Saturated Sleevings

Potentiome ter, 2,000 Ohms Swltch Type

Bracket, Reaiator Hounting

control, Beam Shift Iype D

Cable Assembly, 110 Voit Redlo Supply

Cable Assembly, Type D & E Radio

Cable Asssmbly, Powsr Supply to Tube Sockets Type D, E,
C & C-2

Terminel, Solder Iug Flat Type #8 Hole

T™e following obsolete parta which are not interchangeabls
with the current version are avallable for services.

Cable Assembly, Redio 110 Volt Supply

(Mis Assembly was composed of approximately 20 ft. of
two conductor wire and plug. It was superseded by No.
8300.,)

Cable Assembdbly, 110 Volt Radio Supply

{This Assembly was composed of rubber cord, plug,
regoptacle and terminels with overall length of approxli-
mately 23 1/2 inches. It was superseded by No. 8662.)
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Part No.

246

2218
2219
2220
2221
2222
2223
2224
5109
5110
5111
5957
6103
6571
6581
6586
€590
6717
6780
7307
B235
8662
10001
10200

11101 Radio Assem., Type E-1

5216 Redio hesen. , ?Typa D&E
8814 Radio ﬁsaem., Type & C=2

(Assembly No. 11101 1is used on El- Trainer Models.

. Assembly No, 5216 18 used. on.D,. Dl D2 Treiner Models
and superssdes Aasembly No. 8389 fcr E, Esp. Trainer
Models.

"Assembly No, 8814 1s used on ¢, C2 Tralner Models,)

Nomenclature

Plate, Marker Beacon Selector Type C
Plate, Marker Beacon Volume

Plate, Course Beam Selector

Plate, Course Beam Volume

Plate, Cireuit Selector

Plate, Beam Shift Type "C"

Plate, Phone<=Code Vclume

Flate, Beam Shift Type D

Plate, Marker Reacon Selector

Plate, Course Indlcator Deflesction
Plaete, Beam Shift Type "E"

Screw, R.H.I.,M. #6~32 x 1-3/4" (Qad. Plt,
Capacltor, Electrolytic 12 Nfd.,, 500 Volts
Switch, Powsr

Knob, ControleBar Type 2-1/4% Long
Tranaformar, Power

Tube, Type B0 Radioe

Tube, Type 37 Radio )

Screw, Slotted Headless I, Set #8-52 x 3/8" Cup Point
Plate, Beam Volume

Cable Assembly, 110 Volt Eadio Supply
Plate, Keyer Off=-0On

Plate, Redlo Off=Cn
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12769 Chassis Assembly, (-3 Radio Control
(Used on €3 Treiner M@d&ls)

Part No. Nomeﬁblature

ReR3 Plate, Beam Shift Type: new &
6001 Serew, R.H.I.M. #4-36 x-3/8% Cad, Plt.
6057 Nut, Hexagon Iron #6-32 x 5/1i6" x 7/64" Cad. Plt
6333 Washer, #6 Internal Testh Lock-Steel
6586 Knob, Contrcl-Bar T?pa 2 1/4" l@n§

6721 Knob, Control 19/32h High x 1 1/4% Long
8900 Nut, Binding #3/8"-32 x 1/2% x 3/32" Hex.
10000 Plate, Master-0ff-0On

10001 Plate, Xeyer Off On-

10007 ‘Plate, Identification Selector

10013 Tube, Type 6V6é GT/G Radio

10077 Screw, R.H.I.M. #6-32 x 1/4% Parkerized

10080 Screw, R.H.I.M. #6-32 x 5/16" Painted
10092 Tube, Type-GN?-Radia-

10108 Tube, Type-6{5-~Radlo

10146 Transformer, Power C-5 Tralner

10147 Reactor, Filter

10148 Capacitor, Electrolytie~1C Mfd., 15 Mfd, 15 Mf4.-450 Volts
10187 Capacitor, Electrolytic; 40 Mfd.-40 Mfd.-25 Volt
10198 Plate, Radio Compass Zerc Set

10199 Plate, Redlio Compass QOff-On

10203 Plate, Radlo Compass Sensitivity

10208 Plete, Marker Selector

10213 ‘Plate, Visusl Marker O0ff-On

10214 Plate, Aural Marker Cff-On - -

10215 Plate, Visual Marker .

12752 Tube, Type BY3 GT/C Radioc

12753 Keyer Assembly, Type "C-3"

12757 Plate, Circult Selector

127588 Plgte, Z~Fan Marker

12759  Plate, Instrument Landing Marker

12760 Plete, Volce-Range

127861 Plate, Visual Marker Set

12762 Plate, Instrument Landing Msrker Swltch
12764 Piate, Compensastor MAM."uh
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Part No.

250

5193
6730
5826
€002
6057
6314
6333
6352
€522
6563
6573
6877
6581
6582
€584
€588
6591
€592
6595
6728
6138
6806
6813

83156

93562

8653

9654

9655

9656
10036
10052
10077
10087
10088
10114
10116
10124
10128
10131
10141
10143
10152
10156
10188

12769 Chassis Assembly, C-3 Redio Control

(Used on C3 i?ainar_ﬁ@ﬁéla}

Ncmapglature

'Potentiometer, Wirewound 200 Ohms

Specer, Motor - T

Washer, Fibre, 5/16%" Dia. Shoulder

Nut, Hexagon Iron #4-36 x 1/4" x 3/32" Cad. Plt.
Rut, Hexagon Iron #6-~32 x 5/16" x 7/64" Cad. Plt,
Washer, #4 Internal Teeth LockeSteel

Washer, #6 Internal Teeth Lock-Steel

Serew, R.H.I.M. #6-32 x 2-1/2" cad. Plt,
Washer, 5/32" x 7/16" x .049" Steel Cad. Plt,
Retainer, Tube Socket '

Capacitor, Paper .01 NMfd. 400 Volts
Capaclior, Paper 1 Mfd,, 400 Volts

Switeh, Power

Switch, Selector 3 Circults-Two Sections
Potentionme ter, Wire Wound 1500 Ohms

Choke, Fllter

Capacltor, Paper .2 Mfd., 400 Volts
Capacltor, Paper ,05 Mfd., 400 Volts
Potentiometer, 50,000 Ohms

SWitch, 'I‘Dggle DaP.D.Te :

Tubing, Seturated Sleeving .115"-,105" I.D.
Capacltor, Paper .1 Mfd., 400 Volts

Jack, & Circuit Microphone

Control, Beam Shift Type C

Rectlifier, Copper Oxide (4E)

Cable Asseubly, Pype C~3 Radlo Transformer
Ceble Assembly, Type C-3 Raedio Receptacle
Cable Assembly, Type C-3 Radio Shielded Relay
Cable Assembly, Type C=3 Radlio Large Shielded
Potentiometer, 50,000 Ohma Slotted Type
Terminal, Solder Lug; Flat Typo-#8 Hole
Screw, R.H,I.M., #6-32 x 1/4" Parkerized
Grommet, Rubber 1/8" I,D. x 1/4" 0.D.
Transformer, Qscillator

Transformer, Microphone Input

Transformer, Nolse Amplifier Input

Switeh, TIdentificatlon Selsctor
Potentiometer, 250,000 Ohms; Enob Type
Capacitor, Electrolytic 25 Mfd. 25 Volt
Bracket, Angle

Strip, Terminal; 2 Terminal Type

Reslstor, Wirewound; 50,000 Ohms

Plate, Capacltor Mounting Large Metal

Switeh, Visual Marker Bescon



12769 Chessls Assembly, C-3 Redio Centrol (Continued)
Part No. Nomencla ture

10169 Swltch, Marker Beacon Selector

10195 Grommet, 1/4" I.D. x 11/32% 0.D. Rubber
10378 Resistor, Wire Wound (Adjustable) 1500 Ohms-25 Watd
10767 Receptacle, Chassis #1 Polarization

12751 Relay, Marker Selector

12753 Keyer Assembly, Type "(-3"

12756 Socket, 8 Contact Black Bakellts

12800 Relay, Visusl Marker

12816 Capacitor, Mica .00025 Mfd. 1000 Volts
12822 Capaclitor, Paper .02 Mfd, 600 Volts

128560 Resistor Assembly, Terminal Strip

12859 Resistor Assembly, Short Terminal Strip-C=3
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Part No.

2223
6101
6330
6586
6721

10000

10001

10008

10003

10004

10006

10007

10008

10009

10011

10012

10013

10014

10016

10017

10087

10091

10092

10095

10098

10102

10105

10108

10109

10110

10112

10115

10121

10123

10132

10135

10146

10147

10148

10149

10350 Chessls Asgembly, Deak Power Supply

10348 Chassis Assembly, Type C-5 Control

10085 TTansmitter'Assembly, =5 Radlo

{Used on C5 Tralner Modsls)
Nomencla ture

Plate, Beam Shift=-Type C

Screw, R.H.I.M. #6=32 x 1/4" Cad. Plated

Screw, Parker-Xalon Type U~I Drive #00 x 1/8" Nickel
Knob, Control=Bar Type 2=1/4" Long
Knob, Control 19/32" High x 1-1/4
Plate, Master-0ff-On

Plate, Keyer«~Off~On

Plate, Interphons Volume

Plate, Radio Interphone

Plete, Marker Beacon Volume
Plate, Nolse Volume

Plate, Identification Selsctor
Plate, Nolse Selector

Plate, Azlmuth

Plate, Transmitter Volume

Plate, Freguency Volume

Tube, Type 6V6 G T/G Radio
Comnector, Socket-12 Contact
Connector, Socket-4 Contact
Connector, Plug-4 Contact
Grommet, Rubbser-1/8% I.D, x 1/4" 0.D,

Cover Assembly, Gonio-C-5 Transmitter

Tabe, Typse 6N7-Radlo

Transmitter Assembly, C3 Radic

Transformer, Oscillator

Relay, Vlisual Harker C-b

Tube, Type &6CH6-Radio

Relsy, Voice-Range

Relay, Interphons

Reley, Range Swltching

Connector, Plug-l2 Contact

Transformer, Interphone Outpust

Commector, 2 Contact, Femaele, Chassis Type

Cable Assembly, Left Gonlo to Control Chasais
Cable Assembly, Right Gonlo to Control Chassis
Cable Assembly, Control Chassls to Left Transmitter
Transformer, Power, C=5 Trainer

Reactor, Filter

Long

Capacitor, Electrolytic, 10 Mfd.-15 Mfd,-15 Mfd.-450 Volts

Capacltor, Electrolytic, 40 Mfd.-25 Volts
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10350 Chessis Assembl ,mDesk Ppwer;Sugglz {Continued)

10348 Chassis Assembly, Type C=5 Control (Continued)

10095 Transmitter Assembly, C-5 Redio (Continued)
Part No. _ - Nomencla ture

10153 Tube, Type 5T4-Radio

10198 Plete, Radio Compass Zero Set

10199 Plate, Redio Compass, O0ff-On

10208 Plate, Marker Selector

10213 Plate, Visusl Marker, Off-0mn

10214 Plate, Aural Marker, Off-On

102156 Plate, Visusal Marker

10216 Plate, Modulation Selector-4 Position

10219 Cable Assembly, Control Chassls to Right Transmliter
10256 Cable Assembly, Control Chassls to Power Supply
10348 Chassis Asseumbly, Type (-5 Control

10350 Chassls Assembly, Desk Power Supply

10445 Keyer Assembly, Complete, Type (-5
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Part Not.

8002
6057
6225
6319
6333
5393
6563
8573
6574
6577
6580
6581
6591
6592
6595
8722
6806
8315

10015

10036

10038

16039

10041

10055

10073

10077

10082

10087

10111

10114

10116

10119

10124

10126

10127

10128

10131

10133

10134

10136

10137

10138

10142

10143

10168

256

10348 Chassis Assembly, Type. G-5 Gontrol

(Used on C5 Trainer Models)
Noménclatﬁre N

Nut, Hexagon Iron #4-36 x 1/4" x 3/32" Cad. Pit.
Nut, Hexsgon Iron #6-32 x 5/16" x.7/64" Ced. Plt,
Screw, R.n,I.i. #4-56 x 1/2" Cad. Pl%,
Washer, 130" x 9/32% x ,025" drass Cad. Plt.
Vigsher, #6 Internal Teeth Lock-Steel

Switch, Single Pole Single Throw

Retainer, Tube »ocket

Capacitor, Paper .01 Mfd. 400 Volts
Capacitor, Mica .004 ¥fd., 750 Volts
Capacitor, Paper 1 Mfd., 400 Volts

Wire, #18 Gauge Flexible Shielded Fixture
Switch, Power

Capacitor, Paper ,2 Mfd., 400 Volts
Capacitor, Paper .05 Mfd., 400 Volts
Potentiometer, 50,000 Ohms

Switch, Toggle D.P.D.T. :
Capacitor, Peper .1 Mfd., 430 Volts

Control, Beam Shift Type ¢

Cormector, 12 Contact Chassis Type Plug
Potentiometer, 50,000 Ohms Slotted Type
Reslstor, 25,000 Onms 1/2 Watt

Resistor, 50,000 Ohms-1/2 Watt

- Resistor, Wire Wound; ;250 Ohms, 1 Watt

Spacer, 5/32" I.D. x 1/4" Long

Washer, 11/16" 0.D. x .260" x .051"
Screw, R.H.I.id. #6-32 x 1/4" Parkerized
Screw, R.h.I.M. #6-32 x 5/8" Parkerized
Grommet, Rubber 1/8" I,D, x 1/4" 0.D.
Gonnector, 12 Contact Chassis Type Socket
Transformer, Microphone Input
Transformer, Noise Awnplifier Input
Socket, ¢ Contact "Octal™ Style

Switch, Identification Selector

Switeh, Noise Selector

Switch, Radlio Intserphone

Potentiometer, 260,000 Ohms; Knob Type
Capscitor, Electrolytic 25 MPd. 25 Volt
Capacltor, Paper .65 MP4, 400 Volt
Capacitor, Paper 1.1 Mfd, 400 Volt
Resistor, 3,000 Ohms-1/2 Watt

Resistor, 1,000 Ohms-1/2 Watt

Resistor, 100,000 Ohms-1/2 Watt

Strip, Terminal; One Lug and Ground
Strip, Terminal; 2 Terminal Type
Switch, Visusl Marker Bescon



Part Ho.

10169
10191
10182
101953
10194
10195
L0269
10260
10261
10264

10285 -

10266
10267
10331
10352
10333
10375
10376
10377
10379
10398
10399
10402
10444
10445
12756

10348 Chessis Assembly, Type (-5 Control (Cont inued}

Nomenclature

Switch, Marker Bescon Selector
Plug, Keyer Mount
Jack, Keyer Mount
Reslstor, 250,000 Ohms-1/2 Watt
Capacitor, slectrolytic 50 Mfd, 50 Volt
Grommet, 1/4" I.D. = 11/32"™ 0.D. Rubber

Vilre, #20
Wire, #20
Wire, #20
Wire, #20
Wire, #<0
Wire, #20
Wire, #20
Resistor,
Resistor,
Resistor,

Keyusr Assembly, Complste Type C-5

Stranded
Stranded
Btranded
Stranded
Stranded
Stranded
Strandsd

Timmed
Tinned
Tirned
Tinned
Tinned

Tinned

Tinned

Conper;
Copper;
Copper;
Copper;
Copper;
Copper;

¥hite~Red Tracer
White~Blue Tracer
White-CGreen Tracser
White~Brown Tracer
White-0range Tracer
White~Black Tracer

Copper White
Wirewound 700 Ohms-~1/2 Watt
Wirewound 400 Ohms-1/2 Watt
80,000 Ohms-2 Watts
Resistor Assembly, Rear
Hesistor Assembly, Right Center
Heslstor Assembly, ieft Center
Capacitor, Paper .02 Mf4.-400 Volts
Resistor, 30,000 Chms-1/2 Watt
Resistor, Wire Wound 25 Ohms«1/2 Watt
Block Assembly, Capacitor lounting

Resistor Assembly, Front

Socket, 8 Contact oleck Bekelite
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10475 Radlo Assembly

(Top view of Assembly used on
AR 25501 Trainer Models)

Paxrt No. Nomenclabure

5357 Plate, Beam-gShift Type HEM
6001 Screw, R.H.I.M. #4-38 x 3/8% Cad. Pl%,
8003 Nut, Hexagon Iron #4-36 x 1/4% x 3/32"Qad. Plt.
8057 Nut, Hexagon Iron $6-32 x 5/18" x 7/64" Cad. Plt.
8314 Washer, #4¢ Internal Teeth Lock-Steel
8334 Washer, #8 Internal Teeth-Lock 8teel
8523 Washer, 5/32% x 7/16%" x .040" Steel
8688 Knob, Control-Bar Type 8 1/4* Long
6731 Enod, Qontrol 19/33¢ High x 1 1/4¢" Long
6900 Nut, Binding # 3/8%-32 x 1/2% x 3/32" Hex.
7728 Plate, Glide Path
7754 Chassis, Radlo COontrol
7780 Plate, Land Instrumente OFF-ON
9243 Screw, R.H.I.M. #8=33 x 1/4" Painted
10000 Plate, Master QOFF-ON
10001 Plate, Keyer OFF-ON
10007 Plate, ldentification Selector
10013 Tube, Type 6V6 GT/G Redio
10077 Screw, R.H.I.M. #6-32 x 1/4%® Parkerized
10080 Screw, R.H.I.M, #8-32 x 5/16" Painted
10087 Grommet, Rubber 1/8" I.D. x 1/4% 0.D.
10082  Tube, Type - BH7 -~ Radio
10105 Tube, Type-£05 - Radio
10146 transformer, Power C-5 Tralner
10147 Resctor, Filter . ;
10148 Gapacitor, Electrolytic 10 MFD. 15 MFD 15 MFD, 450 Volts
10213 Plate, Visual Marker, OFF-0ON
10214 Plate, Aural Marker, OFF-ON
10218 Plate, Visual Harker
10481 Keyer Assembly
10489 Plate, Localizer .
10480 Plate, Landing Instrument Zero Set
10491 Plate, Aramy Navy Britieb
10482 Plate, Marker Selector
10489 Plate, Flight Land
10494 Plate, To-From Instrument
10437 Plate, Inner Marker
104358 Plate, Outer Marker
10767 Receptacle, Chagais #1 Polarization
11202 Button, 1 1/4 Hols Plug
13758 Tube, Type 5Y3 GT/G Radio
12757 Plate, Circuit Belector
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10475 Radio Aseembly (Continued)
Part No. : Nomenclature

12758 Plats Z~Fan Marker

13758 Plate, Inetrument Landing Harkax i
123760 Plate, Voice-Range e
12761 Plate, Visual Marker Set:

13763 Plate Instrument Landing Harker Swltdh
13764 Plata, Compensator ®AM - WN#
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Part ko.

5193
5198
5199
5794

5795
58 36
8001
6002
8009
5010
6057
8314
6330
8353
6532
6524
6563
6573
&575
6577
6581
6583
6588
8591
8592
68595
8718
6723
6806
8301

7147
7785
7786
7787
7791
8316
9363
9365

10036

10038

10039

10041

262

10475 Radlo Assémbly

(Bottom view of ascembly used on
AN 3550-1 Treiner Models)

Nomenclature

Potentiometer, Wirewound 200 QOhms

Plate, Microphone Jack

Plate, Phone-Jack

8trip, 4-Lug Terminal

Strip, l-lLug Terminal

Washer, Fibre, 5/18% Dis. Shoulder

Screw, R.E.I.M., #4-38 x 3/8" Qad. Pl%.

Nut, Hexagon Iron #4-36 x 1/4% x 3/33% Ced. Plt.
But, Hexagon Iron #8-32 x 11/32% x 1/8" Cad. Plt,
Serew, R.H.I.M. #8-32 x 1/2% Cad, Plt.

Nut, Hexagon Iron #8-32 x 6/16% x 7/64% Cad, Plt.

Wagher, #4 Internsl Teeth Lock - Steel

Screw, Parker-Kalon Type U-I Drive #00 x 1/8% Nickel

Serew, R.H.I.M. #6-32 x 2 1/3" Cad. PLt,

Washer, 5/33%® x 7/16® x ,049" Steel Cad., Pl%.

Washer, #8 Spring Steel Lock

Retainer, Tube Socket

Capacitor, Paper .0l MFD. 400 Voltse

Capaclitor, Mica .002 MFD. 1000 Volts

Capacitor, Paper 1 NFD., 400 Volts

Switch, Power

Switch, Selector 3 Circuits - One Section

Choke, Filter -

Capacitor, Paper .2 MFD., 400 Volts

Capacitor, Paper .05 MFD., 400 Volts

Potentiometer, 50,000 Ohme

Potentiometer, 25,000 Chms

Bwitch,Toggle D.P.D.T.

Capacitor, Paper .1 MFD., 400 Volts

¥ut, Double Chamfer, #3/8%32 x 9/16% x 3/33" Hex,
Cad. Plt, '

Lamp, 6-8 Voltse

Switch, 3 Positions, 9 Circulis

Switch, 9 Positions, 4 Circuits

Condensor, Micas ~ .0015 MFD, - €00 Volts

Potentiomster, 1500 Qhme & 350,000 Ohms

Control, Beam Shift Type D

Rectifier, Copper Cxide (GE)

Socket, Red Miniature Bayonst

Potentiometer, 50,000 Ohms Slotted Type

Resistor, 25,000 Ohms 1/2 Watt

Resistor, 50,000 Ohms -~ 1/23 Watt

Resietor, Wirewound 2350 Qbms, 1 Watt



Part No.

10052 .

10087
10097
10098
10114
10116
10124
10131
10136
LOL37
10138
10141
10143
10152
10156
10168
10194
10195
10331
10532
103353
10378
10398

10476 -

10481
10482
10483
10767
11195
11203
11256
11318
12751
12756
12763
12800
12818
12822
12850
12851
12855
. 12856
12857
12867
17057

10475 Radlio Assembly = (Continued)

Nomenclature

Terminal, Solder Lug; Flat Type #8 Hole
Grommet, Rubber 1/8% I.D. x 1/4% 0.D.
Button, 1/2" Dia. Hole .
Transformer, Oscillator

Transformer, Microphone Input
Trangformer, Woise Amplifler Input
Swltch, Identification Sslector
Capacitor, Electrolytic 25 MPd, 285 Volts
Resistor, 3,000 Ohms - 1/2Watt
Resistor, 1,000 Chms - 1/2 Watt
Resistor, 100,000 Ohms - 1/2 Watt
Bracket, Angle -

Strip, Terminsal 2 Terminal Type
Resistor, Wirewound; 50,000 Chms

Plate, Capacitor Mounting Large Metal
Swltch, Visual Marker Beacon

Capacitor, Blectrolytic 80Mfd. 50 Volt
Grommet, 1/4" I.D. x 11/32" 0.D. Rubber
Resistor, Wirewound 700 Chms - 1/2 Watt
Resistor, Wirewound 400 Ohms - 1/2 Watt -
Resistor, 80,000 Qhms -~ 2 Watis

Resistor, Wirewound {Adjustable) 1500 Ohms - 25 Watt

Resistor, 30,000 Ohms - 1/2 Watt
Cable Assembly, Duplex Shielded Relay
Keyer Assembly .

Cable Assembly, Color Coded Wire
Cable Assenbly, Radio Large Shielded
Recaptacle, Chassls #1 Polarization
Resistor, 100=-0hms, 10 Weit Wirewound
Jack, 2 Clrcuit Microphone

Resistor, 500 Ohms - 1/2 Watt
Capacitor Assembly

Relay, Marker Selector

Socket, B8 Contact Black Bakellits
Strip Assembly Termingl =~ G~3

Relay, Visual Marker

Capacitor, Mlea ,00025 Mfd., 1000 Volts
Capacitor, Paper .02 Mfd. 600 Voltis
Resistor Assembly, Terminal Strip
Terminal, Flat Type #8 Hole Locking
Resistor, 7500 Ohms ~ 1 Watt
Registor, 500,000 Omms - 1/2 Watt
Resistor, 1 Megohn - 1/2 Watt '
Resistor, 10,000 Ohms = 1/2 Watt
Potentlometer, Wirewound - 200 Ohms Knck Type
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0o077t23].

. 10077C21
G057 (21— G057 2]
6333071 6333 (2]
1001523
10018 L2
6315211 :
6002021 ~J10373
6314 2] 3 !034-6!
10066
10078141
—{1006413%1]
-1 1003012]
10042 .
[10033
{6657
(6333
10032 _
6057121 10056
6333051
10034
10087
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Part No,

6002
80587
8314
6315
6333
10018
10018
10019
10030
10032
10033
10034
10042
10056
10064
10066
10077
10078
1008%
10113
10346
10373

10085 ‘Transmitter Assembly, C-~& Radio
(Used on C5 Trainer Models)
Nomencla ture

Nut, Hexagon Iron #4=-36 x 1/4" x 3/32" cad. Plt.
Nut, Hexsgon Iron #6-32 x 5/16" x 7/64" Cad. Plt.
Washer, #4 Internal Teeth Lock=Steel

Serew, R.H.B.M. #4-36 x 1-1/8" White Nickel
Washer, #6 Internml Teeth LockeSteel

Connector, 12 Contact Chassls Type Plug

Bloeck, Gonioc Mounting

Clamp, Gonio Mounting

Capacltor, Mica; .OC001S Mfd. 600 Volts FPer Min,
Coil, Oscillator

Coil, ‘Amplifier

Tube, Type-6K8-Redio

Capacitor, Air; 15-220 Mfd. Variable

Cap, CGrid

Wire, #14 (.0641) Dis.

Lesd, Gonlo Rotor Long

Serew, R.H.I.M. #6-32 x 1/4" Parkerized

Sorew, R.H.I.M, #4-36 x 1/4" Parkerized
Gromme t, Rubber 1/8" I.D. x 1/4" 0.D,

Connector, 4 Contect Chassis Type Plug

Gonio Assembly

Rotor Assembly, Gonlo
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-TPart ¥No.

6002
80b7
6225
6514
B335
6563

. E808
10016
100287
10029
10031
10037
10038
10039
10041
10043
10044
10049
10050
10051
100865
10063
10077
10081
10082
10113
10130

¥ 10271
* 10272
10344
10345
10347
10374
12758

o2

10085 Transmitter Assembly, C

-5 Redlo

(UGsed on G5 Trainer Models)

‘Nomenclature

Nut, Hexagon Iron #4-36 x 1/4" x 3/32" Cad. Plated
Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Cad. Plated
Screw, R.H,I.M, #4-36 x 1/2" Cad. Plated

Wesher, #4 Internal Teeth Lock-Steel

Washer, #6 Internal Teeth Lock-Steel

Retainer, Tube Socket
capaclitor, Paper-.l Mfd., 400 Volts

Connector, 12 Contact Chasgis Type Plug

Cepacltor, Air Padding

Capacitor, Micaj; .00007 Mfd. 1000 Volts

Resistor, 40,000 Ohms; 1/2 Watt
Resistor, 25,000 Ohms; 1/2 Wath
Resistor, 50,000 Ohms; 1/2 Watt

. Capacitor, Mica; .0003 Mfd. 1000 Volts

Resistor, Wire Wound, 250 Ohms, 1 Watt

Potentiometer, Transmitter Volume; 1500 Ohms & 200,000

Insulator, Thru Point Bushing
Nut, Anchor #6-32 Tap

Cord, 1/32" Dia. Wire

Spring, Gonio Drive Cable Take Tp

' 8pacer, 5/32" I.D. x 1/4" Long

Resistor, 2500 Ohms; 1/2 Wabtt

Serew, R.H.I.M. #6-32 x 1/4" Parkerized
Sepew, R.H.I.M. #4-36 x 3/16" Parkerized
Screw, R.H,I.M. #6-32 x 5/8" Parkerized
Connector, 4 Contact Chassis Type Plug

Switch, Modulstion Selector; 4 Posi

tion

Hanger Assembly, Forward, C-5 Transmitter

Hanger Assembly, Rear, C-05 Transmit

ter

Shaft & Pulley Assembly, Gonlo Rotor

Snaft & Pulley Assembly, Azimuth
Washer, Phenolic "S" Type Socket

Mount Assembly, Reslstor, (-5 Transmitter

Socket, 8 Contact Black Bakelite

# Parts marked with an asterisk are obsolete.
for service or a substitution of recent design may be made.

They are either availab
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12756
8563]10347( [10378]

e i

6334.[4]
1007 7123
8057[2) .
6333(2] 10146
015021
6335(2)
6059 [2]
10155
_ 100774
o1 7} 16057 (4
16333 @
; 110077 (4)
10156 1 |
0156+ 16057 143
10077121 6333 4]
6 057[2]
6 333[2) n
10087 (4]

10350 CHASSIS ASSEMBLY, DESK POWER SUPPLY
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10350 Chassis Asserbly, Desk Power Supply

(Used on C5 Trainer Models)
Part Xo. - Nomenclsa ture

5826 Washer, Fibre, 5/16" Dia, Shoulder
8057 Nut, Hexagon Ircn #6-32 x 5/16" x 7/64" Cad. Plt.
6059 Nut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad. Plt.
8323 Wesher, .,i50"-,188" x 3/8" x .064"-.060" Brass
6353 Washer, #6 Internal Teeth Lock-Steel
6334 Washer, #8 Internal Teeth Lock-Stesl
6335 Washer, #10 Internal Teeth Lock-Steel
6352 Screw, R.H.I.M. #6-22 x 2-1/2" Cad. Plt.
6563 Retelner, Tube Socket ' '
6581 Switch, Power :
16015 Connecitor, 12 Contact Chassis Type Plug
10077 Screw, ReH.I.M, #6=32 x 1/4" Parkerlzed
10087 Grommet, Rubber 1/8" I.D. x 1/4" 0.D.
10146 Transformer, Power (-5 Tralner
101580 Rectifier, GCopper Oxilde
101582 Resistor, Wirewound; 50,000 Ohms
10154 Plate, Capacitor Mounting Small Bakellte
10155 Plate, Capacitor Mounting; Small Metal
10156 Plate, Capacitor Mounting Large Metal
10197 Potentiometer, Wirswound; 200 Ohms
10347 Washer, Phenolic "S" Type Socket
10378 Resistor, Wire Wound (Adjustable) 1500 Ohms-25 Vatt
12756 Socket, B Contact Black Bakelite
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Part No,

6057
6088
6662
6695
6697
6698
8594
8598
10249
12771
12772
12775
12797
12799
12875
12874
12875
12885

6009
8099
8531

12860 Box Assembly, C-3 Desk Junction

{(Used on ¢3 Trainer Models)
"Nomenclature

Wut, Hexsgon Iron #6-32 x 5/16" x 7/64" Cad. Plt,
Screw, R.H.I.M, #6-32 x 1" ¢ed. Pl%.

Washer, .172%-.168" x 1/2" x ,052%"-.048" Steel
Plug, 33 Contact

Connector, Universal Condult

Gonnector, Cable

Spacer, Deak Terminal Block

Block assem., Desk Terminal

Connector, Cable 80°

Ceble Assembly, Recorder (Ce3

Ceble assembly, Remote Instrument (=3

Cable Assembly, Desk Radlc C-3&

Connector, Cable #l Polarization

Connector, Cable Rev. #2 Polarlzation

Cable Assembly, Right Headphones to Desk Junctlon Box

Ceble Assembly, Left Headphones to Desk Junctlon Box

Cable Assembly, Desk Light to Desk Junction Box
Cable Assembly, Desk to Base (=3 Trainer

Mountings for this Assembly in Desk
Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. Plt,

Serew, R.H.I.M. #8«32 x 3/4" Cad. Plt%.
Spacer, Toggle M'TIG! Short

271



139
12861 _5 ASSEM.

186 BOX ASSEM., DESK JUNCTION

_72



11186 Box Assembly Desk Junction

(Complete view of assembly used
on AN 2550-1 Trainer Models)

Part No. Nomencls iiire

6693 Piug, 33 Contact
8697 Connector, Universal Condult
10014 Connector, Socket 12 Contact
11137 Cable Assembly, Recorder to Desk Junctlon Box
11139 Cable Assembly, Desk Redio to Desk Junction Box
11183 Cable Assembly, Remote Instrument Case %o Desk June tion
Box '
11184 Cable Assembly, Desk Junction Box to Radlio Compass
Azimuth Control
12797 Connector, Cable #l1 Polarization
12861 Box, Desk Junctiom C-3 Radlo
12873 Cable Assembly, Right Headphones to Desk Junction Box
12874 Cable Assembly, Left Headphones to Desk Junctlion Box
12885 Gable Assembly, Desk to Basse (-3 Tralner
17114 Connector, Socket € Contact

Mountings for thils Assembly on Desk

Part No. Nomenclature
6009  Nut, Hexagon Iron #8-32 x 11/32" x 1/8" cad. Plt.
6098 SGI‘BW, ReHsiuM. #8"'52 X 2 C&d- Pltn
6203 Wesher, 11/64" I.D. x 3/8".0.D. x 1/32" Stesl Cad. Plt.
8531 Spacer, Toggle Mtg. Short - :
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Part No,

8008
6087
6088
6106
6663
6897
6698
6744
8584
8598
10248

Part No.

6008
6098
6303
B53L

11186 Box Assembly, Desk Junciiom

(Intarior View of asegenbly uaed
on AN-2550-1 Trainer Modsle)

Nomenclature

gcrew, R.H.I.M, #8-332 x 3/8" Cad. PLt.

Hut, Hexagon Iron #6-32 x 5/16% x 7/64% Qad. Plt,
Serew, R.H.I.M. #6-323 x 1"Cad. Plt%.

Screw, R.H.I.M, #6-33 x 1/3Cad. Plt,

Washer, .172°%-.169" x 1/3% x . 058"-,048" Steel
Connector, Universal Conduit

Comnector, Cable

Clip, Terminal Bernard 81; 5/323 Hole

Spacer, Desk Terminal Block

Block Assem., Desk Terminal

Conne ¢tor, Cable 90°

Mountings for this Assembly on Desk

Nomenclature

¥ut, Hexagon Iron #8-32 x 11/32 x 1/8" Cad. P1t.
SOIBW, R.H-I.H.#B*ﬁz X 30&(1. Plt'

Washer, 11/64% I.D. x 3/8% 0.D. x 1/33" Steel Cad. Plt,

Spacer, Toggle Mtg. Short
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8731 Automatic Recorder Assembly, Type "C" Trainer

8732 Automatic Recorder Assembly, Type "D" Trainer

(No. 8731 Assembly was used on €, C2, C5, E, Esp.
Prainer Models, It is now cbsclete and superseded
by Asserbly No., 9459. 0ld and new assemblles are
interchangesbls sz8 unite. No. 8732 Assembly wes
used on D, D1 Trainer Models and superseded by
Assembly No, 9458 with which 1t is interchangeable,)

Part Ho. Nomencls ture

#C=2732 Plate, Automatic Recorder Bed
0-2733 Housing, Auto. Recorder Bearing
HO=27359 Collector Assembly, Automatic Recorder
C~2749 Spindle Assembly, Ink Wheel (Long)
C-2731 Wheel , Auto, Recorder Tracer
c-2752 Roller Assembly, Auto. Recorder Ink
#C-2760 Shaft, Motor Mounting
C-2774 Brush Assembly, Telechron Motor
C-2778 -Brush, Telechron Motor
#C =277 Spacer, Automatlc Recorder BErush
¢-2778 Gear, Autosyn Motor Drive
C-2799 Polnter, Radlc Compasa
C-2805 Control Assembly, Radio Compasa
C-2822 Stud, Radio Compeas Control Brush
C-2824 Polnter, Radlo Compass Off Course
C-2825 Screw, Redlo Compess Polnter Thumb
5018 Gear, Autosyn Moteor Driven
#5023 Plate, Motor Hount Spindle |
#5024 Shaft, Motor Mount Spindle Plate
5001 Gear, 12 Tooth, Telechron Motor Drive
5115 Pin, Auto. Recorder Tracer Wheel
5215 Spindle Assembly, Ink Wheel (Short)
5891 Gear, 11 Tooth, Telechron Motor Drive
5865 Switch Assembly, Automatic Recorder
6003 Screw, R.H.I.M. #6-32 x 3/B" Cad. Plt.
6007 Screw, R,H,I.M, #2-56 x 3/16%" Cad, Plt,
6031 Pin, Cotter 1/16" Dia., x 1/2" Bress Bright Dip
6104 Serew, R.H,I.M. #6=-32 x 7/8" Cad. Plt.
6107 Serew, R.H.I.M. #10-24 x 1-3/4" Chrome Plt.
6326 Serew, R.H.I.M. #6-32 x 5/16" Cad. Plt.
6384 Serew, Binding HA. #8-32 x 3/8" Cad. Plt.
6397 Screw, F.H.I.M. #4-36 x §5/8" Cad. Plt.

#iote:s Parts marked with an asterisk are obsclete, They are elther
avallable for service or a substitution of recent deslgn may be
made , _
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8731 Automatic Recorder Aasembly, Txpamﬁc" Trainer {Continued)

8732 Automatic Recorder Assembly, Type “D" Prainer (Continued)

Part No. Nomenclature
6508 Lemp, Bayonet Bese .2 Amp., 25 Vblts
6519 Wesher, 1/4" '
6641 Screw, R.l. Type S~Groov-f#d- 40 x 5/16“ cad, Plt.
6652 Puil, Drawer
6686 Bearing, Single Shield, Bottom RBall
6687 Begring, Single Shield, Top Ball
#6781 Motor, Telechron 50 Cycle -4 R.P.M,
6782 Motor, Telechron 50 Cycle-5/6 R.P.M.
6783 Motor, Telechron 60 Cycle~1l R.P.M,.
#6784 Motor, Telechron 60 Cycle«~4 R.P.M.
#8785 Motor, Telechron 60 Cycles-2 R.P.M.
6799 Screw, R.H.I.M, #8-32 x 2 1/2" Chrome Plated
6802 Washer, .320"-.315" x 1/2" x .065"-.063"
69085 Teletorgue Unit
8156 Iight Assembly, Auto., Recorder
8236 Socket Assembly, Automatic Recorder Light
8595 Plug Assembly, Automatic Recorder (Type "C")
#8602 Spacer, Automstic Rscorder Bed Plate
8607 Pilug Assembly, Automatic Recorder (Type "DW)
#8699 Motor Assembly, Telechron 50 Cycle-4 R.P.M.
#8700 Motor Assembly, Telechron 50 Cycle 5/6 R.P.M,
#8701 Motor Assembly, Telechron 60 Cycle-1 R.P.M,
%8702 Motor Assembly, Telechron 60 Cycle-4 R.P.M,
#8703 Motor Assembly, Telechron 60 Cycle-2 R.P.M.
8738 8leeve, Automatic Recorder Handle
B75% Spring, Llght Housing Retalner
8758 Jumper, Automatic Recorder Light
#8782 Gear, Auto. Recordsr Drive
#8799 Bolt, Motor Mount Plste

#Note; Parts marked with an asterisk are obsolete. They are either
avallebls for service or a substitution of rscent deslgn may be
made.
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Part No,

C=2789
C=2805
C-2822
C-2824
0-2825
5965
6003
6309
6652
6799
7067
7239
8738
12837

Pert No.

CmB735
Cu2749
0-2751
Cu2752
Cw2774
C=2776
C~2778
5018
5115
6003
8007
6009
6221
6224
5334
8508
6532

60641

6686
6687

282

9105 Recorder Assembly, Type “C3" Auto.

{Top view of Assembly used en'Csfifainer Models)
Nomencleture

Polnter, Radloc Compass - H

Contrel Assembly, Radio Compass

Stud, Redlo Compass Control Brush

Pointer, Radlo Compass Off Course

Screw, Radloe Compass Pointer Thumb

Switch Assembly, Automatic Recorder

Serew, R.H.I.M. #6-32 x 3/8" Cad. Plt.

Nut, Hexagon Brasa, #6-32 x 1/4" x 3/32" Csd, Plt.
Pull, Drawer : '

Screw, R.H.T.M. #8=-32 x 2-1/2" Chrome Flated
Screw, R.H.T.M. #10-24 x 1/2 Bright Chrome Plt.
Plate, Recorder Off On

Sleeve, Automatic Recorder Handle

Receptacle Assembly, Recorder Plug Ced

9105 Recorder Assembly, Type "C3" Auto.

{(Bottom view of Assembly used on C3 Trainer Models)
Nomencla ture

Houslng, Auto. Recorder Bearing

Spindle Assembly, InkK Wheel {Long)

Wheel, Auto. Recorder Tracer

Roller Assembly, Auto. Recorder Ink

Drush Assembly, Telschron lotor

Brush, Telechron Motor

Gear, Autosyn Motor Drive

Gear, Autosyn Motor Driven

Pin, Auto. Recorder Tracer Wheel

Serew, R.H.,I.M. #6-32 x 3/8% Cad. Plt.

Screw, R.H.I.M, #2-56 x 3/16" Cad, Plt.

Wut, Hexagon Iron #8«32 x 11/32" x 1/8" Ced. Flt,

Serew, R.H.I.M. #6=-32 x 3/4" Cad. Plt.

Serew, R.H.I.M. #4-36 x 5/8" Cad. Plt.

Washer, #8 Internal Teeth Lock - Steel

Lamp, Bayonet RBase .2 Amp., 25 Volta

Screw, Bristo Headlesa I, Set #8-32 x 5/16" Half Dog Pt.
Hardsen

Screw, R.H. Type S=Groove - #4~-40 x 5/16" Cad. Plt,

Bearlng, Single Shield, Bottom Ball

Bearing, Single Shield, Top Ball



Part No.

6783

6802

6805
6977
7006
7290
8156
8236
87 a
8758
9049
9080
9054
8056
90568
2059
9060
061
9065
9078
12082

Part Fo.

C-2792
C=-2796
C-2806
C-2B809
C=2813
C=-2817
Cw2820

C=2821

C=2823
5189

9105 Recorder Assembly, Type "C3" Auto, (Continued)
Nomenclature

Hotor, Telechron 60 Cycle-l R.P,.M,

Washer, .320"-.315" x 1/2" x ,065"-, 063"

Teletorque Unlt '

Washer, .1897-.187" x 3/8" x ,002 Bress

Screw, Bristo Headless I. Set #5-40 x 1/8" Cup Pt. Harden
Collector Assembly, Automatic Recorder

Light Assembly, Auto. Recorder

Socket Assembly, Automatlic Recorder Light

Spring, Light Housing Retainer

Jumper, Automatiec Recordsr Light

Plate & Spindle Assembly, Automatic Recordsr Motor Mount
Pinion Assembly, Auto, Recorder Drive

Gear, Auto. Recorder Drive Type C=3 Trainer

Clip, Auto. Recorder Drive Gear

Axle, Auto, Recorder Drive Wheel

Spacer, Auto. Recorder Brush Type C-3 Tralner

Motor Assembly, 60 Cycle-1l R.P.M,

Clip, Spring (.187" x ,020%)

Bed Plate, Automatic Recorder

Wheel Assembly, Auto, Recorder Drive

Screw, Bristo Headless I. Set #5-40 x 3/16" Cup Pt.

C-2805 Control Assembly, Radio Compass

(Used on ¢, €2, 63, ¢5, E, Esp, El Treiner Models)
Ncomenclature

Brush Assembly, Radio Compass Control-Right

Brush Assembly, Radio Compass Control-Left

Bolt, Radlo Compass Control Hollow

Base Assembly, Redic Compass Control

Plate Assembly, R.C. Control Resistance-B

Plate Assenbly, Radio Compass Control Top Reslstance
Nut, Radio Compass Control Hollow Balt

Brush Assembly, Radio Compsass Control Coniact Wiper
Cover, Radioc Compess Control

Plate, Auto. Rec. Trainer Heading
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9230 Recorder Assenmbly, British-WD-Trainer

9458 Recorder Assewbly, Type "D" 50 Cycle

8376 Recorder Assembly, Type "E" 50 Cycle

9596 Recorder Assembly, Type "E" 60 Cycle Wind Drift

9457 Recorder Assembly, Type D" 60 Cycle

9459 Recorder Asssmbly, Type "E" 60 Cycle

11068 Recorder Assembly, Type ~E~110 Volts~60 Cy.

{Assembly No. 9230 is used on D2, ER2 Trainer Models with
Wind Drifst,

Assembly No. 9458 supersedes Assembly No, 8732 and 1s used
on D1, D2 Trainer Models wilthout Wind Drift., O0ld and new
aasemblles are interchangeable a&as units.

Azsembly No, B376 1s used on 50 eyele C, C2, E, Esp. Trainer
Models without Wind Drift,

Assembly No. 9596 1s used on C, C2, Cb, E, Esp, Trainer
Models with Wind Drift.

Assembly No. 9457 supersedes Assembly No, 8732 and 1s used
on 60 c¢ycle D Tralner Models without Wind Drift.

Assembly No, 9458 supersedes Assembly No. B731 and 1s used
on 60 cyele C, C2, E, Esp. Trainer Models without Wind
Drift, 0]1d and new assemblies are Interchangeable as units,
Assembly No. 11068 is used on El Trainer Models with Wind

Drifto)

Part No. Nomencla ture

C-2733  Houaing, Auto. Recorder Bearing

C=2759 Collsctor Assembly, Automatic Recorder
(Note: This assembly is obsolete and superseded by Part No.
7290, It is not interchangeable unless furnished with
edditional parts. These are contained in Group No, 90036.)

C-274¢  Spindle Assewbly, Ink Wheel (Long}

C=2751 Wheeal, Autc. Recorder Tracer

C=2752 Roller Assembly, Auto. Recorder Ink

C~2774  Brush Assembly, Telechron Motor

C=2776 Brush, Telechron Motor

C-2778  Gear, Autosyn Motor Drive

C=2799 Polnter, Radic Compuss

C=28056 Control Assembly, Radio Gomp&ss

C=2822 Stud, Redic Compaess Control Brush

C=2824 Pointer, Redic Compass Off Coursse

C-28256 Screw, Radio Compass Polnter Thumb

2018 Gear, Autosyn Motor Driven
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9230 Recorder Assembly, British-¥WD~Trainer (Continued)

9458 Recorder Assembly, Type "D" 50 Cyole -(Contimued)
8376 Recorder Assembly, Type "E" 50 Cycle (Continued)

9696 Recorder Assembly, Type "E“zﬁg"ﬂ?biQTWigd Drift (Contimmed)

9457 Recorder Assembly, Type "D" 60 Cycle (Continued)

9459 Recorder Assembly, Type "E" 60 Cycle (Continued)
11068 Recorder Assembly, Type-E-110C Volts~60 Cy. (Continued)

Part Yo. | | Nomencle ture

5115 Pin, Auto. Recorder Tracer Wheel

5215 Spindle Assembly, Ink Wheel (Short)

5960 Swlteh Assembly, Automatlc Recorder

6007 Screw, R,H.I.M. #2-56 x 3/18" Cad. Plt. .

6123 Screw, Binding Head Type "Z" #2 x 3/16" Nickel

6221 Screw, R.H.I.M. #6=32 x 3/4" Cad. Plt.

6309 Nut, Hexagon Brass #6~32 x 1/4 x 3/32 Cad. Plt.

6326  Screw, R.H,I.M, #6=32 x 5/16 Cad. Plt,

6330 Screw, Parkerejialon Type U=I Drive #00 x 1/8" Nickel

6508 lemp, Bayonet Base .2 Amp,, 25 Volt

6532  Screw, Bristo Headless I. Sst #8-32 x 5/16 Half Dog Pt. Harden
6641 Screw, R.H. Type S=Groove#4-40 x 5/16% Cad. Plt,

6652  Pull, Drawer - ) -

6686  Bearing, Single Shield, Bottom Ball

6687  Bearing, Single Shleld, Top Ball .

6732  Plug, Avtomatic Recorder i

6799  Screw, R.H.I.M. #8=32 x 2-1/2" Chrome Plated

6802 Washer, ,320"-.315" x 1/2" x .065"~.063"

6905 Tele torque Unit

7067 Serew, R.H,I,M. #10-24 x 1/2" Bright Chromium Plated

7232  Plate, Recorder Off-On

8156 Light Assembly, Auto, Recordsr

8236  Socket Assenbly, Automatic Recorder Light

85056  Plug Assembly, Automatic Recorder (Type "C")

8607 Plug Assembly, Automatic Recorder (Type "DW)

B738  Sleeve, Automatic Recorder Handle
8767 Spring, Llght Housing Retainer
8758 Jumper, Auntomatlc Recorder Light
9069  Specer, Auto. Recorder Hrush, Type C«3 Trainer
8060 Motor Assembly, 60 Cycle~1 Ro.PaM.

8065 Bed Plate, Autometlc Recorder

9245 Motor Assembly, 50 Cycle 5/6 R.P.M.

9455 Motor Assembly, 50 Cycle 2/3" Per ¥in.

9456 Motor Asssmbly, 60 Cycle-,.B845" Per Min.
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11171 Redorder Assembly, Standardizatlon grainér Automa tic
(Bottom View of Assembly Used on AN 2550-1 Tralnmer Models)
Part No, Nomenclature

c-2733 Housing, Auto, Recorder Bearing
¢~-275)  Wheel, Auto. Rec. Tracer
¢-2752 Roller Assembly, Auto. Rec. Ink
C=2774  Brush Assembly, Telechron Motor
C=27770 Plate, Telechron Motor Brush
C=2776  Brush, Telechron Notor
C-2778  Gear, Autosyn Motor Drive
g-2797 Clip, Automatic Recorder Wires
5018 Gear, Autosyn Motor Driven
5115 Pin, Auto, Recorder Tracer Wheel
5215 Spindle Assembly Ink Wheel (Short)
D965 Switch Assembly, Auto. Rec,
6002 Nut, Hexagon Iron #4-36 x 1/4 x 3/32 Cad. Pl%.
6003 Screw, R.E,I.M. #6-32 x 3/8 Cad. Plt.
6007 GScrew, R.H.I.M. #2-56 x 3/16 Cad. Plt.
6009 Nut, Hexagon Iron #8-32 x 11/32 x 1/8 Cad. Plt.
6221 Screw, R.H,I.M. #6=32 x 3/4" Cad. Plt.
6224 Screw, R.H.I.M. #4-38 z 5/8" Cad, Plt.
6334 Washer, #8 Internal Teeth-Lock Steel
6508 Lamp, Bayonei Base ,2 Amp. 25 Volts
6532 Screw, Bristo H'dless I, Set #8-32 x §/16" Half Dog Pt.
Hardened
6641 Screw, R.HE. Type "S" Groov #4-40 x 5/16 Cad. Plt.
6782  Motor, Telechron 50.Cycls 5/6 R.P.M.
6802 Washer, .320"=.315" x 1/2" x ,065"-,063"
6905 Tels torque Unit )
6997 Screw, Fil. H.I.M. #56~40 x 1/2" Cad. Plt.
7006 Screw, Bristo Headless I, Set #5-40 x 1/8" Cup Pt.
Harden
7066  Screw, R.H.I.M. #4=36 x 3/8" Bright Chr. Plt,
7280 Collector Assembly, Automstlc Recordsr
8156 Light Assembly, Autc. Recorder
8236 Socket Assembly, Automatlc Recorder Light
8757 Spring, Light Housing Retalner
8758 Jumper, Autometic Recorder Light
9049 Plate and Spindle Asaembly, Automatic Recorder Motor
Mount
9050 Pinion Assembly, Auto. Recordsr Drive
9054 Gear, Auto. Recorder Drive Type C-3 Tralner
9056 Clip, Avto. Recorder Drlves Gear
9058  Axle, Auto. Recorder Drive Wheel
8059 Spacer, Auto., Recorder Brush Type C«3 Trainer
9061 Clip, Spring (.187" x .020")
9076 Whesl Assembly, Auto. Recordsr
9060  Motor Assembly 60 Cycle = 1 RFM
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11171 Recorder Assembly, Standardization Tralner Automatic {(Cont'd)
' Part No. Nomencla ture

9444 Clamp, Recorder Wire

11248 Bearing, Single Sh¥lded Bsll =

12062  Screw, Bristo Headless I. Set #5-40 x 3/16" Cup Pt.
12064 Screw, R.H.I.M. #5~40 x 3/16% Cad. Flt. ,

11171 Recorder Assembly, Standardigzation Tralner Automatic

(Top Vliew of Assembly Used on AN 2550«1 Trainer Models)
Part No. : Nomencls ture

C=2824  Polnter, Radio Compess OFF Course
C=-2820 Screw, Radio Compsss Pointer Thumb
5188 Plate, Auto. Rec. Trainer Heading
5965 Switch Assembly, Automatic Recorder
8003  Screw, R.H.I.M. #6-32 x 3/8 Cad. Plt,
6119 Screw, R.H.I.M. #10=32 x 1/2 Cad. Plt,
6125 Screw, Binding Head Type "Z" #2 x 3/16" Nickel
6196 Washer, 13/64 x 1/2" x ,048" 3teel Cad. Plt.
6309 FWut, Hexagon Brass #6-32 x 1/4" x 3/32" Cad. Plt.
7067  Screw, R.H.I. M. #10«24 x 1/2" Bright Chromium Pltd.
72359 Plate, Recorder OFF-0N
7740  Handle, Auto. Rsc.
9065 Bed Plate, Automatic Recorder
11172 Plate, Standardization Trainer Auto. Rec. Cover
11185  Plug Assembly, Standardization Auto. Recorder
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10717FFoR 9541
AND 845 2]

[For
2050]

9449 [For
TRAINERS
WITHOUT

WIND DRIFT

INS TALLATION

9049 [FOR
TRAINERS

WITH WIND

DRYFT INSTALL,

9050 | For

TRAINERS
WITH WIND
PRIFT INSTALL.

945 [ For
50 Cv. TRS.
WITHOUT

WIND DRIFT

INSTALLATION|

9452 [rFor
80 CY. TR'S.
WITHOUT
WIND DRIFT

INSTALLATION |

5061
58 ;
056

C2776t21] [800714 IE2774]

g 6003[2]

9C39(2] ’

6220121

6783ic.c2,
Cf-a.- C‘S, Dc E,
ESP AND E~1
TRAINERS -

&0 CY.j

6782[c,c-2,
{¢,G2,B,b-1,D-2
|eese anp E-2

TRAINERS
30CY

L060 [Cie-2,
C-3,C-5,E,B85R
A E-I TRAIN-
ERS WITH
WIND DRIFT
&0 cvl

1548580 |

92451¢,¢2,
o—g,m, -2,EF
SR8 E-2
TRAINERS

WITH WIND
RIET

D-Z TRAINERS
WITHOUT
WIND DRIFT
5 Y.

S4CB I c-2,
D,E.4 ESF
TRAINERS
WITHOUT

| WIND DRIFT

6C CY.

94 54 [ FOR TRAINERS
WITHOUT WIND DRIFT
INSTALLATION]

9054 [FOrR TRAINERS
WITH WIND DRIFT
INSTALLATION]

120768 [6334][8977]||6009]

AUTOMATIC RECORDER MCTOR AND COLLECTOR AsSeMBLY
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Part Yo.

C-273%9

C=2774
C~2776
8003
6007
o008
6221
BS54
5686
667
B782
8733
597
7006
7007
a04%
2050
g0b4
2056
9058
9000
2060
SO81L
076
G245
2449
2451
2452
89454
04505
8456
10717

292

Auntomatic Rsecorder Motor and Collector Assembly
(Used on all Trainer Modéls)
Komendlature

Collector Assembly, Automatic Recorder

(Note: This issembly is obsolete and-superssded by Part No.
7220. It 18 not interchangesble unless furnished with
additional parts, These are contained in Group ¥o.390036)

Brush Assembly, Telechron Motor

Brush, Telechron Motor

Screw, R.H.T,M, #6-32 x 3/8" Cad. Plt,

Serew, R.H.I.l, #2-56 x 3/16" Cad, Plt.

Nut, Hexagon Iron #8-32 x 11/32% x 1/8" Cad. Plt.

Screw, R.H.I.¥V, #6-32 x 3/4" Cad, P1%.

Washer, #8 Internal Teethlock-Steel

Bearing, Single Shield, Bottom Ball

Bearing, S3ingle Shield, Top Ball

Motor, Telechron 50 Cycle-5/6 R.P.H,

Motor, Telecnron 60 Cycle-1 R.P.H.

Washer, ,189"-,187" x 3/8" x .002" Brass
Screw, Bristo Headless I. Set #5-40 x 1/8"
Ring, 3/8" x ,046" Open Type Retaining

Plate and Spindle Assembly, Automatic Recorder Motor Mount
Pinion Assembly, Auto. Recorder Drive

Gear, Auto. Recorder Drive Type (-3 Trainer
Clip, Auto. Recorder Drive Gear

Axle, Auto. Recorder Drive Wheel

Spacer, Auto. Recorder Brush Type C-3 Trainer
Motor Assembly, 60 Cycle-l R.P.H.

Clip, Spring (.187" x .020")

Wheel Assembly, Auto. Recorder Drive

Motor Assembly, 50 Cycle-5/6 R.P.N.

Plate & Spindle Assembly, Rec. Mobor Mount
Pinion Assembly, Aubo. Recorder (11/33)

Pinion Assembly, Aubo. Recorder (12/33)

Gear, Auto. Recorder Drive

Motor Assembly, 50 Cyecle, 2/3" Per. Min.

Motor Assembly, 80 Cycle-.B485" Per. Kin.

Screw, Bristo Hemdless Set #4-40 x 1/8" Cup Pt.
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62213

778I(3]
| NOT SHOWN

6905 p—

294

6326[21
6057(2)

6146
HOT SHOWN

7760

S

7765 TRANSMITTER ASSEMBLY, RADIO COMPASS

85551
GBS



{(Front
P&rt HO&

6123
6130 .
7170
777
7746
7763

7765 Transmitter Assembly, Redio Compass

view of assembly used on AN 2550-1 Trainer Models)
Nomencla ture

Serew, Binding Heed Type "Z" #2 x 3/16" Nickel
Screw, R.,H.I.W. #2 x 1/4" Cad. Plt,

Drive, Planetary Vernler

Plate, Radlo Compass Bearing

Pointer Assembly, Radio Compass Transmitter
Plate, Radio Compass Transmitter Telstorque Motor

" Mounting

T84
8013
0828
11125
10606
11677

{Reosar
Part Noe.

6057
6146
6221
€326
6675
&724
6851
6905
7752
7760
7761
7762
7781
85565
17101

Adapter, Teletorgue Motor Shaft

Screw, Remote Instrument Case

Knob, Azimuth Control

Plate, Radio Compass Control Unit :

Serew, Fil, H.I,M, #5-40 x 1/4" O0.H. Cad. Plt.
Screw, Bristo Headless I. Set #6-32 x 1/8" Cup Pt.

7765 Transmitter Assembly, Radlo Compsss

view of assembly used on AN 2550-1 Trainer Models)
Nomenclsature

Nut, Hexagon Iron #6-32 x 5/18" x 7/64"™ Cad, Plt.
Screw, R.H.I.W. #6 x 3/4" Cad, Plt, _

Serew, R.H.I.M. #6-32 x 3/4% Cad. Plt.

Screw, R.H.I.M. #6-32 x 5/16" Ced. Plt,

Catch, Cabinet Spring Plunger

Terminal, Solder Lug Flat Type - #6 Hole

Tack, #1 White Rubber Bumper

Tele torque Unit

Connsctor Assembly, Redio Compass Transmitter
Bracket, Radio Compass Transmitter Connector
Support, Radio Compass Transmitter Pointer Mounting
Spacer, 3/16 I.D. x 5/16 0.D. x 3/4

Spacer, 3/16 I.D. x 5/16 0.D. x 1/2

Pin, Base Panel Retalner .

Cornector Plug, 6 Contact - Chassis Type
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10445 Keyer Assembly, Complete Type C-5

8012 Keyer, Link Radio Range Type "D" 110 Volt 50 Cycles

12753 Keyer Assembly, Type "(-3"

8009 Keyer, Link Radio Range Type "c™" 110 V. 60 Cycle

8170 Keyer Assembly, Link Radlo Range Type "E" 110 V., 60 Cycle

10481 Keyer Assembly

Assembly
Assenmbly
Assembly
Assembly
- Agssembly
Assembly

Fart No.

5929
5930
5Y33
BL7Z
10242
10243
10477
10478

6001
6002
6009
6010
6057
€106
6196
6226
5514
6319
6524
10087

No., 10445 1s used on C-5 Trainer Models.

No. 8012 is used on D, D1, DZ2 Trainer Models.

¥o. 12753 is used on C-~3 Tralner Models.

No. 8009 is used on C, C2 Trainer NModels..

No. 8170 is used on E, Esp., El, E2 Tralner Models.
No. 10481 is used on AN 2550-1 Trainer Models.

Nomencla turs

Cam Assembly, Switching Type C 50-60 Cycle
Cam Assembly, Type C, 60 Cycle

Cam Assembly, Type D, 50 Cycle

Cem Assembly, Type E, 60 Cycle

Cam Assembly, Switchling

Cam Assembly, C=b Keyer

Cam Assembly, Britlsh Keyer

Cam Assembly, A.N. Xeyer

Mountings for thess assemblies in Desk

Serew, R.H,I. M, #4-36 x 3/8" Cad. Plt, :
Nut, Hexagon Iron #4-36 x 1/4" x 3/32" Cad. Plt.
Nut, Hexagon Iron #8-32 x 11/32" x 1/8" cad. Plt.
Screw, R.H,I.M. #8=32 x 1/2% Cad, P1%t,

Nut, Hexagon Iron #6-32 x 5/16" x 7/64" Cad. Plt.
Sorew, R.H.I.M, #6-32 x 1/2" Cad. Plt.

Washer, 13/64" x 1/2" x ,049" Steel Cad. Plt.
Screw, R.H.I.M. #4=36 x 1/2" Ced. Plt.

Washer, #4 Internsl Teeth Lock-Steel

Washer, .130" x 9/32" x 025" Brass Cad. Plt,
Washer, 5/32" x 7/16" x .049" Steel Cad. Plt.
Grommet, Rubber 1/8" I.D. % 1/4" 0.D,

237



[2S T

ABWISSY ¥3ATN 18701

K1GHISSY WYD HIATN NV
8LV 0|

A1GNISSY WVYD HIAIN HSTLINE
_ LiPO]

TEETE
Lcizis

[lE1161LG

1“ [C1iee9 _
1[€18619

[(QIOELS

298



10481 Kever Assembly

« (Front View of Ascembly Used on AN 2550-1 Trainer Models.

Parts shown may e used on other models where applicatle.)

Part BFo.

57233
5723
B754
5745
5906
5930
8309
11153

8001
8002
8314
8523
10003
10087

Homenclature

Contact Assembly, Call - Rear

Contact Assembly, Interlock

Motor, keyer Chaseis 110 Volt, 50-80 Cycle
Contact Assembly, Switching .

Pawl Assembly, Ratchet

Spring, Stop Pawl

Nut, Hexagon Brass #68-32'x 1/4" x 3/32" Cad. Plt.
Lever Assembly, Ratchet

¥Mountinge for this Aseembly on Radio

Screw, R. H. I. M. #4-%6 x 3/8 Cad. Plt.

Nut, Hexagon iron #4-36 x 1/4 x 3/32 Cad. Pit,
§asrer, #4 Internal Teeth Lock Steel

Washer, Steel 5/78 x 7/16 x .049

Terminal, Solder Lug Flat Type #8 Hole
Grommet, Rubbver 1/8 I. D. x 1/4 0. ¥,
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10481 EKeyver Assembly

(Rear View of Asgembly Used on AN 23550-1 Trainer Models.
Parts shown may be used on other models where applicabls.)

Part Yo. Nomenclature
5698 Spacer, Mounting Bracket Type E Keyer
5719 Screw, Contact Adjustment
5731 Contact Aseemdly, Call Front
5730 Spacer, Motor
5734 ¥otor, Kever Chassisg 110 Volt, 50-80 Cycle
5728 Pin Assembly, Type O Bearing
5745 Contact Assembly, Switching
5408 Pawl Ascembly, Ratchet
5313 Pawl, Stop
8320 Spring, Stop Pawl
EJ2D Cam Assembly, Swiiching Type C 50-80 Cycle
BOT3 Screw, F. He I. M. #2-58 x 5/16" Cad. P1l%.
8086 Screw, R, Ho I. M. #8.32 x 3/1&" Qad. Plt.
58106 Scrsw, R, H, I. ¥. #6-32 x 1/2* Cad. Plt.
8115 Serew, R, H, I, M. #8-33 x 3/16" Qad. Plt.
6198 Washer, 13/84% x 1/2" x .048" Steel Cal. Plt.
68327 Serew, R, H., I, H. #10-32 x 3/4 Cad. Plt. -
10477 Cam Assembly, British Keyer
10478 Cam Assembly, A. N. Keyer
11150 Lever Aszembly, Yam
11183 Lever Assembly, Ratchet

Wountings for thie Assembly on Radio

8001 Serew, R, H., I. M. #4-368-x 3/8 Cad. Plt.
8002 Nut, Hexagon Iron #4-36 x 1/4"% x 3/32% Cad. Plt.
8314 Washer, #4 Interngl Yeeth Lock-Steel
6522 Washer, Steel 5/32" x 7/16" x .049" Steel Cad. Plt.
10052 Terminal, Solder Lug; Flat Type 2 Hole
10087 Grommet, Rubber 1/8% I.D, x 1/4" 0. D.
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[5722 CONTACT ASSEM. CALL-REAR] 5721 CONTACT ASSEM. CALL-FRONT]
5724 [5712| [5718] [5719] [032(2]] [B7i7(2]] [6032()] [5719

E7 i5124]

5721 CONTACT]
ASSEM,CALL~

FRONT

[5716 21}
571821

{5Ag314]| .

L/ 281 (2]
(549113]]

[E745 CONTACT ASSEM, SWITCRING]5723 CONTACT ASSEN, INTERLOCK]

VIEW OF CONTACT ASSEMBLIES
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View of Contact Assembiles

8721 Contasct Assembly, Call-Front

5722 Contact Assembly, Call-Rear

5723 Contact Assembly, Interlock

5745 Contact Assembly, Switehing

(Used on all Trainer Medels)
Part No. ¥Komenclsature

5491 Spacer, Contact-1/32"

5492 Specer, Contact-1/16"

5493 Spacer, Contact-1/8%

5708 Spring Assembly, Center Contect Front
6712 Spring Assembly, Cuter Contact

57156 Terminal, Contact

5716 Insulator, Contact Screw 1?/16"

5717 Ingulator,; Contact Screw 3/4

5718 Strap, Contact Adjustment

B719 Serew, Contact Adjustment

6724 Spring Assembly, Center Contact-Rear
b7e6 Strap, Guard ,

6032 Nut, Hexagon Brass #5-40 x 5/16" x 7/64" Bright Dip
7280 Screw, #5~40 x 15/18"™ Washer Hd.

7281 Screw, #5-40 x 1 1/16" Washer Hd.
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Part Ho.

85069
5080
5691
5697
5698
5699
5741
5936
5937
5838
5939
59540
5941
5842
7537
TH86
73597
7398
7399
7400
7401
7402
7403
7404
7411
7417
7423
7452
7460
7642
7720
7721
722
7723
e
TI25
777
778
7815
7816
7817
7318
8000
8001
8002
8003
8004

304

CODE KEYING CAMS

Nomenclature

M. Cam, Station Call
Ds Cam, Station Call

Cam,
Canm,
Cam,
Cam,
Camn,
Cam,
Cem,
Cam,
Cam,
Cen,
Cam,
Cam,
Can,
Cam,
Cam,
Can,
Can,
Cam,
Ceam,
Cam,
Cam,
Cam,

Cem,.

Cam,
Cam,
Can,
Cam,
Cam,
Can,
C&Iﬂj
Cam,
Cam,
Cam,
Can,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Can,
Cam,
Can,
Cam,
Cam,

Blank

E=T Interlock
Cuter Marlker
Inner Marker
A=-N Interlock

Part_Nq.

8005
. 8006

8007 .
8008

8103
8104
8105

A-Z,
BT,
D-M,
SeR,

U=N

. D=V

M-U
R~3

Bl06
8107
8150
8157

Step
Switching
S«¥Y, Q-8

‘Speclal W=0

MM

K-W, G-X
FoM, Mel,
T-M, M-T
R-0, O-R
D-B, VU
J=X, X0
F=C, "A-L
T"J’ .O._T
M-S, S=M
X-W, G-X
C""’B’ V"'Q:
X-V, B=X
WelZ, U
0-U, D~0
0-J, V=0
X=F, LeX
Y=B, Vwi
0-Y, Q=0
Q=P, P=Y
Y-G, W-Q
Cualyy, Fohe
O“M’ M-O
A=J, 0N
G=Y, Q=W
I-C, A%I
U~T, D=D
Cmd, NwO
S=g, ¥Y=8
W-&, N-G
Qel., F-Y
@G~R, ReY

8158
81589
8160
8239
8240
8241
8242
B243
83056
8307
8308
8309
8310
8311
83l2

- 8313

8314
83562
8554
8382
8383
8584
8505
8508
8507
8704
B705
8708
8707
8708
8769
8770
8771
8772
8773
8774

Cam,
Cam,
Cam,
Camn,

Cam,
Cam,
Cam,
Cam,
Can,

Cam,
Cam,
Camnm,
Cam,
Cam,
Camn,
Cam,
Cam,
Can,
Cam,
Can,
Cam,
Can,
Cam,
Cam,
Can,
Camn,
Cam,
Cem,
Cam,
Cam,
Cam,
Can,
Cam,
Cam,
Can,
Cam,
Canm,
Cem,
Cem,
Cen,
Can,
Cem,
Cem,
Cam,
Cam,

Nomenclature

S-4,
VeR,
W-G

Ewi,
D-L,
F-V,
W-C,

N-5
k=B

N=E
Fely
B-L
E=G

Z-N, A=U
0-L, F=0
C=C, "A=A
H-T, T-H

K-¥,
B=~W,
N-K,
C=G,
D-T,
I"'Dg
C-V,
G-0,
A=V,
U~L,
R~W,
B-B,
JeG,
C-N,
N=-Y,
F-B,
M
P-%,
F=R,
P-S,
Nwj
E~0,
B-J,
LG,
P-T,
Je=1
C“R »
R-V,
DeG,
J=5
L-V,
H-1,
C-X,
P-U,
A-B,
W=D,

M=X
GuV
K-A
Wea
T
U-T
B<A'
O~
G=N
F-D
G=R
V=V
W-0"
A~A*
A=A
Vel

G-P
R«P
3-F

O=-E
V=V
WeF
TP

R=A’
B-R
W~u

Bwl
D=H
X<4’
D~P
Vel
U-G



Pexrt No.

87s
8776
8777
8778
8778
8780
8781
8813
8868
8870
2062
9063
2102
9255
9256
9287
9597
8600
2601
9602
3603
9604
8605
8606
8607
9608
9646
9647
2648
9649
9684
o685
9686
2687
9688
g68¢Y
9690
9691

Cam,

Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Camn,

Cam,
Cam,
Cam,
Cam,
Cam,
Can,
Cem,
Cam,
Cam,
ceam,
Cam,
Gam,
Cam,

Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,

Nomenclature

AX,
0-T,
L-X,
T"D’
TC,
VeM,

v-H,

E-T Interlock Type Cud

W-1,
.X"A,
Q-M,
M-C,
R-D,
I~D,
L-J,
S"H’
P"H,
Q-K,
I~Q,
=B,
F-};’
P=B,
J""’J’
M=1,

YK,
U-X,
EwB,
P"'G’,
B-0,
H-X.’
GwE,

J=0,

P"'I,
%D,
LS,
C=D,
G-D,
J=4,

CODE KEYING CAMS (CONiTEEEﬁ)

X=N
T=-0
A-F
U-~T

‘AD- T
M=-E

H-B

A=G
N-X
Mo

AVM

U-R
U-F
‘O-p
A=
H-P
K=Y
v-1
V=X
XL
V=P
‘o<o
I-M
K~Q
X=D
Vel
WepP
0=V
XoH
Hel
O=*
I-p
U=y
Sa=p
U “.A.
TVulp
N

Part No.

Be 92
9693
9604
9695
9696
9697
9608
9609
10209
10210

10211

10212
10229
10230
11197
11198
11199
11200
11201
11224
11351
115562
11353
11555
113567
11558
11559

© 111360

11361
11437
11438
1143¢
11440
114568
11461
11462
114863
11478

Cam,
Can,

Cam,’

Cam,
Cen,
Cam,
Can,
Camn,
Camnm,
Can,
Can,
Cam,
Cam,
Cam,
Cam,
Cam,

Cam,
Cem,
Cam,
Camn,
Cam,
Can,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,
Cam,

Nomenclature

T-Y’ Q“T
JulW, G0
L=1, I«F
T=R, ReT

Z-E, BT

L=C, A=P

J-7, D0’
A=C, A=N

#1 PFan Marker
#2 Pan Markep
#3 Fan Marier
#4 Fan Marker
Reley - C-D Radilo
Switching C-% Radlo
X-U, D=X

Q-G, W-Y

Y2, U-@

I-N, A=T

I-A, N=-F

-1, T=A

B~H, H=~V

S, D=3

V-D, U=B

W*J, b‘-G

Well, M=G

P=P

N=I, I=4

NN, A=f

U~-N, A~D

G=J, V=W

U»3, S=D

T=I, I-T

K=Y, X=K

K=C, ‘A%X

Tul,, Fel

V-EK, K«P

G-U, D-W

TmZ, U=T
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[ASSEM. ASSEM . ' ASSE M)
8640 @048

S5 88 ASSEM.
IE ANDE-SP
TRAINERS
SeRsn
6581 | K
G722 ¢ AND
ABSEMIS89 1c2 TRAINERS
E AND E'SP
TRAINERS 5027 C AND
, C2 TRAINERS
eval {:
8584 M\ 5025 ¢ anD
1\ C2 TRAINERS
8198 6581 C AND
€2 TRAINERS
%sg%. 6722 £ AND
) E-SP TRAINERS

{9483 assem
'
4 6733

ASSEM,

716 94{0 ASSEM.
IWITH
pi?aim IWIND DRIFT
DOI,D2. E, AND JINSTALLATION
E-5P T RAINERS)

{8676 assem.

- Iep2aAssem,
e

DESK DRAWER [MINUS RADIO AND KEYER]
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Desk Drawer (#Minus Radio And Keyer)

(Used on C, C2, D, D1, D2, E, Esp., El, E2 Tralner Models)

Part No.

50256
5026
5027
65191
5192
5193
8735
5765
5926
6057
6123
6129
6144
6270
6581
6584
6662
8695
6716
6721
6722
6730
6753
6734
6735
6744
6746
6801
7307
8048
8198
8224
8594
8596
8598
B616
8640
B676
8721
B729
8873
8875
89410
9483
2588
8589

Nomencle turs

Plate, Mgrker Bemcon Control

Plate, Radle Compsss Control

Plate, Radio Compass Reverse

Plate, Landing Path Indicator Control

Plate, Compensator Control

Potentiome ter, Wirewound 200 (Qhms

Terminel, Phone Tip

Plate, Flight Path Indicater Control

Terminal, Solder Iug; #2-#8 Hole

Nut, Hexagon Iron #6-32 x 5/18" x 7/64" Cad. Plt.
Screw, Binding Head Type “zM" #2 x 3/16 Nickel
Serew, R.H.I.W. #8 x 1/2" Cad., Plt.

Screw, R.H.I.W. #5 x 1" Cad. Plt.

Wire, #20 Waxed Hook«Up

Switch, Power

Potentliome ter, Wirewound 1500 Ohma

Washer, .172"-.169" x 1/2" x .052"-.048" Steel
Plug, 33 Contact

Potentlometer, 25,000 Ohms

Knob, Control 19/32" High x 1-1/4" Long

Switch, Toggle D P.D.T.

Connector, Remote Instrument Case Cable
Connector, Automatic Recorder Cable

Ceble Mariker (Negative)

Cable Marker {Positive) )

Clip, Terminal Bernard #81, 5/32 Hole

SCI‘&W, R.HtIoMa #6"32 x 1“1/4“ Ca(‘l; Plta
Resistor, 50,000 Ohms, 1 Watt

Seréw, Slotted Heedless I. Set #8-32 x 3/8" Cup Point
Clip, Desk Cable

Plate, Radio Compass Volume

Key Assembly, Transmitting

Spacer, Desk Terminal Block

Cable Assembly, Desk to Remote Instruments

Block assem., Desk Termlnal

Cable Assembly, Deak to Automatic Recorder

Csble Assembly, Desk to Trainer Base Terminal Box
Cable assembly, Xey

Box Assembly, Flight Path Indicator Control

Cable Assembly, Flight Path Indicator Control Box
Box Assembly, Radio Compass Contrcl Type "C® & "C-2"
Cable Assembly, Radio Compass Control Box

Ceble Assembly, Desk to Wind Drift Hecorder

Cable Assembly, Radio Chassis Standard

Cable Assembly, Radio Compass Control Box Type "E"
Box Assembly, Radio Compass Control Type "EW
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Part No.

2220
5025
5837
8330
6567

6570
8581
8588
€791
8121
8220
9365
10087
10487
10438
11099
11102
11104
12870

11059 EBox

Asgenbly, Landing Marker Indicator

8820 Box

{ Assembly No.
Assembly No.
Although not
Agsem., Link
part of that

Assembly, Hempte Selector Switch

11099 is used on EL Trainer Models.

B820 is used on E, Esp, El, E2 Trziner Models.
shown in view of assembly Yo, 8170 {Keyer
Radio Range Type YE® 110 V. 80 Cycle), it is
agaembly,

Nomenclature

Plate, Course Beam Selector

Flate, Marker Beacon Control

Terminal, Solder Lug #1-#8 Hole

Serew, Parker-Kalon Type U-I Drive #00 x 1/8" Nickel

Grommet, Rubber 1/2" Dia, Hole 3/4" Dia. Groov 1%
Qutgi de Diameter

fire, #30 Waxed Hoop-Up

Switch, Power :

Knob, Control-Bar Type 3-1/4" Long

Bwitch, Selector

Box, Hemote Selector Switch

Remote Selector Switch Box Assembly, Type "EW Trainer

Socket, Miniature Bayonet

Button, 1/2"% Dia. Hole

Plate, Inner iarker

Plate, Quter Karkear

Box Assembly, Landing Marker Indicator

Cable Assem., Landing Marker Indicating Box

Box, Landing Marker Indicating

Lamp, 13 Volt, 3 GP
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8666 Case Asssmbly, Remote Instruments

(This Assembly is used on 02, D, DL, D2, E, Esp., B, EB
Traliner Kodels and supersedes Assembly No.2081. 01ld and
New Agsemblies are not interchangeable}.

Part No. Womenclature

5364 Case, Remote Instruments

0365 Panel, Remote Instrument

5377 Bracket, Remote-~Instrument-Case Vib'r. Motor Mounting

5730 Spacer, Motor

6011 Screw, R.H.I.W. #8 x 3/4" Cad. Plt.

8057 Nut, Hexagon iron #6-32 x 5/1i6" x 7/64" Gad.Plt.

5152 Screw, R.H.I.W. #6 x 3/8" Cad.Plt.

6219 Screw, R.H.I.M, #10-32 x 1 1/4" Cad.Plt.

6326 Serew, R.H.I.M. #6«32 x 5/16" Cad,Plt.

8354 Serew, Bristo Headless I. Set #8-32 x 3/18" Cup Pt. Harden

6675 Catch, Cabinet 3pring Plunger '

6688 Motor, 118V., 60 Cycles Induction

8727 Wire, #18 Gauge-~Black Flexible Pixture

8731 Plug, Remote Instrument Case

8754 Cgble Marker {Negative)

8735 Cable Marker {Positive)

5736 Terminal Lug, Battery Cable Type 9/32" Hole

8351 Tack, #1 White Rubber Bumper

8088 Marker, Air Speed Cable

3059 Marker, Vertical Spsed Cable

8060 Marker, Altimeter (G=hle

8207 Weight, Transmitter and Remote Indicating Instrument
Panel Vibrator o

8555 Pin, Base Panel Retainer

8591 Bracket, Remote Instrument Case Connector

8613 Vibrator Motor Assembly

8665 Cable Assembly, Remote Instrument Case

3906 - Screw, Solenoid Mounting

o077 Plug and Clamp, Instrument Cable Connector

2658 Ceble Assembly, Remote Instrument
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11192 Case Assembly, Standardization Remote Instruments

(Rear view of assembly used on AN 2550-1 Trainer
Models)

Part No. Nomenclature

5377 Bracket, Remote-Instrument-Case Vibr. Motor Mounting
5730 Spacer, MNotor

6057 Nut, Hexagon Iron #6-32 x 5/18"% x 7/64" Cad. Plt.
6130 Serew, R.H.I.W. #2 x 1/4" Cad. Plt.

6219 Screw, R.H.I.M. #10-32 x 1 1/4" Cad. Plt.

8326 Screw, R.H.I.M. #6-32 x 5/16" Cad. Plt.

6354 Serew, Bristo Headless T. Set #8-32 x 3/16" Cup Pt.

Harden

6675 Gatch, Cabinet Spring Plunger

E734 Cable Marker (Negative)

6735 Cable Marker (Positive)

8738 Terminal Lug, Battery Cable Type 9/32 Hole

8851 Tack, #1 White Rubber Bumper

8058 Marker, Alr Spsed Cable

8059 Marker, Vertical Speed Cable

8060 Marker, Altimeter Csgble

8207 Weight, Transmitter and Remote Indicating Insirument

Panel Vibrator

8555 Pin, Base Panel Retainer

8618 . Vibrator .Motor Assembly

8906 Jcrew, Solenoid Mounting

9077 Plug and Clamp, Instrument Cable Connector
10015 Connector, 12 Contact Chassis Type Plug
1llze Plate, Remote Insiruments
11140 Cable Assembly, Remote Instrument Case
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12833 Case Assembly, Remote Instrument Type C-3 Trainer

(Used on $3 Trainer Models )

Part No.. Nomenclature
5377 Bracket, Remote- Instrument Case Vib‘r. Motor Mounting
5464 Plug, Instrument Panel. -
6057 Nut, Hexsgon Iron #6- 52 X 5/16“ X 7/64“ Cad Pit.
8328 Screw, R.H.I.M, #6~32 x 5/16" Cad. Plt.
6354 Screw, Bristo Headless I. Set #8-32 x %/16" Cup Pt.
Harden
6675 Catch, Cabinet Spring Plunger
6851 Tack, #1 ¥White Rubber Bumper
80E&8 Marker, Air 3peed Cable
85059 Marker, Verticel Speed Ceble
8080 Marker, Altimeter Csable
BHEB Pin, Base Panel Retalner
8618 Vibretor Motor Assembly
8906 Screw, Solenold Mounting _
Q077 Plug and Glemp, Instrument Cable Connector
9608 Cable Assembly, Remote Instrument
12776 Cable Assembly, Remote Instrument Case-Type C-3 Trainer
12798 Receptacle, Chessis Reversed #2 Polarization

8597 Cable Assembly, Remote Instrument Case

(This Assembly was used on C2, D, D1, E, Esp. Trainer
Models, It is now obsolete and superseded by No.
8685. 01d and new cable sssemblies are not inter-
changeabls. }

Part No. lomenclature
5687 Connector, 6 Pole Cable
8727 Wire, #18 Gauge-Black Flexible Fixture
8731 Plug, Remote Instrument Case
6734 Cable Marker (Negative)
6735 Cable Marker {Positive)
6736 Terminsal Lug, Battery Cable Type 9/32" Hole
8058 Marker, Alr Speed Cable
8059 Marker, Verticael Speed Cable
8080 Marker, Altimeter Cable
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9362 Box Assembly, (-3 Recorder Packing

(This Assembly supersedes Assembly No,. 8795, and is
used on all Trainer Models, 0ld and new mssem-
blies are Interchangeable as unita.)

Part No, Homénclature.ﬁ_f3

8057 Nut, Hexagon Iron #6-32 x 5/16" x 7/64" cad. Plt.
8147 Screw, R.H.I.W. #5 x 3/8" Cad, Plt.

616l Screw, F.H.I.W. #¢ x 3/8% cad. Plt,

6196 Washer, 15/64" x 1/2% x ,049" Steel Cad. Plt.
6238 Screw, F.H.I.M. #6-32 x 5/8" Gad. Plt.

6259 Screw, F.H.I.W. #3 x 3/8" cad. Pit.

6387 Basp, Hinge

6388 Hinge, Ornamental

66528 Pull, Drawer

6851 Tack, #1 White Rubber Bumper

6850 S5lide, Desk
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Part No.

ALPHABETICAL PARTS LIST

Nomsnelature

7764
6847
8206

5483
11286
C-2077
c-2659
10848
9545
a7l
&054
7749
10544
7803
7436

7729
57562
C-2071
5761
C-3003
5474
29476
7262

8731
B73e
20868

1337
7773
9281 -
8337
86538
8641
8992
867405
7865

Ball Joint Assembly, 5/18" Shank

Adapter, Teletorque Motor Sheft

Adhesive, 2 oz, Bottle

Adhebive, 186 oz. Jar .

Af{r Filter Assembly, K-l (PB~13362)

Air Speed, Transmitter and Air Speed Indicators

Angle, Simulator Reinforcing

Apron, CGlass Jar

Arm, Aileron Valve Lever

Arm, Alr Speed Regulator Bellows

Arm, Autosyn Driving

Avm Assembly, Artificisl Horizon Pltch Shaflt

Arm Assenbly, Bank Turner Shafi

Arm Assembly, Bank Turner Torque Shaft Stop

Arm Assembly, sase Teletorque Driving

Arm Assembly, Drive Rocker

Arm Assembly, Stall Valve Regulator Bellows

Arm Assembly, Turning Motor Bank

Armature

Arm, Base Teletorque Tension Spring

Arm, Compass DeFleetor Switch

Arm, BElevator Valve Lever

Arm, Rudder Valve Lever _

Arm, Stall Valve Regulator Bellows

Arm, Tachoumeter Regulatoy Bellows

Arm, Turning Motor Link

Arm, Walking Beam Extension

Automatic Bank with Turn Mechanism with Automatie
' Wose-Drop Type Rudder Valve .

sutomatic Recorder Motor and Collector Assembly

Automatic Recorder Assembly, Type "C© Trainer

Automatic Recorder Assembly, Type "DW Trainer

Axle, Auto Recorder Drive Wheel

Beck, Turning Motor

Back, Turning Motox

Baffle, Cantilever

x 10-32 Thread
Ball Joint Assembly, 2/16% Shank x 10-32 Thread
Ball Joint Assembly, 5/16" Shank x 1/4-28 Thread
Ball Joint Assembly, 7/16" Shank x 1/47-28 Thread
Ball Joint Assembly, 9/16"™ Shank x 1/4"-28 Thread
Ball Joint Assembly, 17 Shank x 1/4"-28 Thread
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ALPHABETICAL PARTS LIST (CONTINUED)

Part Ho. Nomenclature o
e8e%7 Bank Assembly, Turning Motor (Left)
6868 Bank Assembly, Turning Motor (Right)
9549 Bar Asgembly, Artificial Horigen Pitch
9584 Bar Assembly, Rudder - Complete
B&54 Ber Assembly, Rudder - (omplete
C= 3015 Bar Assembly, Rudder - Complete’
11020 Bar and Stud Assem., Rack Support
11014 Bar, Contact Adjusting
5844 Bar, Radiu Buss
8110 Bar, Rough-Air Spring Bridge
Base Assembly _
5581 Base Assembly
7688 Bagse Assembly, Fugelage Control Box
11170 Bage Assembly, Standardization Treiner
Ce 3808 Base Assembly, Radio Compass Control
5494 Bage, Bank Turner Spin Trip
8083 Base, Climb-Dive Valve
5410 Bage Frame Asgembly
Cm 2086 Base, Rough Air Unit
w2108 Base, Rough Air Valve
2043 Base, Spin Valve
7199 Base, 8tall Valve
C. 3645 Base, S8tall Valve
Bage Teletoryue Installetion
C=2058 Beam Ascembly, Bank Turner Walking
7361 Beam, Walking
- P43 Bearing Assembly, Turniag Motor Bank
10518 Bearing, Ball (X34
9504 Bearing, Ball {R34
8907 Bearing, Double Plate(Light Series)
6639 Bearing, Double Shield Ball (Bottom)
6638 Bearing, Double Shield Ball {Top)
11248 Bearing, Single Shielded Ball
6686 Bearing, Single Shield, Bottom Ball
6687 Bearing, Single Shield, Top Ball
7032 Begring, Turbine Moior Ball
8576 Bearing, Washer (Throttle Assembly)
9085 Bed Plate, Automatic Recorder
8563 Bellows Assembly, Air-Speed Regulator
C- 2680 Bellows Assembly, Alr-Speed and Tachometer Repulator
8485 Bellowe Assembly, Front and Rear
84388 Bellows Assembly, Left and Right
8457 Bellows Assembly, Spin - Lower
- 23869 Bellows Assembly, Spin Trip
8459 Bellows Assembly, Spin Upper
5554 Bellows Assembly, 5tall Valve Regulator
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ALPHABETICAL PARTS LIST (CONTINUED)

Part No. Nomenclature
86086 Bellows Assembly, Tachometer Regulator
9431 . Bellows Assembly, Turn Indicstor Regulator
1520 Bellows & Toggle Assem., (Front and Rear)
1512 Bellows & Toggle Assem., (Left and Right)
8455 Bellows, Spin Lower
C-2670 Bellows, Spin Trip
8460 Bellows, Spin Upper
8863 Bellows, Turn Indicator Regulator
Beli and Tightener Assembly
o895 Belt Assembly, Turning Motor
5894 Belt, Turning Motor
8102 Blank, NoO Numeral or lLetter
10402 Block Assembly, Capacitor Mounting
8598 Bloek Assem., Desk Terminel
11432 Block Assembly, Spin Vaive Rod Spring
8651 Blcek Assembly, Throttle Inter. Lever Mounting
5819 Block and Spring Assem., Spin Valve Rod
8947 Bloek, Control Column Link Roé
10018 Block, Gonic Mounting
9439 Block, Indicstor Box Support
7435 Bloeck, Turning Motor Bank Intermediate Besgring
2036 Block, Walking Beam Shaft Bearing
6965 Block Westinghouse Contactor Solencid Insulsastor
8077 Body Assembly, Climb Valve
2072 Body Assembly, Dive Valve
7183 Body Assembly, Stall Valve
Body and Hood Assembly (PB-13643)
C=2656 Body, Regulator Valve
5966 Body and Stem Assenbly, Spin Valve
8035 Bolt, 3/8-16 x 2-1/2" Pulley, Cad. Plt.
7O66 Bolt, Hex. Head Machine
a76z Bolt 4ssembly, Instrument Light Swivel {Ieft)
B783 Bolt Assembly, Imnstrument Light Swivel {(Right)
5145 " Bolt Assembly, Trainer Leveling
6676 Bolt, Carrisge with Nut
a799 Bolt, Motor Mount Plate
C=a8086 Bolt, Radio Compass Control Hollow
6660 Bolt, Socket Head Stripper
6020 Bolt, Step #5/16-18 x 2-1/2" Black Finish
7382 Box :
12813 Box and Cover, -3 Fuselage Control
11175 Box Assembly, Base Terminal
12794 Box Assembly, Base Terminal ®(C=-3"
8882 Box Assembly, Base Terminal Type D=l
2426 Box Assembly, British D=2 Base Terminal
8620 Box Assembly, "C" Base Terminal
8821 Box Assembly, C~2, I, E Base Terminal
12860 Box Assembly, C-~3 Desk Junction
la782 Box Assembly, C-3 Fuselegs Interconnector
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Part No. Nomenclature
11186 Box Asgembly, Desk Junction
10276 Box Assembly, Desk Junction C<6 Radio
7631 Box Assembly, Fuselage Control =~
8688 Box Assembly, Fuselage Control (=2
12858 Box Assembly, Fuselage Control C-3
11138 Box Assembly, Fuselage Control Complete
10330 Box Assembly, Fuselage Control Electrical C-5
3610 Box Assenbly, Fuselage Type C,C-2
5203 Box Assembly, Fuselage Control Type~D
9811 Box Assembly, Fuselage Type D, D-1, D=2
9113 Box Assembly, Fuselage Gontrol Type nge
11117 Box Assembly, Fuselage Control Type "E.1P
9609 Box Acsembly, Fuselage Type E, E=-8p,
8731 Box Assembly, Fl §htpath Indicator Control
9367 Box Assembly, Hood Indicator
7800 Box Assembly, Interconnector
10315 Box Assembly, Interconnector
9434 Box Aessembly, Indicator Control
11099 Box Assembly, Landing Marker Indicator
RARE Box Assembly, Radio Compass Control Type ®C% & #(O-2H
o589 Box Assembly, Radio Compass Control Type REH
9382 Box Assembly, C~3 Recorder Packing
111238 Box Assembly, Remote Instrument Junciion
9420 Box Assembly, Remote Instrument Junctiom Type C=3
8220 Box Assem., Remote Selector Switch Type "Ef Trainer
2198 Box Assembly, Tool and 8tep
12881 Box, Desk Junction C=3 Radio
7698 Box, Interconnector
11104 Box, Landing Marker Indicating
18778 Box, Remote Instrument Junction
8131 Box, Remote Selector Switch
5447 Brace, Base Corner
C—-2011 Brace, Fuselage Floor
7434 Brace, Turning Motor Bank Intermediate Bearing
10141 Bracket, Angle
7875 Bracket, Assembly, Air 8peed Tank:
9548 Bracket Assembly, Artificial Horizon Casge
8346 Bracket & Bellcorank Assembly, Alleron Turn Action
TPE3 Bracket Assembly, Base Teletorgue Pivot
137323 Bracket and Cable Assembly, Leveling Device
10878 Bracket Assembly, Electric Throttle
12720 Bracket Assembly, lLeveling Device Pulley (L.H.)}
12733 Bracket Assembly, Leveling Device Single Pulley
8876 Bracket and Lever Assem., Bank Turner Inter,
8532 " Bracket A4ssembly, Pedestal
8531 Bracket Asssmbly, Pedestal
10980 Bracket Assembly, Pitch ActloneLeft Hand
C-3837 Bracket Assem., Pitch Action Right
9072 Bracket Assembly, Rough Air Motor M'TI!G
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Part No.

10959
- 85650
8461
1534
10gle
7437
88BC
8554
B734
7462
7373
8940
8967
Cwd048€
8280
2041
20423
8982
5863
8989
10554
10¢g18
13785
8765
7799
9155
12741
5590
. 8934
7780
2044
7378
8091
377
6831
7710
C~4048
0-27198
C=2719A
B757
2386
10208
5068

8145
C=-g146
5593
11037

ALPEABETICAL PARTS LIST (CONTINUED)

Nomenclature

Bracket - Assembly, Rocker Arm

Bracket Assem., Rudder Pedal Shaft

Bracket Assem., Spin Trip

Bracket Assembly, Step

Bracket Assembly, Throttle Cable Guide Pulley

Bracket Assembly, Trainer Step

Bracket, Bank Turner Intermediate Lever

Bracket, Bellows Mounting

Bracket, Brush Assembly

Bracket, Collector Brush

Bracket, Coammutator End

Bracket, Control. Aileron

Bracket, Control Bearing

Bracket, Control Column Base

Bracket, Control Mounting

Bracket, Control-S8tick Ball Joint

Bracket, Control Stick Front

Bracket, Control Vertical

Bracket, Control S8tick Simulator

Bracket, Control Vertiecsl Spring

Bracket, Electric Throttle Control Bearing Post

Bracket, Flex. Shaft Commsctor

Bracket, Fuselage Inter Box (-3

Bracket, Inastrument Light

Bracket, Interconnector Box

Bracket;, Lampholder _

Bracket, Leveling Device Spring Adjustment Sorew

Bracket, Lower Mounting -

Bracket, Marker Beacon Lampholder

Bracket, Radic Compass Transmitter Connscting

Bracket, Rear Control Stick Shaft

Bracket, Rear End

Bracket, Remote Instrument Case Connector

Bracket, Remote Instrument Case Vib'r Motor Mounting

Bracket, Resistor Mounting

Bracket, Rudder Pedal Qountershaf%

Bracket, Simulator Pedestal

Bracket, Simulator Stick - Left

Bracket, Simulator Stick - Right

Bracket, BSolenoid Mounting

Bracket, Bracket, Throttle Switch Mounting

Bracket, Timer Hotor

Bracket, Transmitter and Instrument Vibrator
Motor Mounting

Bracket, Turn Indicator Regulator Bellows-Left

Bracket, Turn Indicator Regulator Bellows Spring-R

Bracket, Upper Mounting

Bracket, Wind Driven Worm
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_?f_art No,

6874
8883
10992
7453
7454
7485
B13l
5454
0=-2821

C~3795
C-2783
£848
C=-3774
7049
5133
5134
02776
7083
7395
6692
5365
5899
10086
10097
11302
7145

12804
11143

10405
7735
8589

- B804

123847

11187

8425
11143
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ALPHABETICAL PARTS LIST (CONTINUED)

Nomene

lature

Brad, #1b (.OB3H
Brad #18 (,048"

g 1" Bteel
x 1-1/2% Steel

British Windrift Unit Assembly, Complete

Brush
Brugh
Brush
Brush
Brush
Brush

Brush
Brush
Brush
Brush
Brush

Brush, Collector Asscem,

Assenbly,
Assembly,
Asgembly,
Assembly,
Asgsembly,
Assembdly,
Wiper

Assembly,
Agsembly,

Collector -

Collector L H.

Collector R. H.

Collector Ring

Collector Ring

Radio Compass Control Contact

Radio Compasg Control -~ Left
Radio Compass Control - Right

and Spring Assembly

Assemnbly,
Assenbly,

Telechron Motor
Turbine Motor Wide (Jarbon
Inner

Brush, Jollector Assem., Quter

Brush, Telechron MotoT

Bulb, lMazda 4 Watt, Blue Fluorescent FA-D Base
Bushlng, Attaching

Bughing, Contactor Mounting Stud

Bushing,

Control Stick Yoke Pin
. Bughing, Transmitter Fanel

Buttom, 3/8" Dia, Hole
Button, 1/3" Dia, Hole
Button, 1-1/4 Hole Plug

Buzzer

Cable Assemblies, Army Localizer,

Cable
Cable

Cable
Cable
Cable
Cable
Cable

Cable

Cable
Cable

Ravy Cross

Pointer British Flight Path and Special
Army Localizer

Assgembly,
Asgembly,

AltimeterwAiruSpeed Transmitter
Army Localiger to Fugelage

Control Box

Assembly,
Asgenbly,
Apsenbly,
Assembly,
A=sembly,
Rings

Assenwbly,
Rings

Assembly,
Assembly,

Azimuth Scale Lamp
Bage Teletoraue

Base Terminal Box
Baaes Terminal BRox
Bage Terminsl Rox

to Collector
1o Cnlisctor
Bage Termingl Box to Collector
British ©—~2 Bage Terminal Rox

Britigh Flight Path to Fuselage

Control Box



Part No.

10482
11189
11191
9838
10397
101358
10355
10219
C~4035
102353
10254
11184

8616
12875
12885
12773
12775
11139
8598
8640
9410
10476
10927
8720
5385
12841
12840
11190
7693
7694
9114

5386
10313
8743
8755
7696

ALPHABET ICAL PARTS LIST (CONTINUED)

Nomenclature

Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable

Cable
Ceble
Cable
Cable
Caltyls
Cable
(eble
Cable
Cable
Cable
fable
Cable
Cable
Cable
Cable
Cable
Cable
Cable
Cable

Cable
Cable
Cable
Cable

Cable

Agmembly,
Assembly,
Assembly,
Asgembly,
Assenbly,
Amsenbly,
Agssenbly,
Asgembly,
Assembly,
Agsembly,
Assembly,
Assembly,

Colar Coded Wire

Constant Voltage Transformer
Qontactor to Terminal Panel

Control Box to Key

Qontrol Chassis 1o Crossed Loop
Control Chassis to Left Transmitter
Control Chassis to Power Supply
Control Chassis to Right Transmitter
Control Wheel

Desgk Junction Box Left

Desk Junction Box Right

Desk Junction Box to Radio Compass

Arimith Control

Assembly,
Assembly,
Assembly,
Assembly,
Asgembly,
Assembly,
Asgembly,
Assembly,
Assembly,
Assembly,
Asgembly,
Asgsembly,
Ageembly,
Assembly,
Assembly,
sdsgembly,
Assembly,
Assembly,
Agsembly,

Degk to Automatic Recorder

Desk Light to Desk Junction Box
Desk to Basge G-3 Trainer

Degk to Base 0-5 Traliner

Desk Radio C=3

Degsk Radio to Desk Junction Box
DegX to Remote Instruments

Desk to Trainer Sase Terminsl Box
Desk to Wind Drif4 Recorder
Duplex Shielded Helay

{Trainer End) Electric Throttle

Flight Path Indicator Controel Box
Flight Path Instrument Panel
Flucrescent Inst. Light-Left-0-3
Flucorescent Inst. Light-Right-0-3
Fuse to Terminal Switch

Fuselage Control Box
fuselage Control Box
Fuselage Contrcl Box

Cover
to Floor

Terminal EBlock C~2

Assembly,

Fuselage Control Box to Floor

Terminal Block D=-E

Assembly,
Panel
Assembly,

Panel Type

Assembly,

Fuselage Control Box to Instrument

Fuselage Control Box to Instrument

I‘IE“

Fuselage Qontrol Box to Insgtrument

Panel Receptacle

Ass=mbly,

Fuselage Control Box to Infjexr~

Connector Box Long

. 825



Part No.
7879

2653
137380

10151

9480
89431
123789

12781
11127
10314

8676
13747
11102
12748
10133
13874

123748
13745
11145
10358
11141

12843
9572

3573
9571
9483
8875
9588
10356
10483
9656
8655
09654
86623
5748
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ALPHABETICAL PARTS LIST (GONTINUED)

Nomenclature

Cable Assembly, Fu:elagé GOﬁfrol-@ox to
Interconnsctor Box Short . -

Ceble Assembly,
Cable Assembly,

Fugelage Control Box Standard
Fuselage Contrel to

Interconnector Box (0-3

Cable Assemdbly,

Fuselage Power Supply to

Fuselage Control Box

Cable Assembly,
Cable Assembly,
Cable Assembly,

Hood Indicator
Indicator Control
Instrument Panel to Fuselage

Cont. Box (=3 :

Cable Assembly,

Interconnactor Box Remote -

Junction - Box = 03 TPrainer

Cable Assembly,

Interconnector Box to Remote

Junction Box

Ceble Assembly,

Control Box

Cable Assembly,
Cable Aesembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Aseembly,
Box :
Cable Assembly,
Cable Assembly,
Cable Assenmbly,
Cable Assembly,

Cable Assembly,

Interconnector Box Fuselage

Key

Levaling Vevice (Left Front)
Landing Marker Indicating Box
Leveling Device (Left Rear)

Left Gonio to Control Chassis
Left Headphones to Desk Junction

Leveling Device EHight Front)
Leveling Device (Right Rear)
Line Terminal Panel to Switech
Moon Beam

Navy COrose Pointer to Fuselage

Gontrol Box

Cable Assembly,
Oable Assembly,

Type D, E,
Cable Assembly,
Ceble Assembly,
Cable Assembly,

- Cable Assembly,

Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,

Pitot Tube Heater 0-3

Power Supply to Tube Sockets

G & 0-2

Type C & C-2 Radio

Type D & E Radio

Radio Chagegis Standard

Radio Compass Control Box

Radic Uompasg Control Box Type "EW
Radio OQutput Jack

Radioc Large Shielded

‘Type C«3 Radio Large Shislded

Type C-5 Radio Shielded Relay
Type C-3 Radio Receptacle

110 Volt Radio Supply

Radio 110 Volt Supply



Part No.

8300
39652
10407
10351
18771
1113%
9858
102353
13772
8597
8665
11140
11183

12778

12845
12844
12779

10132
13873

5459
7718
2028
7718
13842
10233

11405

9588
8583
10236

11119

9482
12805
11121

9881
12862
10868

ALPHABETICAL PARTS LIST (CONTINWUED)

Nomenclature

Cable Assembly,
Cable Assembly,
Cable Assembly,
Osble Assembly,
Cable Assembly,
Cable Assgembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Asgembly,
Cable Assembly,
Cable Assembly,

Junction Box

Cable Assembly,
Trainer
Cable Ageembly,
Cable Assembly,
Cable Asgembly,
Panel
Cable Assembly,
Osble Assembly,
Box
fsble Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,
Cable Assembly,

Control Box

Cable Assenmbly,

110-Velt Radio Supply

Type -3 Radio Traneformer
Receiving Loop

Recorder

Recorder -3

Recorder to Desgk Junction Box
Remote Instrument
Remote Instrument
Remote Instrument
Remote Instrument
Remote Instrument
Remote Instrument
Remote Instrument

03

Cage

Case

Case

Cage to Degk
Remote Instrumeht Cage Type C-3
Remote Instrument Light; Left G-3
Remote Instrument Light; Right C.3
Remote Junetion Box to Inetrument.

Right Gonio to Contrcl Chassie

‘Right Headphones to Desk Junction

Rudder Pedal Left

Rudder Pedal-Left

Rudder Pedal Right

Rudder Pedal-Right

Rudder Valve C-3

Rudder Vslve Bwitch to Fupelage

Sp. Localizer to Fuselage

Control Box

Cable Aggembly,
Cable Asgembly,
Jable Assembly,
Box
Cable Aemsembly,
Cable Assembly,
Cable Assembly,
Cable Asgembly,
Cable Assembly,
Cable Assembly,
Cable Asmenmbly,

Telegon Oscillator
Telegon Osecillator Output
Terminal S8trip to Intersonnector

Termingl Btrip to Line Btarter

Throttle Switeh

Trans. Panel to Puselage Int. Box
Trans. Panel to Fuselage Inter. Box
Type 03 Fusgelage Control Box

Wind Drift to Junction Box (-3

W, D. V. Electrical
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Part No.

10228
12803
10257

5803
113228
71567
10408
8735
6734
10478
10477
10243
10612
11019
10243
0929
5950
8933
8178
2100
C-2099
6759
11318
10027
10042
10148

6571
6580
10131
10149
10187
10194
10030
10029
1z8lé
6576
10031
6593
6574
8575
2778
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AIPHABRTICAL PARTS LIST (CONTINUED)

Nomeneclature

cable Assembly, Wind Drift Unit Electric Throttle
Cable Assembly, Vertical Speed Transmitter
Cable Assembly, Vibrator Motor -5 Remote Inst,

‘Panel

Cable, #18 4. W. G. -2 Conducter Fixturs
Cable, Constant Voltage Transformer
Cable, #18 Gauge 4 Conductor

Cable, Receiving Loop

Cable Marker (Positive)

Cable Marker (Negative)

Cam Assembly,
Cam Assembly,
Cam Assembly,
Cam Assembly,
Cam Assembly,
Cam Assembly,
Cam Assembly,
Cem Assembly,
Cam Assembly,
Cam Assembly,

A. N. Keyer

British Keyer

C~5 Keyer

Ground Speed Tinme

Ground Speed Time British
Switching

Switching Type ¢ 50-860 Cycle
Type ¢ 60 Cycle

Pyped, 80 Cycle

Type B 60 Cycle

Cam, Rough Air

Cam, Rough Air Turn

Canr, 1/2 oz. 01l

Capacitor Assembly

Capacitor, Air Padding

Capacitor, Air, 15-220Q0 MFD. Variable

Capacitor, Electrolytic - 10 MFD. 15 MFD. 15 MFD.
450 Volts '

Capacitar, Electrolytic 12 MFD. 500 Volis

‘Ceapacitor, Elecirolytic 16 MFD. 450 V. Working

Capacitor, Electrolytic 25 MFP. 25 Volt
Capacitor, Elsctrolytic 40 MFD. £5 Volt
Capacitor, Electrolytic 40 MFD.~-40 MFD. - 23 Volt
Capacitor, Electrolytie; 50 MFD. S50 Volt
Capecitor, Mics; .000015 MFD. 600 Volts Per Min.
Capacitor, Mica; .00007 MFD. 1000 Volts
Capaclitor, iica; .00025 MFD. 1000 Volts
Capacitor, Miea; .0005 MFD., 1000 Volts
Capacitor, MNica; .0003 MFD., 1000 Volts
Capacitor, Mica .006 MFD., 750 Volis

Capacitor, Mica .004 MPD. 730 Volts

Capacitor, lMica .002 MFD., 1000 Volts

Capacitor, .9 MFD. 800 Volt 0il



AIPHABETICAL PARTS LIST {COXTINUED)

1000 Volts Qil

L001 MFD. 1000 Volt Miea

.05 MFD., 400 Volts

.08 MFD. 1000 Volis Paper

T'L].I‘biﬂe MO‘GOI" .06"1906 W}:)a 250 TI.AOC.

.08 ¥FD. - 400 Volts
.08 MFD., ~ 800 Volts
.01 MFD. 400 Volts
.65 MFD, 400 Tnlts
3 MFD. 400 Volts

2 MFD. 400 Volts

.1 MFD. 400 Volts

1l MFD. 400 Voits

1.1 ¥FD. 400 Volt

Cap, Male 3/8% 250 Volis, 10 Amp.

Cap, Turbine Motor Single Brush Holder

Carrisge Assembly, Wind Drift Unit
Case Assembly, Artificial Horizon
Case Assembly, Remote Instrument Type C-3 Trainer
Case Assembly, Remote Insiruments o
Case Assembly, Standardization Remote Instrumenis

Chassis Assembly, C~-3 Radio Control
Chassis Assembly, Desk Power Supply

Chassis Assembly, Fuselage Power Supply

Chassis Assembly, Type (-5 Control

Part No. omenclature

8396 Capacitor, 4 MFD.

57806 Lapacitor,

6592 Capaci tor, Paper

5779 Capacitor,

10379 Capacitor, Paper
128282 Capacitor, Paper

6573 Capacitoxr, Paper
10133 Cennaeitor, Paper

6a72 Capacitor, Paper

6591 Capacitor, Paperx

6806 Capacitor, Psaper

6377 Capacitor, Papsr
10134 Capacitor, Paper

7282 Capecitor,

B746 Cap, Air Filter
10814 Cap, Bearing
10036 Cap, Grid

7580 Cap, Hub

5786

6706 Cap, Polarized

7263 Cap, Radio Headset Bakellte
7048 , Tu
10915 Cap, Worm Brackei & Bearing
10966

3586
12833

8666
11192

oh97 Case, Instrument

8764 Case, Instrument Light
D364 Case, Remote Instruments
5778 Gase, Telegon Oscillator
7558 Casing, Turbine {ompressor
66846 Castor Qil, 1 oz. Bottle
66758 Catch, Cabinet Spring Plunger
12769
10350
10234
10348

7784 Chassis, Radio Control
6588 Chocke, Fllter

6710 Clemp, Cable 5/8%
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ALPHABETICAL PARTS LIST (CONTIRUED)

Part No. Nomenclature
10079 Clamp, Cable o
C-4018 Clamp, Control Wheel Pulley Gable
10019 Clamp, Gomio Mounting - - _
7028 Clamp, 15/18% I. D. Hose
8671 - Clamp, 1-1/8¢ Dia. Hose
9444 Clamp, Recorder Wire
10245 Clasp, Cabinet Fastenerx:
0474 flevis, Turning Hdotor Bank Arm

Climb-Dive Tank Protective Sack & Apron Octagon
Skirt and Pitot Lamp

8056 ClLip, Auto. Recorder Drive Gear
C-3797 Clip, Auto. Recorder Wires
102524 Clip, Cable
10183 ¢lip, Capacitor Mounting
8048 Clip, Desk Cable
5433 Clip, Fuselage Control Box Cable
90861 Clip, Spring (.187Y x .020¢
8069 Clip, Spring (.1285" x ,020%
3083 Glip, Spring (.281% x 0204
6744 - Clip, Terminal Bernard #81, 5/32% Hole
2120 - Qlip, Tubing
8870 Cock, Shut-Off (3/1isH Gompression Double)
10033 Coil, Amplifiex
10033 Coil, Oscillator
8368 Goil,.Solenbid
10594 Collar, 3/18" Shaft
2032 Collar, 1/2"% Set
2043 Collar, 5/8% Set
- 2083 Collar, 3/8" Set
2072 Collar, 3/4" Set
9537 Collar, Artificial Horizon Dash Pot Piston
Actuating Rod
9478 Collar, Turning Motor Bank
5130 Colleotor Assembly
7450 Uollector Assembly
C-2739 Collector Assembly, Automatic Recorder
7290 Collector Assembly, Aubomatic Recorder
5448 Collector Assembly, Type "C" Trainer
8994 Column & Bearing Assembly, Control Wheel
C-4003 Column, Control Wheel
8719 Compensator Assembly
C=-2023 Compensator Assembly, Rudder Valve
8728 Compensator, Asgembly, Valve
7787 Condensor, Mica ~ .Q0lE MFD., « 600 Volts
7045 Gonnection, 1/4" Compreesion
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Part No.

7048
10177
101zl
10113
10176
10015
10111
10174
10173
10175

5587
10758
11087

7752
11209
10989

8733

6698

10349
12797

13799
7039
10017
17101
10112
11404
10793
8730
10016
17114
10014
7197
8698
8697
5721
5723
5751
11001
5733
5748
6983
. £964
6865

ALPEABETICAL PARTS LIST (CONTINUED)

Nomenclature

Oonnection, 3/18" Compression

fonnector, 2 Contact Chassis Type Bocket
Connector, 2 Contact, Female, Chassis Type
Connector, 4 Contact Chaseis Type Flug
Connector, 4 Contact Chassis Type Socket
Connector, 12 Contact Chassis Type Plug
Connector, 13 Contact Chassis Type Socket
Connector, 33 Contact Center Clamp BSocket
Oonnector, 33 Contact Chassis Type Plug

Qonnector, 33 Contact End Clamp Socket

Connector, 6 Pole Cable

Connector Agsembly, Plexible Shaft

Connector Assembly, Gyro and Turn Indicetor Valve
Connector Assembly, Radio Compass Transmitter
Connector Assembly, Tachometer

Connector Agssembly, Wind Velocity

Connector, Automatic Recorder Cable

Connector, Cable

Qonnector, Cable 90°
Connector, Oable #1 Polarization

Connector, Cable Rev, #2 Polarization
Connector, Directional Gyro Flex.
Connector, Plug 4 Contact

Connector Plug, 8 Contact Chassis Type
Connector®, Plug-12 Contact

Connector, 4 Pole Amphenol

Gonnector, Remote Control
Connector, Remote Instrument Case Gabla
Comnector, Socket 4 Contact

Connector, Socket 8 Contect

Connector, Socket - 12 Contact
Jonnector, Stall Valve Elbow
Connector, Straight Conduit

Connector, Universal Condult

Sontact Assembly, Call - Frong

Contact Assembly, Call - Rear

Contact Assembly, Compass Defl'r Switech

Contact Assembly, Ground Spced Time

‘Qontact Assembly, Interlock
Contact Assembly, Switching -

Contact, Interlocked Moving
Contact, Interlocked Stationary
Contact, Magnetic Switch Movable
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Pert No.

8866
8707
10586
2805
G- 4001
812¢
8315
8316
C-40023
7054
7053
10056
10783
6934
7394
o881
7736
7632

4689
10091
5582
11024
7713
8963
—-2823
10721
7898
8574
8588
9485
11028
11027
11035
8868
1004
10330

1503
8745
7377
7387

332

ALPHABETICAL PARTS LIST (CONTINUED)

Nomenclature

Contact, Magnetic Switch Stationary
Gontactor

Control Assembly, Electric ‘Throtile
Control Assembly, Radio Gompaas o
Control Assembly, Wheel

Control Assembly, Wheel

Control, Beam Shift Type ©

Sontrol, Beam Shift Type D

Control, Column and Wheel Assembly

Cord, Microphone

ford, Radio Headset

Cord, 1/33% Dia Wire

Goupling Assembly, Drive

Coupling, Belt

Cover

Cover and Dial Aseembly, Artificial Horizon

Cover Assembly, Base Teletorcue Housing

Cover Assembly, Electriocal Parte, Fuselage Control

Box
Cover Aessembly, Fuselage Control Box
Cover Assembly, Gonio C-5 Transmitter
Cover Assembly, Rear
Cover Assembly, Wind Drift Uni¢ End
Cover, Base Teletorgue Housing
Cover, Control Vertical Bracket
Cover, Radio Compass Control
Cover, Remote Control Dial
Cover, Selector Switch
Cover, Throttle
Cover, Transmitting Eey
Cover, Valve dlide
Cover, Wind Drift Unit Connector 3ide
Cover, Wind Drifit Unit Throéttle
Cover, Wind Drift Unit Top
Crank, Rough - Air Regulaior
Gross, Bane
Croas Loop Assembly

Cross Pointer Indicator (Model 635 Type 11)

Oross, Turntable

Cup, Alr Filter

Cup, Grease

cup with Elbow, Grease

Cw’ YI'rainer Sub-Assemdbly & b&ble Layout



Part No.

5881
9633
7074
7075

5607
9818
9822
Su44
10636
10637
10888

10580
10770Q
10930
11080
7170
6358

5466
8087
8088
8086
7215
10852
5528
8748
10720
1518
C-2676
1555
7716

8698
2187

5568
11114
11115

7388

5371

2039

ALPHABETICAL PARTS LIST (CONTINUED)

Nomeneclature

Deflector Assembly

Deflector Assem., English "D" Compass
Deflector 14" Turbo-Compressor lnner
Deflector, 14" Turbo-Compressor Quter
Desk Drawer (Minus Radloc and Keyer)
Dial

Dial, Artificial Horizon Bezel Face
Disl Assembly, Artificial Horizon Horilzon
Dial Assembly, Marker Bescon Indicator
Dial, Remote Control Wind Direction
Dial, Remote Control Wind Veloclty
Differential Assembly, Cround Speed
Directional Control

Directional Gyro

Drive Assembly, Direction Control
Drive Assembly, Remote Control

Drive Assembly, Right Angle

Drive Assembly, Right Angle Control
Irive, Planetary Vernier

Dropper, Medicine

Elbvow, 3/1l6&"

Elbow, 3/16" I.D. x 1/4" 0.D. 909

Elbow, 5/16" I.D. x 3/8" 0.D. 90°

Blbow, 1/8" I.D. x 5/32* 0.D. 20°

Elbow, One 3/16" Tube x 1/8" Pipe Thread
Elbow jAssembly, iir Conductor C-3 Trainer
RElbow sissembly, Alr Conductor

Elbow Assembly, Transfer ' _
Elbow Aissembly, Transfer Type C-3 & C=5
Elbow, Bellows

Elbow, Spin Trip Bellows

Elbow, Turning Motor Bellows

Eye Bolt, #8-32 x 2-1/4" Steel Cad. Plt.

Fan, Ventilating

. Fan, Ventilating

Filter Assembly, (PB-16051)

Filter Assembly, Air

Filter Assembly, Air Speed Air

Filter Assgmbly, Techometer Air

Filterette, Deutchuan=-To be Type A-2-F

Fitting, 1/8" Pipe Thread Angle

Fitting Assembly, Alr Speed Instrument
Capillery Tube
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5354

Part No.

5079
7659
7360
8923
8290
8513
5784
6622
9423

7362
7358
12043
10809
10749
10638
9618
9068
11038
9454
90854
8782
C=-2778
5018
8730
T3
0=4008
10635
1549
1548
10781
5891
5051
15862
1530
C-2095
8502
10346
7821
6945
6579
10087
10086
101956
10286

ALPHABETICAL PARTS LIST (CONTINUED)

Nomencla ture

Flttlng Assembly, Capillary Tubs - Tachometer
Filtting Assembly, Climb - Dive Valve

Flange, Intake

Flap Assembly, Rough=Air Valve

Flap, Bellows Release Pltching end Banking
Freme, Artificial Horizon

Fuse, 3 Ampers

Fuse, 3 Amp. Plug Type

Fuse, & Amp. Plug Type

Gasket, Flangs

Gasket, Turbo~Compressor End Head

Gear, 48 Pltch - 72 Teeth

Gear, 48 Pitch ~ 144 Testh

Gear, 48 Pitch - 60 Teeth

Gear Assembly, Electric Throttle Control
Gear Assembly, Rough Air Cam Shaft

Gear Assembly, Rough Alr Intermediate Drive
Gear Assembly, Time Shaft Drive

Gear, Auto. Hecordsr Drive

(jear, Auto. Recorder Drive Type C~3 Traliner
Gear, Autc. Hecorder Drive

Gear, Autosyn Motor Drive

Gear, Autcsyn Motor Driven

Gear, Autocsyn Plck-Up

Gear, Basze Teletorgue Housing Drive
Gear, Control Wheel Shaft

Gear, Drive

Gear, Front Shaft - Bottom

Gear, Frontahaft - Top

Gear, Remote Control Intermedisate

Gear, 11 Tooth, Telechron Motor Drive
Gear, 12 Tooth, Telechron Motor Drive
Gear, Top Turn Motor Shaft

Gear, Turning Motor Crankshaft

Generator Assembly, Rough Alr

Glass, Artificial Horizon Bezel

Conio Assembly

Granules, Carbon

Grip, Control Stick

Grommet, Insulated 5/16" I.D. x 1/2" 0.D.
Grommet, Rubber 1/8" I.D. x 1/4" 0.D.
Grommet, 3/16" I.D. x 15/32% 0.D. Rubber
Grommet, 1/4" I.D. x 11/32™ 0.D. Rubber
Grommet, 1/4" I.D. x 5/8" 0.D. Rubber



Part No.
12821

5797
5798
6194
8567

12808
11855
7823
10880
7416
9463
9470

1740
10271
102872
10845

6387

7072

9126

7135
11208

7136

6651

6708

6635

6388

€937

6916

7047

9570

5601

8503
8504
8802
8806
8803
8804
8502
8036
80302
7565
10972

ALPHEABETICAL PARTS LIST (CONTINUED)

Nomenclature

Grommes, 1/2" Dia. Hole - 13/64" Dia. Groove-
1-1/16" 0. D,

Orommet, Rubber 19/64" I. D. x 7/16" 0. D.

Grommet, Rubber 3/8" I. D. x 1/2% 0. D.

Grommet, Rubber 3/8" I, D, x 9/16" 0. D.

Grommet, Rubber 1/2" Dia, Hole - 3/4" Dia.
Groove 1% Qutside Diamseter

Grommet, Rubber 1-1/8" 0. D. x 5/8" I. D.

Guard, Bese Terminal Base Lamp

Guard, Lamp

Gulde, Runner Nut

Guide, Turning Motor Bank Valve (Bottom)

Guide, Turning Motor Bank Valve (Top)

Gusset, Turning Mobor Bank Bellows

Handle, Auto. Recorder

Henger Assembly, Forward, $-5 Transmitter
Hamger Assembly, Rear, C-5 Transmitter
Henger, Transfer Elbow

Hasp, Hinge

Head, 14" Turbo-Compressor End
Headphone Assembly, Low Impedance
Head Set Assembly, C-5 Trainer

Head Set Assembly, Standard

Head Set Assembly, Type C,D,E Trainer
Head Set,Radilo .

Heater, Contactor Unlt

Heater, Electrical Spacs

Hinge, Ornemental

Holder, Marker Beacon Lamp

Holder, Turbine WMotor Double Brush
Holder, Turbine Motor Single Brush
Horizon Assembly, Artificial
Horizontel Mechanism

Hosze _

Hose, Front Elevator

Hose, Left Alleron

Hose, Manlifold to Aileron Valve

Hose, Manifold to Cond. Elbow

Hose, Manifold to Elevator Valve
Hose, Menifold to Rudder Valve

Hose, Rear Elevator and Rlght Alleron
Hose, Turning Motor - Left

Hose, Turbine Motor - Right

Housing Assembly & Field Winding =~ Complete
Housing Assembly, Autosyn
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Part No.

7738
7640

2733
7714
1009
8310

7073
o036
55880
2008

0436

13750
105568
7741
57186
5717
330
16044

18731
10415

10414
10413 -
11203
8813
1C192
6502
8536
7206
8758
8660

5536

ALPHABETICAL PARTS LIST (CONTINUED)

Nomenclature

Housing aissembly, Base Teletorque

Housing Assembly, Turning Motor Crankshaft
Bearing & - o oo

Housing, Auto. Recorder Bearing

Houging, Base Teletorque

Housing, Bearing

Hub, Autogyn Pick-Up CGear

Impeller, 14" Turbo-Compressor

Indicator Assembly, Marker Beacon

Indicator, Flight Path Type #1

Installation Interchangeabls Wheel & Stock
Control

Installation, Landing Flap, Propellor Pitch
and Under Carrisage

installation, Leveling Device

Insulator, Contact Sorew

Insulator, Contact Screw 9/32

Insulator, Contact Screw 15/18%

Insulator, Contact Screw, 3/4¢

Ingulator, Terminal Block

Insulator, Thru Point Bushing

Jack and Lever Assem., Leveling Device

Jack Assembly, Instructore! Phones and
¥icrophone

Jacks Assembly, Desk Headphones Left

Jacks Assembly, Desk Headphones Right

Jack, 2 Cirocuit Microphons

Jack, 3 Qircuit Microphone

Jack, Keyer Mount

Jack, Phone Tip

Jack, Phone Tip {Canada)

Jet Assembly, Stall Valve :

Jurper, Automatic Hecorder Light

Jumper, Base Terminsl Bozx



Part No.

6946
B2a4
4003
10481
10445
8170

13753
80083

gllz

9543
9628
6717
8721
5586
123737
8609

7147
7146
12870
6508
68827
7057
12785
6506

104886
8260
B258
5643
5644
5645

10066
B336

10833

ALPHABETICAL PARTS LIST (CONTINUED)

Nomenclature

Key, #305 Woodruft

Key Assembly, Transmitting

Key, Control Wheel Bhaft Gear

Eeyer Assembly

Keyer Assembly, Complete Type (-5

Keyer Assembly, Link Radio Type FE¥* 110 V.
60 Cycle

Keyer Assembly, Type W(G-3¥

Keyer, Link Radio Range Type G, 110 Volt,
60 Cycle -

Keyer, Link Radio Range Type D, 110 Volt,
50 Cycle

Knob, Artificial Horizon Airplane Slide

¥nob, Azimuth Control

Xnob, Control 1-1/2" Round

¥nob, Control 19/32% High x 1-1/4® Long

Xnob, Control - Bar Type 2-1/4% Long’

Knob, Leveling Device Hand Lever

Knob, Throttle

Lamp, 6-8 Volts

Lanp, 7.0 Volt 3 C P

Lamp, 13 Volt 3 C P

Lamp, Bayonet Base, 2 Amp., 25 Volts
Lamp, Miniature -

Lamp, 1 Watt 105-125-V=AC-DC

Lamp & Lampholder, Fluorescent

Lamp, Screw Base 14 Volts - 25 Amp,
Landing Path Indicator (Model 802 Type Bl)
Lead Assembly, Collector to Jones Plug
Lead, Collector to Terminal Block ?Long)
Lead, Collector to Terminal Block (Short}
Lead, 1-1/4" Connecting

Lead, 2-1/8" Connecting

Lead, 2-5/8% CQonnecting

Lead, Gonio Rotor Long

Lever, Aileron Valve Center Leaf

Lever, Air Speed Regulator and Throttle Con~

treo)l Cable ;
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Part No.

BREBL
2575
9a76
111560
8378
B&643
11152
C=2677
5478
7300
8648
8879
L2605
2045
8964
(=2045
11086
12709
12710
5282
geee
8550
200
2129
11085
8973
5361
2109
8158
$-2837
8767
8370
15683
13711
5458
7704
$=2680
7212

5535
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ALPHABETICAL PARTS LIST (CONTINUED)

Nemenclature

Lever
Lever
Lever
Lever
Lever
Lever
Lever
Lever
Lever
Lever
Lever
Lever,
Lever,
Lever,
Lever,
Lever,

- Lever,

Lever,
Lever,
Lever,

Lever,

Lever,
Lever,
Lever,
Lever,
Lever,
Lever,

and Bracket Assembly, Tachcmeter
and Knob Retainer
and Stud Assembly, Pitch- Action
Assembly, Gam
Assembly, Control Latersal
Assembly, Pitch Action
Assembly, Ratchet
Assembly, Spin Trip Bellows Lock
Apsembly, 3tall Valve
Assembly, Stall Valve Pendulum
Assembly, Throttle Inter. (Standerd Throttle)
Bank Turner Inter.

Clinb-Dive Valves

Control Shaft

Control Lateral Shock Absorber
Front Control Stick Shaf$

Gyro Indicator Valve

Leveling Device Jack

Leveling Levice Jack Hand
Rudder & B%ick Flevator Simulator
Spring Comp. Pitch Action Shaft
Stall Valve Penduwlum

Stall Valve Reg. Pitch

Torque Shaft Alleron Control
Turn Indicator Vaive

Vertical Control Shock Absorber
Wheel EKlevator Simulator

Lifter, Rough Air Valve Flap

Light
Light
Light
Light
Link,
Link,
Link,
Link,
Link,
Link,

Assenmbly, Auto. HRecorder
Assembly, Instrument Left
Assembly, Instrument Right
3bield Ascembly, Flight Path
Belt

Leveling Device Jack Lever
Rudder Bar Safety

Rudder Pedal

Spin Bellows:

Stall Valve

Magnetic Compass (Type 132-B)
Main Bellows, Turbine, Spindle and Collector

Ring Assembly

Menifold Assembly



ALPHARETTCAL PARTS LIST (CONTINUED)

Marker Beacon Lamp Assembly

Marker, Vertical Speed Cable

Matting, Trainer Floor Right Side

Assem., Military Type Hand Specisal
Assembly, Type C,D,E Trainer
Asgssembly, Type C-5, C-& Trainsr
and Head Set Assemblies

Microphone, Military Type Hmd Special
Cycles Induction

Rough Air
Rough &ir
Telechron
Telechron
Telechron
Telechron
Telechron
Tarning
Turning
50 Cycele
50 Cyecle
60 Qyele
60 Yycle
Throttle
ssis 110

Spencer Turbine
50 Cycle = 5/6 R. P. M.

50 Cycle
60 Cycle
BO Cycls
60 Cyele

Telechron 60 Cycle

&

Ventilating

50 Cyele-5/6 R.P.M.
50 Cycle - 4 R, P. M.
60 Cycle-1R. P. M.

80 Cycle -2 R, P. M.
80 Cycle - 4 R, P, M.

2/3% Psr Min.

- 5/6 R, P.

"lRo P—

M.
.845" Per Min.
M.

Control
Volt, 50-80 Cycles

apa

4 R, B,
1 H. P,
2 R. P.
4 R, P,

M.
IV{ «
Mo
Ma

Mount Assembly, Resistor, Y-5 Transmitter
¥Mount, Regulator Vd ve Body
Mount, Turning Motor (Left)

Part No. Nomenclaturs
8058 Marker, Air Speed Cable
8060 Marker, Altimeter Cable
8734 Marker, Cable (Negativs)
8735 Marker, Cable (Positive)
8069
7340 Mat, Left Floor
8914
6649 Mierophone
7198 Microphone

11257 Microphons
73,38 Microphone
73137 Miecrophone
Microphone
10247
6688 Motor, LliHV. 80
9075 Motor Assembly,
£-2120-A4 Hobor Assembly,
8700 Motor Asgsembly,
8609 Motor Assembly,
B70L Motor Assembly,
8703 Hotor Assembly,
8702 Motor Assembly,

C-1536 Motor Assembly,
7645 Motor Assembly,
0455 Motor Assembly,
8245 Motor Assembly,
8456 Motor Assembly,
9060 Motor Assembly,

L0678 Motor, Electric
5734 Motor, Keyer Chsa
69803 . Motor,

6782 Motor, Telechron
6781 Motor, Telechron
6783 ¥Motor, Telechron
6785 Motor, Telechron
8784 Motor, Telechron

107156 Motor, Type "BC"

10574

C-28568
8501
8500

Mount, Turning Motor (Right)
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ALPHABETICAL PARTS LIST (CONTINUED)

Part No. Nomenqlatura

8043 Nail, #20 (.035) x 3/8" Stesl Flat Head Point
Hardened ; L
8078 Keedle Assembly, Climb Valvs
8074 Needle Assembly, Dive Vdl ve
C=2655 Needle, Regulator Valve
5619 Neon Lamp |
10728 Nipple Assembly, 3/16 Union
10049 Nut, Anchor #6-32 TPap
B933 Nut, Bellows Ball
6944 Nut, Brass Cap #5/16=18 Chrome Plate
8068 Nut, Climb-Dive Valve Adjusting
8032 Nut, Hexagon Brass #5-40 x 5/16% x ;/64" Bright Dip
6309 Nut, Hexagon Brass #6-32 x 1/4" x 3/32% Cad. Plt.
8027 Nut, Hexagon Brass #6-32 x 5/16"™ x 7/64" Bright Dip
6605 Nut, Hexagon Brass #10-32 x 3/8" x 1/8" Cad. Plt.
6901 Nut, Hexagon Brass #3&/8"-32 x 9/16" x 3/32" Cad.
Pit. Double Chamber :
B274 Nut, Hexagon Iron #2-56 x 3/16" x 1/18" Cad. Plt.
6002 Wut, Hexagon Iron #4-36 x 1/4" x 3/32" Cad. Plt.
7000 Nut, Hexagon Iron #5-40 x 1/4"™ x 3/32" Cad. Plt.
8057 Nut, Hexagon Iron #6~32 x 5/16" x 7/84" Cad, Plt.
6009 Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Ced, Plt.
6415 Nut, Hexagon Iron #8-32 x 11/32" x 1/8% NWickel
: Plated
£015 Nut, Hexagon Iron #10-24 x 3/8" x 1/8" Cad. Plt.
6059 Wut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad. Plt.
6921 Fut, Hexagon Iron #1/4"-20 x 7/18" x 5/22" Cad.
Plt.
6055 Nut, Hexagon Iron #1/4"-20 x 7/18" x 3/18" Cag,
Plt.
6379 ¥ut, Heiagon Iron #1/4420 x 7/16" x 7/32" cad.
P tﬂ
6053 Nut, Hexagon Iron #1/4"-28 x 7/i6" x 5/32" Cad.
Plt,
6541 Nut, Hexagon Iron #5/16"-L8 xz 9/16" x 17/64" Plain
6922 Nut, Hexagon Iron #5/18"-18 x 9/16" x 7/32" Cad.
Plt.
6054 Nut, Hexagon Iron #5/18"-24 x g/16" x 7/32" Cad.
Pltt .
6058 ¥ut, Hexagon Iron #3/8"-16 x 5/8" x 1/4" Cad. Plt.
6277 Nut, Hexagon Iron #3/8"-18 x 11/16" x 1/4" Cad.
Plt. :
6900 Nub, Hexagon Iron #35/8".32 x 1/2" x ?/32" Binding
6278 Nut, Hexaegon Iron #1/2-20 x 3/4™ x 5/16%" Cad. Plt.
6555 Nut, Knurled #4-36 x 3/8# Dia. x 9/32" High Brass
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ALPHABETICAL. PARTS LIST (CONTINUED)

Part No. Nomenclature
11083 Nut, 5/8"-28 Lock
6525 Nut, Plastic #3/8" x 1/2" #41 Hole
6938 Nub, Plastic 1/4 Dia. x 5/32" #46 Hole
7446 Nut, Plastic .O7C Hole z 5/16" x 5/3c2"
74477 Nut, Plastic .08% Hole x 5/1&" x 5/32"
C=2820 Nub, Radio Compass Control Hollow Bolt
10839 . Nus, 3/8%-24 Runner
12708 Nut, 3/8" x 18 x 7/8" Sleeve
5107 Nut, Spring Lirnk Re gior
6549 Nut, Square Iron #5/16"-18 .
7023 Nut, 3/18" Tube Sleeve
¢=1500 Cctegon Assembly, Turntable
12744 01l Jack, Leveling Devicse '
7070 Packing, 14" Turbo-Compressor Division felt
Head _
7078 Packing, 14" Turbo-Compresscr Rope
12807 Panel Assembly, C-3 Remote Instrum. Trans,
Mounting
1036% Pmel Assembly, Instrument Electric Parts C-5
11173 Panel Assembly, Remote Instrument Transmitter
Mounting
7813 Panel and Nut Assembly, Remote Inst, Tramsmitter
Mtg, C=3 .
8566 Panel, Base (Junction Box)
7788 Panel, Cross Connection Terminal
797 Panel, Line Connection Terminal
5565 Panel, Remote Instrument
88408 Patch, Bellows Fabrie
8807 Patch, Leather
02086 Pawl Assembly, BHatchet
5913 Pawl, Stop
7701 Pedal Assembly, Near Rudder
B549 Pedal Assem., Rudder
7646 Pedestal, Turning Motor
9645 Pedestal, Turning Motor
9610 Pendulum, Aptificlal Horizon Bank
9623 Pendulum, Artificial Horlizon Pitch
C-2686 Pendulum Assembly, Spln Valve
E739 Pin Assembly, Type ¢ Bearing
5115 Pin Auto. Recorder Tracer Wheel
8558 Pin, Base Panel Retdl ner
6787 Pin, Clevis 3/1.6" Dia. x 9/32" Cad., Plt.
6529 Pin, Clevis 3/16" Dia. x 17/32" Cad, PL .
11374 Pin, Clevis .1B8" - ,184" x g¢/32"
8771 Pin, 1/4® Dia. x 11/32" Clevis
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ALPHABETICAL PARTS LIST (CONTINUED)
Pert Ho. Nomenclature o .

C=2040 Pin, Control Stick I o
5266 Pin, Control Stick Yoke o
6031 Pin, Cotter 1/168% Dia. x 1/2% Brass Bright Dip
6061 Pin, Cotter 1/16" Dia. x 3/4" Brass Bright Dip
6051 Pin, Escutcheon #18 x 3/8" Brass Bright Dip
6830 Pin, Groov 1/18" x 5/16" Type #1
8241 Pin, Groov 1/8% x 3/4" Type #1
8600 Pin Groov 1/8" Dia. x 1" Lg. #1 Type
11734 Pin, Groov 3/84% x 1/4% Type 1
12717 " Pin, Jack Lever
13737 Pin, Jack Plunger
13739 Pin, Lever Cable
B713 Pin, Rudder Bar Link
8187 - Pin, Spin - Trip Toggle Pivot
C-2699 Pin, Straight
10769 Pin, Taper 8/0 x 1/2
6084 Pin, Taper #6/0 x 3/4 Steel Cad. Plt.
6085 Pin, Taper #1 x 3/4" Stesl Qad. Plt.
9475 Pin, Turning Motoxr Bank Flenge
1510 Pin, Universal '
2487 Pin, Valve .055" Dia. x 5/8*% Lg.
10603 Pinion and Gear Assembly, Electric Throttle Control
9481  Pinion Assembly, Auto. Recorder
9453 Pinion Assembly, Auto. Recorder
g0b0 Pinion Assembly, Auto., Recorder Drive
10719 Finion, Backlash Motor
8257 Pinion, Control Wheel
Pipe Plug (0-378)
9562 Piston Ass=mbly, Artificial Horizon Bank Dash Pot
95h63 Piston Asssmbly, Artificial Horizon Pitch Dash Pot
Piteh Action and Instrument Control System
8653 Pitch Action Assembly
10897 Pivot Assembly, Carriage - Gear
7071 Plate, 149 Turbo-Compressor Uivision Head Felt
Packing
10491 Plate, Army Navy Britieh
3049 Plate and Spindle 4Assembly, Automatic Hecorder
Motor Mount. -
10688 Flate, Anti-Backlash Motor Mounting
aBl3 Plate, Artificial Horizon Pendulum fod
5317 Plate Assembly, Jack Tip (Long)
5318 Plate Assembly, Jack Tip (Short)
18742 Plate Assembly, Leveling Deviece Mounting
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ALPHARETICAL PARTS LIST (CONTINUED)}

Plate Assembly, Radio Compasg Control Top

Plate Assembly, R.C. Control Resistance -B

Aural Marker, 0ff-On
Automatic Recorder Bed
Auto. Rec, Trainer Heading

Ball Bearing Retainer
Base Terminal Switch Nmme

Base Terminal Switch Nane British Typs "DV

Base Terminal Switeh - Type "CW
Beam “hift Type "C!

Beam Shift Type "DV

Beam Shift Type "E"

Beam Volume

Belt Tightener COlamp

Cegll Signal Switeh

Call - Switch

Cepacitor Mounting Large Metal
Cap acltor Mounting Small Bskelite
Capacltor Mounting; Small Metal
Circuit Selector

Circuit Sslector

Cockplt Lighting

Compensator MAM-UN"

Compensator Control

Contact Mounting

Course Besm Selsctor

Course Beam Volume

Course Indicetor Deflection
Electric Throttle Contact Support
Flight Land

Flight Path Indicator Control
Frequency Volume

Glide Path

Gyro and Turn Indicators Vacuum Shut-0ff
Identification Selector
Indicator Nane

Inner Marksr

Instrument Landing Marker
Instrument Landing Marker Switeh
Instrument Lighting

Interphone Volume

Keyer Off-0On

Part No. Nomenclature
C-2817
Reslistance
C=2813
10214 Plate,
C-2732 Plate,
5188 Plate,
10009 Plate, Azimuth
10961 Plate,
8570 Plate,
BG&93 Plate,
8663 Plate,
2223 Plate,
5108 Plate,
5257 Plate,
8235 Pla te,
8510 Piate,
5196 Plate,
12831 Piate,
1Qls6 Plate,
10154 - Plate,
101358 Plate,
222% Plate,
12757 Plate,
1030 6 Plate,
12764 Plate,
5192 Plate,
11011 Plate,
2220 Plate,
222l Plate,
5111 Plate,
1055% Plate,
10433 Plate,
5765 Plate,
10012 Plate,
7726 Plate,
11090 Plete,
10007 Flate,
9564 Flate,
10497 Flate,
. 12759 Plate,
12762 Plate,
10205 Plate,
10002 Plate,
40001 Plate,

343



544

ALPHABETTCAL PARTS LIST (CONTINUED)

Land Instruments Off-0n
Landing Instrument Zero Sst
Landing Path-Control
Landing Path Indicator Control
TLocal izer

Marker Beacon Control

Marker Beacon Selector

Marker Beacon Selector Type ¢
Marker Beacon Volume

Marker Beam Volume

Marker Selector

Marker Selgetor

Master O0ff-0On

Microphone -~ Jack

NModulation Selector - 4 Position
Motor Mount Spindle

Selector

Nolse Volume
OQctagon Stop

Flight ~ Leand

Outer Marker
Phones - Jack

= Code Volume

Light NMounting
Compass Bearing
Compass Control

Plate Redle Compasg Control Unit
Plate Hadio Compass Off-Cn

Compass Reverge

Compass Sensitivity

Compass Transmitter Teletorgue
Mounting

Compass Volume

Compass Zero Set

Interghone

Oif-0n

Volume

Volume Control

Recorder Off-On :
Regulator Val ve Needle
Remote Instruments
Simultensous Range-Volce

Part No. Nomenclatupre
7780 Plate,
10490 Flate,
5201 Plate,
51¢l Plate,
10489 Plate,
50285 Plate,
5110 Plate,
2218 Plats,
10004 Plate,
2219 Plate,
. L0208 Plate,
10492 Plate,
10000 Plate,
5198 Plsate,
10216 Plate,
o023 Plate,
10008 Plate, Nolse
10008 Plate,
8565 Plate,
7728 Plate, Qff «
10498 Plate,
5199 Plate,
224 Plate, Phone
8564 Plate, Pilot
7717 Plate, Radio
5026 Flate, Radilo
111285
10199
5027 Plabe, Radio
10203 Plgte, Radic
77863 Plate, Radio
Motor
8198 Plate, Radio
10188 Plate, Radilo
10003 Plate, Radlo
10200 Plate, Radio
12830 Plate, Radlo
S200 Plate, Radio
To74 Plate, Rear
7239 Plate,
C~2657 Pla te,
11122 Piate,
10201 Plate,



Part Ho.

9449
11173
13781

C=3775

7727
10494
10011

6714

7565
10215
10313
13761
13760

8723
11013
13758

5570

2077

8585

8607

562323
11185

6732
11304
8835
73886
5464
10191
8731
7376
0814
o868
6893
7746
C-3799
C-28384%
10564
5784
5843

8715

ALPHABETIGAL PARTS LIST(CONTINUED)

Nomenclature

Plate and Spindle Assembly, Rec, Motor Mount

Plate, Standardization Trainer Auto Rec. Cover

Plate, Station Selector

Plate, Telechron Motor Brush

Plaete, To~From

Plate, To-From Instrument

Plate, Transmitter Volume

Plate, Turbine Switch Name

Plate, Turniag Motor Bank Hanger

Plate, Visual Marker

Plate, Vieual Marker, Off-On

Piate, Visual Marker 3et

Plate, Voice-Range

Plate, Volume Name

Plate, Wind Drif¢ Uni¢ Base

Plate, Z-Fan Marker

Plug, Air Filter

Plug and Clamp, Instrument Cable Connector

Plug Ascemdbly, Automatic Recorder gType nG )

Plug Assembly, Automatic Recorder (Type "D¥)

Plug Assembly, 6 Pole

Plug Assembly, Standardigation Automatic

_ Hecorder

Plug, Automatic Recorder

Plug, 2 Circult Microphene

Plug, Double Contact

Plug, Drain

Plug, Instrument Panel

Plug, Keyer Mount

Plug, Remote Instrument Case

Plug, Tachometer

Plug, 3 Way Microphone

Plug, & Pole

Plug, 33 Contact

Pointer Assembly, Radio Compass Transmitfer

Pointer, Radio Compass

Pointer, Radio Compass Off Course

Post, Electric Throttle Besaring

Post, Extrzctor Type Fuse

Post, Standard #C" and YD* Compass Deflector
Mounting '

Potentiometer, .Wirewound - 40 Ohums
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ALPHARETICAL, PARTS LIST {CONTINUED)

Part No. Nomenclature

10137 Potentiometar, Wirewound - 200 Ohms

17057 Potentiometer, Wirewound - 200 Ohms Knob Type
5193 Potentiometer, Wirewound - 200 Ohms
10043 Potentiometer, Transmitter Volume; 1500 Ohms
& 200,000 Ohme
8584 Potentiometer, Wirewound 1500 Chms
7721 Potentiometer, 1500 Ohms & 350,000 Ohms
8594 Potentliometer, 8,000 Ohms
8803 Potentiometer, 2,000 Ohms Switch Type
67186 Potentiometer, 25,000 Ohms
6585 Potentiometer, 50,000 Ohme
10036 Potentiometer, 50,000 Ohms Slotted Type
6585 Potentiomster, 250,000 Ohms
10128 Potentiometer, 250,000 Ohms, Knob Type
6652 Pull, Drawer -
8511 Pulley Assembly, Belt Tightner
C=4016 Pulley Assembly, Control Column
10816 Pulley Assembly, Electric Throttle Control Csble
12743 Pulley Assembly, Leveling Device Cable
10822 Pulley Assembly, Throttle Cable (Quide
C~4050 Pulley, Torgue Shaft Control Wheel
¢~1554 Pulley, Turning Wotor
10949 Rack Assembly, Ground Speed
10537 Rack, Ground S8psed
10621 Rack, Throttlé Speed
10475 Radio Assembly
8814 Radio Aesembly, Type C & C-2
5216 Radio Assembly, Type D & E
11101 Radio Assembly, Type *E-1%

Radio Compase {Model 802 Type 5@)
Radio Compass (Model 602 Type 118}
Radio Compass {Type 780)

10147 Reactor, Filter
10338 Raceiver, Spec. Sheet #3 - Radio
12837 Receptaclie Assembly, Recorder Plug (-3
10787 Receptacle, Chaseie #1 Polarization
13798 Receptacle, Chassis Reversed #2 Polarization
6704 Receptacle, Candelabra
10159 Receptacle, Female :
5785 Receptacle, Flush with Plate & Lock Ring
8700 Receptacle, Fuse
369¢ Receptacle, Midget Twist Lock Female Base
Receptacle, (Type AN=-3102-148-8P)
9330 Recorder Assembly, British - WD - Trainer
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ALPHABETICAL PARTS LIST (CONTINUED)

Part No. Nomenclature
11171 Recorder Assembly, Standardization Trainer
Automatic
9105 Recorder Assembly, Type "0-3!" Auto.
9458 Recorder Assembly, Type "D" 50 Cycle
9457 Recorder Assen., &ype ¥pD# &0 Cycle
8376 Recorder Assembly, Type #¢# 50 Cycle
8459 Recorder Assem., Type "E¥ €0 Oycle
2086 Recorder Assembly, Type *EY 60 Cycle Wind Drift
11068 Recorder Assembly, Type "E#-110 Volts, 60 Cycles
5760 Rectifier Assembly, Compass Deflector
o830 Rectifier, Compass Deflector
10150 Rectifier, Copper Oxide )
8362 Rectifier, Copper Oxide (GE)
8818 Reducer, Rough Alr Elbow
10185 Relay, Fuselage Control Box
10108 Relay, Interphone
12753 Relay, Marker Selector
10110 Relay, Range Switching
12800 Relay, Visual Marker
10102 Relay, Visual Marker (-5
10108 Relay, Voice Range
10782 Remote Control Assembly, Wind Drift
8230 Remote Selector Switch Box Assembly, Type PER
Trainer _ '
12857 Hesigtor, 1 Megobn - 1/2 Watt
111¢b Reeistor, 100 Qhxs - 10 Watt Wirewound
11256 Resistor, 500 Chms — 1/2 Watt
10137 Resictor, 1,000 Ohme - 1/2 ¥Watt
10063 Resistor, 3500 Ohms 1/2 Watt
10136 Resigtor, 3,000 Ohms - 1/2 Watt
10186 Registor, 5,000 Ohms - 1/2 Watt
12855 Resistor, 7500 Ohms - 1/2 Watt
13867 Resistor, 10,000 Ohme - 1/2 Watt
10038 Registor, 25,000 Chms - 1/2 Wats
10398 Resistor, 30,000 Ohme - 1/2 Watt
10037 Resistor, 40,000 Ohme - 1/2 Watt
10039 Resistor, 50,000 Ohms ~ 1/2 Watt
10138 Resietor, 100,000 Ohms - 1/2 Watt
10193 Resistor, 250,000 Qhme - 1/3 Watt
12856 Resistor, 50C,000 Chms - 1/2 Watt
6801 Resistor, 50,000 Ohms - 1 Watt
o787 Resistor, 75,000 Chme, 1 Watt
5787 Resistor, 200,000 Ohms = 1 Watt
5788 Resistor, 400,000 Chms - 1 Watt
5789 Resistor, 500,000 Ohms - 1 Wati
10333 Resistor, BO,000 Obms - 2 Watts
10444 Resistor, Assembly, Front
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Part No.

10377
10375
10376
12838
12850
10389
10332
10331
10041

6785

8718

85986 -

8598
86537
10164
5984

10378
5798

5791
7254

8539

10152
7584
6563
7648

10183
9501
9550
7077
7G80
1509
@538
9524
8348

$-2634
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8715
8351

8340
8974
5636

ALPHABETICAL PARTS LIST {GONTINUED)

Nomenclature

Resistor . Asssmbly,
Heglstor Assembly,
Resistor Assembly, .
Reeigtor Asgembly, Short Terminal S¢rip C-3
Registor Assembly, Termingl Strip

Resistor, Wirewound 25 Ohms - 1/3 Watt
Resistor, Wirewound 400 Ohms - 1/2 Watt
Resistor, Wirewound 700 Ohms - 1/2 Watt
Registor, Wirewound 250 Ohme - 1 Watt
Resistor, Wirgwound 110 OChms 5.8 - 10.9 Watts
Reslegtor, 400 Ohms, 10 Watt Wirswound
Reslstor, 1500 Ohms, 10 Watt Wirewound
Registor, 3,000 Ohms, 10 Watt Wirewound
Resistor,.- 5,000 Ohms, 10 Watt Wirewound

Left Center
bess Junfer

Right Center.

Resistor, Wirewound 20 Watt
Resietor, Wirewound (Adjuatables 1580 Ohms-
, 235 Watte
Resistor, Wirewound
35 Watt
Resistor, Wirewound
Reglstor, Wirewound
Resistor, Wirewound
o0 Watt
Resistor, Wirewound

25,000 Ohms

(Adjustable) 1500 Ohms-
10,000 Ohme, 25 Watt
200 Ohms 50 Watt
(adjustable) 750 Ohms,

10,000 Ohms, 50 Watt

Reesistor, Wirewound, 30,000 Ohms

Retainer o

Retainer, Tube Socket

Retainer Turning Motor Bearing

Eheostat, Wirewcund; 1 Ohm

Ring, Artificial Horizon Bezel Glass Snap

Ring A ssembly, Artificial Horizon Gimbal

Ring, 3/8" x .046" Open Type Retaining

Ring, Turbo-lompressor, End Hsad

Ring, Universal

Rod, artificial Horizon Dash Pot Piston Actuating

Rod, Artificial Horizon Pitch Bar Actuating

Rod Assembly, Alleron Valve Control

Rod Assembly, Air Speed Bellows

Rod Aseembly, Bank Turner Link

Rod Assembly, Bank Turner Walking Beam to Aileron
Valve Bellcrank

Rod Assembly, Bellcrank to Aileron Valve

Rod Aesenbly, Control Lateral Lever Connecting

Rod Assembly, Control S+¢ick Simulator



ALPHABETICAL PARTS LIST (CONTINUZD)

Part Ro. Nomenclature
8977 Rod Agsembly, Control Vertical Adjusting
83288 Rod Assembly, Control Vertical Shock Absorber
and Spring
o837 Rod Assembly, Control Wheel Simulator
90017 Rod Assembly, Pitch Action to Throttle
C-3009 Rod Aszmembly, Pitch Compensator
7685 Rod Asgembly, Rudder Simulator
8657 Rod Assembly, Rudder Simulator
8658 Rod Aseeably, Spin Trip to Rudder Bar
5524 Rod Assemdbly, Spin Valve
0=4075 Rod Assembly, Tachometer Control
80016 Rod Assembly, Throttle to Throttle Inter. Lever
8e85 Rod Assembly, Valve Push
8714 Hod, Bank Turner Link
8878 Rod, Bank Turner Lower Link
8877 Rod, Bank Turner Upper Link
84823 Rod, Bellecrank to Alleron Valve
8508 Rod, Belt Tightenerx
8844 Rod, Gontrol Coclumn Link
2179 Rod, Hudder Link
9586 mm Spin Valve
7434 Rod Turning Metor Bank Valve (R H.)
1540 Rod, Valve Link
C-2752 Roller Assembly, Auto. Recorder Ink
C-4028 Holler, Cable Guide Large
c-4037 Rolier, Cable Guide Small
10373 Hotor Assemhly, Gonio
Runway Localizer (Typs 118)
- 11368 Sack Assembly, Glass Jar Protector
5603 Scale, Lower
5604 Scale, Upper
5569 Screen, Alr Filter
7202 Seal, S8tall Valve Jet
8066 Seat, Climb-Dive Valves
7131 Seat, St%tall Valve
8958 Sector, Control Wheel
Sensitive Altimeter Transmltter and Sensitive
Altimeter Indicators
7363 Serew : -
7370 Screw
7585 SCrew
6540 Screw, Allen Head Set #10-24 x 3/16" Qup Pt.
9528 Screw, Artificial Horizon Pivot

549



Part No.
7375
BE81
6888
56123

6384
7144

10717
7008
12082
7002
118677
8354
8532
8025
10882
8357
6711
8178
11628
10520
8087
8308
11015
5713
83953
E956
6960
8307
7127

108086
89986
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ALPHABETICAL PARTS LIST (CONTINUED)

Nomenclaturs

Screw, Attaching ; 7
Screw, Bank Turner Ianter. Lever Pivot
Screw, Binding Head Typs 2" #2 x 1/8" Cad., Pit.
Screw, Binding Head Type %29 #3 x 3/18%" Nickel
Plt.
Screw, Binding Head #8-32 x /8¢ Cad. Plt.
Screw, Bristo Hesdlese I. Set #5/16w%;18 x 1/2v
Cup Pt. Hardened
Screw, Bristo Headless I. Set #4-40 x 1/8% Cup
Pt. Hardened
Screw, Bristo Headless I. Set #5-40 x 1/8% Cup
Pt. Hardened _
Screw, Bristo Headless I. Set #5-40 x 3/16%
. Qup P%. Hardened
Screw, Brigte Headless I. Set #5-40 x 1/4% Cup
Pt. Hardened
Screw, Bristo Heedless I. Set #6-32 x 1/8* Qup
’ Pt. Hardened
Screw, Bristo Headless I. Set #8-32 x 3/16%
Cup P%. Hardened
Sorew, Bristo Headless I. Set #8-33 x 5/18¢
Helf Dog Pt. Hardened ' -
Screw, Bristo Headless I. Set #10-24 x 3/18%
Cup P4%. Hardened
Screw, Brieto Headless I. Set #1032 x 1/4°9
Cup Pt. Hardened
Screw, Bristo Headless I. Set #10=32 x 5/16"
Cup Pt. Hardened
Screw, Bristo Headless I. Set #1/4%.30x 3/8¢4
Cup P%. Hardened
Screw, Bristo Headlees I. Set #3/8-16 x 1-1/3
Cup Pt. Hardened
Sorew, Bristo Socket Head Cap #5-40 x 3/8*
Screw, Bristo Socket Head Cap #5-40 x 1/24
Screw, Climb-Dive Valves Seat Clamp
Screw, Compass Deflecior Mounting
Screw, Contact Adjusting
Serew, Contsct Adjustment
Screw, Control Wheel Sector Pivot

Screw Driver, Compass Compensator

Screw Driver, #2-A Phillips Head

Screw, Fil. H.B.M. #23-64 x 3/16* Black Oxidized
Lacyuered

Serew, Fil. H.I.M. #5-40 x 1/4" O.H. Cad. Plt,

Sorew, Fil. H.I.M. #5-40 x 1/4"% Q.H. Cad. Plt.

Screw, Fil. H.I.M. #5-40 x 5/16" Cad. PlLt.



Part No.

6997
6998
10757
10581
6089
10804
10885
10798
10696
10713
6953
€839
6897
6311
6073
6397
7391
6062
6238
6080
6070
6079
8081
7009
6259
6161
8177
6523
6171
8169
6174
6544
8315
8205
6034
5024
7083
6949
6320
8950
7081
6886
8321
8017
6887

ALPHABETTCAL PARTS

Nomenclature

Screw,
Serew,
Screw,
Screw,
Serew,
Sarew,
Serew,
Screw,
Serew,
Screw,
Serew,
Serew,
Screw,
Screw,
Screw,
Screw,
Serew,
Serew,
Serew,
Serew,
Screw,
Screw,
Screw,
Serew,
3crew,
Screw,
Screw,
Screw,
Screw,
Screw,
Serew,
Serew,
Serew,
Serew,
Serew,
Serew,
Serew,
Screw,
Serew,
Screw,
Sorew,

"Serew,

Serew,
Serew,
Screw,

Fil.
Fil.
Fil.
Fil.
Fil.
Fil.
Fill’
Fil,
Fill
Fil,
Fil.
Fil.

F.H.I.M.
F.H.I.M.
F.H.I.M.
F.H‘ I.M‘

*

2o lasfoc Bhege g usBasllatRas

*
b=k =
.
=
a

" & 9 B8 3

LN

bag s b bz b v R Y Rt )

FoH,LeWo
F.H.I.W,

H.I .M.
HeT s
H.T .M.
H.,I.M.
H.T.M.
H.I.M.
H.I.M.
HGI OM'-
H.T.M.
H.I.M.
H.IM.
HoeT .M. -
ler M

F.H.B. #4-36

LIST (CONTINUED)

1/an
5/an
3/am
1/2m
3/8"

cad.
Cad.,
Cad.
Cad.
Cad.

Tlt,
Plt.
Pit.
Flt.
Plt.
1/2" C&d. Plto
8-32 x 5/8" Cad. Plt,.
#8=-32 x 1" Cad. Plt.
#10=-32 x 3/8" Ccad. Plt.
10-32 x 1/8" Cad. Pl%.
10«32 x 5/8" Cad. Plt.
10-32 x 2-3/4" Ccad, Pit.
1/4-20 x 2% Cad. Pls%.
x 1/4" Cad., Plt.
2-56 x 5/1é" Cad, Plt.
4-38 x 5/8" Cad. Plt.
5-40 x 3/4" Cad. Plt.
#6-32 x 1/4" 'cad. Plt,
6‘32 5/8" C&d. Pltt
8"52 1/2“ Caﬁ. Plt‘o
8-32 z 1" Cad. Plt.
10-24 x 1/2" (Cad. Plt.
10-32 x 1/2" ¢ad. Plt.
10-32 x 1-1/8" Cad. Plt.
3 x 3/8" cad. Plt.
&4 x 3/8* Cad. Plt.
%4 x 1/2" cad. Plt.

540
5-40
FO=352
8=32
B-32
B-32

bR B MMM

MMM MM

6-x3/8" Cad, Plt.

8 x 5/8" Cad. Plt.

8 x 3/4 Cad. Plt,
#8 x 1" Cad, Flt.

10 x 1-1/2" Cad. Plt.

Flight Path Indicator
.Gyro and ‘Horizon Mounting

H-HeI-Co
H.H.I.C.
HlHoIlCO
H

.cﬁ

jusgiargurgaeluchsiurden

L L - L - - »*

H.

H
0
H
H
H
H

k4 H R H
QAo

L] >
. & & * & B

1/4" -20 x 5/8" Cad. Plt.

? 1/4" - 28 x 3/4" Gad. Plt,
#1/4-20 x 1-1/4" Cad. Pl%.

HeI.Cn. #1/4%-28 x 5/8" Cad. Plt.

#1/47-28 x 1% Cad. Plt.
1/4"-28 x 1-1/4" Cad. Pl%.
#5/167=-18 x 3/4" Cad. Plt.
5/18% «18 ¥ 1-1/4" Cad. Plt.
3/8% -1¢ x 5/8" cad. Plt.
3/6"-16 x 1" {ad. Plt.
#3/8%-16 x 2=1/4"
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AIPHABETICAL PARTS LIST {CONTINUED)

Part NO. Nomenclaturs
8273 Sorew,. H.H I.C. #3/8% «16 x 2-1/23¥
8543 Sorew, 3/84-18 x 1-1/4%" Hexagon iCap - 8t. Cad. Plt.
15068 Screw, Hex. Head Steel Cap &/8 = 16 x 3"
8909 Screw, Instrument Mounting
7017 Screw, Octagon 3Skirt - _
6330 Screw, Parker — Kalon Type U-T Drive #00x 1/8%
Nickel Plt.
6349 Screw, Parker — Kalon Type "Z" B.H.I. #2 x 1/4H
Cad. Plt.
85835 Screw, Par?er - Xelon Type U~I Drive R. H. #4
x 1/4"
8350 Scrsw, Parker - Kalon Type "2z% B.H.I. Self Tapping
#4 x 5/18* Qad. Plt.
C-3335 Screw, Radio Compass Polnter Thumb
9075 Screw, Remote Control Dial Cover
8913 Screw, Remote Instrument Case
8211 Sorew, R.H.B.¥. #4-36 x 1/4% Cad. PLt.
8313 Screw, R.H.B.M. #4-38 % 5/8% White Nickel
8315 Screw, R.H.B.M. #4-38 x 1-1/8" White Nickel
6310 Screw, R.H.B.M. #5-40 % 7/8% Cad. Plt.
6112 Screw, R.H.B.M. #6-32 x 1/4% Bright Dip
6028 Sorew, R.H.B.M. #8-33 x 3/4" Bright Dip
6308 Screw, R.H.B.M. #6-33 x 3/4" White Nickel
6782 Screw, R.H. B.M. #6-33 x 7/8" Cad. Plt.
6713 Screw, R.H.B.M. #6-32 x 3-1/3" Bright Dip
8007 Screw, R.H.I.M., #2-56 x 3/16" Cad. Plt.
8105 Screw, R.H.I.M. #2-58 x 1/4" Cad. Plt.
10081 Screw, R.H.I.M., #4-36 x 3/18" Parkerized
10078 Screw, R.H.I.M. #4-33 x 1/4% Parkeriged
6001 Screw, R.H.I.¥. #4-358 x 3/8" Cad. Plt%.
7086 Screw, R.H.I.M. #4-35 x 3/8¢" Bright Chr. Plats
6225 Screw, R.H.I.M. #4-36 x 1/2" Cad. Plt.
8234 Screw, R.H.T.M. #4=38 x 5/8% Jad. Plt.
12064 Screw, R.H.I.M. #5-40 x 3/18% Cad. Plt.
10544 Screw, R.H.I.M. #5~-40 x 1/8% Cad. Plt.
6347 Screw, R.H.I.¥. #5-40 x 5/8 Cad. PLt.
6317 Screw, R.H.I.M. #5-40 x 1-1/8" Blved
8086 Screw, R.H.I.M., #6-33 x 3/16% (ad. P1t.
8101 Screw, R.H.I.M. #6-32 x 1/4% Cad. Plt.
10077 Sorew, R.H.I.W. #6-32 x 1/4" Parkerized
8336 Screw, R,H.I.M, #6-32 x 5/18" Cad. Pit.
10080 Screw, R.H.I.M. #6-33 x 5/16% Painted
8003 Serew, R.H.I.M, #B6-32 x 3/8% Cad. Plt.
8106 Screw, R.H.I.M. #6-32 x 1/2" Cad. Pl%.
10082 Screw, R.H.I.M., #6-32 x 5/8" Parkerized



 ALPHABETICAL PARTS LIST (CONTINUED)

Part No. Homenclature
6331 Screw, R.H.I.M. #8323 x 3/4" Cad. Plt.
6104 Screw, R.H.I.M. #6-32 x 7/8" Cad. Plt.
6088 Serew, R.H.I.M. #6-33 x 1% Cad. Plt. _
6746 Screw, R.H.I.M. #6-32 x 1-1/4% Cad. P1l%.
8103 Serew, R.H.I.M. #6~32 x 1-3/4" Cad. Pl%.
8353 Serew, R.H.I.M, #6-32 x 3-1/2% Cad, Plt.
3098 Serew, R.H.I.M. #6-32 x 3-1/2% Painted
6115 Screw, R.H.I.M. #8-32 x 3/16" Cad. Plt.
8030 Screw, R.H.I.M. #8--32 x 1/4% Cad. Plt.
9343 Serew, R.H.I.M. #8-32 x 1/4% Painted
6331 Screw, R.H.I.M. #8-33 x 5/16% Cad. Pl%.
8008 Serew, R.H.I.M. #8-32 x 3/8" Cad. Plt.
8010 Screw, R.H.I.M. #8-32 x 1/23" Cad. Plt.
8097 Screw, R.H.I.M. #8-32 x 5/8% Cad. P1t.
8099 Screw, R.H.I.M. #8-32 x 3/4" Cad. PLt.
8096 Screw, R.H.I.M. #8-33 x 7/87%/Cad. Pl%.
6091 Screw, R.H.I.M, #8-32 x 1" Cad. Fl%.
8039 Screw, R.H.I.M, #8-33 x 1-1/4% Cad, Plt.
8414 Screw, R.H.I.M. #-38 x 3" Nickel Plt.
8028 Screw, R.H.I.M. #8«32 x 2" Cad. Plt.
8382 Screw, R.H.I.M. #8-32 x 2-1/4% Cad. Plt.
6799 Screw, R.H.I.M. #8-32 x 3-1/38% Chrome Plt.
68?? SGI‘BW, R-H.I.un #8""33 X 5“ Ca.d. Plt-
7067 Screw, R.H.I.M. #10-24 x 1/2" Chrome Plt.
8107 Serew, R.H.I.M. #10=-24 x 1-3/4" Chrome Plt.
7338 Screw, R.H.I.M. #10-34 x 4-1/3" Cad. Plt.
6118 Screw, R.H.I.K. #10-33 x 3/8" Cad. Plt.
6118 Sorew, R.H.I.M. #10-33 x 1/3" Cad. Plt.
6291 Sorew, R.H.I.M. #10=-32 x 5/8% Cad. Plt.
B337 Screw, R.H.I.M. #10-33 x 3/4% Cad. Pl%,
6219 Screw, R.H.I.M. #10=-32 x 1-1/4" Cad. Plt.
6220 Screw, R.H.I.M. #10-32 x 8-1/3" Cad. Pl¢.
6317 Sorew, R.H.I.M. #1/4"-20 x 5/8" Cad. Plt.
6090 Serew, R.H.I.M. #1/4-30 x 1" Cad. Plt.
6108 Screw, R.H I.M. #./4%-30 x 1-1/4" Cad. Plt.
6089 Serew, R.H.I.M. #1/4"=20 x 1-1/2" Cad. Plt.
6218 Serew, R.H.I.M. #1/4-20 x 1=3/4" Cad. P1t.
8110 Serew, R.H.I.M. #1/4%-20 x 3" Cad. P1t.
8094 Serew, R.H.I.M. #1/4%-20 x 2-1/4" Csd. Plt.
6130 Screw, R.H.I.W, #2x 1/4" Cad., Pl%.
8408 Screw, R.H.I.W. #2 x 1/4% Nickel F1t%.
8138 Screw, R.H.I.W. #2 x 3/8" Cad. Plt.
8140 gerew, R.H.I.W. #3 x 3/8" Cad. Plt.
6142 Screw, R.H.I.W., #3 x 1/2" Cad. PL%.
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Part No.

6410
6124
6137
6411
6133
8147
6148
6144
6153
8151
6297
6146
6159
6129
8011
8412
6131
6126
8413
6149
6018
6543
6141
6013
6841
C~26984
6180
8181
7307

8208
7211
7810
6385
7010
7037
8577
8910

7280
7281
5952

03004

C-3005

2148
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ALPHABETICAL PARTS LIST (CONTINUED)

Serew,
Screw,
ScTrew,
Screw,

Screw,
Screw,
Screw,
Screw,
Screw,
Screw,
Screw,
Screw,

Screw,
Screw,

Nomenclature

Screw, R.H.I.W. #3 x 5/8" Nickel Plt.
Screw, R.H.I.W. #4 x 3/8% Cad. Pit.
Screw, R.H.I.W. #4 x 1/2% Cad. Plt,
Screw, R.H.I.W. #4 x 5/8% Nickel Pl%.
Screw, R.H.I.W. #4 x 5/8% Cad. P1%.
Serew, R.H.I.W. #5 x 3/8" Cad. Plt.
8crew, R.H.I.W. #5 x 1/3% Cad. P1l%t.
Sorew, R.H.I.W. #5 x 1% Qad. Plt.
Screw, R.H.I.W. #6 x 3/3% Cad. P1t.
Screw, R.H.I.W. #8 x 1/2% Cad. Plt.
Screw, R.H.I.W. #8 x 5/8" CQad. Plt,
Screw, R.E.I.W. #6 x 3/4" Cad. P1%.
Screw, R.H.I.W. #6 x 1% Cad. Pl%.
Screw, R.H.I.W. #8 x 1/2" Cad. Plt.
Screw, R.H.I.W. #8 x 3/4% Qad. Plt.
Serew, R.H.I.W. #8 x 3/47 Nickel Plate
Screw, R.H.I.W. #8 x 1% Cad. Plt..
Screw, R.H.1.W. #8 x 1-1/4% Qad. Pl%.
Screw, R.H.I.W. #8 x 1=1/4%" Nickel Plt.
Serew, R.E.I.W. #8 x 1-1/3% Qad. Pl%t.
Sorew, R.H.I.W, #8 x 1-3/4" 0ad. Plt.
Screw, R.H.I.W. #10 x 1" Cad. Plt.
Screw, R.H.I.W. #10 x 1-1/2" Cad., P1%.
Screw, R.H.I.W. #10 x 2¥Y Cad. Plt.
Screw, R. H. Types=Groove #4-40 x 5/16" Cad. Plt.

Siipsiream Simulator 3racket Pivot

Sq. Head Set #1/4%-20 x 1/3% Hardened

Sq. Head Set #1/4"-20 x 3/4" Hardened
Sletted Headless I. Set #8-32 x 3/gt

Cup Pt.

Solenold Mounting

Stall Valve Link Stop

Stall Valve Pendulum Clamp

8t. Side B.H.I.M. #5-40 x 1/4% Cad, PlLt.
St. Side B.H.I.M. #5-40 x 3/18" Qad. Plt.
St. Side B,H.I.M. #5-40 x 5/16% Jad. P1lt.
Throttle Lever Pivot

Vibrator Motor and Rectifier Bracket
Mounting ,

Washer Hd. #5-40 x 15/16#

Washer HA. #5-40 x 1-1/18%

Screw-Eye, #216 Bright Steel Wire
Screw-Eve, Stall Valve Bellows Arm
Sorew-Eye, Stall Valve Regulator Compensator

Spring

Screw-Eye, Turn Indicator Regulator Spring



Part No.

10345
10344
9544
8990
8137
10985
10794
10787
10783
10946
7820

10870
10786
9529
9530
5541
C-1011
C-4028
8138
C-2038
8951
C-2008
8140
C-4049
10565
10861
1547
04010
G-2760
5034
5563
1551
c-2098
9477
7653
7653
11034
2030
10756
1008
10171
8561
8562

ALPHARBETICAL PARTS LIST {CONTINUEQJ

Homenclature

ghaft
Shaft
Shart
Shaft
Shaf4
Shafy
Shaft
gheft
Shafs
Shaft
gheft

Shaft

Shaft

Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
Sheft,
Shaft,
Shafd,
Shaft,
Shaft,
Shaft,
ghaft,
Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
Shaft,
snaft,
Shaft,
shaft,

& Pulley Assembly, Azimuth
& Pulley Assembly, Gonioc Rotor

Assembly,
Asssmbly,
assembly,
Assenbly,
AsBenbly,
Assembly,
Assembly,
Assembly,
Aggenmbly,
Housing

Assembly,
Assenmbly,

Artificial Horigzon Pitch
Control Drive

Control Stick

Lower Splined

Hemote Control Dial

HRemote Control Drive

Remote Control Take Off

Rocker

Standardization Trainer Bearing

Timer
Wind Direction Control

Artificisl Horigon 3ank Pendulum
Artificial Horizon Gimbal Ring Pivot
Bank Turner Torque
Bearing Housing
Cable Roller Guide
Control 8tick
Control 8tick
Control Torgue
Control Wheel
Control Wheel Torque
Control %Wheel Torgue
Electric Throttle Pulley

Flexible

Front Turning Motor

Pulley and Gear

Motor Mounting

¥otor Mount Spindle Plate

Piteh Aetion Torque

Rear Turning Motor

Rough Air Cam

Turning Motor Bank Crank

Turning Moter - Front -
Turning Motor - Rear

Velocity Gontrol

Walking Deam

Wind Drift Connector.

Sheave, Base
ghelf, Interphone Amplifier

Shim, Turn Table Cross (Left and Right Side)
Shim, Turntable Cross (Resar)
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ALPHABETICAL PARTS LIST (CONTINUED)

Part No. Nomenclature
o689 Shock Abscrber SR _
8l42 Simulator Assembly, Aileron A
5687 Simulator & Lever -Assembly, Stickand-Rudder
56288 Simulater and Lever Assembly, Wheel Elevator
C=2475 Simulstor, Oleo
8148 Skirt Assembly, QOctagon
B738 Sleeve, Automztic Recorder Handle
113728 Sleeve, Bearing Housing Tube
10633 Sleeve, Contact Insulating
8250 Sleeve, Control Spring Loading
10948 Sleeve, Ground Speed Rack
2108 Sleeve, Rough Air Valve Flap Lifter
9547 Slide Asesembly, Artificial Horizon Airplans
€850 Siide, Desk
1021 Sling, Transfer Elbow
Snep Ring €Sma11; PB-17538
Snap Ring {Large) PB~17539
8258 Socket Assembly, Automatic Recorder Light
5612 Socket Assembly, Lamp
7637 Socket Acsembly, Pitot Heater Indicator Lamp
13756 Socket, 8 Contact Jlack Bakelite
10112 Socket, 9 Contact "Qctal Styled
6564 Socket, 4 Contact Standard
6585 . Socket, 5 Contact Standard
6826 Jocket, Double Contact
8703 Socket, 33 Positlion .
5043 Socket, Marker Beacon Indicator Laamp
3365 Socket, Ministure Bayonet
7656 Socket, Pitot Heater Indicator Lamp
20823 Bocket, Rudder Valve
7142 Socket, 3ingle Contact Bayonet
8858 Solenoid, Compass Deflector
8046 Spacer & Spring Aeseubly, Spin Valve Rod
802 Spacer, Automatic Recorder Bed Plate
C=3777 Spacer, Automatic¢ Recorder Brush
9058 Spacer, Auto. Recorder Brush Type (-2 Trainer
BE05 Spacer, Bellows Bolt
10622 Spacer, .1Ba" x 5/16" x .6751
5818 Spacer, .18&6" Hole x .032% Wall x .510¥
-, 48017 Long -
10055 Spacer, 5/323" I.D. x 1/4" Long
8557 Spacer, 11/32% x 5/8" x 3/4¢
7781 Spacer, 3/16" I.D. x 5/1€" 0,D. x 1/2"
7762 Spacer, 3/16% I.D. x 5/16" Q,B. x 3/4F"
8558 Spacer, 3/8% Dia, x #6-32 x 11/16%
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Pars No.

8558
7814
5491
5492
5493
C=4007
8524
5730
5591
5696
5595
5487
5688
8530
7077
7076
8530
8531
7650
B463 .
C=2749
5215
55699
¢-28711
5708
57234
11003
712
L4080
11010
o106
7752
C=2675
8956
7305
10852
10567
8110
10081
8766
5588
12738
8757
5714
o018

ALPHABETICAL PARTS LIST (CONTINUED)

Nomenclature

8pacer,
Spacer,
Spacer,
Spacer,
Spacer,
8pacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,
Spacer,

3/gn Dia. x #8-32 x 7/16¥
3/8% Dia. x #6832 x 37/33"
Contact ~ 1/3an

Contact - 1/18%

Contact - 1/84

Control Wheel Shaft Gear

Desk Terminsal Block

Motor

Mounting Bracket

¥ounting Bracket Type E Xeyer
Mounting Stud

Rudder Simulator

Terminal Spring

Terminal Strip

14% Turbo-Compressor Flanged
14" Turbo-Compressor Stralght
Toggle H'T'G Long

Toggie M'T'T Short

Turning Motor Bearing

Spin Trip Assembly, Bank Turner
Spindle Assembly, Ink Wheel ELong)

Spindle Assembly, Ink Wheel

Specol,
Spring
Spring
Spring
Spring
Spring
Spring
Spring
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,
Spring,

Short)
Seriee Reslstance
Assembly, Air Opeed Regulator
Assembly, Center Contact Front
Assembly, Center Contact Rear
Asgembly, Lower Contact
Agsembly, Outer Contact
Aasembly, Tachometer Regulator
Assembly, Transfer Contact

Air Speed Regulator

Base Teletorque Tension
Bellows Expansion

Control Loading

Control Loading (100 1b.)
Electric Throttle Cam Contact
Electric Throttle Pulley
Fuselage Lock Strap

Gonio Drive Cable Take Up
Ingtrument Light -

Lamp Terminal

Leveling Device Torsion

Light Housing Retainer

Outer Contact

Ratchet Lever
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Part YNo.

5919
10985
2113
2026

G 3006
5820
5108
8869
2149
C-281%
1841
C=2613
11207
1508
1511
5642
7433
7432
C=-23037
8135
8983
C-2039
5878
5478
8329
11283
C-4047
0 2807
3070
0= 26486
7213
B477
C-20674
5718
1562
b728
1524
5264
1543
1023
13783
5822
5795
5794
10142
101588

558

ALPHABETICAL FARTS LIST (COKTINUED)

Nomenclature

Spring, Ratchet Pawl

Spring, Rocker Arm o '
Spring, Rough Air Valve Flap
Spring, Rudder Pedal "

Spring, Stall Valve Regulator Gomp.
Spring, Stop Pawl

Spring, Tachometer Regulator
Epring, Throtile

Spring, Turn Indicztor Regulator
Spring, Valve Compensator Link
Spring, Valve Link Rod

Spring, Valve Push Rod Return
Stend, Desk Miorophone

Standard, Universal Long

Standard, Universal Short

Step Assembly

Step Assembly, Trainer

Step, Trainer

Stick Asesembly, Control

Stick Assembly, Control

Stick Assembly, Control-

Stick, Control

Stick, Control Britieh

3top Assembly, Stall Valve Aligning Rod
Stop Aileron Valve

Btop Base Teletorque Unit

Stop, Control Wheel Column

Stop, Climb~Dive Valvepg

Stop, Elevator and Aileron Valve
8top, Btall Valve

Btop, S5tall Valve Link

Stop, Stall Valve Hod

Stop, Spin Trip Bellows

Strap, Contact Adjustment

Strap, Fuselage Lock

8trap, Guard

8trzp, Hose Hetainer

Strap, Simulator Baeking

Strap, Spacer Brace Bhort

Strap, Transfer Elbow Sling Spring
Strip Assembly, Terminal G-3
8trip, Compass Def., Solenoid Ter,
8trip, l-Lug Termingl

Strip, 4~Lug Terminal

Strip, Terminal; One Lug and Cround
Strip, Terminal} 4 Lugs and Ground



Part No.

10143
10188
7738
10093
10358
9280
7745
8968
10978
10995
8716
6691
8263
w4045
C-~4035
(~28 28
2678
109234
5583
5584
5605
5476
5802
8398
1503
7781

5551
2107
C-1564
C-1585
10730
5965
5621
13848
7084
10124
8620
6631
10168
7053
10130
101236
7785
7786
6581

ALPHARETICAL PARTS LIST (CONTINUED)

Nomenclature

Strip, Terminal;, 2 Terainal Type

Btrip, ¢ Terminal

Strip, 6 Termianl

Strip, 10 Terminal

Strip, 12 Terminal

Strut, Cantilever

Stud Asecembly, Base Teletorque Adjusting

Stud Assembly, Conitrol Spring Loading Bearing

Stud Assembly, Rocker Arm

3tud, Backlasb Idler Gear

Stud, Compensator & Bank Turner Link Rod

Stud, Contacsor Mounting

gtud, Control Spring Loading Mounting

Stud, Control Column Pivot

Stud, Control Column Simulator

Stud, Redio Compass Control Brush

Stud, Spin Bellows Hinge

Stud, Throttle Cable Guide Pulley

Stud, Type A Mounting

Stud, Type B Mounting

Stud, Type C Mounting

Stud, Pendulum Lever Adjusting

Support, Magnet

Suprort, Motor Back Hanger

Support, Motor: Mount Front

Support, Radio Compase Transmitter Pointer
Mounting

Support, Stall Valve Regulator Bellows

Supprrt, Spring Bridge

Support, Turning Motor Front Shaft Bearing

Support, Turning Motor Rear Shaft Bearing

Support, Wind Drift Unit

Switch Assembly, Automatic Recorder

Switch, 110V, - 60 Cyc. Magnetic

Switch, D.P.D.T. Push Button

Switch, Fluor¢scent Lamp Starter

Switch, Identification Selector

Switch, Magnetic 110 Volts 50 Uycles

Switeh, 110V. - 60 Cy¢. Magnetic

Switch, Marker Beacon Selector

Switch Microphone

Switch, Modulation Selector; 4 Position

Switch, Noise 8Belector

Switch, 3 Positions, 9@ Circuits

Switch, 9 Positions, 4 Circuits

Switch, Power
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ALPEABETICAL PARTS L1ST (CONTINUED)

Part No. Nomenclature
10137 Switch, Radio Interphone -
7139 Switch, Roller Leaf ‘Micro
6721 Switch, Selector -
6583 Switch, Selector 3 Circuits - One Section
8582 Switch, Selector 3 Circuite - Two Sections
10189 Switch, Simultaneous Voice Range
8722 Switch, Toggle D.P.D.T.
6702 Switch, D. P. 8., T.
7148 Switch, 8, P. D. 7. Toggle
6701 Switch, S. P..8. T, :
8383 Switeh, Single Pole Single Throw
101é8 Switch, Visual Marker Beacon
8335 Swivel, Bank Turnex
2020 Swivel, Hudder Bar Link Rod
9585 Swivel, Rudder Bar link Rod
8080 Tab, Azimuth
8091 Tab, Azimuth ®gw
8092 Tab, Azimuth *3#
8093 Tab, Azimuth Y§H
8094 Tab, Azimuth #3H
8025 Tab, Azimuth HGH
BOSE Tab, Azimuth W1z"
8087 Tab, Azimuth #15#
8088 Tab, Azimuth w21 %
804939 Tab, Azimuth "24®
8100 Tab, Azimuth PF30H
8101L Tab, Azimuth #33#
20067 Tab, azimuth (Complete Set)
Tachometer
8851 Tack #1 White Rubber Bumper
7570 Tank Assembly, Air«Speed
7563 Tank Assembly, Climb=-Dive
o805 Telegon Oscillator Assembly
Telegon Unit EType 315E-801)
Telegon Unit (Type 3158-.811)
Telegon Unit (Type 344§-911)
75681 Teletorgue, Base Unit
86905 Teletorque Unit
8130 Terminal, Alleron Control Lever Cabls
5715 Terminal, Contact
6736 Tarminal Lug, Battery Cable Type 9/32" Hole
12851 Terminal, Flat Type #8 Hole Locking
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Part No.

5604
6595
5745
&683
6740
10052
5827
£185
5936
67 34
6569
§661
58233
7470
B&80
10884
8491
0—-2678

BE10
8708
7339
6587
5684
10115
101381
8589
10114
10116
8208
10098
8580
10146
12846
77723
13726
5778
5775
5774
10095
7765
10967
11381
11380
5988

ALPHABETICAL PARTS LIST (CONTINUZD)

Nomenclaturs

Terminal, Panel (Cross Connection)
Terminal, Panel Line Connection
Terminal, Phone Tip

Terminal, Ring Type #4¢ Hole Solder Lug
Terminal, Solder Lug

Terminal, Solder Lug Flat Type #3 Hole
Terminal, Solder Lug #1 #86 Hole
Terminal, Solder Lug #1 #8 Hole
Terminal, Solder Lug #2 #8 Hole
Terminal, Solder Lug Flat Type #6 Hole
Terminal, Solder Lug Flait Type #10 Hole
Terminal §trip, Telegon Connector
Terminal Strip, 4 Terminal

Terminal, 1/8 Taper - Push On

Throttle Assembly

Throttle Sheath Assembly, Wind Drift Unit
Toggle Assembly, Main Bellows

Toggle Assembly, Spin Trip Bellows

Tool Kit

Transformer Assembly, Base Step-Down Power
Transformer, Base Autosyn Supply
Transformer, Constant Voltage
Transformer, Head - Phone Out Put
Transformer, Instrument Lights
Transformer, Interphone Out Put
Traneformer, Low Voltage Power
Transformer, Microphone

Transformer, Microphone Input
Transformer, Noise Amplifier Input
Trensformer, Oscillation

Transformer, QOscillator

Transformer, Power

Transformer, Power ¢-5 Trainer
Transformer, Power-Wind Drift.
Trengformer, Radioc Compass Supply
Transformer, Reactance

Transformer, Telegon Oscillator Osciilation
Transformer, Telegon Osciliator - Output
Transformer, Telegon Oecillator = Power
Transmitter Assembly, -5 Radio
Transmitter Assembly, Radio Compess
Triangle Assembly, Wind

Tube Assembly, Bearing Housing 8haft
Tube, Autosyn Pick-Up Hub Connecting

Tube, Autosyn Pick-~Up Hub to Conductor Elbow
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Part No.

11378
11379
5887
1015835
13753
10105
10034
10083
10013
5801
6780
6777
5800
8776
8738
9431
7568
7567
7566
8580

1806

8335
8361
8080
8691
8075

Gm320686
(=2105
C-2682

368

7189
5552

7182

5553
7432
7564
8070

5600

ALPHABETICAL PARTS LIST (CORTINUED)

Nomenclature

Tube,
Tube,
Tube,
Tube,
Tube,
Tube,
Tube,
Tube,
Tube,
Tube,
Tube,
Tube,
Tube,

Bearing Housxng o
Conductor Elbow Gonnecting
Transfer Elbow to Turbine Connector
Type 5T4, Hadio

Type 5Y3, G 7/G Radio

Type —805 - Radio

Type - BK-8 Radio

Type =-GN7-Radio

Type - 6Y6 G T/¢ Radio
Type = BLBG - Radio

Type =~ 37 « Radio

Type 80 Radio

Type 83V~Radio

Tubing (Saturated Slseving)

Tubing, Saturated Bleeving .115%-,105% 1.D0.
Tubing, Turn Indicator Regulator Bsllows
Tubing, 5/18" I.D. x 3/32% Wall Transflex Clear
Tubing, 7/32% I.D. x 5/64" Wall Traneflex Clear
Tubing, 1/8% 0.D. x 1/16% Wall Transflex Qlear
Turbine, Compressor

Turn and Bank Indicators

Union Cone (B800-4)
Union Nipple {(0-278)
Union Nut (805-4)
Universal Assembly

Valve
Valve
Valve
Valve
Valve

Valve

Talve
Valve
Valve
Valve
Valve
Valve
Valve
Valve

Assembly, Alleron - Automatic Bank Type
Assgembly, Auto. Noee Drop Type Ruddaer
Assembly, Climbd

Agsembly, Climb-Dive

Assembly, Dive

Assembly, Elevator

Assembly, Rough Air

Assembly, Spin

Assembly, Stall

Bellows Assembly, Stall

and Bellows Assembly, Stall

Body Assembly, Stall .

Assembly, Turning Motor Bank %L.H.)
Asgembly, Turning Motor Bank (R.H.)

Valve, Limit
View of Contact Assembliss

View of Elevator Walking Beam Asssembly
. View 0of Keyer Parts

Vertical Mechanism



Part No.

8618

7373
7403
5558
6518
2991
6292

6393

5783
8976
6623
8978
8879
es77
6233
8323
10563

8574
69823
6383
6985

10073
6302
7060
6372
8377
8204
8033
8319
6339

6520
7383
o824
5826
5835
9478

ALPHARETICAL PARTS LIST (COHTINUED)

Nomenolature

Vertical Speed Transmitier and Vertical Speed
Indicators
Vibrator Motor Assembly

Washer
Washer
Washer, #8 Plsain
Wagher, 1/40
Wasgher, .130%-.126" x ,286%- 270" x .002 Braes
Washer, .130'"s 128" x _286%-.370* x .011%~,00@"
Brassg -
Washer, 130"- 128" x .286"..270 x .048" ., 0431
Brass -
Washer, 5/32% x 7/16% 0.D. x .049" Brass,
Washer, .171%-.160" x 7/16% x 1/32" Brass
Wasgher, .1723%- 1697 x 1/2% x .0521..0481 Sieel
Washer, .1B9"..187¢ x 3/8% x .002" Brass
Washer, .189%.,187% x 3/8% x 3/64" Brass
Washer, .189"-.187% x 3/8% x 002" Brase
Washer, 3/18" x 3/8% x 1/64" Brass Plaln
Washer, .190"-.188% x 3/8% x .064F-,0680" Brass
Washer, ,192%-,188% x 1-1/4% x .033".,028"
Brasse
Washer, 13/64" x 7/16" x 1/16" Brass
Washer, .253%..351% x 1/3" x .002 Brass
Washer, ,253%-,351" x 1/2" x ,008*" Brass
Washer, .3531-.351M0 x 1/3" x 1/32*" Brass
Washer, 11/16" O.Dn x .260%x,051 % Brass
Washer, .330"-.315 x 1/3% x .085% -.0B3" Brass
Washer, .378"=,378Y x 9/16" x .0834-,060" Brass
Washer, 35/64% x 3/4% x 1/18% Brass
Washer, 33/84" x 7/8% x 1/16% Brass
Washer, 1/8% x 5/18% x 1/32¥ Brass Brignt Dip
Washer, .130% x 9/33" x .035" Brass Bright Dip
Washer, .130" x 9/33" x .035" Brass Cad. Plt.
Washer, Precision .187" x 5/18" x .064"
Brass Gad. PlLt.
Washer, 13/84" x 1/4" x .049" Brass Cad. Plt.
Washer, Felt
Washer, Fibre

Washer, 5/16" Dia. Shoulder Fibre
Washer, 7/18" Dia. Shoulder Fibre
Washer, 13/64% I.D. x 3/8" 0.D. x 3/64" Fibre
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Part No.

7138
6314
6333
6334
B335
10328
9488
10347
8458
7383
8524
6513
6031
6318
6662
6333
8940
29318
65223
6303

8530
€196
6793
7649
8768
6512
£8198
8l97
8478
9634
9535
0-3650
8807

2076
8285
G=2751
$-4005

11000
11013
C-38715
10064
8737
6580

364

ALPHABETICAL PARTS LIST (CONTINUED)

Nomenclature

Washer,#3 Internal Teeth LoCk-Steel
Washer, #4 Internel Teeth Lock-Steel
Washer, #6 Internal Teeth Lock-Steel -
Washer, #8 Internal Teeth Lock-Steel
Washer, #10 Internal Teath Lock-Steel
Washer, 3/8% Internal Teeth Lock-Steel
Washer, Leveling Device

Washer, Phenolic¢ %3" Type Socket
Washer, Sheepskin

Washer, Bpring

- Washer, #8 Spring Steel Lock

Washer, 1/4% Spring Itsel Lock

Washer, 5/16" Spring Steel Lock

Washer, 3/8" Spring Steel Lock

Washer, .173"-.168" x 1/28¢% x .052%.,048% Steel

Washer, 7/16" x 1% x 3/32" Steel Plain

Washer, 33/64" x 15/16% x .002*% Steel

Washer, .760%..755" x 1-1/2%x ,002" Steel

Fasher, 5/32" x 7/16% x ,049% Steel Cad. Pl%.

Washer, 11/84%" I.D. x 3/8% 0.D. x 1/32" Steel
Cad. Plt.

Waesher, 3/18" x 3/8¢% x 1/32" Steel Cad. Plt.

Washer, 13/64" x 1/2" x .049" Steel Cad. Plt.

Washer, 17/84" x 235/32% x 3/33*

Washer, 17/64% x 7/8" x 3/32" Steel

Wapher, 17/64" x 1/2% x 1/18% Steel Cad. Plt.

Wesher, 17/84% x 1-1/8% x 1/16" Steel Cad. Plt.

Washer, 9/32" x 5/8" x ,04l" Steel Cad. Plt.

Washer, 35/64" x 7/8% x .065" Steel Cad. Plt.

“asher, Wing Butt

Weight, Artificial Horizon Pitch Arm Balance

Weight, Artificial Horizon CGimbal Ring Balance

Weight, Stall Valve Lever

Weight, Transmitter and Remote Indicating In-
strument Panel Vibrator

Wheel Assembly, Auto. Recorder Drive

Wheel Assembly, Control

Wheel, Auto. Recorder Tracer

Wheel, Control

Wind Drift and Associate Units

Wind Urift Unit assembly, Complete

Window, Top Cover

Wire, Alr Speed Regulator Spring Link

Wire, #14 (.0841) gia.

?ire, #18 Gauge~Black Flexible Fixture

Wire, #18 Gauge Flexible Shielded Fixture



ALPHABETICAL PARTS LIST (CONTINUED)

Nomenclaturs

Wire,
Wire,
Wire,
¥ire,
Wire,
Wire,
Wire,

Wire,

Wire,
ire,
worm,
Nory,

#20 Stranded Tinned
Tracer

#20 Stranded Tinned
Tracer

#230 Stranded Tinned
Tracer

#20 Stranded Tinned
Tracer

#20 Strended Timmed
Tracer

#20 Stranded Tinned
Tracer

#20 Stranded Tinned

#20 Waxed Hook-Up

#32 Magnet
Tachometer Link

32 Pitch 4 Thread R.

Direction Control

Wrench, Bellows Nut

Wrench,

Copper:
Gopper;
Copper;
Copper;
Copper;
Copper;
Copper;

H.

White-Red
White~EBlue
White-Green
White-Brown
whi te-0Orange
White-Black
White

Bristo Fluted Socket-#5-40 Set Screw

Wrench, Bristo Fluted Socket-#8 Set Sorew

Wrench,

Bristo Fluted Socket-#10 Set Screw

Wrench, Bristo Fluted Socket-#1/4" Set Screw

Wrench,

Yoke, Control Whneel Column

Yoke, Turning Motor Bank Valve

Yoke,

Valve Body

Bristo Fluted Socket-~-5/16% Set Screw
~ Wrench, Briste Fluted Socket-3/8" Set Screw
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80000 Box Assembly, Transformer Interconnector

Part No. Qty., Nomenclature o
6011 2 Screw, R.1.I.W, #8 x 3/4" Cad. Plt. _
8059 1 Nut, Hexagon Iron #10-32 x3/8" x 1/8" Cad. Plt.
6121 1 Screw, R.H.I.M. #10-32 x 5/18" Cad. Plt.
6143 1 Screw, R.H,I.W. #16°x &/8" cad. Plt.
6662 4 Washer, .172"-,169" x 1/2" x .052"-.048" Steel
5738 2 Connector, Flexible Conduit Straight '
G411 1 Box, Tranzlformer .nterconnector
9412 1 Cover, Transiormer Interconnector Box
$5413 1 Bracket, Intercomnsctor Box
2414 1 Conduit, Tntsrconnector Box Lo Basge
90001 Drive Assembly, Recorder Motor British
Part No. Qty. Nomenclature
6209 1 Nut, dexagon Iron #8-32 x 11/32" x 1/8" Cad. Plt.
6334 1 Washer, #8 Internal Teeth Lock-Steel -
8736 5" Cord, Cable

6977 Washer, .189¥-,187" x 3/8" x ,002" Brass

70086 1 Screw, Pristo Headless I. Set #5-40 x 1/8" Cup Pt. Harden
7007 1 - Ring, 3/8" x .048" Open Type Retaining
@049 1 Plate and 3Spindle Assembly, Auto. Rec. !Motor Mount
2050 1 Pinion Assembly, Automatie Recorder Drive
2084 . 1 Gear, Automatlc Recorder Drive Type C-3 Trainer
o6 1 Clip, Automatic Recorder Drive Gear
80538 1 Axle, Auntomatic Recorder Drive Wheel
90861 1 Clip, Spring (.187 x .020)
9076 1 Wheel Assembly, Autcomatic Recorder Drive

20002 Automatic Recorder Plug-Chanrenver from

Old Type Yexley Plug to New %ype Jones Plug

Part No. aty. Nomenclature
6101 5 Screw, R.H.T.M. #6=32 x 1/4" Cad. Plt,
6057 8 Nut, Hexagon Lron #6-32 x 5/16" x 7/64" cad. Pli.
67352 L Plug, Automatic Recorder
6733 1 Connector, Automatic Recorder Cable
2387 1 Plate, Auntomatic Recorder Cable Receptacle
The following Blue FPrint to be includsd:

93556 i Plate, Automatic Recorder Cover for 3ervice Changeover.
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90003 Changeover From 0ld Type Bank And Turn To Automatic
Nosedrop And Automatic Bank #ith Turn Mechanism

Part XNo. Qty. Homenclature
65018 2 Screw, R.H.I.W. #8 x 1 3/4 Cad. Plt.
5031 3 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip
6059 3 Nut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad. Plt.
6131 4 Serew, R.H.I.W. #8 x 1" Cad. Plt.
8149 2 Screw, R H.I.W. #38 x 1 1/2" Cad. Plt,
8323 3 Wagher, ,190"-.188" x 5/8" x ,064"-.080" Brass
8385 + Vglve Assembly, Aillercn Automatlc Bank Type
8340 i Rod Assembly, Bellcrank To Aileron Valve
8546 1 Bracket & Bellerank Assembly, Alleron Turn Actlon
8548 1 Rod Assembly, Aileron Valve Control ' _
8351 1 Rod Assembly, Bank Turner Walking Beam To Alleron
‘Valve Bellerank
8361 1 Valve Assem., Autc. Nosedrop Type Rudder
8364 2 Tee Assembly, Rough Alr
8369 1 Hose, Rudder Right Elbow to Rear Bellows Rough Alr Line
8370 1 Hose, Rudder Left Elbow to Front Bellows HRough Alr Line
8463 1 Spin Trip Assembly, Bank Turner
The following Blue Print to be included:
3371 1 Installation Rudder & Alleron Valve
90004 Bough Alr Motor«Cﬁangeover From 0Qld
Type To New Type Rough Air Motor
Part HNo. Qty. . Nomenclature
5084 2 Serew, R.H.I.M. #1/4"-20 x 2 1/4" cad. Plt.
6196 & Washer, 9/32" x 5/8" x .041" Steel Cad. Plt, - :
6921 2 Nut, Hexagzon Iron #1/4"-20 x 7/16" x 5/32" Csd. Plt.
9075 1 Motor Assembly, Hough Alr
90005 Landing Gear, Propeller Pitch And Flap Control
Part No. Qty. Nomenclature
6057 6 Nut, Hexagon Iron #6-3%2 x 5/16" x 7/84" Cad. Plt,
£0838 2 Serew, R.H.I.M. #6-32 x 1" Ccad. Plt.
6106 4 Screw, R.H.I.M. #6-32 x 1/2" Cad. Plt.

Continued on the following page.
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Part Ko.

6138
6146
6148
6297
6522
6662
6289
7139
7146
8821
8822
9366
2667
9434
84309
9482

9436
2437

Part HNo.

-BE6S
52664
0265
2R 66
0459
5487
5524
5656
5637
60089
6031
5023
£059
6091
£5188
6273
ea77

568

90005 Landing Gear, Frqpellaquiﬁch~And Flap Control

Qty.
11

RO SIHNDN 0 0

-

| Nomen el &fufe
8% Cad.uPlt.

Screw, R,H.I.W. #2 x 3/

3/4" Cad. Plt.
1

5

Secrew, R.H.I.W. #€..
Screw, R.H.I,W. #5 /2 CGad. Plt.

Serew, R.H.I.W. #6 /8% ¢ad. Plt.

Wacher, 5/32" x . 7/16" x ,049" Steel Cad. Plt.
Washer, ,172"-.169" x 1/2" x .052"-.048" Steel
Washer, #6 Spring Steel Lock

Switch, Reller Leaf-Micro

La.mp, 7.0 VOlt ) C.P.

Clip, Tubing

Clip, Tubing

izracket, Throttle Switch Mounbting

'Box Assembly, Hood Indicator

Box Assembly, Indicator Control
Bloek, Indicator Box Support
Ceble Assembly, Throttle Switeh

The following Biue Prints to be included:
Instslietion, Lending Flap & Under Carriage
Wiring Disgram, Indicator Installation

90006 Stick & Hudder Simulators-Changeover From

Piston Type To Houde Type RK.lective on Link

Qty.

0 00 10 0O DO D0 D) 4 b b o ot 0 ot

Trainer Serial No's 93-130 Incl,

Homenclature

Bracket, Control Stick Simulator

Strap, Simulator Backing

Bushing, Control Stick Yoke Plin

Pin, Contreol Stick Yoke

Cable Asssembly, Budder Pedal Left

Spacer, Rudder Simulator

Rod Assembly, Spin Valve

Rod Assembly, Control 3tick Simulator

Simulator & Lever Assembly, Stlck & Rudder

Nut, Hexagon Iron #8-32 x 11/32" x 1/8" gad. Plt.
Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip

wut, Hexagon Iron #1/4"-28 x 7/16" x 5/52" Cad,.Plt.
¥ut, Hexagon Iron #10-32 x 3/8" x 1/8" Cad. Plt.
Screw, R,H.I.M, #8-32 x 1" (Cad. Plt,

Washer, 9/32" x 5/8" x .041" Steel Cad. Plt.

Screw, H.H.I. Cap #3/8"-18 x 2 1/2" Cad., Plt.

Nut, Hexagon Iron #3/8%-16 x 11/16" x 1/4" Cad. Flt.

Continued on the following page



90006 Stick & Rudder Simulators-Changeover From
Piston Type lo Houde Type Effective on Link
Trainer Seprisl No'g 95-130 Incl.

Part No. Qty. Nomenclature
6320 2 crew, H.H.I.Cap 1/4"-28 x 1" Cad. Plt.
6321 2 Serew, H.H.I.C. 3/8"-16 x 5/B" Cad. Plt.
6322 4 Washer, Plain 3/16" x 3/8" x 1/64" Brass
6323 2 Washer, .100"-.188" x 3/3" x ,064"-.060" Brass
6374 2 Washepr, 13/64" x 7/16" x 1/16" Brass
6662 4 Washer, .l72"-,168" x 1/2" x ,052"-,048" Steel
23654 1 Bar Assembly, Rudder Complete
3687 1 Rod Assembly, Rudder Simulator
8658 L Rod Assembly, Spin Trip To Rudder Bar
9048 1 Spacer & Spring Assembly, Spln Valve Rod
The following Blue Prints to be included:
02037 1 Stick Asgsembly, Control '
$-2233 L Installation, Floor View
898983 1 Installation Floor View, wWheel Control Trainer
8136 1 Stick Assembly, Control
£6b4 1 Bar Assembly, Rudder Complete
2269 1 Layout, Fuselage Floor Drilling
90007 Wheel Gontrol Simulator-Changeover
From Piston Type To Houde Type
Part No. Qty. Homenclature
5637 1 Rod Assembly, Control Wheel Simulator
5688 1 8imulator & Lever Assembly, Wheel Elevator
6031 1 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip
8034 4 Screw, H.H.I.C., 1/4"-28 x 3/4" Cad. Plt.
6053 1 Nut, Hexagon Iren #1/4%-28 x 7/16" x 5/32" Cad. Plt.
8055 4 Nut, Hexagon Iron #1/4"-20 x 7/16" x 3/16" Cad. Plt.
6198 4 Washer, 9/32" x 5/8" x .041" Bteel Cad. P1t.
8277 2 Nut, Hexagon Iron #3/8"-16" x 11/16" x 1/4" Cad. Plt.
B318 2 Washer, 3/8" Spring 8teel Lock '
6520 2 Washer, 13/64" x 1/2% x ,049" Brass Cad. Plt.
6387 2 Screw, Hex. Hd. Cap #3/8"-16 x 2 1/4" Cad. Plt.
The following Blue Prints to be included:
C-4001 L Control Assembly, Wheel
1 Installation, Wheel Control

8141
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Part Lo.

5483
6053
8055
60o4
6198
8277
6518
68887
69249
8951
8963
8973
cove
8883
8984
Bo86
8988

8998

‘Part No.

S263
8265
5266
bs38
5687
6031
8053
6520
6321
8322

8156

570

90008 Stick Control “{Internal) -Changeover

QLy.

bt 2 e e e el RO DD DO DD s DO s O

Qty.

B 0O D0 b e

From 0ld Type Stick Control To
Interchangeab;e Wheel Q_ﬁpick

Nomenclature - -

Angle, Simulator-ﬁeinforcing“””

Nut, Hexagon Lron #1/4"-28 x 7/16" x 5/32" Cad. Plt,
Nut, Hexagon ‘ron #1/4"-20 x 7/16" x 3/16" Cad. Plt.

Serew, R.H.I.M. #1/4"-20 x 2 1/4" Cad. Plt.
Washer, 9/32" x 5/8" x .041" Steel Cad. PLt.

Nut, Hexa;on Iron #3/8"-16 x 11/16" x 1/4" Cad. P1lt.

Washer, 3/8" Spring Steel Lock

Serew, Hex.Hd. Cap #3/8"-16 x 2 1/4" Cad. Plt.
Serew, H.H.I1.C.#1/4-28 x 5/8" Cad. Plt.

Shaft, Control Torgue

Cover, Contreol Vertiecsal Bracket

Lever, Vertical Control Shock Absorber

Rod Assembly, Elevator Valve Actuating

Stick Assembly, Control

Column Assembly, Control Wheel

Control Assembly, Interchangeable Wheel & Stick

Rod Assembly, Control Vertical Shock Absorber & Spring

The following Blue Print to be included:

Installation, Interchangeable Wheel & Stick Control

g0009 Btlck Control Simulator-Changeover

From Piston Type I¢ Houde Type

Nomenclature

Bracket, Control Stick Simulatoer

Bughing, Control Stick Yoke Pin

Pin, Contrcl 3tick Yoke

Rod Assembly, Control Stick Simulator
Simalator & Lever Assembly, Stick % Rudder
Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip

Nut, Hexagon Iron #1/4%-28 x 7/16" x 5/32% Cad. Plt.

Screw, H.H.I.nap 1/4"-28 x 1" Cad. Plt.
Serew, H.H.1.C. 3/8"-16 x 5/8" Cad. PLt.
Washer, Plain 3/18" x 3/8" x 1/64" Rrass

The following Blue Print to be includeds:
Stick Assembly, Control :



90010 Alleron Control Installation of New
interchangeable Wheel & Stick In Trainers
With External Type Aileron Contr.

Part KNo. Qty. Nomenclature
2026 2 Spring, Rudder Pedal
$=-215% 2 Horn, Elevator
6031 8 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip
8129 8 Screw, R.H.I.W. #8 x 1/2" Cad. PLlt.
6519 8 Washer, 1/4%
6529 4 Pin, Clevis 3/16" Dia, x 17/32" Cad. Plt.
65530 2 Washer, 3/16" x 3/8" x 1/32%" Steel Cad., PFlt.
6532 4 Screw, Bristo Headless I, Set #8-32 x §/16" Half Dog
_ Pt. Harden
8130 2 Terminal, Aileron Control Lever Cable
12745 2 Ceble Assembly, Leveling Device (Right Rear)
The following Blue Print to be inclueds:
L-289 1 Installation, Alleron Control

90011 Rudder Simulator-Chengecver from Piston Type to Houde Type
Effective on Link Trainer Serial No's 23-130 Incl.

Part No. Qty. Nomenclature
5264 1 Strap, Simulator Backing
5453 1 Cable Assembly, Rudder Pedal Left
5487 1 Spacer, Rudder Simulator
H687 1 Simulator % Lever Assembly, Stick & Rudder _
6008 2 Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. Plt.
6031 10 Pin, Cotter 1/16" Dia. x 1/2" Brass Bright Dip '
8053 2 Nut, Hexagon 'Iron #1/4%-28 x 7/16" x 5/32" Cad. Plt.
6059 2 Nut, Hexasgon ILron #10-32 x 3/8" x 1/8" Cad. Plt.
6091 2 Screw, R.H.T.M. #8-32 x 1" Cad. PLt.
6131 8 Serew, R.H.I.W. #8 x 1" Cad, Plt.
6198 6 Washer, 2/32" x 5/8" x .041" Steel Cad. Plt.
8273 2 Screw, H.H,I.Cap #3/8%-18 x 2 1/2" Ced. Plt.-
6277 2 Nut, Hexagon Iron #3/8"-16 x 11/16" x 1/4" Cad. Plt.
65323 2 Washer, ,190"-.188" x 3/8" x ,064"-,060" Brass
6662 4 Washer, .172%-.169" x 1/2" x .082"-,048" Steel
8857 1 Rod Assembly, Rudder Simulator '
B658 1 Rod Assembly, Spin Trip to Rudder Bar
90435 1 Base, Spin Valve _
8046 1 Spacer & Spring Assembly, Spin Valve Rod
3584 1 Bar Assembly, Rudder Complete :
2586 1 Rod, S8pin Valve

Continued on the foliowing page
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90011 Rudder Simulator-Chen-~eover from Plston Type to Houde Type

Part No.

C-22353
2887
9584
#2269

-Bart Yo.

5264
5459
5487
5687
6009
8031
6053
6059
6091
6131
5198
6273
6277
6323
6662
8857
8658
9043
9046
9534
9586

C-2233
0837
09584
8269

372

Effective on Link Trainer Serial'ﬂo‘s 53~130 Incl.

Qty.

b b

Nomencléture

The following Blue Prlnts to be included:
Installation, Floor View

Fluor View Installation, Standard Wheel & Stiek
Bar Assembly, Rudder Complete

Layout, Fuselage Floor Drilling

90012 Rudder Bar Assembly-Changeover From 0Old

Qty.

p

R R R D000 MmN NN O W0

4 e

Type To New lype Complete Rudder Rar

Lssembly Bifective On Link Trainer No's

93 to 130 Inel,

Nomenclature

Strap, Simulator Backing

fable Assembly, Hudder Pedal Left

Spacer, Rudder Simulator

Simulator & Lever Assem,, 3tlick & Rudder

Nut, Hexagon Iron #8-32 x 11/32" x 1/8" Cad. Plt.
Pln, Cotter 1/16" Dia, x 1/2" Brass Bright Dip

Nut, Hexagon Iron #1/4"-28 x 7/L6" x 5/32" Cad., Plt.
Nut, Hexagon Iron.#10=32 x 3/8" x 1/8" Cad. PLt.
Sorew, R.H.I.M. #8532 x 1" Cad, PL1t.

Screw, R.H.I.W, #8 x 1% Cad. P1l%t.

Washer, 9/32" x 5/8" x ,041" Steel Cad, P1%,

Screw, H.H.I. Cap #5/8”-16 x 2 1/2" cad. Plt.

Nut, Hexawon Iron #3/8"-18 x 11/16" x 1/4" Cad. Plt,

‘Washer, .190"-,183" x 3/8" x .064"-.060" Brass

Washer, J172". 169" x 1/2" x .052"-,048" Steel
Rod Assembly, Rudder Simulator

Rod Assembly, Spin Trip To Rudder Bar

Raze, 8-in Valve

Spacer & Spring Assem., Spin Valve Rod

Bar Aasembly, Rudder Complete

kRod, Spin Valve

The following Blue Prints to be included:
Installation, Floor View

Floor View Installation, Standard Wheel & Stick
Bar Assembly, Rudder Complete

Layout, Muselage Floor Drilling



Part No.

- B608S
6065
6094
6198
8277
6518
6887
A949
8981
2973
3976
£983
8984
3986
8988

898

Part Ho.

601
6031
6083
61889
6171
8174
6519
85880
8615
8643
8648
86561
20016
90017

WT6

90013 Wheel Control {Internal)-Changeover from Old

Type Wheel Control To inverchangeable Wheel & Stick

REy.

B b 2 DO D0 i 10 00 B0 e A

qty.

B bt b e R DO Oy O R B

Nomenclature

Nut, Hexagon Iron #1/4"-28 x 7/L6" x 5/32" Cad. Plt.
Wut, Hexagon Iron #1/4"-20 x 7/16" x 3/16" Cad. Blt.
Screw, R.H,I.M. #1/4"-20 x 2 1/4" Cad. PLt,

Washer, 9/32" x 5/8" x ,041" Steel Cad. Flt.

Nut, Hexagon "Iron #3/8"-16 x 11/18" x 1/4" Cad. Blt.
Washer, 3/3" 3pring Steel Lock

Serew, Hex., Hd. Cap #3/8"-16 x 2 1/4" Cad. Blt.
Screw, H.74.I.C. #1/4-28 x 5/8" Cad. Plt.
Shaft-Control Torgue _ _

Lever-Vertinel Coritrol Shock Absorber

Rod Assembly, Eleviator Valve Actuating

Stiek Assembly, Control

Column Assembly, Control Whesl

Control 4ssembly, Interchangeable Wheel & Stick

Rod Assembly, Control Vertical Shock Absorber & Spring

The following Blue Prints to be included:
Installation, Interchangeable Wheel & Stick Control

00014 Throtitle Installaticn-Changeover

From Old Yype To Hew Type Throttle

Nomenclature

Screw, R,H.I.W. #10 x 2" (ad. Plt.

Pin, Cotter 1/16" Dla. x 1/2" Brass Bright Dip '
Nut, Hexagon Iron #1/4"-28 x 7/16" x 5/32" Cad. PLt.
Serew, F.H.I.W. #8 x 3/4" Cad. Pls, '
crew, F.H.I.W. #8 x 5/8" Cad. Plt.

Serew, F.H.I.W. #8 x 1" Cad. Plt.

Washer, 1/4"

Throttle Assembly

Block, Throttle Mounting

Lever Agsembly, Pitch Action _
Lever Assembly, Throttle Inter. (Standard Throttle)
Block Assembly, Throttle Inter. Lever Mounting

Rod Assembly, Throttle To Throttle Inter.Lever

Hod Assembly, Piteh Action To Throttle

The following Blue Print to be includad:
New Design Throttle & Actuating Mechanism
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Part No.

5264
5459
5483
5487
5524
5637
5687
5888
5009
5031
6053
BOBS
6059
6091
5094
6198
6273
5277
6313
6323
6662
6387
B654
8657
3658
9048,

C-R233
88983
0-3141
3654
B262

Part No.
BO53

8641
8652

374

90018 Wheel & Rudder Simulator-Chanugscver From

Piston Type To Aoude lype Bifective On Link

Qty.

I.._l
HHEHMHPROGBO S OO N O e e

N

Qty.

2
2
1

Trainer Jerlsal No's 94 To 1o0 Incl,

Nomenclature |

Strap, Simulator Backing . = . -

Ceble Agsembly, Rudder Pedal Left
Angle, Simulator Reinforeing '
Spacer, Rudder Simulator

Rod Asszembly, Spin Valve

Rod Assembly, Control Wheel Simulator

BSimulator & Lever Assembly-3Stick & Rudder

Simulator & Lever Assembly-Wheel Elevator

Nut, Hexagon Iron #8-32 x 11/32" x 1/8" cad. Plt.
Pin, Cotter 1/18" Dia. x 1/2" Brass Bright Dip

Nut, Hexapon Iron #1/4"-28 x 7/16" x 5/32" cad. Plt.
Nut, Hexagon Iron #1/4%-20 x 7/16" x 3/16" Cad. PLt,
Nut, Hexagon.Iron #10-32 x 3/8" x 1/8" Cad. Plt.
Yerew, R,H.I.M, #8-32 x 1" Cad. Pl%.

Screw, R.H.I.M. #1/4"-20 x 2 1/4" Ced. Pit.

Washer, 9/32" x 5/8" x .041" Steel Cad. Plt.

Serew, H.H.T. Cap #3/8"-16 x 2 1/2" Cad., Plt,

Wut, Hexagon Iron #3/8%-16 x 11/16" x 1/4" cCad. Plt.
Washer, 3/8" Spring Stezl Lock

Washer, ,190"-.188" x 3/8" x .064"-.060" Brass
Washer, .172"-,169" x 1/28" x .052%-,048" Steel’
Scerew, Hex. Hd. Cap #3/8"-16 x 2 1/4" Cad. PBlLt.

Bar Assembly, Rudder Complete

Rod Assembly, Rudder Simulator

Red Assembly, Spin Trip To Rudder Bar

Spacer & Spring Assembly, Spin Valve Rod

The following Blue Prints to be included:
Installation, Floor View . _
Installation Floor View, Wheel Control Trainer
Instasllation, Wheel Control

Bar Assembly, Rudder Complete

Layout Fuselage Floor Drilliing

90016 Rod Assembly Throitle
To Throttle Inter, Lever

Nomenclaturs

Nut, Hexagon Iron #1/4"-28 x 7/18" x 5/32" Cad. Plt.
Ball Joint Assembly, .5/18 Shank x 1/4-28 Thread
Rod, Throttle to Throttle Inter. Lever



Part No.

BOOS
8641
8642

Part No.

£-2083
2760
8831
bB32

82889
5881

5758
8334
6605
8361
23864
8810

&766
C-2189
C-~21894A

8285

8559

5460

8540

85139

8539

B1ilz

8552

Qty.

2
2
1

90017 Rod Assembly, Pitch Agtion To Throttle

Nomenclature

Nut, Hexagon Iron #1/4"-28 x 7/16" x 5/32" Cad.. Pit.
Ball Joint Assembly, 5/16 Shank x 1/4-28 Thread
Rod, Piteh Action to Throttle

20018 Compass Deflector—Changeover From 0ld Type Vacuum

Compass Deéflector To Electrical Type Deflector

Qbty.

WWH N0 W R B

FHHEFHERFRERRRPE

_Nomenclature

Oompensator Assembly, Rudder Valve
Rectifier Assembly, Compasa Déflector
Gable Assembly, Rectifier To Rudder Vgzlve :
Cable Assembly, Rectifier To Deflector Coll Terminsl
(For British "D" use B88% instead of 5832)

Ceble Assembly, Rectifier To Deflector Coll Terminal
Deflector Assembly, Compass '

(For British "D" use 5758 lnstead of 58061}
Deflector Assembly, Compass

Washer, #8 Internal Teeth Lock-Steel

‘Nut, Hexagon Brass #10-32 x 3/8" x 1/8" Cad. Plt.

Valve Asgembly, Rudder Automatle Nose Drop Type
Screw, Compass Deflector Mounting
Serew, Vibrator Motor and Rectifler Bracket Mounting

The following Blue Prints to be included:
(For all models) ' '
For "C" Trainers

For "C" Trainers

Fop "C-2" Trainers

For "(0-2" Tralners

For "D" Trainers

Feor "D Trainers

For British "D" Trainers

For Beiktish "DV Tralners

For "E" Trainers

For "EM" Trainers
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Q0019 Btall Valve And Bellows Assembly-Changeover
Prom 0ld Type 1o New Type Effective From Link

Trainers Type $-3 #4271-D-2 #0466 B Sp. #5406

Part No. Qty. ' Nomenelature: . .

6141 4 Screw, R.H,I.W. #10 x 1 1/2" Cad. Plt,
7023 1 Nut, 3/16" Tube Slesve S
7192 1 Valve And Bellows Assembly, Stall
8083 1 Sleeve, Limit Valve Compression
: The following Blue Prints to be included:
7192 1 Valve and Bellows Assembly, Stall _
2587 1 Floor View Installation, Standard Wheel & Stick
90020 Rough Alr Spring-Chan eover From 0ld Type
To Hew Type Eifective From Link Irainer FLoo4
Part Yo, QLY. Nomenclature
2149 1 Spring, Turn Indicator Regulstor
6332 2 Screw-Eye, #216 Bright Steel Wire
The following Blue Prints to be included:
L 381 ' .
£0021 Rudder Bar Assembly«Changaover From Ubsolete
Type [Part ¥§354) To New Type (Part F9587%)
Part No. Qty. Nomenclature
2584 1 Bar Assembly, Rudder Complete

9586 1 Rod, Spin vValve
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90022 Wind Drift Device -Parts Nesded For
Installation On The Following Type
Trainers C, C-2, C-3, -5, &, Esp.

Part XNo. Rty. Nomenclature
6010 2 Screw, R.H.I.M. #8-32 x 1/2" Cad. Plt,
6011 3 Serew, R.H.I.W. #8 x 3/4" Cad. Plt.
6024 2 Screw, H.H.I.C. #1/4-20 x 5/8" Cad. Flt.
6115 2 Screw, R.H.I.Me #8-32 x 3/16" Cad. Plt.
6154 1 Screw, R.H.I.W. #12 x 1 1/4" Cad. Plt.
6200 8 Washer, Steel 5/16" x 3/4" x 1/16™ Cad. FPlt,
6727 14! Wire, #18 Ga. Black Flexible Fixture
8750 201 Wire, #18 Ga. Green Flexlible Fixture
7007 1 Ring, 3/8 x .046 Open Type Reiaining
7055 2 Serew, FiH,I.W.:#12 x 1 1/4"
9644 1 Plate for Assembly, Wind Drift
10835 1 Gear, Drive '
10720 1 Elbow Assembly, Transfer Type C-3 and C=5
10730 1 Support, Wind Drift Unit
10845 * Har ger, Transfer Elbow
11000 1 Wind Drift Unit Assembly, Complete
"RASE JUNCTION BOX"
6057 5 Nut, Hexagon Iron #6-32 X 5/16" x 7/64" Cad. Pit.
8101 3 3crew, R.H.IL.M. #6-32 x 1/4" Cad. Plt.
6697 i Gonnector, Universal Condult
6922 2 Nut, Hexagon Iron 5/16"-18 x ¢/18" x 7/32" Cad. PlLt.
9362 1 Rectifier, Gopper Oxide (GE) :
10162 1 Ciip, Capacitor Mounting
10194 1 Capscitor, Electrolytic 50 MFD. 50 Volt
12846 1 Transformer, Wind Drift Power
- 128862 1 GCable Assembly, Wind Drift To Junction Box €-3
HEISELAGE"
6131 2 Serew, R.H.I.W. #8 x 1" Cad. Plt. '
6354 o Serew, Bristo Headless I. Set #8-32 x 3/16" Cup Pt.
' Harden
£908 . 1 Wrench, Bristo Fiuted Socket #8 Set Screw
8957 1 Wrench, Bristo Fluted Socket #5~40C sel Screw
7060 1 Wesher, .378%-,376" x 9/16" x .063"-.060" Brass
10827 i Bracket Assembly, Throttle Swlitch
10833 1 Lever Assembly, Alr Speed Regulator And Throttie
_ Control Cable -
10882 . 1 Elbow Assembly, Air Conductor C-3 And C-5 Trainer
Los84 s Throttle Sheath Assembly, Wind Prift Unit :
10827 L . Cable Assembly, {Trainer End) Electric Throttle

Continued on'thetfollowing page.

377



290022 Wind Drift Device-Parts Weeded For
installiation On The Following Type
Trainers C, C-£, C-3, (-b, E, Esp.

Part No. Qty. TDESE™
6174 3 Serew, F,H.IW. #8 x 1" Cadv Plt.
8261 5 Screw, R.H.T.W. #10 x 1 1/4" ¢gd. Plt.
9089 1 Mller, British "D'" Desk
29108 L Shield, Plcoor Cable
10782 1 Remote Control Assembly, Wind Drift
10061 2 Shaft, Flexibvle
"RECORDER"
2060 2 Motor Assembly, 60 Cycle-1 R.P.H.
To be included:
1 copy-Link Wind Drift Hend Book
80024 Plteh Actlion Assenbly-Changeover Irom
0ld Assembly (C-2622) To New Assembly (B653)
EfTective On Link Trainers serial #57 to
1144 Except 114l and Lldg.
Part No. Qty. Homenclature |
8055 1 Nut, Hexapon Iron #1/4"*20 x 7/18" x 3/16% Ccad. Plt,
8089 2 Nut, Hexagon Iron #10-32 x 3/8" x 1/8“ Cad. PLt.
58126 1 Screw R,H.I.W. #8 x 1 1/4" Capd. Plt. -
65131 8 Screw, R.HLILW. #8 x 1M Cad. Plt,
8853 i Pitch ALction Assembly
8716 1 Stud, Compensator and Pank Turner Link Rod
8719 1 Compensator Assembly
90025 Motor Assem&ly, Telechron 60 Cycle-
2 R.P.K., {Por Field Shipment)
Part XNo. Qty. Nomenclature
C-2774 1 Brush Assembly, Telechron Motor
C-2779 2 Spacer, Automatic Recorder Brush
bOB1 1 Gear, 12 Tooth-Telechron Motor Drive
8003 2 Screw, R.H.I.M, #6-32 x 3/8" Cad. Plt.
Continued on the feollowing page.
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Part No.

8104
6570
8785

Part No.

6847
2807
8808

Part HNo.

C-2669
C-2876
C-2678
C-2679
8031
5140
6148
8187
8407
8459
8461

Qty.

41‘!

Qty.

bt

90025 Motor Assembly, Telechron 60 Cycle-

2 R.P.M., (For "ield Shipment)

Womenclature
Serew, R.H.I.M. #6-32 x 7/8" Cad. Plt.

Wire, #20 AWG-Single Conductor-Black
Motor, Teiechron (80 Cycles-2 R.P.M.)

90028 Kit Bellows Patching

Nomenclature

Adhesive, 2 0z. Bottle
Patch, Leathér
Patch, Bellows Fabric

To be included:
Bulletin No. ©

90027 Sheft & Bellows Assembly (For Field Replacement

Qty.

b
= b= 5 T 0 N0 e

On Either Obsoclete C-2047 or Active 8465
Bank-Turner opin Trip Assemblies)

Nomenclature

Rellows Asgembly, Spin Trip

Eibow, Spin Trip Bellows

Torele Assembly, Spin Trip Bellows
8tud, Spin Bellows Hinge -
Pin, Cotter 1/18" Dia, x 1/R" Brass Bright Dip
Screw, R.H.I.W. #3 x 3/8% Cad., Plt
Screw, R.H.I.W. #5 x 1/2 cad. Plt.
Pin, Spin Trip Toggle Pivot

Bellows Assembly, Spin Lower

Rellows Assembly, Spin Upper

Bracket Assembly, Spin Trip-
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rart No.

C-2774
C-2777
50581
6003

6104

&870
6783

Part No.

6003
6010
8011
6024
6115
6154
86200

6348

7007
7055
7060
9644
10835

10720

10730
10845
10999

6011
68335
- cgos
7184
9427
9428

380
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Qty.

Qty.

O R e 20 ke 00 DO DD (A DD O

12
121
i2

90028 Motor Assembly,Telechron 60 Cycle-

L R, P.M. (For Flelid ohipment?

Nomenciature

Brush Assembly, Telechron Metor

Spacer, Automatic Recordsr Brush

Gear, 12 Tooth~Telechron Motor Drlve
Screw, R.H.I.M. #6-32 x 3/8" Cad. Plt.
Serew, R.H.I.M. #6-32 x 7/8" cad. Plt,
Wire, #20 A.W.G.~8ingle Conductor-Black

~Motor, Telechron 60 Cycles-1l R.P.M.

Q900228 Wind Drift Devliee-Parts Needed Por

Installation On The Following Type
Trainsrs D, D-1, D=2 {B0 chleg

Nomenclature
"FOR BASEY _
Serew, R,H.I.M. #6-32 x 3/8Y Cad. Plt,
Screw, R.E.I.M. #8-32 x 1/2" Cad. Pli.
Screw, R.H.I.W. #8 x 3/4" Cad. Plt,
Screw, H.H.I.C. #1/4-20 x 5/8" ¢ad. Plt.
Screw, R.H.I.M, #8-32 x 3/16" Cad. Pit,

Serew, R,H.T.W. #12 x 1 1/4Y Cad. Plt,
Washer, Steel 5/16" x 3/4"™ x 1/16" Cgd. Plt.
Serew, Lag 1/4" x 1 1/2" No Finish

Ring Lock, 3/8 x ,046" Close Type Retaining
Screw, F,H.I.W. #l2 x 1 1/4" (¢ad. Pit,.
Washer, .378"-,376" x 9/16" x .063"~.060" Brass
Plate, #A-2 :

fear, Drive

Zlbow Assembly, Transfer Type C-3

Support, Wind Drift Unit

Hanrer, Transfer Elbow

British Wind Drift Unit Assembly, Complete

"BASE HEATER"

Serew, R.H.I,W. #8 x 3/4" Cad. PLt.
Staple, Tgek Gun 3Size #1 \

Wire, #18 Asbestos Covered Fixturse
Staple, #6 Insulatirig '
Mat, British D-2 Space Heaber Rear
Mat, British D=2 Space Heater-3ids

Continued on the following page



Part No.

8057
6104
6697
8726
6922
83562
10182
10194
12846
12862
80000

5131

6554

6308
6957
10827
10833

10852
10384
10927

6174
6261
9407
2108
1ov8e
10861

Q245

R[Rty.
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S0029 Wind Drift Device-Parts Needed Yor

Installation On The Following
Trainers D, D=1, D-2 (B0 Cycls

Nomenclature

"BASE JUNCTION BOX"

Nut, Hex. Iren #6-32 x 5/16" x 7/54“ cad. Plt.

Screw, R.H.I.M. #6-32 x 1/4" Cad. Plt.

Connector, Unlversal Conduit

Wire, #14 Gauge Flexible Fixture

Nut, Hexagon Iron .5/16"-18 x 9/16" x 7/32" Cad. Plt.
Rectifier, LCopper Oxide

Clip, Capacitor Mounting

Capacitor, Electrolytiec 50 Mfd.-5 Volt

Transformer, Wind Drift Power

Cable Assembly, Wind Drift To Junction Box C-5

Box Assembly, Transformer Intercounector

" FUSELAGE"

Screw, R.H. I W. #8 x 1" cad. PLY,

Screw, Bristo Headless I. Set #8-32 x 3/16" Cup
Pt. Harden

Wrench, Bristo Fluted Socket #O Set Screw

Wrench, Bristo Fiuted Socket #5-40 Set Screw

Bracket Assembly, Throttle Sheath

Lever Assembly, Air Speed Regulator & Throtile
Control Cable .

Elbow Assembly, Air Conductor-C-3 Trainer

Throttle Sheath Assembly, Wind Drift Unit

" Cable Assembly, Elect. Throttle (frainer End)

'DESK"
Serew, F.H. 1.W, #8 x 1" cad. Plt.

 Screw, R.H.I.W. #10 x 1 1/4" Cad. Plt.

FiYler-British Desk

Shteld, Floor Cable

Remote Control Assembly, Wind Drift
Shaft Flexible

"RECORDER"

Motor Assembly, Telechron 50 Cycle-5/6 R.P.M.

To Be included:
1 copy of Installation of Wind Drift Mechanism
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Part HNo.

1541
5108
5108
8525
6538
6745
6846
6847
6908
6909
6210
6911
6912
6958
6957
6958
6959
6960
7505
75686
7567
7568
2307
3808

382

Qty.

_ .
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2417
24"
36"

20030 Tool Kit List

Nomenclature

Spring, Valve Link Rod

Spring, Alr Speed Regulator =

Spring, Tachometer Regulator -

Nut, Plastic #3/8" x 1/4" #41 Hole

Ball Joint Assembly, 9/16 Shank #10-32 Thread
Ball Joint Assembly, 9/16 Shank #1/4-28 Thread
Castor 01il,1 oz. Bottle

Stix, Adhesive-2 oz. Bottle

Wrench, Bristo Fluted Socket #3 Set Screw
Wrench, Bristo Fluted Socket #10 Set Screw
Wrench, Bristo Fluted Socket #1/4 Set Screw
Wrench, Bristo Fluted Sccket #5/16 Set Screw
Wrench, Bristo Fluted Sozket #3/8 Set Screw
Nut, Plastiec 1/4" Dia. x 5/32" #46 Hole .
Wrench, Bristo Fluted Socket #5-40 Set Screw
Dropper, kedicine

Can, 1/2 oz. 0il

Serew Driver #24 Phillips Head

Spring, Control Leading (100 Lb.)

Tubing, 1/8 I.D. x 1/16 Wall Transflex Clear
Tubing, 7/32 I.D. x 5/64 Wall Transflex Clear
Tubing, 5/16 I,D. x 3/32 Wall Transflex Clear
Pateh, ILeather - '

Pateh, Bellows Fabric.

To be inecluded:

L Bulletin No, 9 Sheet-Instructions for Patching
Bellows Ffabrice

1 Kollsman Handbook Telegon Instruments Maintenance

1 Handbook of Instructions-Link Tralner



80034 Flight Path and Landing Path, Parts Necessary

Part No.

5721
5887
6057
63526
6570
6577
6581
6582
6583
65091
6684
6716
6721
6801
6322

8316
8908
93568
9594
0598

10143
10259

10260
10261
10266
12896
128397
12888
12899
90035

90063

Qty.

e
aad I~ 8D TS wn on L] o [l uall ol vt P RPN B P e e O O S

For

Installiation in -3 Trainer

Nomenclaturse

Contact Assembly, Csll-Front
Plste, Beam Shift Type ®E"

Nut, Hexsgon Iron #6-32 x 5/16" x 7/64" Cad.Plt.

Serew, R.H.I.M. #6-32 x 5/16" Cad.Plt,

Pt. Wire, #20 Weaxed Hook-Up

Ft.
Ft.
Ft.
Ft.

Capacitor, Paper 1 Mfé., 400 Volts
Switeh, Power
Switeh, Selector 3 Circults~Two Sectlions
Switch, Selector 3 Circuits-One Sectlon
Cepacitor, Paper .2 Mfd., 400 Volts
Transformer, Instrument Lights
Potentlometer, 25,000 Ohms
Knob, Control 19/32" High x 1-1/4" Long
Resistor, 50,000 Ohms, 1 Watt
Nut, Hexagon Iron 5/16%-18 x 9/16" x 7/32"
’ Cad.Plto
Control, Beam S8hift Type D
Screw, Instrument Mounting
Rectifler, Copper Oxide (GE)
Com Assembly, Type C-3 with Flight Path
Cable Assembly, Type C-3 Inst. Panel with
: Flight Path
Strip, Terminal; 2 Terminal Type
Wire, #20 Stranded Tinned Copper; White-Red
- : o Tracer
Wire, #20 3tremded Tinned Copper; White-Blue
Tracer
Wire, #20 Stranded Tinned Copper; White-Green
Tracer
Wire, #20 Stranded Tinmed Copper; White-Black
Tracer
Plate, Marker Beacon Selector
Plate, Flight Path Off-OUn
Plate, Radlo Compssas & Flight Path Selection
Plate, Landing Path
Indicator, Flight Path (For Field Shipment or
Service Only)
Instellation Instructions for a Flight Path
and Landing Path Indicator in Type (-3
Link Trainer.
Indicator, Landing Path (Medel 602, Type 81)
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20036 Collector Ring and Bearing Housing Assembly
{(For Field Shipment) -

Part No. Qty. Nomenclature

C=R733 1 Housing, Auto. Rpcbfdéf-Bearﬁng
7290 1 Collector Assembly, Automatic Recorder
12062 2 Screw, Bristo Headless I, Set #5-40 x %/16" Cup Pt,

90051 Microphons Assembly, Type C, D, E, Trainer

Part No, Q7. Nomenclature
5826 1 Wesher, Fibre 5/16 Dia. Shoulder
6814 i Plug, 3 Way Microphone
7796 1 Microphone

90064 Fleld Installation Automatic Radip Uompass
in Type C3 Tralner

Part No. Qty. Nomenclature

6008 4 Screw, R.H.XI.M. #8-32 x 3/8" Cad.Plt, |
6008 4 But, Hexagon Iron #8~32 x 11/32% x 1/8% Cad.Plt.
6196 2 Washer, 13/64" x 1/2" x .049" Steel Cad.Plt,
7502 1 Indicator, Autometic Radlo Compass

77656 1 Transmitter Assembly, Radio Compass

T77e 1 Transformer, Radic Compass Supply

77180 1 Unit Assembly, Bsse Teletorgue

8908 4 Screw, Instrument Mounting '

10696 3 Screw, Fil. H.I.M. #10-32 x 3/8" Cad.Plt.
90042 1 Cable Assembly, Desk To Azimuth Control Box

A.R.C, Addition T¢ C-3
90045 1 Cable Assembly, A.R.C. To C=-3 Inst. Panel
90044 1 Cable Assembly, Basze Unit To 31lip Rings 4.R.C,
. Addition To C-3

90054 1 Instructions For Field Installation of

~Automatic Radlo Compass In Type C3
Link Trsiner,
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90076 Field Installation, Lending Path and Cross

Part No.

5111
5191
5lge
5183
8765
8795
6570
6581
6584
- 68684
6716
6721
8727
6751
6752
6753
6900
6801

B316

9562
90077

Part No.

Pointer Indicator in Type C3 Treiner

RC7y.

P
MM HONUGNONDNMHOFRHHENDH

Ft.
Ft.
Pt
Ft‘

Qty.

1l
1

Ft.

Nomenclature

Plate, Course Indlcator Deflection

Plats, Landing Path Indicator Comtrol

Flate, Compensator Control

Potentiometer, Wirewound 200 Ohms

Plate, Flight Path Indicator Contrel

Strip, l-Lug Terminal

Wife, #20 Waxed Hook-Up

Switch, Power

Potentiometer, Wire Wound 1500 Ohms

Transformer, Instrument Lights

Potenticometer, 25,000 Ohms

Knob, Control 19/32" High x 1 1/4" Long

Wire, #18 Gauge~Black Flexible Fixbture

Wire, #18 Gauge-Orange Flexible Fixture

Wire, #18 Gauge-Yellow Flexible Fixture

Wire, #18 Geuge~Red Flexlble Fixture

Rut,-Binﬂingu§5/8“-32 x 1/2% x 3/32" Hex.
Nut, Double Chamfer #3/8"-32 x /16" x 3/32"

Hex. Cad.Plt.

Control, Beam Shift Type D

Rectifier, Copper Oxide (GE)

Inatructions for inatallstion of a Landing
Path and Cross Polnter Indlcator in Typs
C3 Tralner

Instrupents

Nomeneclature

Indicator, Cross Polnter {Model 635 Type 11)

Indicator, Lending Path (Model 602 Type 81)
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90079 Field Installation Aubomatic Radio compass

Part No.

6008
6009

6196
e72"
6748
67449
7508
7765
T7Te
90
5809
104311
108986
90046

90056
20057
90080

80086 Field

Qty.

I T R S T e S

in Type E- 2 Trainer

Nomenclature

Screw, R.H.I.M, #8-32 z 5/8" Cad.Plt.
Nut, hexagon Iron #8-32 x 11/32" x .1/8%
Cad.Plt.
Washer, 13/64™ x 1/2" x .048" Steel Cad.Pit,
Wire, #18 Oauge Black Flexible Pixture
Wire, #18 Gauge Blue Flexible Fixture
Wirs, #18 Gauge Gray Flexible Pixturs
Indicator, Automatic Radic Compass
Transmitter Assembly, Badioc Compsas
Transformer, Radic Compass Supply
Unit Assembly, Base Teletorque
Screw, Instrument Mounting
Strip, Terminal 2 Iugs and Ground
Screw, Fil., H,.I.M, #10-32 x 3/8" Cad.Plt.
Cable Assembly, Desk T¢ Azimuth Ccntrol Box
A.R.C. Addition Te Eap.Tr.
Cable kssembly, Inst. Panel A.R.C, Addition
To E-Z2 Tr,
Cable Asaembly, Baze Unit To S1lip Rings
A.R.C. Addition To E«2 Tr,
Instructions For Field Installation Of
Auvtomatic Radio Compass In Type E-2
Link Treiner.

Instailations Automatic Radio Compess

Pgrt No.

8008
6009

6196
6727
7502
7765
TTe
T790
8908
10412
10696

3886

Qty.

I N N N

Fe.

in Type E-1 Trainer

Nomenclature

Screw, R.H.I.M. #8-32 x 3/8" Cad.Plt.

Rut, Hexagon Iron #8-32 x 11/32" x 1/8"
Cad.Plt.

Washer, 13/64" x 1/2" x .049" Steel Cad.Plt.

Wire, #18 Gauge Black Flexible Fixture

Indicator, Automatic Radio Compess

Transmitter Assembly, Radio Compass

Transformer, Radio Compass Supply

Unit Assembly, Base Teletorque

Screw, Instrument Mounting

Strip, Terminal 2 Iugs and Ground

Serew, Fil. H.I.M. #10-32 x 3/8" Cad.Pit,

Continued on the following page



90086 Field Installations Automstlc Redio Compass

Part No. Qty.

80046
g0088
g0087
90085

1

1
1
1

In Type E-1 Trainer

Nomeneclsture

Cable Assembly, Desk To Azimuth Control Box
A,R.C. Addition To Esp. Tr.
Cable Assembly, A.R.C. Additlon To El
Instrument Panel
Cable Assembly, Base Unit To Siip Rings
A.R.C, Additlon To E-2 Trainer
Instructions For Field Inatallation OF
Automatic Radio Compass In Type E-1
Link Trainsr

90093 Field Installation Automatic Redio Compass

In Type Esp. Trainér With Wind Drift

Part No. Qby.

6008
6009

6196
8727
6750
75082
7765
T
7790
8909
10411
10696
20046

80047
90048
80094

- CR s b B 2 R

=

Nomenelaturs

Screw, R.H.I.M. #8-32 x 3/8" Cad.Plt.
Nut, Hexagon Iron #8-32 x 11/32% x 1/8"

' Ced.Plt.
Washer, 13/64"™ x 1/2" x ,049" Steel Cad.Flt.
Wire, #18 Gauge Black Flexlble Fixture
Wire, #18 Gauge Green Flexible Fixture
Indicator, Automsatic Radio Compass
Transmitter Assembly, Radio Compassg
Transformer, Radio Compass Supply
Unit Assembly, Base Teletorque
Screw, Inatrument Mounting
Strip, Terminal 2 Lugs snd Ground
Screw, Fil, H.I.M. #10-32 x 3/8" Ced.Plt.
Cable Assembly, Desk To Azimuth Control Box

4A.R.C. Addition To Esp. Tr.

Cable Assembly, Inst. Pansl A.R.C, Addition
' To Esp. Tr,.
fable Assem,, Base Unit To Slip Rings A.R.C.
Addition To Esp, Tr.
Instructions For Field Installation OF
Autonmatic Radio Compass In Type Esp.
Trainer With Wind Drift
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